Grand Bend Sewage Treatment
Facility Expansion & Upgrade

Environmental Study Report
March 2009

' ““\\\\\\\“m%

Municipalities of Lambton Shores, South Huron,

and Bluewater
Project No. 07-8597

Submitted by

Dillon Consulting
Limited



GRAND BEND SEWAGE TREATMENT FACILITY (STF)
EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Notice of Completion

The Municipalities of Lambton Shores, South Huron and Bluewater have completed a Class

Environmental Assessment (EA) and Preliminary Design of the proposed expansion and upgrade of the
Grand Bend STF to a mechanical sewage treatment plant.

S
N
*] ®
|
Lake Huron
< 5\ + GRAND_BEND
% || /’ SEWAGF
; 3 /" TREATMENT
4 > 3 /,v' FACILITY
- L B
I .“‘( e Y ;
4 {\
)
\ e (O
-, “\
~
. o
Study Area Grand Bend STF

The Grand Bend and Area Sewage Servicing Master Plan (2006), completed according to the
requirements of the Municipal Class Environmental Assessment, identified the expansion and upgrade
of the Grand Bend STF to a mechanical treatment plant as the preferred solution for meeting the
Service Area’s immediate and future sewage treatment needs. The Class EA of the expansion and
upgrade of the Grand Bend STF followed the requirements of the Municipal Class EA for a Schedule “C”
project.

The Class EA confirmed the Master Plan’s recommendation to upgrade and expand the Grand Bend STF
from a lagoon system to a mechanical treatment plant. The preferred design meets existing and future
servicing needs in a timely and cost-effective manner, is environmentally sound and allows future growth
in the Study Area.

The preferred design includes a mechanical treatment plant using the Biological Nutrient Removal

Oxidation Ditch system, an aerated sludge lagoon and a sludge containment wetland. The plant
incorporates sustainable design concepts, such as an effluent heat recovery system.



The Class EA process is documented in an Environmental Study Report (ESR). A copy of the ESR is
available for a 30 day review period from March 12 to April 10, 2009, at the following locations:

Municipality of Lambton Shores Municipality of South Huron

4 Ontario Street 322 Main Street South

Grand Bend, ON NOM 1T0 Exeter, ON NOM 1S6

Tel: 519-238-8461 or 1-866-295-8232 Tel: 519-235-0310 or 1-877-204-0747
Hours: Mon - Fri 8:30 a.m. — 4:30 p.m. Hours: Mon — Fri 8:00 a.m. — 5:00 p.m.
Grand Bend Public Library Municipality of Bluewater

15 Gill Road 14 Mill Avenue

Grand Bend, ON NOM 1T0 Zurich, ON NOM 2T0

Tel: 519-238-2067 Tel: 519-236-4351

Hours: Mon - Sat 9:00 a.m. — 2:00 p.m. Hours: Mon — Fri 9:00 a.m. — 4:30 p.m.

Wed &, Sat 7:00 p.m. — 9:00 p.m.

The Municipal Class EA entitles any person who has significant concerns about the project to request the
Minister of the Environment to issue a Part IT Order to change the status of the project from a Class EA to
an individual environmental assessment. The procedure for requesting a Part II Order is:

first, the person with concerns discusses them with the municipality

e if the concerns cannot be resolved, the person may submit a written request for a Part IT Order to the
Minister of the Environment at 135 St. Clair Avenue West, 12 Floor, Toronto, Ontario, M4V 1P5
by April 10, 2009 copied to:

Peggy Van Mierlo-West Janet Smolders, MCIP
Director of Community Services Dillon Consulting Limited
Municipality of Lambton Shores Box 426, London, Ontario
9575 Port Franks Road N6A 4W7

R.R. 1, Thedford, Ontario Tel: 519-438-6192

NOM 2NO Fax: 519-672-8209

Tel: 519-243-1400 E-mail: jsmolders@dillon.ca

Fax: 519-243-3500
E-mail: pymwest @lambtonshores.ca

Information will be collected in accordance with the Freedom of Information and Protection of Privacy Act. With
the exception of personal information, all comments will become part of the public record.

DILIL.ON

CONSULTING



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

TABLE OF CONTENTS

| INTRODUCTION ..ottt eee s st s e, 1
L1 BaCKGIOUN........oiiiiiieiicieicieie ettt et es s st et !
1.2 Purpose of ESR and Study ATEa............eceveeveceeeeeeeeeeeeeeeressee oo 3
1.3 Class Environmental ASSESSITIENT ..............v.vevvereereemeeeeeeeseesesesseseeeeeeseeeoseoeeeoeeeen. 4

2 GRAND BEND & AREA SANITARY SEWAGE SERVICING MASTER PLAN
REVIEW AND UPDATE ........cooiimitieieneteeeeeeeeeeeeeeeeeeee e ee s e 6
2.1 MOE Review of 2006 MaSter PIan................c.ocevuveeereeeeeeeeereseeeseseesooeeoeeeooeee, 6
2.2 Phase 1, “Problem/Opportunity Identification” Update ...............cooeovverrerroveoveroons 6
2.2.1 New Legislation and Recent Studies...........ooeeeveverreerererereoooeoooooeooe. 7
2.2.2  Updated Problem Statement ................vueeeeereeeeeeeeseeeesereseeceres e 12
2.3 Phase 2, “Alternative Solutions” UPdAte.............ooveveeeeeeeeeeereeeresseeeseooseoeoeooooons 14
2.3.1 Sanitary Sewage Treatment AIErnatives ............ooecovereeremseverevsoreroon, 14
2.3.2 Updated Evaluation of AIt€rnatives .............ococeveveverevererereressoeooooooe. 15
2.4 Thedford Marsh Engineered Wetland ...............eveeueveeeeeeeeemvesseeseeeeesoeooooooos 19
3 EXISTING AND PROJECTED CONDITIONS .......coovoueieeeeeeeereseeese oo 23
3.1 Grand Bend Sewage Treatment Facility (STF) .......o.evvvveverveeeoeeeeeeoeoeoeoooeoeoo. 23
3.2 Population PrOJECHIONS .......c..cccrireueiiiectntesecseceeeseeseeee e ee s e ses e 25
3.2.1 Statistics Canada Census Data Trends, 2001 t0 2006 «....voeeeeoooooeoen. 25
3.2.2 2008 Serviced Population EStMAte.............cooeeeeeerereresereseeeeeeeooeee. 26
3.2.3 2008 Unserviced Population EStmAte. .............oeeeueeemerererrereeereresn, 27
3.2.4  Tourist (Day Visitors) POPUlations..............ccooveerevvveseeeresereeosesoo, 29
3.2.5 Year Round and Seasonal POpulations..............ccveeeeeeomrovesreeresoen, 30
3.2.6 Population Projections t0 2031 ..........c.cv.eeeeeeeeeeeeeereeseeeesseses s, 31
3.3 Sanitary Sewage FIOW PIOJECIONS .........c.oveeecereieeeeeieeeeeeeeees oo 34
3.4 Other Municipal INfrastruCture ..............covvveveceiecreeeeeeeeeeeeeeee s s oo, 37
3.5 Cultural RESOUICES........c.ccevriimiuetriirieccesiesecteeeeseee e e eeteseesesese s es e eee e 38
3.6 Receiver Background REVIEW ...............veviececueeeereeeeeeeeeeeees oo 38
3.7 Fish and AqQuatic Habitat ..........cc.cuevveiveceieieeeeceeeeeee e ee e 46
3.8 SPECIES AL RiSK.....oueieeiiieiiicieinieect et e, 48
3.9 Terrestrial RESOUICES ........c.ccoeurimruriureiecrieesceeseeseee et ees e s s ses e s 50
3.10 Existing and Future Land USES............o.e.oueveeereeeeeeeeeeeeeeseeeeeee oo 58
3.10.1 EXisting Land USES ......cceveueverereeeieieirereeeeeeeeeeeeeeeeseseseeesesesesesees e, 58
3.10.2 Official Plans and Zoning By=1aW ............ccoceeeeeeorererereeeeeesosesso, 58

Dillon Consulting Limited — March 2009 — Project Number: 07-8597



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

4.

3.10.3 ProvinCial POICIES .....c.c.ceurmruruerirriiieeeeieieitee e, 59
DESIGN OPTIONS.........coieuiimtmiriietniieee e es ettt ses e eest s seeseseeseses e 61
4.1 DeSIZN CIIErIA. .. ..uceovmieiiririieiicieteic ettt ee s e s s s e 61

4.1.1 Projected Population and Sanitary Sewage FIOWS .........oovevevvreverevrenrnn 61

4.1.2 Project PhaSing .....c.cceevueivuriereieieeceesete et ee e 61

4.1.3  EffIUent Criteria........ccoovririrueriierenrerereee et e s s e 61

4.1.4  Treatment Process COMPONENLS ..........c....oveveveveeeeereeeeeeseresieseseressssoons 62
4.2 Sustainable Design CONCEPLS........coveuruerrrreieerereiereieeneeeseereeeeeeeres e res e 63
4.3 Expansion and Upgrade AIErNatives ..............o.evueveeerereeeeeereeesesereses oo 64

4.3.1 Alternative 1: Lagoon Upgrade — New Hamburg Process ...................... 64

4.3.2 Altenative 2: Lagoon Upgrade — Wetland/Natural Treatment................ 64

4.3.3  Alternative 3: Mechanical Treatment Plant Upgrade.............c.cccrvurve...... 65
4.4 Comparative Evaluation of Expansion and Upgrade Alternatives and

Recommended AIEINALIVE .......cccoecrriiereteteeeieecceeeeeeeeee e 70
4.5 Biological Treatment Options for Mechanical Treatment Plant ............................. 71

4.5.1 Option 1: Extended A€ration...............ccoeeueeeereererereeeeereeseoseooooes 71

4.5.2  Option 2: Sequencing Batch Reactor (SBR) .........ooeeeevevrveerereroon 72

4.5.3 Option 3: Membrane Bioreactor (IMBR) ........coveuoveveeemeeeeeeooeeeoo, 72

4.5.4 Option 4: Biological Nutrient Removal (BNR) Oxidation Ditch............. 73
4.6 Evaluation of Biological Treatment Options and Recommended Option................ 74
4.7  Sludge Management OPLiONS...........ceueveeeerverereieiereeeeseseeessesessesessesesses o osessoesens 74

4.7.1 Option 1: Land Filling of SIUAEE........c.evveeeeeeereereeeeeerereseeeeseeeeeesesrs 76

4.7.2  Option 2: Land Application of Sludge on Agricultural Land................. 76

4.7.3  Option 3: Aerated Sludge Lagoon and Sludge Containment Wetland.....77
4.8 Evaluation of Sludge Management Options and Recommended Option................. 77
4.9 Septage Handling and TIEAtMENL .........c....eviveveveieeeeeerereeeeeeeeereses e 80
4.10 Summary of Preferred Design ........cceveveveeveveieeuierieeeeeeeeeeeseseseereses e eeees oo 81
PUBLIC AND AGENCY CONSULTATION........cocoeoeoreeeeeeeeeeeeeseeee oo, 82
5.1 CONLACE LASE. ..ottt et e st s e s ees o 82
5.2 Project INitiation NOUCE. .....c.cvevevrvreereeriieeeeete st sees e oo 82
5.3 Receiver Background Review Meeting with Ministry of the Environment............. 84
5.4  Public INfOrmation CentreS...........covuerierueruruerirreeeieceesieeeereeesesesesesees e ee e esao 84

5.4.1 Distribution of PIC NOUCE. .....ccevrurrereeeeeeieeeiereeeeeeseeeesrereses oo eesesesenso 84

5.4.2 Presentation and AttenNdance ..............eeviueeeeeeeeeeerenereeeeeseesesee oo 85

5.4.3  Informal DIiSCUSSIONS .....cveveveriverererereiisieieereeeeeseeeeeeeeseseees s, 85

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page ii



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

544  Written SUDMISSIONS.......ccueveriirierctiecieetee ettt e e e 86
5.4.5 Media COVEIAZE.......ccvururuererireriarnreeeeecee sttt e e s e en e e s ereeeeeeas 89
5.5 NOtice Of COMPLEHION «...euvvrererireueerereeiceteeeceeieeeeeereee et e et eeseseeere e eseteees e, 89
6. PROJECT DESCRIPTION .......coiiiiiiueiiiietetetee ettt tsiseseseseae s essessess s s s sesesas 90
6.1 SEleCted DESIZIN .....vuvurevriiirieinii ettt s e e e s e e eses e e ss e 90
6.2 Plant OPEration .........cccccuerrimeueieiririnieinseseteetetecss sttt sesseeeteeeeeeesesssesesssseeses 91
6.3 Capital and Operating CoOStS ..........evevererirereririreieeeieeeereeeeeeesesereeeeeseeseseeesssesssee o, 92
6.4 Benefits, Impacts and Mitigating MEasures .............ocovveeereueeeeeeeeresereseseseerensonn. 94
6.5 Project SChEAUIE .......ccuevviiiiririiiietetete ettt e e oeas 99
0.6 ADDIOVAIS.......coiiiiiiiiieicisceir ettt e e et es e e st 99
LIST OF TABLES
Page
Table 1: Water Quality Data in the OAC .........c.ceueuimiuiiieeeeeeeeeeeeeeee e ee e, 10
Table 2: Census Population, 2001 and 2006 .........c.oeoeereeeeeeeeeereeeeee oo 26
Table 3: 2008 Existing Population EStIMALe ............c.ccuereieeeeiririreeeeeceeeee e, 27
Table 4: Population Projections t0 203 1.........c.cueucueueueuieieiececeeeeteeeeeeeeeeeeseseseeeeeeseeseseessesesooo. 34
Table 5: Existing and Projected Daily Sanitary Sewage FIOWS ...........ccccoeveeereuvereeerereerernnn. 36
Table 6: Lower Parkhill Creek Water Quality at McInnis Road Monitoring Station (west of
Parkhill) .ooveviiieci ettt ettt n e 42
Table 7: Lower Parkhill Creek Water Quality at Desjardine Drain Monitoring Station............... 42
Table 8: Grand Bend Sewage Treatment Facility Effluent QUality ............cooeveeeeeeeureersrerernnn. 43
Table 9: Fish Species of Upper Parkhill Creek, 2002 .........ccoveeeeeereueeeeeeeereeereeereresoeseseseseseseess 47
Table 10: Anecdotal Fish Species List for Parkhill Creek near Grand Bend...........c.coovevevevevnnnn 48
Table 11: Aquatic Species at Risk in the Ausable RIVET...........coevvvveeeevereeeeeeeeeeeeeerereeoeeeeon, 49
Table 12: Master List of Vascular Plants Observed in Grand Bend Lagoons - Field Dates —
June 10, 11, 12, 1992 and October 21, 2008 ......ooeeeeeeeeeeeeeeeee oo 51
Table 13: Bird species observed at Grand Bend STF October 2008.............ooveeverevererererersnn. 55
Table 14: Lists of Birds at Grand Bend Lagoons, Ontario Bird Website............oovvveveveeervvnnn, 57
Table 15: Grand Bend STF Effluent Concentration & Loading Objectives and Non-Compliance
Limits (Corresponding to a Rated Capacity of 4,659 m>/d) ......veovveerereeeeereoreer. 62
Table 16: Comparative Evaluation of Expansion and Upgrade Alternatives 1,2 and 3............. 66
Table 17: Evaluation of Grand Bend STF Mechanical Treatment Plant Biological Treatment
OPLONS. ..ttt sttt nres s e s s 75

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page iii



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Table 18: Evaluation of Grand Bend STF Mechanical Treatment Plant Sludge Management

OPLIONS......coviiviiiiiiiccieertete ettt e e st sttt se bt e b eaeeseerensetssoneseensensetesaeneeseneens 78
Table 19: Opinion Of Probable COSES ........ccvceeiriereeirieireeireteesireier et eeesiesese s eneseeeseeeseseneseens 92
Table 20: Municipal Capital Cost CONIIDULION ....c.coveveererieieeieririeereeetee et eeeeneseenas 93
Table 21: Annual Operating and Maintenance COSES........ccvvvereiererereeriereriieieeiseseeeeeeeeseesereesreeeas 93
Table 22: Opinion of Probable Costs for HOMEOWNETS ..........c.cceeivveuiieirieieiiieeeeeeeseeeeeeeseeeeeesenans 93
Table 23: Benefits, Impacts and Mitigating MEaSUTES .........ccevevrvrverereierieerereeeiiiseeseneeeseenesenseens 95

LIST OF FIGURES
Follows Page
Figure 1 SHUAY ALCA ...eiieiiiiiicietcerece ettt s ettt sttt s e e e e nee 1
Figure 2 Municipal Class Environmental Assessment Process .............ococevuevevneevvcereerereenne. 4
Figure 3 EXisting Conditions ...........cccvueureirieineenirienteiecnrrreseeissen et 23
Figure 4 Lower Parkhill Watershed: ABCA Sampling Lagoons...........cccceoeeveevveveeveveerenene. 39
Figure 5 Existing Land USES.........ccoccoeereruieerirerceriniriinieeeistse ettt 58
Figure 6 Lagoon Upgrade — New Hamburg Process Site Plan...........c.cococoeeivvvveieveenenenn. 64
Figure 7 Lagoon Upgrade — Wetland/Natural Treatment Site Plan.............cccoooverervvevenene... 64
Figure 8 Mechanical Treatment Plant Upgrade Site Plan.............cccoocvviveveverneeeneeereenne 65
Figure 9 Mechanical Treatment Plant Design Options Process Flow Schematics .............. 71
Figure 10 Preferred Site Plan .......c.ccocviiiiirinenrcieseesieseeeeeeer ettt 82
LIST OF APPENDICES

Appendix A: Screening of On-Site Tertiary Treatment Systems
Appendix B: Sustainable Design Feasibility Study Report
Appendix C: Public and Agency Consultation
Appendix D: Official Plan and Zoning By-law Schedules

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page iv



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

1. INTRODUCTION

1.1  Background

The Grand Bend and Area Sanitary Sewage Master Plan (February 2006), completed by Dillon
Consulting Limited for the Municipalities of Lambton Shores, South Huron and Bluewater, is a
comprehensive, long-range document outlining sanitary sewage infrastructure improvements
required to the year 2026. The Master Plan was completed according to the requirements of the
“Municipal Class Environmental Assessment (EA)” (June 2000) for Master Plans. As shown on
Figure 1, the Study Area consisted of a large area in the three municipalities extending along the
Lake Huron shoreline from the Ausable River “Cut” to Huron Road 84, including the hamlet of
Dashwood. The goal of the Master Plan was to identify a long-term, environmentally and
economically sustainable servicing scheme to meet the servicing needs of existing and future

development in the Study Area over the next 20 years.

Phase 1 of the Master Plan, “Problem/Opportunity Identification”, concluded that malfunctioning
septic systems in the Study Area, as well as discharges from the Grand Bend Sewage Treatment
Facility (STF), are adversely affecting surface and groundwater, including Lake Huron, the
area’s most important natural and recreational asset. Septic system malfunction rates are
expected to be high over the next 20 years. In addition, currently proposed and future growth
must be serviced by municipal sanitary sewage services to comply with provincial environmental
protection policies. Phase 2, “Alternative Solutions”, identified and evaluated alternative
solutions to these problems. Public and agency consultation occurred throughout the project and

was incorporated into Phases 1 and 2 of the Master Plan process.

The preferred sanitary sewage servicing solution chosen by the three municipalities for the
Master Plan consists of the following components in order of priority. Some of the solutions

are currently being implemented:

e Provide municipal sanitary sewage services to the entire Study Area, phased in over the
next 20 years.

® An expansion and upgrade of the Grand Bend STF was identified as the preferred
solution for meeting the immediate and future sewage treatment needs of the Study Area

and improving effluent quality.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 1



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

e Construction of the North Lambton Shores Pressure Sewer along Goosemarsh Line to
service an area designated as “Zone 4”. The Zone 4 Service Area includes Pinery
Provincial Park, the proposed Southbend Estates development, residential subdivisions
and other development along Highway 21 from the Ausable River Cut to the Grand Bend
STF. The pressure sewer was approved under the Environmental Assessment Act in 2008
and is scheduled for construction by Lambton Shores in 2009. The timing of
construction of sewers in the subdivisions in Zone 4 (including Van Dongen, Dalton,
Deer Run, Walker Woods, Oak Forest Estates, Walden North and Defore) will be
deternﬁned by the Municipality of Lambton Shores.

* Construction of the South Grand Bend (‘“Zone 3”) Sanitary Sewage Collection Systemn to
service existing and future subdivisions in the southern portion of Grand Bend. The
Class EA and Preliminary Design study has been initiated by Lambton Shores and is
currently underway. The potential Service Area for Zone 3 includes Southcott Pines,
Beach O’Pines, Merrywoods, Pinedale, Huron Woods, Wee Lake Estates and
Pinetree/Riverview Drive. The timing of construction has yet to be determined by the

Municipality of Lambton Shores.

e Construction of a collection system to service lands in South Huron, from north of Grand
Bend to Huron Road 83 (referred to as “Zone 2”). This area includes Oakwood Park and
Maplegrove, Sunnyside and Kingsmere Cottages. The required Class EA and
Preliminary Design study has yet to be initiated by the Municipality of South Huron.

* Construction of a collection system to service the many subdivisions located along the
Bluewater lakeshore north of Huron Road 83, including the hamlet of St. Joseph (referred
to as “Zone 17). The Municipality of Bluewater has yet to initiate the required Class EA
and Preliminary Design study.

e Construction of a collection system to service the hamlet of Dashwood. Dashwood is
located in South Huron and Bluewater. South Huron and Bluewater have yet to initiate

the required Class EA and Preliminary Design Study.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 2



&j'/
St. Joseph i:] A
*

Lake Huron

Dashwood

i S
Pinery e
Provincial Facility
Park

S——

" Municipality of Bluewater
Municipality of South Huron
Municipality of Lambton Shores

Port
Franks A

\\_/ Grand Bend Sewage Treatment Facility Expansion and @

5 Upgrade Class Environmental Assessment ' = E“WE’WATER
——— FIGURE 1: STUDY AREA SISt

.

e e R




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

1.2  Purpose of ESR and Study Area

Dillon was retained by the Municipalities of Lambton Shores, South Huron and Bluewater to
prepare a Class EA and Preliminary Design of the Expansion and Upgrade of the Grand Bend
STF. The Class EA followed the requirements of the “Municipal Class EA” (June 2000,
amended in 2007) for a Schedule “C” project. This Environmental Study Report (ESR)
documents the decision-making process leading to the decision to expand and upgrade the Grand
Bend Sewage Treatment Facility (STF) to a Mechanical Sewage Treatment Plant with onsite

sludge management.

The Study Area for the project is the same as the Study Area for the 2006 Master Plan. The
Study Area (Figure 1) includes the following serviced and un-serviced areas:

Current Service Area
e Lambton Shores: the urbanized portion of the former Village of Grand Bend
e South Huron: major uses on Highway 21 and Huron Road 81, including Grand Cove
Estates, Oakwood Resort, Oakwood Links Condominiums, Huron Country Playhouse,
Grand Bend Motorplex and the Pickling Onion Growers (POG) Plant.

Un-Serviced Area
e Lambton Shores: lands along both sides of Highway 21 from the former Village of
Grand Bend south to the Ausable River Cut, including Pinery Provincial Park
e South Huron: lands along both sides of Highway 21 from the Grand Bend boundary to
the Bluewater boundary (Highway 83) and the southern portion of the hamlet of
Dashwood
e Bluewater: lands along both sides of Highway 21 from Huron Road 83 to Huron Road
84, including the many subdivisions along the lakeshore and the hamlet of St. Joseph.
The Bluewater portion of the Study Area also includes the northern portion of
Dashwood.

The Study Area includes lands potentially serviced over the long-term (20+ years) by the
expanded and upgraded Grand Bend STF. The Service Area for the expanded and upgraded STF
will be further refined as the individual Class EA projects proceed for the required collection

systems.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 3



007 e A amounyy 903008d LINJWSSISSY TVINIWNOHIANT SSVIO TVdIDINNA ¢ FHNOI

JUSLUSSASSY |BjUBWIUOIIAUT sSse]) apelbdn
pue uoisuedx3 Ayjioe jusupeal] abemag puag puels) \)/

OWT ATWGE TWIRIY T

RGN &

ONLEINSNGD
NOTIO

A ¥ s W N0 YN

woue 7 p]

FINAIHIY 20 FHOHD NO JLNIO NOISDD

{uomnsuo) 'Y Loudeg seg)
SINIOY LWINDD IM1BNd AUOLYONYN

............................

vq ssopD (odiopungy ays fo ¥ ia0d ysim uonIunfuod ul poas aq o3 st 14042 molf siyf

NOLLYIDOSSV
SUZANIONA
3
j ]
A

-———
- -

hal PREREPEY 39

SSADO0UL NDISHA ANV DNINNVId VH SSVIO TVAIDINAIN




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

1.3 Class Environmental Assessment

Municipal sanitary sewage projects must meet the requirements of the Ontario Environmental
Assessment (EA) Act. The Municipal Class EA applies to a group or “class” of municipal water,
wastewater and roads projects which occur frequently and have relatively minor and predictable
impacts. These projects are approved under the EA Act, as long as they are planned, designed

and constructed according to the requirements of the Class EA document.

The specific requirements of the Class EA for a particular project depend on the type of project,
its complexity and the significance of environmental impacts. Three categories of projects are
identified in the document, including Schedule “A”, “B” and “C” projects. The proposed
expansion and upgrade of the Grand Bend STF is a Schedule “C” project. This type of project is
the most complex and has the potential for significant environmental impacts. Schedule “C”
projects are subject to the full Class EA process, as shown on Figure 2, and require extensive

public and agency consultation.

Dillon’s Class EA consisted of the following major activities:

Phases 1 and 2 Update — Review of Preferred Servicing Solution

The Grand Bend and Area Master Plan covered Phases 1, “Problem/Opportunity Identification”
and 2, “Alternative Solutions”, of the Class EA process. The expansion and upgrade of the
Grand Bend STF, from a lagoon system to a mechanical treatment plant, was identified as the
preferred solution to meet the Study Area’s immediate and future treatment needs and improve

effluent quality.

To confirm the preferred solution, Dillon’s Phases 1 and 2 Update reviewed the information,
assumptions and servicing and treatment alternatives outlined in the Master Plan. The following

work was completed and is documented in Sections 2, 3 and 4 of this ESR:

e Update the population projections included in the Master Plan, based on census trends
and current development activity in the Study Area

¢ Consider any relevant studies completed or new legislation enacted since the Master
Plan was completed in 2006

e Confirm future design loads for the facility, based on hydraulic flowrates and

contaminant loadings, including industrial sources

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 4



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

¢ Confirm the costs and benefits of expanding and upgrading the existing plant

® Review the suitability of the existing site with respect to servicing needs and confirm
that the existing site is the preferred location for an upgraded facility

e Confirm and modify, if necessary, the servicing/treatment solution recommended by the
Master Plan.

Phase 3, “Design Options”

Focused on the objective of determining the best method of implementing the preferred solution,
Phase 3 consisted of the identification and evaluation of design options for the STF expansion
and upgrade, including options for sludge management and treatment. Existing and projected
environmental conditions potentially affected by the design options are described in Section 3.
Section 4 includes an evaluation of the various design options developed for expanding and
upgrading the STF.

Public and agency consultation occurred throughout Phase 3, as summarized in Section 5. Public
Information Centres were held on July 15 in Grand Bend and August 16, 2008, in Dashwood.

A preferred design was chosen at the end of Phase 3. Section 6 of the ESR describes the
preferred design and includes an impact assessment and mitigating measures. Capital and

operating costs are also included in Section 6.

Phase 4, Environmental Study Report (ESR)
Phase 4 consisted of the preparation of this ESR, including a pre-design of the preferred design.
The ESR will be placed on the “public record” for a 30-day review period.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 5



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

2.

21

GRAND BEND & AREA SANITARY SEWAGE SERVICING MASTER PLAN
REVIEW AND UPDATE

MOE Review of 2006 Master Plan

The 30-day public and agency review period for the Master Plan extended from February 27 to

March 29, 2006. During the public review period, two Part I Order Requests were received:

A resident of Port Franks stated that the Master Plan did not adequately address long-
term archaeological impacts

A resident of the Deer Run Subdivision requested that the Municipalities consider an
engineered wetland as the preferred servicing solution since, in the resident’s opinion, it
is more ecologically acceptable and less expensive for the Municipalities and
homeowners. The Part II Order requestor also objected to the proposed low pressure

sanitary sewage collection system because the pumps rely on electricity.

By letter dated August 15, 2007, MOE concluded that the requests were premature since the

Master Plan only provides a broad level of assessment and projects identified in the Master Plan

will be further evaluated through the Class EA process.

The three Municipalities committed to continue to address the issues raised by the requesters in
the subsequent Class EA’s of the projects identified in the Master Plan. In addition, MOE
expects that the subsequent Class EA’s will:

2.2

Document the current uses, water quality conditions and aquatic life in the area of the
Grand Bend STF and verify that the proposed effluent criteria will protect current uses
and aquatic life in the area

Reference all relevant cultural resource surveys for the Study Area in the archaeological
assessment studies conducted as part of the subsequent Class EA’s

Prepare detailed per household cost estimates for all planned projects

Evaluate the feasibility of using the Thedford Marsh as an engineered wetland to treat

effluent from the Pinery Park and Southbend Estates.

Phase 1, “Problem/Opportunity Identification” Update

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 6



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

2.2.1 New Legislation and Recent Studies

New legislation and relevant studies prepared since the 2006 Master Plan include the following:

Ontario Clean Water Act, 2006 and Building Code Act Amendments

The Clean Water Act (CWA) (2006) was passed by the Ontario legislature after the Master Plan
was prepared in 2006. The CWA introduces a new level of protection for Ontario’s drinking
water resources that will assist communities across the Province to enjoy a safe and plentiful
supply of water for generations to come. Although the act primarily focuses on drinking water, it
will benefit the water’s ecological and recreational value. The legislation requires communities
to protect their municipal drinking water supplies by creating multi-stakeholder committees to
develop collaborative, locally driven, science-based Source Protection Plans. The Source
Protection Committees will identify potential risks to local water sources and actions to be taken

to reduce or eliminate these risks.

The CWA includes amendments to the Building Code Act, 1992, concerning maintenance
inspection programs for on-site sewage systems. The amendments authorize programs to
enforce the Building Code’s standards for the maintenance and operation of existing sewage
systems, and require that the programs be enforced by municipalities or other onsite sewage
system “regulators”. Required maintenance inspection programs will apply to sewage systems
located in *“vulnerable areas”, based on an assessment report included in the Source Protection
Plan. Once the Terms of Reference are finalized, a Source Protection Plan will be developed by
the Source Protection Committee for the Ausable Bayfield Maitland Valley Source Protection
Area. A large portion of the Lambton Shores Study Area was identified as “highly susceptible”

to groundwater contamination in the 2005 Lambton County Groundwater Study.

The Building Code requirements for on-site sewage system maintenance inspection programs are
proposed to come into force on January 1, 2009. The mandatory maintenance inspection
programs will not be in force until a Source Protection Plan is approved for a given area. These
plans are anticipated to be submitted to the MOE by 2012. All septic system “regulators” will be
required to have a mandatory on-site sewage system maintenance program in place by about
2012, following the approval of the Source Protection Plan. Under this program, regulators will
have the power to order that a faulty or failing system be replaced. The Lambton County
Building Services Department is the “regulator” of septic systems in Lambton Shores. In Huron

County, the Huron County Health Unit, or the local municipality is the “regulator”.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 7



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Lake Huron Primary Water Supply System, Draft Intake Water Protection Zone, 2008

As required by the Clean Water Act, the Lake Huron Primary Water Supply System (LHPWSS)
has completed a draft Intake Water Protection Zone delineation for the Lake Huron Water
Treatment Plant located north of Grand Bend. The plant serves a population of 325,000.
Treated effluent from the Grand Bend STF is discharged to Shipka Drain/Parkhill Creek/Lake
Huron. The point of discharge from Parkhill Creek to Lake Huron is within draft Intake
Protection Zone 2 (IPZ-2). The Intake Protection Zones may have future implications on various
point and non-point sources of potential contamination, including existing septic system
discharges. The completion of the delineation of the Intake Water Protection Zones and the
subsequent vulnerability and risk assessments are currently on hold, pending further direction

from the Province.

Ausable Bayfield Conservation Authority (ABCA), Watershed Report Card, 2007.

The ABCA produces “Watershed Report Cards” for each sub-watershed. The Grand Bend STF
discharges to the Shipka Drain, a tributary of Parkhill Creek in the Lower Parkhill watershed.
The 2007 Lower Parkhill Report Card indicated that ecosystem conditions, including water
quality, in the Lower Parkhill watershed need to be enhanced. The report card included the
following marks or grades for water quality in the watershed:

e  Phosphorus is an element that enhances plant growth and contributes to excess algae and

low oxygen in streams and lakes. The watershed’s Total Phosphorus concentration of 0.12
mg/L exceeds MOE’s provincial water quality objective of 0.03 mg/L. This provincial
water quality objective was set to avoid or eliminate excessive plant growth in rivers and
streams. Grade: C.

® E. coli (Escherichia coli) is a bacteria found in human and animal waste. According to the
Report Card, the presence of these bacteria indicates the potential for the water to have
other disease-causing organisms. The watershed’s E. coli count of 168 exceeds the
Ministry of Health’s guideline of 100 cfu (colony forming units) per 100 mL for
recreational waters. Grade: C.

@ Benthic organisms are small animals without backbones that live in stream and lake

sediments. The Family Biotic Index (FBI) measures the numbers of these animals in a
sediment sample, with 1 as healthy and 10 as degraded. The Lower Parkhill Watershed has
an FBI of 5.6. Grade: C.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 8



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Grade C indicates that ecosystem conditions need to be enhanced.

Among the many recommendations to improve water quality, the Report Card recommends that

faulty septic systems be fixed and a septic system maintenance plan be established.

County of Huron Onsite Sewage System Re-Inspection Report, April 2008.

As recommended by the Huron County Groundwater Study (2003), the Huron County Health
Unit completed a voluntary onsite septic system re-inspection pilot program from 2005-2007.
During the first two years of the program, 25% of the septic systems inspected were found to
have maintenance issues. In 2007, the Health Unit started to inspect the interior of septic tanks
and the percentage of septic systems with maintenance issues increased from 25% to 38%. The

program’s other findings included:

e the number septic tanks requiring pumping has increased

e small increase in permits for the replacement of sewage system

o lakeshore properties have been converted from seasonal to year-round use without
increasing sewage system capacity

e properties have been renovated with additional bedrooms and bathrooms without
increasing sewage system capacity

e most of the property owner’s water conservation initiatives were intended to reduce stress

on their fragile sewage systems.

The report recommended a mandatory onsite sewage system maintenance program to ensure that
existing systems are properly maintained and operated by property owners. All septic system
regulators, such as the Huron County Health Unit, must have a Septic System Maintenance
Program in place by about 2012, as required by the Clean Water Act and the Building Code Act

amendments.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 9



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

ABCA, A Management Plan for the Old Ausable Channel Watershed, April 2008

A disconnected portion of the Ausable River, the Old Ausable Channel runs southerly from
Grand Bend to the Ausable River Cut at Port Franks. The ABCA Old Ausable Channel (OAC)
Management Plan is intended to protect and enhance hydrology, attributes of succession, water
quality, aquatic and terrestrial flora and fauna, tourism, recreation and land use and development.
The OAC sub-watershed includes a globally significant oak savanna forest ecosystem along the

channel and many Species at Risk, including fish (three species), insects, reptiles, birds and one
mammal (Southern Flying Squirrel). It has been designated as an Environmentally Significant
Area (ESA) by the ABCA.

The Management Plan summarizes surface water samples taken from the OAC in 2006 and 2007
by ABCA, as shown on Table 1. Water was tested for E. coli and nutrients, such as Total
Phosphorus (TP), Dissolved Phosphorus, Nitrate-Nitrite, ammonia and Total Kjeldahl Nitrogen
(TKN). Only TP and E.coli have been analyzed to date. As shown on Table 1, concentrations
of TP at some locations meet the Provincial guideline and E.coli is below the Provincial

guideline.
Table 1: Water Quality Data in the OAC
E. coli CFU/100mL
. Total Phosphorus mg/L .. Co
Site .. o (Provincial Guideline: 100
(Provincial Guideline: 0.03 mg/L)
CFU/100mL)

Pinery 2006 (9 samples) 0.01 4.87
Pinery 2007 (9 samples) 0.02 2.69
Huron Woods
Neighbourhood 2007 0.03 6.93
(9 samples)
All samples collected in

0.02 4.49
2006 and 2007
Ausable Bayfield area streams 0.08 233

(Reproduced from Table 1 — ABCA Management Plan for the Old Ausable Channel Watershed, 2008)

The Management Plan indicates that not enough consecutive long-term water quality data has
been collected upstream and downstream of the Pinery dam. Although the most recent data
indicates water quality is good, there is insufficient data to draw any conclusions. Overall,

however, the Management Plan concludes that, relative to the rest of the Ausable River

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 10



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

watershed, water quality in the OAC is good because it is isolated from the rest of the main river.
As a result, it is much less turbid and nutrient rich than the river.

Groundwater is an important source of water for the Old Ausable River Channel. According to

the Management Plan, the quality of water in the OAC is susceptible to contamination from the

subdivisions and commercial uses bordering the channel. Studies (Steinbachs 1999) indicated
that this development “is possibly a minor source of contamination to the OAC in the form of

septic effluent and nutrients”. These sources may be entering the river channel via groundwater

recharge.

The Management Plan’s other relevant conclusions and recommendations are:

* cducation programs should be provided on septic system maintenance. The report states
that until municipal sewers are provided, it must be ensured that septic systems are not
posing a threat to water quality

e sediments, nutrients and other potential contaminants from various sources degrade
habitat quality and may be especially detrimental to Species at Risk

¢ since human development threatens the eco-system, there is a need to find a balance

between the environment and community.

The Management Plan suggests that there is a general lack of knowledge among local residents
regarding possible forms of contamination and recommends educating residents about the
importance of having adequate septic systems in good repair. The report also identifies the
planned municipal sewer servicing of the area as an important step towards improving water
quality in the OAC Watershed.

Lambton Shores Groundwater Monitoring Program

A groundwater monitoring program is being completed by Golder Associates, on behalf of the
Municipality of Lambton Shores for the area designated as Zone 3, which includes Southcott
Pines, Beach O’Pines, Merrywoods, Pinedale, Huron Woods, Wee Lake Estates and
Pinetree/Riverview Drive. The program was initiated in Fall 2008 and preliminary results are
expected by Summer 2009. The results of the monitoring program will characterize the water

quality of groundwater in the Zone 3 portion of the Study Area.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 11



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Other Provincial, County and Local Land Use and Servicing Policies
All other policies have not changed since the Master Plan was prepared in 2006. In summary,

these policies are:

¢ full municipal services are required in “settlement areas”
e partial services (municipal water and septics) are discouraged
e septic systems may service developments of five lots or less, if:
o full or communal services are not available
o the system complies with all regulations and protects human health and the
environment
o site conditions are suitable over the long term
o servicing is based on integrated servicing/land use considerations
e Provincial policies also require that municipalities protect, improve or restore the quality

of groundwater and surface water.
2.2.2 Updated Problem Statement

Existing and future development in the Study Area requires short and long-term municipal

sanitary sewage treatment improvements, based on the following considerations:

STF approaching rated capacity -

e The Grand Bend STF is approaching its rated capacity of 1,891 m’/d, especially during
the peak season. The annual average day flowrate for the period of 2002-2007 was 850
m®/d, on average. The monthly average day flowrate is typically the highest during the
month of August. The monthly average day flowrate for August was as follows for the
past three years:

o 2005: 1,250 m’/d
o 2006: 1,366 m’/d
o 2007: 1,428 m’/d.

Anticipated septic system failures and groundwater impacts -
e More than 70% of the Study Area’s total existing (2005) population of 7,110 is serviced
by septic systems. With the exception of some recent developments in the Study Area
(Huron Woods and Deer Run subdivisions), most of the septic systems in the Study Area

are more than 25 years old, whereas conventional systems have a service life of only 20

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 12



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

years. Failure rates are expected to increase as more residences are converted from
seasonal to year round use. Also, many of the lots in the Study Area are too small to
accommodate new properly sized septic tank and tile bed systems. Based on these

considerations, septic system failure rates are expected to be high over the next 20 years.

One half of the Study Area, generally south of Grand Bend, consists of sandy soils.
According to the Lambton County Groundwater Study (2005), these soils are highly
susceptible to groundwater contamination from malfunctioning septic systems, due to the
surficial sand aquifer. Although septic systems on sandy soils generally work well, too
many systems in one area may adversely impact groundwater. Adverse groundwater
quality impacts are expected to be confirmed by the results of Lambton Shores on-going

Groundwater Quality Monitoring Program.

Soils north of Grand Bend in South Huron and Bluewater generally consist of clay soils.
Tile beds on clay soils are more prone to premature failure and “breakout” of septic
effluent, leading some homeowners along the lakeshore to illegally connect leaching beds
to surface water drains. Dysfunctional systems may also cause more severe impacts,
such as organic nitrogen, ammonia and general organic loading. Recent studies show
that E. coli contamination of the beach and subsequent beach closures are caused by

multiple sources, including agriculture and domestic sewage.

Conventional septic tank / leaching bed systems "nitrify" nitrogen in the wastewater to
nitrate. Nitrates are not readily biodegraded in the environment and are carried along the
groundwater flowpath with eventual discharge to surface water, including tributaries of

Lake Huron.

Significant population growth, increasing year round population -

The Master Plan projected that the population of the Study Area will increase to 9,300 by
the year 2026. The “ultimate” population of the Study Area (when all lands
designated/zoned for development are developed) may reach over 17,000 people. Dillon
updated the population projections included in the Master Plan to the year 2013, as
summarized in Section 3.2 of this ESR.

An estimated 5,000 to 10,000 tourists visit Grand Bend on an average summer weekend

day. Currently, population in the Lambton Shores’ portion of the Study Area is

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 13



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

approximately 50% year round and 50% seasonal. South Huron’s year round/seasonal
population split is about one-third/two-thirds and Bluewater’s is about 30%/70%.
Dashwood’s population is estimated to be 100% year round. Year round population in all
three municipalities is expected to increase substantially over the next 20 years, based on
the type of recent and proposed residential development, the large number of retiring
“baby boomers” and the attractiveness of this area for retirement. Based on these trends,

year round sanitary sewage servicing solutions are required for the Study Area.

Adpverse water quality impacts -

2.3

® Aquatic resources in the Study Area are managed by the ABCA under the Authority’s

Watershed Management Strategy. Water quality indicators for Lower Parkhill Creek
exceed Provincial and Canadian water quality guidelines and objectives for E. coli,
nitrate-nitrogen, nitrite-nitrogen, and total phosphorus. Effluent from wastewater
treatment systems and septic systems are a significant source of nutrient enrichment,

phosphorus and bacteria.

Improving the effluent quality of the Grand Bend STF will improve water quality in
Parkhill Creek, which flows to Lake Huron. The point of discharge from Parkhill Creek
to Lake Huron is within the draft Intake Protection Zone (IPZ) No. 2 delineation of the
LHPWSS Lake Huron Water Treatment Plant, north of Grand Bend. The LHPWSS is

currently finalizing the delineation of the Intake Protection Zones.

Phase 2, “‘Alternative Solutions” Update

2.3.1 Sanitary Sewage Treatment Alternatives

The Master Plan identified the following five alternatives for providing sanitary sewage

treatment to existing and future development in the Study Area:

Alternative 1: Do Nothing

Alternative 2: On-Site Tertiary Treatment For Individual Septic Systems (“Effluent
Polishing”)

Alternative 3: Discharge to an Adjacent Existing Sewage Treatment Facility:

o 3A - Discharge to Thedford Lagoons

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 14



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

o

3B - Discharge to Zurich Lagoons

e Alternative 4: New Municipal Sewage Treatment Plant(s):

o

4A — Stand-Alone Municipal Sewage Treatment Plant for South Huron (including
Dashwood)

4B - Stand-Alone Municipal Sewage Treatment Plant for Bluewater

4C - Stand-Alone Municipal Sewage Treatment Plant for Bluewater and South

Huron

¢ Alternative 5: Expansion and Upgrade of Grand Bend STF:

o]

o

O

o]

5A — Service Entire Study Area
5B — Service Unserviced Portion of Lambton Shores
5C — Service Unserviced Portion of L.ambton Shores and Bluewater

5D — Service Unserviced Portion of Lambton Shores and South Huron.

The Master Plan evaluated these alternatives using broad considerations, such as the ability to

service the Study Area, practicality, acceptability to approving agencies, conformity to County,

local and Provincial planning and servicing policies and order of magnitude costs.

2.3.2 Updated Evaluation of Alternatives

Alternative 1: Do Nothing
Alternative 1 consists of doing nothing and continuing to service existing and limited future

development in the unserviced portion of the Study Area with septic systems over the long term.

This alternative is still not feasible based on the following reasons:

e It does not meet the Master Plan’s goal of providing a long term environmentally

sustainable servicing scheme. It may be suitable in the short-term, however, for newer

subdivisions in the Study Area with newer septic systems or developments on larger lots

with favourable soil conditions.

e It does not meet Lambton Shore’s commitment to provide sanitary sewers for the planned

Southbend Estates development and Pinery Provincial Park (“Zone 4”). This project is

scheduled for construction in 2009.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 15



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

e It does not address existing/potential impacts of failed septic systems in the Study Area.

Septic system failure rates are expected to be high over the next 20 years.

e “Do Nothing” may not be acceptable following implementation of the Septic System
Maintenance Program required under the Clean Water Act and the Building Code Act
amendments beginning in about 2012. In the event that an order to replace an existing
septic system is issued, some lots may be too small to accommodate a new, properly

sized system.

e New development would be limited to infill only, as restricted by Provincial, County and

local municipal land use and servicing policies.

Although some newer subdivisions and existing developments with larger lots and favourable
soil conditions may remain on septic systems for now, without posing any significant problems,

Alternative 1 is not a feasible long term servicing solution.

If this alternative is selected as the preferred alternative, all three municipalities should consider
instituting a comprehensive monitoring program of groundwater and surface water quality to

quantify environmental impacts.

Alternative 2: On-Site Tertiary Treatment for Individual Septic Systems

As part of the Phases 1 and 2 Update, Dillon updated the information included in the Master Plan
on the EcoFlow, Waterloo Biofilter and FAST Canada systems. Further information regarding
these on-site tertiary treatment systems is provided in Appendix A. These systems can be
phased in as septic systems fail, but only in cases where the system is technically feasible and the

lot is large enough to accommodate an area bed and distribution piping.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 16



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

The reasons included in the Master Plan for rejecting this alternative have been updated and

include the following:

e High capital cost for homeowners (approximately $10,000 to $20,000) and on-going
maintenance costs (approximately $100 to $400 per year). Capital costs are within the
same magnitude of per household cots for a municipal sewage collection system.

e Operating attention and maintenance is required and many systems fail from misuse or
lack of maintenance. Effluent quality is not controlled or monitored, so the homeowner
may not be aware that the system is not functioning properly.

e Systems require recirculation of flows to achieve nitrification and denitrification for total
nitrogen removal. This results in high operating costs compared to a conventional
municipal system (gravity or low pressure).

e These systems are complex and include multiple components, including pumps, tanks
and media. This increases operating and maintenance requirements and potential system
failure.

e Systems may be neglected or misused when home ownership changes. If neglected or
misused, the systems may not be able to produce reliable nitrification and the overall
nitrogen load to groundwater may increase over time. As a result, these systems may not
be able to meet future environmental regulations to protect groundwater quality.

e The systems usually do not remove phosphorus, man-made chemicals or disinfect
effluent.

e For the same reasons as septic systems, tertiary systems do not provide a long-term

wastewater management solution.

Alternative 3: Discharge to Adjacent Existing Sewage System

Alternatives 3A and 3B consisted of constructing a transfer pipe to convey sewage from the
Study Area to Lambton Shore’s Thedford Sewage Treatment Facility (STF) (Alternative 3A) or
Bluewater’s Zurich STF (3B) instead of expanding and upgrading the Grand Bend STF. These
alternatives were reviewed as part of the Phases 1 and 2 Update and again rejected for the

following reasons:

e the Thedford STF still has insufficient capacity to handle the volume of sewage generated
in the Study Area

e Bluewater is still working towards implementing a 2002 Class EA of an upgrading of the
Zurich STF, which will service the community of Zurich only.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 17



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Alternative 4: New Municipal Sewage Treatment

Alternative 4 consisted of stand-alone new sewage treatment plants to provide full municipal
services for South Huron, including Dashwood (Alternative 4A), Bluewater (Alternative 4B) and
Bluewater and South Huron (Alternative 4C). All three are capable of providing full municipal

services to the Study Area and can be phased in over time.

As part of the Phases 1 and 2 Update, Alternative 4 was reviewed and rejected again for the

following reasons:

e high capital, operating and maintenance costs

e a new facility requires property acquisition, potentially causing adverse impacts on
cultural resources, natural features and existing and future land uses

e Provincial policy encourages the use of existing infrastructure before developing new
infrastructure. MOE policy encourages centralized plants, as opposed to multiple plants.
For a regulatory standpoint, one point-source of discharge is easier to manage, operate,

and monitor than multiple sewage treatment plants.

The most significant disadvantage of Alternatives 4A, 4B and 4C is the difficulty of siting a new
sewage treatment plant due to the lack of suitable discharge points. A new sewage treatment
plant must provide effluent quality consistent with MOE guidelines. Potential receiving waters
for effluent discharged by new sewage treatment plants include Lake Huron and local

watercourses.

The waters of Lake Huron can provide sufficient dilution for treated sewage. The outfall of a
new sewage treatment facility could be located to provide significant dispersion of treated
sewage away from the beach. However, a lengthy outfall pipe (approximately 2 kilometres)
would likely be required. Lake Huron is the Study Area’s most important natural and socio-
economic asset and is one of Southwestern Ontario’s leading tourist attractions. Based on this,
the public will have a negative perception of discharging treated sewage to the lake. For these

reasons, Lake Huron was rejected as a possible discharge point.

It may be impossible to find another receiving stream in the Study Area that is equally or less
sensitive than the current receiver (Shipka Drain/Parkhill Creek), that has sufficient flow, and

conforms to land use planning policies for a new municipal STF.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 18



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Based on these considerations, both Lake Huron and local watercourses are not suitable

discharge points.

Alternative 5: Expansion and Upgrade of the Grand Bend STF
Alternative 5 consists of the expansion and upgrading of the existing Grand Bend STF with the

following alternative service areas:

e 5A -services entire Study Area
e 5B - services unserviced portion of Lambton Shores
e 5C - services unserviced portion of Lambton Shores and Bluewater

e 5D - services unserviced portion of Lambton Shores and South Huron.

All four alternatives can be phased in, allowing priority areas to be serviced first. With
Alternatives 5B, 5C and 5D, the remaining unserviced areas would continue to be serviced by
septic systems (Alternative 1), or, where technically feasible on a lot-by-lot basis, by on-site
tertiary treatment systems (Alternative 2). However, since Alternatives 1 and 2 have been

rejected as long-term servicing solutions, Alternatives 5B, 5C and 5D are not feasible.

Summary
As a result, the Phases 1 and 2 Update confirmed that the only feasible alternative is

Alternative SA. the expansion and upgrade of the Grand Bend STF to service the entire Study

Area. This solution meets existing and future servicing needs in a timely and cost-effective
manner, is environmentally sound and allows future growth in the Study Area. In summary, the

preferred solutton:

e meets the three municipalities’ long-term servicing needs
e provides an immediate and long-term environmentally sustainable solution
e conforms to Provincial, County and local land use planning and servicing policies which

all require municipal sanitary sewage services for development in settlement areas.

24 Thedford Marsh Engineered Wetland

As mentioned in Section 2.1, a Part II Order request on the Master Plan requested that the

municipalities consider an engineered wetland on the Thedford Marsh as the preferred solution.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 19



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

The New Hamburg Process (considered as a Design Option for the expansion and upgrade of the
Grand Bend STF) is a modification of the wetland/natural treatment advocated by the Part 1I

Order request.

Dillon examined the feasibility of pursuing an engineered wetland as an alternative to expanding
and upgrading the Grand Bend STF as part of the Phases 1 and 2 Update.

Wetland sewage treatment systems have several technical disadvantages. As explained in a

paper prepared by C. Zipper, Extension Specialist and Associate Professor of Virginia Polytech
Institute and State University, “On-Site Sewage Treatment Alternatives” (August 2003):

“Although potentially less expensive than other secondary treatment options,
wetlands have several disadvantages that make them less desirable for residential
use... A major disadvantage of wetland systems is that treatment efficiency varies
with weather conditions, as treatment is less effective in colder temperatures.
Also because wetland systems must be exposed to the sun and atmosphere in
order to operate, there is some potential for children or animals, such as rodents or
dogs to become exposed to the untreated effluent if the gravel media is disturbed.
If exposed, insects or animals may carry pathogenic organisms to locations where
human contact is possible. A physical means (such as chain link fence) of
excluding children and large animals from contact with wetland systems should
be provided. Some wetland system operators have had success in placing the
systems within a greenhouse or similar enclosure to maintain warmer
temperatures and for more effective, consistent treatment during the winter
months.”

Many issues affect the feasibility of using a constructed wetland as an alternative wastewater
treatment technology. The Thedford Marsh is a drained wetland used for agriculture. Wetland
soils are normally high in organics, quite permeable to water and not suitable for wastewater
containment. In order to protect groundwater from contamination by partially treated sewage,
the integrity of the treatment lagoons and wetland cells needs to be maintained. This requires the
installation of an impermeable liner consisting of clay or an impermeable geotextile designed for
this purpose, adding substantial costs to lagoon and wetland construction. Furthermore, peat
based soils will not likely provide sufficient stability for constructing berms and flow control
structures. This further adds to construction costs since berm construction may require scraping

down to soils able to provide support or importing engineered fill.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 20



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

While treatment wetlands are very effective at BOD and solids removal, they are not effective
over the long term for maintaining phosphorus (TP) removal. Once the wetland substrate
becomes saturated, its ability to remove phosphorus is dramatically impeded. To achieve
0.3 mg/l of TP on an ongoing basis requires some form of post treatment, either flocculation or
absorption of phosphorus with a slag filter. Slag filters have been shown to be effective for
10 years until the media requires replacement or recharging. Current work with slag filters has
been on smaller scale facilities. Pilot studies are required to confirm filter performance. Such
studies would take about six months to complete and assess, with no guarantee of positive

results.

Winter performance of surface flow wetlands and their ability to meet ammonia effluent criteria
has been a problem in some wetlands. Sub-surface flow wetlands have had better winter
performance; however, they require about 0.7 to 1.0 metres of an aggregate substrate to cover the
entire wetland, increasing costs and complexity for a larger scale facility. A further complication
is the approval process. While current MOE policy encourages alternative treatment technologies
such as wetlands, in practice, approvals for such treatment facilities can be difficult to obtain.
Although MOE has permitted smaller scale treatment wetlands, its current approach is to require
a backup plan be in place in the event the effluent does not meet discharge criteria. In the case of
small wastewater treatment facilities, backup has frequently been to haul effluent to a local
municipal treatment plant until compliance can be achieved. This is not practical for a larger

facility, making wetland treatment uneconomical.

For example, the Rural Wastewater Centre of Alfred College of the University of Guelph has
operated a treatment wetland for polishing lagoon effluent from the Town of Alfred. After
several years of monitoring, a Certificate of Approval has yet to be issued by MOE to discharge
wetland effluent on a continuous basis to the receiving water, and all effluent is pumped to a

lagoon cell prior to discharge.

The use of the Thedford Marsh as an engineered wetland would likely be opposed by the
Ministry of Agriculture and Food, County of Lambton and the municipality. The marsh is a
Provincially significant specialty crop area, currently used for vegetable farming. The County of
Lambton and Lambton Shores Official Plans both designate the Thedford Marsh as a
Provincially significant agricultural area with organic soils. According to the Provincial Policy

Statement (issued under the Planning Act in March 2005), “specialty crop areas will be given the

highest priority for protection”.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 21



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Another issue surrounding the use of the Thedford Marsh as an engineered wetland is the lack of

a suitable discharge point. Lake Huron is the Study’s Area’s most important natural and socio-

economic asset and is one of Southwestern Ontario’s leading tourist attractions. A lengthy
outfall pipe would be required to discharge the treated effluent to Lake Huron. The public will
have a negative perception of discharging treated sewage to the lake. Parkhill Creek forms the
eastern boundary of the marsh and could be used as a discharge, but only if it is capable of
meeting the same stringent effluent criteria as the proposed for a Mechanical Sewage Treatment
Plant.  Subsurface discharge is also not possible due to potential adverse impacts on

groundwater.

An engineered wetland, along with the current septic systems and the planned expansion and
upgrade of the Grand Bend STF will result in a “fractured” servicing scheme with three different

types of systems serving the area south of Grand Bend. Servicing policies included in the
Provincial Policy Statement encourage the use of existing infrastructure (such as the Grand Bend
facility), before the development of new infrastructure (like an engineered wetland). In addition,
the Province also encourages centralized sewage treatment facilities, as opposed to multiple

facilities with multiple discharge points.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 22



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

3. EXISTING AND PROJECTED CONDITIONS
31 Grand Bend Sewage Treatment Facility (STF)

The existing Grand Bend STF and collection system was designed and constructed during the
late 1970s. The system became operational in 1980. The existing Service Area includes the
urbanized portion of the former Village of Grand Bend and major uses in South Huron on
Highway 21 and Huron Road 81.

The Grand Bend STF is located at 70145 Mollard Line, on Lot 6, Aux Sable Concession, in the
Municipality of South Huron (formerly Stephen Township). As shown on Figure 3, the existing
Grand Bend STF comprises four waste stabilization ponds (“lagoons”), without supplemental
aeration, that are discharged on a seasonal basis. Wastewater is accumulated in the lagoons with
seasonal discharge occurring in the Fall or Winter (October/November/December/January), and
in the Spring (April/May/June), over a two to three week period. The Grand Bend STF
discharges to the Shipka Drain (formerly the Gill Lovie Drain), which flows south of the lagoons
in a westerly direction, before draining into Parkhill Creek (formerly Ausable River), and Lake
Huron. These watercourses are part of the Lower Parkhill Watershed, managed by the Ausable
Bayfield Conservation Authority (ABCA).

The Shipka Drain is a municipal drain up to a point about 1 km upstream of Mollard Line. The
remainder of the Shipka Drain, which crosses the Grand Bend STF site and discharges into
Parkhill Creek, is considered to bea natural watercourse. This portion of the Shipka Drain is not
considered the responsibility of the Municipality of South Huron, since it is not designated as a

municipal drain.

The Grand Bend STF is jointly owned by the Municipalities of Lambton Shores and South
Huron. In the existing agreement, the Municipality of Lambton Shores is designated as the
“Administering Municipality” and has responsibility for operations and maintenance on behalf of
the two municipalities. The STF is currently operated by OMI (Operations Management

International) Inc.

According to the STF’s current Certificate of Approval (C of A) issued by the Ministry of the
Environment (MOE), the four lagoons have an approximate surface area of 22.7 hectares (56
acres) at a liquid depth of 1.52 m (5 ft). The total lagoon volume is estimated to be 398,500 m’

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 23



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

(87.6 MIG), at a total depth of 1.83 m (6 ft), including a liquid depth of 1.52 m (5ft) with an
additional 0.305 m (1 ft) of sludge depth at the bottom of the lagoons. Inlet chambers enable
distribution of pumped sewage to each lagoon. Interconnecting piping between adjacent lagoons
and outlet structures allow series or parallel operation. Two outlet chambers discharge directly
to the Shipka Drain.

The average rated daily flow capacity of the treatment system is 1,891 m’/d (0.416 MIGD), with
capacity shared by Lambton Shores and South Huron. Based on current measured flows, the
Municipality of Lambton Shores contributes approximately 55% of total flows to the Grand
Bend STF, and the Municipality of South Huron contributes approximately 45% of total flows
(total of approximately 880 m*/d for 2006).

The annual average day flowrate for the period of 2002-2007 was 850 m’/d, on average. The
monthly average day flowrate is typically the highest during August. For the past three years,
the monthly average day flowrate in August was as follows:

e 2005: 1,250 m*/d
e 2006: 1,366 m’/d
e 2007: 1,428 m’/d.

The Grand Bend STF is approaching its capacity, particularly during the month of August, which
corresponds to the peak season. Committed, currently proposed and future growth in the Study
Area must be serviced by municipal sanitary sewage services to comply with Provincial policies

and legislation requiring environmental protection.

The existing C of A for the Grand Bend STF includes no specific effluent quality criteria.
Currently, the Grand Bend STF is operated to meet MOE Guidelines for the operation of
Facultative Lagoons. The Ministry has the authority to add criteria, however, particularly in the

case of an expansion and upgrade of the STF.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 24



EXISTING

POND No. 2 POND No. 3

POND No. 4

BOUNDARY

pro—— —r—
'//'/_

;r JER.A
-“\.;"'qt-...“—-:-;—ﬂ —
\". e T .
/8 |
/&
=
¥ m .
— R
a. B - —
i
|
. SITE
PROPERTY

ey
V7,

REGULATION FLOOD LINE LIMITS
(PROVIDED BY AUSABLE BAYFIELD

! CONSERVATION AUTHORITY)

86.

Class Environmental Assessment
FIGURE 3: EXISTING CONDITIONS




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

The Grand Bend STF property boundary and the regulation flood line limits are shown on
Figure 3. The Grand Bend STF property is bounded by Parkhill Creek on the west, and Mollard
Line on the east. The flood line limits, provided by ABCA, correspond to the 100-year storm
regulatory flood line elevation. In the case of an expansion of the Grand Bend STF, any new
buildings or tankage must be constructed outside of the floodplain area at an elevation above the

flood line elevation.

3.2  Population Projections

As part of the Phases 1 and 2 Update, Dillon updated the population projections included in the
Master Plan for the area potentially serviced by the expansion and upgrade of the Grand Bend
STF.

3.2.1 Statistics Canada Census Data Trends, 2001 to 2006

Table 2 shows census population trends from 2001 to 2006 for Ontario, Lambton and Huron
Counties and the Municipalities of Lambton Shores, South Huron and Bluewater. As shown on
the table:

e Ontario’s population increased by 1.28% per year from 2001 to 2006

e Lambton County’s population increased by only 0.19% per year

e Lambton Shores’ population increased from 10,571 in 2001 to 11,150 in 2006 or by 1.1%
per year, slightly less than the 1.28% increase for Ontario as a whole

e Huron County’s population decreased very slightly by 0.13% per year from 59,701 in
2001 to 59,325 in 2006

e South Huron’s population also decreased slightly from 10,019 to 9,982 or by 0.07% per
year. Although new cottages were built along the lakeshore, the rest of South Huron is
affected by declining farm populations

e Bluewater’s population increased by 0.6% per year from 6,919 in 2001 to 7,120 in 2006.

Most of this increase likely occurred in the lakeshore portion of the municipality.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 25



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Table 2: Census Population, 2001 and 2006

Place 2001 2006 Annual %
Population Population Increase/Decrease
Ontario 11,410,046 12,160,282 1.28%
Lambton County 126,971 128,204 0.19%
Huron County 59,701 59,325 -0.13%
Lambton Shores 10,571 11,150 1.1%
South Huron 10,019 9,982 -0.07%
Bluewater 6,919 7,120 0.6%

Source: Statistics Canada Census Data

3.2.2 2008 Serviced Population Estimate

Table 3 shows the updated existing serviced population estimate for Lambton Shores and South

Huron. Bluewater is currently not serviced.

Lambton Shores

The existing Service Area encompasses the urbanized portion of the former Village of Grand
Bend. Uses in this area include downtown, densely developed older residential areas east of
Parkhill Creek (formerly referred to as the Ausable River), newer, less densely developed
residential areas (including the Green Forest Subdivision), the Green Haven Trailer Park, the
Townsite RV Park, and commercial and residential development on Ontario Street (Highway 21)
and Huron Road 81. Although the easterly one-third of Southcott Pines was provided with

sewers, this area was never connected to the STF.

According to the Municipality of Lambton Shores, there are 845 sewer connections in Grand

Bend, including:

o 726 residential
e 117 commercial

e two campgrounds.

According to 2006 census data, Lambton Shores had an average household size of 2.3.
Assuming 2.3 persons per dwelling, the 726 residential connections serve approximately 1,670

people.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 26



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

South Huron

Uses included in the South Huron portion of the Service Area on Ontario Street and Huron Road
81 include Grand Cove Estates (a large modular home development), Oakwood Resort, St.
John’s By the Lake Anglican Church, Huron Country Playhouse, The Space Centre, Grand Bend
Motorplex and the Pickling Onion Growers (POG) Plant. There are 382 customers in the Service

Area, according to South Huron. These include:

e 359 in Grand Cove Estates
e 17 occupied units in Oakwood Links condominiums', for a total of 376 residential

connections.

According to 2006 census data, South Huron had an average household size of 2.4. Using this

figure, the 376 residential connections serve 902, say 900 people.

Table 3: 2008 Existing Population Estimate

Place Serviced Unserviced Total
Population Population

Lambton Shores 1,670 2,450 4,120

South Huron 900 1,100 2,000

Bluewater 0 1,815 1,815

Total 2,570 5,365 7,935

Source: Statistics Canada Census Data

3.2.3 2008 Unserviced Population Estimate
Table 3 also shows the existing unserviced population estimate for the three municipalities.

Lambton Shores

The Master Plan estimated the 2005 existing unserviced population of the Lambton Shores
portion of the Study Area at 2,370. According to Statistics Canada census data, Lambton Shores
population increased by 1.1% a year from 2001 to 2006. Applying this growth rate to the 2005
population of 2,370 results in an estimated 2008 unserviced population estimate of 2,449, say

2,450, an increase of 80 people.

! This development includes a total of 33 units, as fully built out, in March 2009,

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 27



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

South Huron
The unserviced portion of South Huron includes Oakwood Park, Maplegrove, Sunnyside and

Kingsmere Cottages and several residential and commercial uses on Ontario Street/Highway 21.
It also includes the south half of Dashwood' and the Hayter Turkey Processing Plant. Uses in
the Highway 21/Huron Road 83/Gore Road area include the Lake Huron Primary Water Supply
System (LHPWSS) Water Treatment Plant, a Lambton Shores Works Yard, eleven existing

houses and six vacant lots.

The servicing of existing and future non-residential uses in the South Huron portion of the Study
Area will be confirmed through the subsequent collection system Class EA. The projected
sanitary sewage design flows for the Study Area include Hayter’s Turkey Processing Plant in
Dashwood and the Birchbark Trailer Park on Huron County Road 83.

According to the Master Plan, the South Huron portion of the Study Area included 1,070 people
in 2005. As shown on Table 2, the population of South Huron remained almost the same from
2001 to 2006. Little growth has occurred in the South Huron portion of the Study Area since
2005. This is confirmed by building permit information provided by the municipality. Since
2005, only 13 new residences were built. With an average household size of 2.4, these houses
would accommodate around 30 people. Adding this to the 2005 population estimate of 1,070
results in a 2008 estimate of 1,100 people. This figure is shown on Table 3.

Bluewater

The Bluewater portion of the Study Area includes all of the cottages along the lakeshore from the
South Huron municipal boundary to St. Joseph. It also includes the north half of Dashwood.
The Master Plan estimated the 2005 population of this area to be 1,740. None of these areas are

serviced.

In contrast to Huron County’s census population which decreased very slightly by 0.13% from
2001 to 2006, Bluewater’s census population increased by 0.6% per year. Applying this growth
rate to the 2005 population of 1,740 results in an increase of 32 people resulting in an estimated
2008 population of 1,772.

! According to the Master Plan, the estimated existing (2005) population of Dashwood was 500 people.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 28



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

However, since the Bluewater lakeshore is part of the popular Lake Huron summer resort area, it
likely experienced more growth than the rest of Bluewater. According to the municipality’s
Building Department, 30 new residences were built in the area from 2005 to 2007 (inclusive).
Assuming an average household size of 2.5 persons (2006 census data for Bluewater), the 30
new houses would accommodate about 75 people. Adding this figure to the 2005 population of
1,740 results in a 2008 population estimate of 1,815, as shown on Table 3.

3.2.4 Tourist (Day Visitors) Populations

Dillon contacted Sarnia-Lambton Tourism and Grand Bend & Area Chamber of Commerce to
obtain any up-to-date figures on the number of tourists in the Grand Bend area. Sarnia-Lambton
Tourism has figures for Lambton County as a whole, but these figures are not disaggregated by
destination or municipality. The Chamber of Commerce is also not aware of any available
figures on the number of tourists. It suggested, however, that Dillon obtain the total number of
parking spaces in Grand Bend from Lambton Shores and multiply them by an average of 3.5

persons per vehicle to obtain an estimate of the number of day visitors.

According to Lambton Shores, Grand Bend includes a total of 938 municipal parking spaces.
Doubling this figure to account for on-street parking results in an estimate of 1,876, say 1,875
spaces. Assuming 3.5 persons per vehicle, these spaces could accommodate more than 6,500

day tourists.

This estimate is approximately equal to that included in a study prepared in 1983 on “Economic
Opportunities in the Village of Grand Bend” by Emric Suiches. According to the study, an
average of 6,000 tourists visited Grand Bend per weekday in the summer of 1983. The study
also estimated that there are from 5,000 to 10,000 tourists in the village on an average summer

weekend day. These figures were expected to grow by 2% per year.

A 2% per year growth rate from 1983 to the present results in the following estimates for 2008:

e approximately 9,850 tourists per summer weekday

e from approximately 8,200 to approximately 16,400 tourists per summer weekend day.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 29



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

The lower figure of 6,500 appears to be more realistic, especially in view of the recent significant
decline in the number of American tourists and cottagers in the Grand Bend area. This decline
has been noted by the Grand Bend Chamber of Commerce and local realtors and is expected to

continue over the short-term due to the current economic slowdown.

3.2.5 Year Round and Seasonal Populations

Lambton Shores

The Master Plan estimated that approximately 50% of the Lambton Shore’s portion of the Study
Area was year round and 50% was seasonal. An analysis of quarterly water consumption data
for the Lambton Shores portion of the Study Area (serviced and unserviced), indicates that the
Quarter 3 (July-Sept) water consumption is roughly double the consumption in Quarter 4 (Oct-

Dec). This confirms that 50% of the population is seasonal and 50% is year round.

The percentage of year round population is expected to increase, however. According to the
municipality, seasonal residents are now retiring to the Grand Bend area and becoming
permanent residents. In addition, recent and proposed developments consist of expensive, year
round type houses. Based on these considerations, Dillon is assuming that the future split of year

round/seasonal will increase to around 60% year round and 40% seasonal.

South Huron

The Master Plan estimated that approximately 30% of the cottages in Oakwood Park, Maple
Grove, Sunnyside and Kingsmere are used year round and the rest are seasonal. The
municipality believes this estimate is still valid. An analysis of quarterly water consumption data
for the South Huron portion of the Study Area (serviced and unserviced), indicates that the
Quarter 3 (July-Sept) water consumption is roughly 2.8 times the consumption in Quarter 4 (Oct-
Dec). This comparison of seasonal water consumption indicates that the South Huron portion of
the Study Area has 35% year round residents. The Master Plan assumption of 30% year round

and 70% seasonal is more conservative and was used for this ESR.

Dashwood’s population (in both South Huron and Bluewater) is assumed to 100% year round.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 30



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Bluewater

Based on an analysis of mailing addresses, the Master Plan estimated that 30% of the residences
in the Bluewater portion of the Study Area are year round, while the remaining 70% are
seasonal. The Huron County Planning & Development Department’s Planner for Bluewater,
believes that this assumption is still valid. An analysis of quarterly water consumption data for
the Bluewater portion of the Study Area (serviced and unserviced), indicates that the Quarter 3
(July-Sept) water consumption is roughly 2.5 times the consumption in Quarter 4 (Oct-Dec).
This comparison of seasonal water consumption implies that the Bluewater portion of the Study
Area has 40% year round residents. The Master Plan assumption of 30% year round and 70%

seasonal i1s more conservative and was used for this ESR.

3.2.6 Population Projections to 2031

Demographic, Economic and Housing Market Trends

Ministry of Finance, “Ontario Populations Projections Update, 2006 to 2031” (Spring 2007) for
Ontario and its 49 Census Divisions projects that the population of Southwestern Ontario is
projected to grow at 0.6% per year from 1,579,000 in 2006 to 1,858,000 in 2031. Essex County
is expected to grow the fastest at 0.8% and Lambton County is expected to grow at a very slow
rate of 0.14% per year. This is only slightly higher than the Ministry’s 2005 prediction that
Lambton County’s population will grow at a very slow rate of 0.12% per year to 2031. Huron
County’s population is expected to grow by 0.4% per year or at approximately the same rate

projected by the Ministry of Finance in 2005.

A major influence on on-going and future development trends is the aging and retirement of the
“baby boom™ generation. According to Royal LePage Canada’s “50-Plus Report” (November
2006), the more than 10 million Canadians now aged 50-plus are having a significant impact on
the country’s housing market. The report notes that “the 50-plus demographic represents the
fastest growing and largest single consumer group and is changing the Canadian economic

landscape and redefining the approach to business in almost every industry.”

Currently, almost 30% of Canadians 50 and over intend to sell their home as part of their
retirement plans. Significant numbers are not retiring close to home, but are choosing to retire to
lakeshore communities or idyllic “small town” Ontario within a reasonable distance of a major
urban centre. Also popular, are developments centered on golf courses, such as Southbend

Estates, or other recreational or cultural facilities.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 31



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

The Grand Bend area, including the lakefront of Lambton Shores, South Huron and Bluewater
has become one of Ontario’s most popular summer resorts. Its lakefront, sandy beaches and
Carolinian vegetation (not in Bluewater), all within a 45 minute drive of the big city facilities of
London, provide a very attractive environment for retirees from all over Ontario and the United
States. As noted in “Boom, Bust and Echo” written by Canada’s leading demographer David K.
Foot (1996), many baby boomers are “cashing in their city homes for big profits” and moving to
smaller centres. Also popular, as noted in the Globe and Mail “Report on Empty Nesters”
(October 30, 2006), is the “snowbird lifestyle”, where retirees spend six months in the southern
United States and six months in Canada in a smaller, more manageable house. Many residents of
Grand Bend have a “snowbird lifestyle”.

The housing market, however, is likely to be affected by slow economic growth over the short-
term (three to five years) due to the current economic slowdown. Although there are recession
“worries” in Canada, the demand for lakeshore cottages and retirement properties does not
appear to be decreasing. As a result, the Study Area continues to have significant development

potential.

Lambton Shores

The 2006 Master Plan projected a fairly high growth rate of 2% per year for the Lambton
Shores’ portion of the Study Area, based on previous population projections, the significant
amount of development that occurred from 2000 to 2005 and the significant number of lots that
are registered or draft plan approved in the Study Area (almost 1,000). Recently proposed
developments include a new Phase of Grand Cove Estates on Huron Road 81 with 43 single-
family residential lots, 5.7 hectares of multi-family residential development and 7.8 hectares of

commercial development.

Based on the attractiveness of the Lambton Shores portion of the Study Area for development, a
2% growth rate still appears to be realistic for the Study Area despite the current economic
slowdown. This assumption was confirmed by building permit information provided by
Lambton Shores. In 2007, for example, 27 building permits were issued for new houses in the
Study Area, potentially resulting in an increase of 62 people (2.3 persons per household) in one
year. This is equivalent to a 2.5% per year population increase (assuming the existing population

is around 2,450, as shown on Table 3).

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 32



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Development is currently limited, however, by a lack of treatment capacity at the Grand Bend
Sewage Treatment Facility (STF). Until the upgraded STF is operational (around 2012), only
limited development will be possible in the Study Area. Based on this, population projections to
2012 are based on a 1% per year growth rate. This rate is similar to growth that occurred in
Lambton Shores as a whole from 2001 to 2006. For the remainder of the projection period from
2013 to 2031, a 2% growth rate was used reflecting the significant development potential of this
part of Lambton Shores.

South Huron

The Master Plan projected a moderate growth rate of 0.5% for the South Huron portion of the
Study Area. Extensive new development along the lakeshore west of Highway 21 is constrained
by the presence of existing cottage development and the lack of “greenfield” land for
development. It is unlikely that these areas will be redeveloped in the foreseeable future. In

addition, the south side of Dashwood has little development potential.

Although development is constrained, this area appears to have some development potential
based on currently proposed developments. Proposals include 44 townhouse units in Grand
Cove Estates (Phase 5) and a small industrial park south of the POG Plant on Huron Road 81.

The municipality plans to allocate sewage capacity to these uses.

Development in the South Huron portion of the Study Area will be constrained until the Grand
Bend STF upgrade is completed in 2012. Based on this, population projections to the year 2012
for the South Huron portion of the Study Area are based on the same moderate rate of 0.5% used
in the 2006 Master Plan. This also reflects the slight population decline that occurred in South
Huron as a whole from 2001 to 2006. After 2012, a higher rate of 1% per year is projected based
on the development potential of the South Huron lakeshore. The municipality has agreed with

these growth rates.

Bluewater

The Master Plan also used a growth rate of 0.5% per year for the Bluewater portion of the Study
Area. Development in this area is currently, and will continue to be, constrained by the lack of
sewers until the Grand Bend STF upgrade is completed in 2012. Also, the north half of

Dashwood has little development potential.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 33



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Population projections to the year 2012 for the Bluewater portion of the Study Area are based on
the same moderate rate of 0.5% per year. This is consistent with the 0.6% per year increase in
census population from 2001 to 2006. Based on the development potential of the Bluewater
lakeshore, however, and the attractiveness of this area for vacation and retirement homes, a
higher rate of 1% per year was used for the 2013 to 2031 projections. Bluewater’s Huron

County Planner has agreed with these growth rates.

Population Projections to 2031
The estimated 2008 populations shown on Table 3 were used as the “starting point” for the
projections to 2031. Population projections, using the growth rates outlined in the preceding

sections are shown on Table 4:

e population in the Lambton Shores portion of the Study Area is expected to increase from
4,120 in 2008 to 6,246 in 2031

e South Huron’s population is expected to increase from 2,000 in 2008 to 2,465 in 2031

e Bluewater’s population is expected to increase from 1,815 in 2008 to 2,237 in 2031

e in total, the population of the Study Area is expected to increase by more than 3,000
people from 7,935 in 2008 to 10,948 in 2031.

Table 4: Population Projections to 2031

Year | Lambton Shores ' | South Huron? | Bluewater Total
2008 4,120 2,000 1,815 7.935
2011 4,245 2,030 1,842 8.117
2016 4,641 2,123 1,927 8,691
2021 5,124 2,231 2,025 9,380
2026 5,657 2,345 2,128 10,131
2031 6,246 2,465 2,237 10,948

[1] Based on 1% per year growth rate to 2012, 2% per year growth from 2013 to 2031
[2] Based on 0.5% per year growth rate to 2012, 1% per year growth from 2013 to 2031

3.3  Sanitary Sewage Flow Projections

Sanitary sewage flows for the Study Area were projected to 2031. Sewage flows from the
existing Service Area were estimated by proportionally increasing current flows, based on the
2031 population projections. According to the staff and owners of the Grand Bend Motorplex,

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 34



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

POG Plant, and Huron Country Playhouse, there are no plans to expand these facilities. Based
on this, current industrial/commercial/institutional (ICI) wastewater flows to the Grand Bend

STF were assumed to remain constant in the future.

Monthly or seasonal population data was not available and could not be accurately estimated for
the Study Area, due to the seasonal nature of Grand Bend and the surrounding area. In order to
consider and estimate the future monthly variation in wastewater flow for the current unserviced
area, quarterly water consumption data was considered.

Sanitary sewage flows were estimated for uses and areas not currently serviced by the Grand

Bend STF, based on the following information:

o Residential Areas in Bluewater, South Huron and Lambton Shores: estimated flows are
based on water consumption data for the Bluewater lakeshore, Dashwood, South Huron
lands along both sides of Highway 21, lands along the north and south side of Huron
Road 83 from Dashwood to Highway 21, and Lambton Shores’ lands along both sides of
Highway 21 from the Ausable River Cut to south of Grand Bend.

e Pinery Provincial Park: estimated flows are based on the design basis for the Pinery
Provincial Park in-park Sanitary Sewage Collection System.

e Trailer Parks in the Study Area: estimated flows are based on water consumption data
for the following parks:

o Lambton Shores: Klondyke Trailer Park and Rus-ton Village Family Campground
o South Huron: Birchbark Trailer Park
o Bluewater: Turnbull’s Grove Trailer Park.

o Hayter’s Turkey Products: estimated flow is based on water consumption data and the
rated capacity of the existing onsite wastewater treatment system (136 m’/d).

¢ Proposed Grand Bend Airport Industrial Subdivision (on Huron Road): estimated flow is
based on the proposed site plan for the development, including typical lot size and
typical flow rates per area for dry-type, small-scale industry, as permitted by the

Municipality of South Huron Official Plan.

Extraneous flowrates, including infiltration and inflow, were considered for the 2031 projected
flowrates, for the entire Study Area. The type of collection system for the areas to be serviced
will be determined by the three municipalities as part of individual Class EA projects for the

collection systems. Gravity systems have a higher corresponding infiltration and inflow

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 35



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

allowance of 90 L/capitaday. In comparison, a low pressure system has no infiltration or inflow.
Using a conservative approach for the 2031 sanitary sewage projections, it was assumed that the

entire collection system would have a conventional gravity collection system.

The total projected sanitary sewage average day flow (ADF) presented in Table 5 is a sum of the

sanitary sewage flow estimate and the extraneous flowrate.

Table 5: Existing and Projected Daily Sanitary Sewage Flows

Existing — 2006* Projected - 2031
Maximum Maximum
Annual ADF Annual ADF
Area 5 Month (August) 3 Month (August)
(m°/d) : (m’/d) 3
ADF (m”/d) ADF (m’/d)
Lambton Shores
. . 484 969 2,003 3,285
(incl. trailer parks)
South Huron
. , 326 322 971 1,464
(incl. trailer parks)
Bluewater
' . = = 993 1,942
(incl. trailer parks)
Pinery Provincial Park - - 253 593
Huron Country Playhouse 7 30 7 30
POG Plant and Grand Bend
58 186 58 186
Motorplex
Hayter’s Turkey Products
. - -- 38 31
(Processing Plant)
Proposed Grand Bend Airport
. g = - 336 336
Industrial Subdividsion
TOTAL 875 1,507 4,659 7,867

Notes: * 2006 was considered to be a typical year, based on a comparison of annual Grand Bend STF data for 2002-
2007

-- not currently serviced

Annual ADF is the total volume of wastewater to the STF divided by the number of days in a year.

Maximum Month is the month having the highest average day flow, typically the month of August.

A Flow Monitoring and Wastewater Sampling Program was completed between May 1 —
October 31, 2008 to better understand the current variation in wastewater flow and influent
quality to the Grand Bend STF. The results of this program were used to establish current and

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 36




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

projected wastewater flows and loadings. In particular, this data was used to establish the
peaking factors for peak hourly flow and peak instantaneous flow. For design purposes, it was
assumed that the future Service Area would maintain similar peaking factors for maximum day

flow, peak hourly flow, and peak instantaneous flow.

The 2031 projected wastewater contaminant loadings were calculated for each quarter using the
2002-2007 average influent quality for the current serviced area, and using equivalent
populations (based on water consumption data) and per capita wastewater contaminant loading

rates for the current unserviced area.

34 Other Municipal Infrastructure

Currently, wastewater is delivered to the Grand Bend STF via three separate forcemains:

e Forcemain (350 mm diameter) from the Grand Bend Main Pumping Station (No. 2), near
the intersection of Gill Road and Highway 81, which transfers wastewater flows from the
former Village of Grand Bend and adjacent serviced areas

e Forcemain (100 mm diameter) from the Grand Bend Motorplex and the POG Plant

e Forcemain (100 mm diameter) from the Huron Country Playhouse.

These flows combine in an inlet structure between Lagoon Cells 3 and 4 along the northern
portion of the Grand Bend STF site.

The Grand Bend STF is located on Mollard Line, a rural, gravel surface roadway, with both
roadside as well as municipal drainage. There is aerial hydro (3 phase primary) power along
Mollard Line, as well as buried infrastructure including telecommunications (Hay
Communications Co-operative Limited). The Grand Bend STF site is currently not supplied

with power.

Two watermains (100 mm and 600 mm diameters) have been installed along Mollard Line. The
600 mm watermain runs along the southern property line of the Grand Bend STF site and crosses
Parkhill Creek. The section of watermain on the Grand Bend STF property was installed in
2005.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 37



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

The expansion and upgrade of the Grand Bend STF requires utilities such as water,
communication (phone and potentially cable), and hydro power. These utilities could be

accommodated along the access road.

3.5 Cultural Resources

In the Fall of 2008, Fisher Archaeological Consulting (FAC) completed a Stage 1 Archaeological
Assessment of the Grand Bend STF site, as documented in a report dated October 2008
submitted to the Ministry of Culture. The Stage 1 Assessment concluded that those areas on the
site that have not been previously disturbed by the construction of the lagoons have high
potential for the recovery of Aboriginal archaeological resources. There is also high potential for
the recovery of historic Euro-Canadian material within 50 metres of Mollard Line and Parkhill
Creek, both historic transportation routes. A Stage 2 assessment was recommended for all areas
with high archaeological and historic potential. FAC’s recommendations were approved by the
Ministry of Culture in a letter dated December 22, 2008.

FAC is currently completing a Stage 2 Archaeological Assessment of undisturbed areas, as
recommended by the Stage 1 assessment. The Stage 2 assessment does not include land
previously assessed as part of the Stages 1-3 Archaeological Assessments completed in 2003 of
the New Transmission Watermain. Subsequent, more detailed, assessments may be required

depending on the results of the Stage 2 assessment.

3.6  Receiver Background Review

The Grand Bend STF discharges to the Shipka Drain, which flows south of the lagoons in a
westerly direction, before draining into Lower Parkhill Creek, and Lake Huron. The Shipka
Drain is a municipal drain up to a point about 1 km upstream of Mollard Line. The remainder of
the Shipka Drain, which crosses the Grand Bend STF site and discharges into Parkhill Creek, is

considered a natural watercourse.

The Lower Parkhill Creek (formerly known as the Ausable River) conveys water from the
Parkhill Reservoir northwest to Lake Huron. To establish effluent discharge criteria for the
proposed upgraded Grand Bend STF, Dillon reviewed water quality and flow conditions in
Lower Parkhill Creek, based on information provided by the ABCA.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 38



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Water Quality

As shown on Figure 4, water quality in the Lower Parkhill Creek watershed has been monitored
at various locations by the ABCA, including:

e Station 1. Lower Parkhill Creek at McGuffin Hills Drive, east of Godkin Road, east
of Parkhill, upstream of the Parkhill Reservoir

e Station 2. Lower Parkhill Creek at MclInnis Road, near Parkhill Drive, between Lots
15 and 16, west of Parkhill, downstream of the Parkhill Reservoir

e Station 3. Desjardine Municipal Drain, Kirkton Road, just off Highway 81, east of
Grand Bend.

Stations 1 and 2 on the Lower Parkhill Creek are located upstream of the existing Grand Bend
STF. Station 3 on the Desjardine Drain, a tributary of Parkhill Creek, is located downstream of
the STF. Stations 2 and 3 were used for the assessment since they are the only stations that

provide historical data in proximity to the Grand Bend STF.

In 2006, the Municipality of Lambton Shores completed a Surface Water Quality Monitoring
program of various locations, including Parkhill Creek, Shipka Drain and the Desjardine Drain.
Grab sampling was conducted on six dates between July and November of 2006. Samples were

analyzed for Total Phosphorus, Nitrates, and E. coli. The monitoring program indicated that:

e Upstream of the Grand Bend STF: The 2006 measured water quality at the Parkhill
sampling station (LS33) at Greenway Road agreed with the historical water quality of the
McInnis Road ABCA monitoring station.

¢ Downstream of the STF: The Shipka Drain (1.S40) and Desjardine Drain (L.S39) stations
had similar measured water quality in 2006. Measured water quality at the Parkhill
sampling station (LS36) at Highway 21 in 2006 was similar to both the Shipka (LS40)
and Desjardine Drains (LS39) and agreed with the historical water quality of the
Desjardine Drain ABCA monitoring station.

Monitoring of water quality at the ABCA stations has been completed on a monthly basis for

several years and provides more data, compared to the Lambton Shores 2006 Water Quality

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 39



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Monitoring Program. Historical water quality data for the ABCA Mclnnis Road and Desjardine

Drain monitoring stations is used in the following assessment.
Water quality parameters monitored by the ABCA in Parkhill Creek include:

e Total Ammonia Nitrogen
e Total Kjeldahl Nitrogen
e E.coli

e Dissolved oxygen

e Nitrate Nitrogen

e Nitrite Nitrogen

° pH

e Total Phosphorus

e Total Dissolved Solids

¢ Conductivity

e Water temperature.

Water quality in Lower Parkhill Creek was evaluated for each parameter. The average,
minimum, maximum, and 75™ percentile of the historical values were calculated and reported.
Normally, the 75™ percentile of water quality data is used for consideration of background
quality of the receiving water body, as required by MOE “Procedure B-1-5: Deriving Receiving-
Water Based, Point-Source Effluent Requirements for Ontario Waters” (1994). The 751
percentile level of each water quality parameter was compared to both the Provincial Water
Quality Objective (PWQO) (MOE, 1994) and/or the Environment Canada Aquatic Water Quality
Guidelines (CWQG) (Canadian Council of Ministers of the Environment (CCME), 2002).

Tables 6 and 7 provide water quality summary data for the McInnis Road and Desjardine Drain
monitoring stations, respectively. Table 8 provides water quality summary data for the Grand
Bend STF.

As shown on Tables 6 and 7, the McInnis Road and Desjardine Drain monitoring stations met
the following PWQO and CWQG parameters:

e Total Ammonia Nitrogen
e Total Kjeldahl Nitrogen

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 40



GRAND BEND

SEWAGE TREATMENT

FACILITY

§
©
a
]
g

5.

2

20

=1y
3

AT

Upgrade Class Environmental Assessment

Grand Bend Sewage Treatment Facility Expansion and
FIGURE 4: LOWER PARKHILL CREEK WATERSHED:
ABCA SAMPLING LOCATIONS

~—=




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

e Dissolved oxygen

¢ Dissolved oxygen saturation
e pH

e Total Dissolved Solids

¢ Conductivity

e Water temperature.

Un-ionized ammonia was calculated based on the measured ammonia concentration, pH, and

water temperature, as shown in the following equation:

un - ionized ammonia = ammonia - f

f= %+ 10PKa=pH)
pKa = 0.0901821+ 2729-92/T forT in Kelvin

Un-ionized ammonia concentration in Parkhill Creek was found to be below the CWQG at the

two ABCA monitoring stations, based on the above formula.

Dissolved oxygen (DO) concentration and saturation values were evaluated at the 25 percentile,
as opposed to the 75™ percentile, since lower values of these parameters indicate poorer water
quality. In some instances, DO saturation values were above 100%, which is generally observed

in flowing waters that have some algae.

The Lower Parkhill Creek background water quality data shows evidence of elevated levels of

the following parameters in excess of the Provincial and/or Canadian water quality objectives:

e E. coli: The PWQO recommends a limit of 100 E. Coli per 100 mL. Both the McInnis
Road and Desjardine Drain monitoring stations exceeded this objective with 75™
percentile values of 450 and 540 E. Coli per 100 mL, respectively. The Grand Bend STF
discharge had a 750 percentile value of 29 E. Coli per 100 mL.

e Nitrate Nitrogen: The CWQG recommends a maximum nitrate concentration of 2.9
mg/L as nitrogen. Observed nitrate concentrations in Parkhill Creek at Stations 2 and 3

exceed the CWQG at the average and 75" percentile.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 41



7 28vd

L6820 4oquinp] 192{04d — 6007 Y4V — pauuir] Sunpnsuo) uojjiq

Wi uoyoale moleg - /N
(sihusdmad s, 1ou pue) sjjuasiad sz ie pajsnieas cm@,xo P3noSSIa "SION .

- (paijioads siiw)| aulew AjuQ) Du08 XBW "aseasu| D01 GGl 92 a0 il Do BiNiEIo0Wa ] IBIEM PRI

58S 018 ve 2es Wwy/gw AAonpuoy

= . - 8ve 2y i HiE /6w ‘SPiog PeNOSSI] [RI0L

> pe ; - - - /B ‘splog papuadsng BIo L

ODMd $pesdxs - €00 vaLro obb 0 mmo ] 6ELD “/Bui'snioydsoud 1oL
- - - - = - /AW Snuoudsoud pesossid

- 06-69 &'g-59 808 6E8 96'F 82 HO peid

B0OMO Speaox3 N SE 900 - 000 G820 €000 G500 W N-BININ
DODMO Spaadxg NSEGE - 2L g9l 00 (K /oW “N-31BAIN
- - 0:02 @ Blojg 1818 M PI0D “UCBEINIES %[5 %2 L8 %i0 LwL %P E %0V 28 185 % '.(peIBno[ed) .uabAXQ paAjossig

- e A e UoEIMIES Woy} PeAUSq 052 £g's 0s0 g0 B UBBAXO PRAIOSSIC PRl

- = - - - = = J/Bu Toog) puewag usbixg [eabooig

OOMd Spasoxa - W op4 48d (0o *3 0oL oSy 009z 91 8VE Juw o0t Jad oo 3 ‘euajoeg
- N SE 25100 N SE $810°0 #¥881000 | B6EECI0'0 | £1000000 | 0667LO0Q /8w '(pa1ejndjed) BIuoWWyY pazIuoiun

= - - - - = = 6w Ny L] uaboiN epRIN oL

. - - £90°0 2670 1600 £50'0 — /BuN-RlUoWWY BIOL

potou 52 deaxs /Bu uﬁ:ﬂﬁﬁa.ﬁa hawntll I un  eBemay
(2002 ‘2 21wpdn YiiM 8661) 'DOMD IWOD (6661 'v xipuaddy) 'ODMd 30N |[—— == o

—700Z AON OV ZZ6L Uep

uone)S SULIO)IUOTA] urex(] duIpaelsa( 1e L)eng) Jajepn Y1) [[IYIed JoMo ]

L 91qe ],

JIWI uonoae moleg - a/N
[amusased wey 1ou pue) sinuadied yicz 1B pajeniers usbAxp panpssia eloN .
- S SIfLl] BUHRW AUD) Da0E KE '8588I0] D0 L6l v've 20 gl D, 24NjeIe0lia L ISIeM M8l
588 SEL 6l2 08y woysw ‘Riaanpuocd
. <88 a6t 2rL LEE /6w SpI0S PAAIOSSIC BI0L
= ' = - = - /B "spijog pebuadsng {ei0L
DOMd Speanx3 e £0°0 100 Srl0 0000 6¥0°0 /B sruoudsolld [BloL
- - - §.8200 001500 00000°0 9¢zz0'0 Bl “sruoqdsoUg penessia
- 06-99 B 5g8-¢9 z8 58 6% 64 HIpeld
DOMO Speedx3 NSE900 - 0010 0810 0200 #3800 /B N=21IIN
SDMO SP330x3 NSEBZ - '8 el L2 29 /6w "N-BiIlIN
= = 0,02 @ 1018 BB MA PI0D UOHBINIES %48 %85 66 FATNCT %92 VL %9160} 185 % '.(PRIEnd[Ea) LUSBAXG paAiessia
3 MMOMM Mﬂ__ MMM MHWMMH ..__“w..s_._ w.w uoleINES Wolj peausg S0'04 £8°9L vE'9 29kt /6w ‘,uebAxQ panjossiq piaid
- i ) - - = - /6w {aogq) puewaq usbAx eaifojtig
ODMd Spaaoxd - Jw 00} 4od 100 '3 00+ 0ps 000Sg 0 +E01 w 00} J4ad 1100 "3 ‘epaldeg
NSE 25100 NSE9L00 19812000 00000410 +000000°0 I£16100°0 7/BW (pa1ginojed) BludWY PeZIUC-Un
- - - 860 oL} ZE0 8L0 /Bl (R L) UsBORIN [UBbjaly [2ioy |
- z 0S0'0 0410 0000 1800 /B N-BiUOWWY 101

Ayienp e | (L00Z'L91ERdN WM 6661) "DOMO INOD. (8651 ' xjpusddy) 'ODMd 0W = 7002 AON 01 E00Z Inpunied.

(IR JO 159M) UONE)S SULIONUOIN Peoy SIUUPIA 18 AI[end) 191BA 391 [P 19M0']
19 AqeL

1oday pnis [pIuaUIUOAIAU]
appa3dy) puv uoisupdxsy K11)190,] TUIWIDIL] ISDMIS PUIG PUDLL)
A2IDMING PUD UOINE] YINOS ‘S2A0YS UOIqUIDT fo Sa11]pd101UNN



cf a8vg

L6S8-L0 “4oquinp 193[04d ~ 600 Y4V — parnur] Sunpnsuo) uojpid

nwi uonoale mojag - a/N

(anusosad Em_.. 10U pue} w.::wemn_ sz 12 paienieas usBAXO ponjessig "9ION .

- (peyiosds syl suLeW AlUQ) 0,06 XBJy "8seaidu] D01 - - Do BINBISC0WS | JBIEM P12
- - - - Wio/SW AIAIONPUDD
bos = = 3= VEW ‘spios PaAjossIa 1210.L)
- : - £8l $eT 0t €2t 7/Bul “Spifog papuadsng (€10 |
ODMd Spaaaxg = £0°0 0280 000z 0600 8590 /B “snioydsoyd el
- - - - = - - /bW suoydsold pealossig
- 06-59 5g-59 '8 £6 Z'L '8 Hd peld
SOMO mojeg N S2 9070 - 5100 05%°0 9000 150°0 775w N-SIHIN
HOMO Mojeg NSEEZ - 8l 92 20 vl /bW “N-s1eRIN
= = D402 @ E0Ig JSIBM PO "UONBINTES %45 = = = = ‘185 % '.[peign2eo) (usbAX(0 penossia
= HMMM M_ﬁ__ MMM .”Mwﬂécuwh Mwﬁ M.w uollBInEs Wolj pasusg - - = - 6w ' uslAxp peaossig pisl
- - : 66 18l o' [ /AW {gog) puewsg usBixg Eoibojoig]
ODMd MmoBg - v 004 424 102 "3 0oL 62 %6 | €2 T g1 Jed |00 5 "euaeg
N SEESL00 N SE pOL0'D - - - - /8w (paie|najed) EuoWwy paziuorun
= = - SZ2 or'e 80°0 202 /6w "Ny L) uabonny [uepfaly 21o1
= = - Bril 006'8 0800 SLL'L /0w "N-Blliowwy [elo L
. pojou s jda ...._n_._ ,_ Xew, Ui ‘obeseay
(200z 'z oepdn ﬁamac DOMO 30D | = 700% AOHN 61 2005 T ~ fetedr

Lnend) yudangy Aoe,] JUU)BIL], 95eMIS pudy puels)

'8 AqEL

roday Apnig pjuawuo.nausy

apv48dp) puv uoisundxy K11]100,] JUSULDIL] ISDMIS pudg pupir)
A2IDNIN]G PUD UOINE YINOS ‘S240YS UOIquIDT Jo sa11pd1o1uny




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

e Nitrite Nitrogen: The CWQG recommends a maximum nitrite concentration of 0.006
mg/L as nitrogen. Observed nitrite concentrations in Parkhill Creek at Stations 2 and 3
exceed the CWQG at the 75™ percentile.

e Total Phosphorus: The PWQO includes a phosphorus limit of 0.030 mg/L to avoid
excessive plant growth. Water quality data for Parkhill Creek and the STF indicate that

this limit is exceeded at the average and 75™ percentile.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 44



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Lower Parkhill Creek is considered a Policy 2 Receiver with respect to E. coli and Total
Phosphorus, since its water quality does not presently meet PWQO parameters. Policy 2 of
MOE’s Water Management Policies Guidelines, and the PWQO states:

“Water quality which presently does not meet the PWQOs shall not be further
degraded and all practical measures shall be undertaken to upgrade the water
quality to the objectives... Where new or expanded discharges are proposed,
no further degradation will be permitted and all practical measures shall be

undertaken to upgrade water quality.”
(MOQOE, 1994)

Flow Conditions

The Lower Parkhill Watershed drains a total area of approximately 310 km?. According to the
Fish Habitat Management Plan, tributaries within the Lower Parkhill Watershed have highly
variable run-off ranging from extremely low base flows to short periods of high discharge
(ABCA, 2001).

Hourly flow monitoring of the Parkhill Creek has been completed by the ABCA since 2000 at
Elliot Drive, east of Roddick Road. This station is located upstream of the Grand Bend STF.
Flow data for this station from 2000-2007 was provided by ABCA. As shown by the data, there
were several days when Parkhill Creek had no base flow at this location, including days in the

following months:

e July, August, September and October of 2002
e September of 2003

e October of 2004

e July of 2005

e July and August of 2007.

Many of the Parkhill Creek tributaries, between the flow monitoring station at Elliot Drive and
the Grand Bend STF, are municipal drains that only seasonally discharge flow. It is assumed
that when there is no base flow in Parkhill Creek at the monitoring station, there is no additional
flow from the municipal drains, which discharge to Parkhill Creek, upstream of the monitoring

station.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 45



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

The 7Q20 flow can be considered as the minimum 7-day average low flow with a recurrence
period of 20 years. The 7Q20 flow is used as the basic design flow for the receiving water body
for continuous point source discharges, according to MOE “Procedure B-1-5: Deriving
Receiving-Water Based, Point-Source Effluent Requirements for Ontario Waters” (1994).
According to MOE’s procedure for non-continuous point source discharges, the 7Q20 for the
specific discharge period is ideally used as the basic design flow for the receiving water body.

The Grand Bend STF is currently operated by discharging the lagoons seasonally, anywhere
from one to four times a year. The Grand Bend STF effluent discharges from 2000 to 2007 did
not coincide with a period of zero base flow in Parkhill Creek.

If the upgraded Grand Bend STF is a continuous point source discharge, the 7Q20 flow that will
be applied on a conservative basis will be O m’/d, or the equivalent of no base flow.

3.7  Fish and Aquatic Habitat

A variety of sources were reviewed pertaining to the aquatic environment within the vicinity of

the STF. Relevant sources of biological information included:

e Fish and benthic data from the ABCA

e Lower Parkhill Creek Watershed Report Card (ABCA, 2007)

¢ Fish Habitat Management Plan (ABCA, April 2001)

e Rare species occurrences and significant natural features from the Natural Heritage
Information Centre (NHIC) database

e Committee on the Status of Endangered Wildlife in Canada (COSEWIC)

e Ausable River Recovery Team, March 2004. Draft Recovery Strategy for Species at
Risk in the Ausable River: An Ecosystem Approach, 2004-2009.

Both Parkhill Creek and Shipka Drain are considered warmwater systems by the ABCA. Shipka
Drain is currently managed as a Type F watercourse (e.g., warmwater regime with intermittent or
ephemeral flows). Downstream in Parkhill Creek, the system is classified as warmwater and
natural, and as such, is not managed under the ABCA/Fisheries and Oceans Canada (DFO) Drain
Classification System. According to the Lower Parkhill Watershed Report Card (ABCA, 2007),
the main channel of Parkhill Creek supports a warmwater sport and baitfishery and its tributaries
support baitfish. At the time of writing, background fisheries information had not been received
from MNR.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 46



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade

Environmental Study Report

Fish species listed in Table 9 for the upper portions of Parkhill Creek indicate a mixed and

diverse fishery within the watercourse, and possibly Shipka Drain on a seasonal basis. Generally

speaking, this community can be characterized as being dominated by small-bodied baitfish with

a small top-level predator contingent (e.g., largemouth bass). There appears to be a strong

presence of bottom-dwelling species (e.g., suckers, bullhead, darters, sculpins, gobies, stonecats

and madtoms). All of the species listed in the Table are typically found in abundance in

warmwater habitats in southern Ontario.

Table 9: Fish Species of Upper Parkhill Creek, 2002

Common Name

Scientific Name

white sucker

Catostomus commersoni

white crappie

Pomoxis annularis

Brown bullhead Ameiurus nebulosus
Yellow bulthead Ameiurus natalis
Yellow perch Perca flavescens

common carp

Cyprinus carpio

golden redhorse

Moxostoma erythrurum

spottail shiner

Notropis hudsonius

rock bass

Ambloplites rupestris

largemouth bass

Micropterus salmoides

creek chub

Semotilus atromaculatus

bluntnose minnow

Pimephales notatus

striped shiner

Luxilus chrysocephalus

johnny darter

Etheostoma nigrum

stonecat

Noturus flavus

mottled sculpin

Cottus bairdii

central mudminnow

Umbra limi

Round goby

Neogobius melanostomus

hornyhead chub

Nocomis biguttatus

brindled madtom

Noturus miurus

Source: ABCA database (2002)

In addition to the fish species listed in Table 9, anecdotal fish community information from

ABCA indicates that other species are also present in Parkhill Creek near Grand Bend. This

information is shown on Table 10.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597

Page 47



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Table 10: Anecdotal Fish Species List for Parkhill Creek near Grand Bend

Common Name Scientific Name

chinook salmon Oncorhynchus tshawytscha

rainbow trout Oncorhynchus mykiss

northern pike Esox lucius

walleye Stizostedion vitreum

freshwater drum Aplodinotus grunniens

channel catfish Ictalurus punctatus

Source: Angela Baitz, ABCA, Personal Communication, Feb. 15, 2008

The list includes lake-dwelling predatory fish species that may enter the downstream reach of
Parkhill Creek from Lake Huron.

There is no historical fish community data for the Shipka Drain.

Benthic Community

Benthic invertebrates are small animals without backbones that live in stream or lake sediments.
Benthic invertebrate communities are well suited for use as biomonitoring tools because different
benthic organisms have differing sensitivities to environmental stressors and can provide insight

into the level of human impacts on the aquatic system.

The Family Biotic Index (FBI) summarizes information on the numbers and types of benthic
invertebrates in a sediment sample. FBI values indicate stream health, with values ranging from
1 (healthy) to 10 (degraded). Based on a FBI score of 5.6, the Lower Parkhill Creek benthic

community was graded as “fair.”

38 Species at Risk

In March of 2004, the Ausable River Recovery Team completed a Recovery Strategy to define
actions required to protect and recover aquatic species at risk in the Ausable Basin. In summary,
the watershed contains seven (7) fish, four (4) freshwater mussel, and three (3) reptile species

that currently are protected under the Species at Risk Act. These species are shown on Table 11.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 48



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Table 11: Aquatic Species at Risk in the Ausable River

Common Name Scientific Name Provincial COSEWIC Status
Rank

FISH

greenside darter Etheostoma blennioides S4 Special Concern

black redhorse Moxostoma duquesnei S2 Threatened

river redhorse Moxostoma carinatum 52 Special Concern

lake chubsucker Erimyzon sucetta S2 Threatened

eastern sand darter Ammocrypta pellucida S2 Threatened

pugnose shiner Notropis anogenus S2 Endangered

bigmouth buffalo Ictiobus cyprinellus SU Special Concern

MUSSELS

northern riffleshell Epioblasma torulosa S1 Endangered
rangiana

Snuffbox Epioblasma triquetra S1 Endangered

wavy-rayed lampmussel Lampsilis fasciola S1 Endangered

Kidneyshell Ptychobranchus S1 Endangered
fasciolaris

REPTILES

queen snake Regina septemvittata S2 Threatened

eastern spiny softshell turtle Apalone spinifera S3 Threatened
spinifera

map turtle Graptemys geographica S3 Special Concern

S1 - Extremely rare in Ontario

S2 — Very rare in Ontario

S3 - Rare to uncommon in Ontario

S4 — Common and apparently secure in Ontario

SU - Uncertain rank

According to the Lower Parkhill Watershed Report Card, only river redhorse is known to occur
in Parkhill Creek and no rare aquatic mussels are known to inhabit the watercourse. No aquatic
element occurrences are indicated directly on or immediately adjacent to the Study Area based

on a review of the NHIC database.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 49



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

39 Terrestrial Resources

The Grand Bend STF site is near the northern boundary of the Carolinian Deciduous vegetation
zone. The Boundary Zone, a narrow band between the Deciduous and Mixed Woods zone, is
just north of the Grand Bend STF site. As a result, the lands surrounding the STF have species
from both the northern and southern regions. Southern species such as oak, hickory, tulip,
sassafras, hop-tree, hackberry, magnolia and chinquapin oak are some of the species that have
spread into this area. Northern species include hardwoods, such as sugar maple, white elm,
yellow birch and red oak. The softer woods are represented by white pine, red pine, hemlock,
spruce and balsam fir. Conifers in wetter areas include eastern white pine, tamarack, eastern red

cedar and eastern hemlock.

Lands surrounding the Grand Bend STF are dominated by agricultural uses, with common crops
(i.e. com) to the east and north, and an active cattle pasture, within the site property south of the
Shipka Drain. To the west, the landscape is dominated by the lowlands and floodplain of Lower
Parkhill Creek. The Shipka Drain is located along the southern boundary of the facility, within
the pasture, and receives treated effluent when the lagoons are seasonally discharged.

The STF site has been extensively modified due to the construction of the lagoon cells in the
1970s and subsequent upgrades. As a result, all of the on-site vegetation has either been planted
or “self seeded” from local sources. The outside slopes of all lagoon cells have been seeded with
a pasture mix consisting of tall fescue (Festuca arundinacea), red fescue (F. rubra), red clover
(Trifolium pratense), birdsfoot trefoil (Lotus corniculatis), Kentucky bluegrass (Poa pratensis)
and perennial rye (Lolium perenne). Other common plants include teasel, sweet white clover
(Melilotus alba), sweet yellow clover (M. Officinalis), common reed grass (Phragmites
communis), reed canary grass (Phalaris arundinacea), daisy fleabane (Erigeron annuus),
blueweed (Echium vulgare), common plantain (Plantago major) and prostrate knotweed

(Polygonum aviculare). Table 12 lists the plants found during site visits in 1992 and 2008.

The site has a limited amount of woody cover, but a scattered hedgerow of planted white cedar
(Thuja occidentalis) occurs along the northern boundary. Red ash (Fraxinus pennsylvanica),
cottonwood (Populus deltoides) and black walnut (Juglans nigra) trees have been planted to the
west of Lagoon Cell No. 4.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 50



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

The lagoon cells are numbered from 1 to 4 (from Parkhill Creek to Mollard Line). The inside
slopes of Lagoon Cells 3 and 4 have no woody cover, but scattered shrubs of red ash, sandbar
willow (Salix exigua), autumn olive and white elm (Ulmus americana) can be found in Lagoons
Cell Nos. 1 and 2. Since Lagoon Cells 1 and 2 are usually only half- filled with effluent, the side
slopes are now covered in a thick cover of cocklebur and water smartweed (Polygonum

amphibium).

Wildlife Communities

Since the site is located in an agricultural area and has a constant source of water, wildlife
activity in the area was high with tracks or scat of several species, including raccoon, white-
tailed deer, coyote, castern cottontail and groundhog observed in the mudflats surrounding
Lagoon Cells 1 and 2 near the outfall structures along the southern perimeter. Leopard frogs
were also noticed swimming along the edges of all lagoons or foraging within the long grass
around the site limits.

Table 12:
Master List of Vascular Plants Observed in Grand Bend Lagoons
Field Dates — June 10, 11, 12, 1992 and October 21, 2008

Family Scientific Name Common Name N itla:lt:tsive Site
I = Introduced

EQUISETACEAE Equisetum arvense Field Horsetail N v
CUPRESSACEAE Juniperus virginiana Red Cedar N v
Thuja occidentalis White Cedar N v

ARACEAE Arisaema triphyllum Jack-in-the-pulpit N v
CYPERACEAE Scirpus validus Soft-stem Bulrush N v
GRAMINEAE Agropyron repens Quack grass I/N v
| Agrostis gigantean Redtop [ v

Festuca arundinacea Tall Fescue I/N v

Lolium perenne Perennial Rye Grass [ v

Panicum capillare Witch Grass N v

Phalaris arundinacea Reed Canary Grass N v

Phragmites australis Common Reed N v

IRIDACEAE Iris versicolor Wild Blue Flag N v
LEMNACEAE Lemna minor Common Duckweed N v
LILIACEAE Asparagus officinalis Garden Asparagus 1 v
Trillium grandiflorum White Trillium N v

Dillon Consulting Limited — March 2009 — Project Number: 07-8597

Page 51




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Family Scientific Name Common Name N itlﬁltautsive Site
I = Introduced
TYPHACEAE Typha angustifolia Narrow-leaved Cattail N v
Typha latifolia Common Cattail N v
ACERACEAE Acer negundo Manitoba Maple N v
Acer rubrum Red Maple N v
Acer saccharinum Silver Maple N v
Acer saccharum Sugar Maple N v
ANACARDIACEAE Rhus typhina Staghorn Sumach N v
ASCLEPIADACEAE Asclepias incarnate Swamp Milkweed N v
Asclepias syriaca Common Milkweed N v
BALSAMINACEAE Impatiens capensis Spotted Jewelweed N v
BERBERIDACEAE Podophyllum peltatum May-apple N v
BORAGINACEAE Cynoglossum Officinale Hounds Tongue I v
Echium vulgare Blueweed I v
CAPRIFOLIACEAE Sambucus Canadensis Common Elder N v
CARYOPHYLLACEAE | Cerastium fontanum Mouse-eared Chickweed 1 v
Saponaria officinalis Bouncing Bet I v
Silene latifolia White Cockle I v
COMPOSITAE Achillea millefolium Common Yarrow N/I v
Ambrosia artemisiifolia Common Ragweed N v
Ambrosia trifida Giant Ragweed N v
Arctium minus Burdock I v
Aster ericoides Heath Aster N v
Aster novae-angliae New England Aster N v
Cichorium intybus Chicory 1 v
Cirsium vulgare Bull Thistle 1 v
Erigeron philadelphicus Philadelphia Fleabane N v
Hieracium caespitosum Yellow Hawkweed 1 v
Prenanthes altissima Tall White Lettuce N v
Solidago altissima Late Goldenrod N v
Solidago caesia Blue-stem Goldenrod N v
Taraxacum officinale Common Dandelion I v
Xanthium strumarium Cocklebur N/ v
CONVOLVULACEAE Convolvulus arvensis Field Bindweed I v
Cuscuta gronovii Common Dodder N v
CORNACEAE Cornus alternifolia Alternate-leaved N v

Dogwood

Dillon Consulting Limited — March 2009 — Project Number: 07-8597

Page 52




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Family Scientific Name Common Name N Etlztautﬁve Site
I = Introduced
Cornus foemina racemosa Grey Dogwood N v
Cornus stolonifera Red-osier Dogwood N v
CRUCIFERAE Barbarea vulgaris Yellow Rocket I v
Hesperis matronalis Dame's Rocket I v
Lepidium campestre Field Pepper-grass I v
Nasturtium officinale Water Cress I v
DIPSACACEAE Dipsacus fullonum Teasel I v
ELAEAGNACEAE Elaeagnus umbellate Autumn Olive I v
FAGACEAE Quercus macrocarpa Bur Oak N v
Quercus rubra Red Oak N v
GERANIACEAE Geranium maculatum Wild Geranium N v
GROSSULARIACEAE | Ribes americanum Wild Black Currant N v
JUGLANDACEAE Carva cordiformis Bitternut Hickory N v
Juglans nigra Black Walnut N v
LABIATAE Leonurus cardiaca Motherwort I v
LEGUMINOSAE Medicago lupulina Black Medic I v
Medicago sativa Alfalfa I v
Melilotus alba White Sweet-clover I v
Melilotus officinalis Yellow Sweet-clover I v
Trifolium repens White Clover | v
OLEACEAE Fraxinus Americana White Ash N v
OXALIDACEAE Oxalis stricta European Wood-sorrel N v
PLANTAGINACEAE Plantago lanceolata English Plantain | v
Plantago major Broad-leaved Plantain I v
POLYGONACEAE Polygonum aviculare Prostrate Knotweed I v
Rumex crispus Curly Dock I v
Rumex obtusifolius Bitter (Broad) Dock I v
PRIMULACEAE Lysimachia ciliate Fringed Loosestrife N v
Lysimachia nummularia Moneywort I v
RANUNCULACEAE Anemone virginiana Tall Anemone N v
Ranunculus acris Tall Buttercup I v
Ranunculus repens Creeping Buttercup I v
Thalictrum dioicum Early Meadow-rue N v
RHAMNACEAE Rhamnus cathartica Purgine Buckthorn N v
ROSACEAE Crataegus crus-galli Cockspur Hawthorn N v

Dillon Consulting Limited — March 2009 — Project Number: 07-8597

Page 53




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Family Scientific Name Common Name N Etliltz:lt?ve Site
I = Introduced
Crataegus punctata Dotted Hawthorn N v
Fragaria virginiana Common Strawberry N v
Geum aleppicum Yellow Avens N v
Malus pumila Apple [ v
Prunus serotina Wild Black Cherry N v
Rosa multiflora Multiflora Rose I v
Rubus idaeus Wild Red Raspberry N v
SALICACEAE Populus alba White Poplar [ v
Populus balsamifera Balsam Poplar N v
Populus deltoids Cottonwood N v
Populus tremuloides Trembling Aspen N v
Salix fragilis Crack Willow | v
SOLANACEAE Solanum dulcamara Climbing Nightshade [ v
ULMACEAE Ulmus Americana White Elm N v
UMBELLIFERAE Daucus carota Wild Carrot I v
URTICACEAE Urtica dioica Stinging Nettle N v
VITACEAE Parthenocissus inserta Virginia Creeper N v

Scientific names according to:
Morton, J.K. and J.M. Venn. 1990. A Checklist of the Flora of Ontario Vascular Plants. University of Waterloo Biology Series No. 34.

During Dillon’s site visit in October 2008, a large number of migratory and resident waterfowl
was observed swimming in all four lagoons or resting on the grass adjacent to the cells (see
Table 13). This observation is not surprising. Sewage lagoons often attract birds in large
numbers as the habitat is usually warmish, open water; has a great deal of insect life; often has
submergent, emergent and/or free floating vegetation and has surrounding manicured or low

growing plant material that does not conceal predators or hunters.

A review of the ONTBIRDS website’s weekly birding reports from January 3, 2005 to
October 27, 2008 found that the Grand Bend sewage lagoons are visited by bird enthusiasts.
Table 13 lists species observed by the enthusiasts. Other species are likely, but opportunities for

on-site breeding are limited.

During a site visit by Dillon’s biologist in June 1992, Lagoon Cell No. 1 had been drained and
the remnants (i.e., bones) of many large carp were observed stranded in the mud. Similarly, in
2008, bones and skulls of carp were also found scattered around the slopes of Lagoons 1 and 2.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 54



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

It was very likely that animals such as raccoon, crows, and other scavengers had moved this

material around.

While birds and wildlife do visit lagoons, they are not considered to be a “natural environment”.
According to CCME (2006), raw municipal wastewater (depending on the level of treatment)
typically contains human and other organic waste, nutrients (i.e., nitrogen and phosphorous),
pathogens, microorganisms, suspended solids and household and industrial chemicals. These
compounds and organisms can be consumed by foraging wildlife. Adverse impacts can include
tumours, organ damage, physical deformities, behavioural changes, reproduction disorders and
population decline. These compounds and organisms can also be excreted by wildlife on nearby

beaches, farm fields and grasslands, thus increasing the potential of transmission to humans.

Table 13: Bird species observed at Grand Bend STF October 2008

G S
Scientific Name Common Name Notes COSEWIC | COSSARO | rank rank
Actitis macularia Spotted Sandpiper | Observed — lagoons NAR NAR G5 S5B, S2N
Red-winged
Agelaius phoeniceus Blackbird Observed — nesting NAR NAR G5 S5B, S2N
Pair swimming in
Aix sponsa Wood duck Parkhill Creek NAR NAR G5 S5B,SZN
Observed several
| Anas platyrhynchos | Mallard pairs NAR NAR G5 | S5B,S2N
Within Parkhill
Ardea Herodias Great Blue Heron | Creek NAR ~ NAR G5 | S5B,S2N |
Aythya valisineria Canvasback Swimming in lagoon NAR NAR G5 S1B.SZN
Bombycilla cedrorum | Cedar waxwing | Observed foraging NAR NAR G5 S5
Observed. Feeding
on grass or in corn
fields.
100s flew over site.
_Branta canadensis | Canada Goose old nest NAR NAR | G5 S5B, S2N
Many individuals on
Bucephala albeola Bufflehead all four lagoons NAR NAR G5 S3B, SZN
Buteo jamaicensis | Red-tailed hawk Observed flyover (2) NAR NAR | G5 | 8
Observed pair,
Butorides striatus Green heron lagoon NAR NAR G5 S4B, S2N
Calling — Parkhill
Cardinalis cardinalis | Northern Cardinal | Creek (1) | NAR NAR G5 S5
American Observed —
Carduelis tristis Goldfinch hedgerow (6) NAR NAR G5 S5B, S2N
Observed — lagoon
Charadrius vociferus | Killdeer area mudflats(3+) NAR NAR G5 S5B, S2N
Cistothorus palustris Marsh Wren Calling — NAR NAR G5 S5B, S2N

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 55



Municipalities of Lambton Shores, South Huron and Bluewater

Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

G S
Scientific Name Common Name Notes COSEWIC | COSSARO | rank rank
Columba livia Rock Dove Fly over (2) NAR NAR G5 SE
Corvus
brachyrhynchos American crow Observed flyover (4) NAR NAR G5 S5
Observed, Parkhill
Cyanocitta cristata Blue jay Creek (2) NAR NAR G5 S5
Yellow-rumped
Dendroica coronata warbler Parkhill Creek area NAR NAR G5 S5B,SZN
Dumetella Calling near Lagoon
carolinensis Grey catbird 4 NAR NAR G5 S5
Flyover, entire site
Hirundo rustica Barn Swallow (5+) NAR NAR G5 S5B, S2N
Many individuals
Larus philadelphia Bonapartes Gull see in October, 2008 NAR NAR G5 S4B, SZN
Observed pond area
Leterus galbula Northern oriole 4 NAR NAR G5 S5B, S2N
Many individuals
seen in October,
Melanitta nigra Black scoter 2008 NAR NAR | G5 | SZN,SUB |
Melospiza melodia Song Sparrow Calling oldfield (2) NAR NAR G5 S5B, S2N
Many individuals
Passer domesticus House sparrow (20+) NAR NAR G5 SE
Downy Observed, Parkhill
Picoides pubescens Woodpecker Creek pond area (2) NAR NAR G5 S5
Red-breasted
Sitta canadensis nuthatch Parkhill Creek area NAR NAR G5 S5B, SZN
Spizella passerina Chipping Sparrow | Calling, observed (6) NAR NAR | G5 S5B. S2N
Flyover, wetland
Tachycineta bicolor Tree Swallow (10+) NAR NAR G5 S5B, S2N
Observed hedgrerow
Turdus migratorius American Robin (5) NAR NAR G5 S5B, S2N
Nesting entire site
Zenaida macroura Mourning Dove (8) NAR NAR G5 S5B, S2N
Note: NAR = Not at risk
Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 56




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Table 14: Lists of Birds at Grand Bend Lagoons, Ontario Bird website

G S
Scientific Name Common Name Notes COSEWIC | COSSARO rank rank
Green-winged
Anas crecca teal NAR NAR G5 S4B, SZN
Ringed-necked
Avythva collaris duck NAR NAR G5 S5B, SZN
Branta canadensis Canada goose NAR NAR G5 S5B, SZN
Calidris alpina Dunlin NAR Sensitive G5 S3B, SZN
Cualidris bairdii Bairds sandpiper NAR Undetermined | G5 SZN
Calidris ferruginea Curlew sandpiper NAR NAR G5 SAN
Calidris minutilla Least sandpiper NAR NAR GS S4B, SZN
May be
_Carus minutus Little gull NAR at risk G5 S1SZB, SZN
Charadrius
vociferous Killdeer NAR NAR G5 S5B SZN
Charadrivs Semi-palmated
semipalmatus plover NAR NAR G5 S3B, SZN
Chen caerulescens Snow goose NAR ~ NAR G5 S4B. SZN
Dolichonyx
oryzivorus Bobolink NAR NAR G5 S4B, SZN
Fulica Americana American coot B NAR NAR G5 S4B, SZN
Gallinago gallinago | Common snipe NAR NAR G5 S5B, SZN
Larus Philadelphia Bonapartes gull NAR NAR G5 S4B SZN
Limnodromus Short-billed
griseus dowitcher NAR Sensitive G5 S283B, SZN
Hudsonian May be
Limosa haemastica godwit NAR at risk G4 S253B. SZN
Lophodytes Hooded
cugullatus merganser NAR NAR GS S5B, SZN
Common
Mergus merganser merganser NAR NAR G5 S5B, SZN
May be
Oxvyura jamaicensis | Ruddy duck NAR at risk G5 S2B, SZN
Wilson’s
Phalaropus tricolour | phalarope NAR Sensitive G5 S3B, SZN
Podiceps nigricollis | Eared grebe NAR NAR G5 SZB, SZN
Recurvirostra
Americana American avocet NAR NAR G5 SZB, SZN
Greater yellow
Tringa flavipes legs NAR NAR G5 S4B, SZN
Note: NAR = Not at risk
Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 57




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

3.10 Existing and Future Land Uses

3.10.1 Existing Land Uses

As mentioned, the Grand Bend STF is located in a primarily agricultural area on Mollard Line in
South Huron. Two farm related single-family houses are located in the vicinity of the STF, as
shown on Figure 5. One is located on the west side of Mollard Line, approximately 265 metres
north of the northern edge of Lagoon Cell No. 4. The other is located on the east side of Mollard
Line, approximately 350 metres southeast of Lagoon Cell No. 4.

The lowlands and floodplain of Parkhill Creek are located west of the STF. The proposed
Southbend Estates development, a residential community with almost 600 units centred around a

golf course, is located further west, across Parkhill Creek.

3.10.2 Official Plans and Zoning By-law

The Municipality of South Huron Official Plan designates the Grand Bend STF site and
surrounding area as “Agriculture”. Infrastructure and utilities, such as sewage treatment plants,
are permitted in the “Agriculture” area. The Shipka Drain and Parkhill Creek are designated
“Natural Environment (River, Creek)” and are part of a large area designated “Klondyke Special
Policy Area”. The Policy Area includes lands lying below the 180.65 metre common Regional
Storm flood elevation. According to the plan, the intent of this designation is to recognize the
Klondyke as a “developing and intensifying agricultural district”, while recognizing flooding

hazards.

The Grand Bend STF site is zoned “Disposal (DS) Zone” on Key Map 57 to the Township of
Stephen Zoning By-law (South Huron is currently updating the by-law). Sewage treatment
works are permitted in the DS Zone, subject to applicable MOE regulations. Lands adjoining
Parkhill Creek on the western edge of the site are zoned “Natural Environment (NE1) Zone” and
“Klondyke Special Policy Area (SP1) Zone”. All new buildings in the SP1 Zone must conform
to the ABCA’s flood-proofing standards or be located at a higher elevation than the regional

storm flood level of 180.7 metres.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 58



- PROPOSED
SOUTHBEND
ESTATES
DEVELOPMENT

0 Y -
" et e e it L TTYTE

e |

/Yt

* Tho Regulalion Limit was prepacod for use in conjunclion with Onlaito Regulation
147,08 and was delermined fom avaiable shudies, informuation and mapping.
Piezsa refer 10 the lexd of the regulstion for a full legal descripion of all regulated
lands. The Regulation Lima doplcted on this map is sutject 1o change

Property boundaries ane & rapresentation oty and are not 2 legnl survey.

“Flood lmits ace representulive only. Pieasa refer to Flood Study to
determine Aood clovation.”

Grand Bend Sewage Treatment Facility Expansion and <
~—— Upgrade Class Environmental Assessment BLUEWATER
DILLON s et e
TOMILITING FIGURE 5: EXISTING LAND USES a0t




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Lands across Parkhill Creek in the Municipality of Lambton Shores are designated “Hazard and
Environmental Protection” (floodplain of Parkhill Creek) and “Residential” (future Southbend
Estates) in the Lambton Shores Official Plan. Section 22.7.1 of the Official Plan includes
policies for buffers around “Sewage Lagoons”. The plan states that “new residential
development and other sensitive land uses will not be permitted within 100 metres of any
existing sewage lagoons within the Municipality or an adjoining municipality, in order to provide

an odour buffer.”

Relevant Schedules from the Official Plans and the Zoning By-law are included in Appendix D.

3.10.3 Provincial Policies

Provincial Policy Statement
The Planning Act requires that any municipal decisions affecting a planning matter “shall be
consistent with” the Provincial Policy Statement (PPS) issued in 2005. As required by the PPS,

municipalities shall ensure that sewage services are provided in a manner that:

e can be sustained by the water resources upon which such services rely
¢ is financially viable and complies with all regulatory requirements

e protects human health and the environment

e promotes water conservation and water use efficiency

e integrates servicing and land use considerations in all stages of the planning process.

Infrastructure and public service facilities shall be provided in a coordinated, efficient and cost-
effective manner to accommodate projected needs. The PPS also requires that planning for these

facilities shall be integrated with planning for growth to meet current and projected needs.

MOE Guideline D-2: Compatibility between Sewage Treatment and Sensitive Land Use

Guideline D-2 applies to all Certificate of Approval applications for new and expanding
municipal and private sewage treatment facilities. The Guideline includes recommended
separation distances and other control measures to minimize the impact of odours and noise on
“sensitive land uses” adjacent to municipal and private sewage treatment facilities. “Sensitive
land uses” are defined in Procedure D-1-3 and include residential, institutional, certain
recreational uses and some agricultural operations, including cattle raising, cash crops and

orchards.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 59



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

The Guideline recommends that adequate land surrounding a proposed facility or buffer zone be
acquired as part of a plant expansion and upgrade. When acquisition is not possible, future
sensitive uses on adjacent lands should be discouraged through appropriate Official Plan and
Zoning By-law constraints. More effective noise and odour control mitigation is also required to

provide an optimum level of protection between the STF and adjacent sensitive land uses.

The following separation distances from sensitive land uses are required by Guideline D-2 for
sewage treatment plants with a capacity from 500 m’/d to 25,000 m’/d, including the expanded
and upgraded Grand Bend STF:

¢ Minimum separation distance of 100 metres

e Recommended separation distance of 150 metres, as shown on Figure 5

The separation distance is measured from the periphery of the noise/odour-producing

source/structure, to the property/lot line of the sensitive land use.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 60



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

4. DESIGN OPTIONS

4.1  Design Criteria

4.1.1 Projected Population and Sanitary Sewage Flows

The expansion and upgrade of the Grand Bend STF has been designed to treat projected sanitary

sewage flows for the year 2031, as summarized in Section 3.3 of this ESR.

4.1.2 Project Phasing

The full build-out of the Grand Bend STF could be completed in phases. The Service Area for
the expanded and upgraded Grand Bend STF will be confirmed by the individual Class EA

projects for the collection systems to be undertaken by the three municipalities.

Financing of the Grand Bend STF expansion and upgrade was calculated for the ultimate build-
out (2031) of the plant to service the entire Study Area.

4.1.3 Effluent Criteria

Proposed effluent discharge limits and objectives were presented to MOE at a meeting held on
March 19, 2008, based on Dillon’s assessment of background receiver information. The effluent

criteria were considered reasonable by MOE for the STF expansion and upgrade.

Proposed effluent objectives and limits for a future plant expansion are shown on Table 15.
Effluent objectives and non-compliance limits are based on the average of monthly concentration
data. The loadings shown on Table 15 correspond to the loading under the ultimate 2031 annual

average day flow.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 61



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

Table 15:

Grand Bend STF Effluent Concentration & Loading Objectives and Non-Compliance
Limits (Corresponding to a Rated Capacity of 4,659 m’/d)

Concentration Loading
p Effluent Objective Effluent Non- Effluent Non-Compliance
arameter . .. .
Compliance Limit Limit
BOD 5 mg/L 10 mg/L 17,005 kg/year
TSS 5 mg/LL 10 mg/L 17,005 kg/year
Ammonia- summer: 1 mg/L summer: 2 mg/L summer: 3,401 kg/year
Nitrogen winter: 2 mg/L winter: 4 mg/L winter: 6,802 kg/year
Total
Phosphorus 0.1 mg/L 0.15 mg/L 255 kg/year
Escherichia Coli
(risnthily 100 organisms/100mL | 150 organisms/100mL =
geometric mean
density)

A monitoring program will likely be included in the MOE Certificate of Approval for the
upgraded Grand Bend STF to monitor the water quality in Parkhill Creek, upstream and
downstream of Shipka Drain. Such a program will likely be required for two to three years once
the plant is operational, to assess any impacts associated with the discharge from the expanded
plant. The monitoring program will probably include water quality parameters such as Total
Suspended Solids (TSS), five-day Biochemical Oxygen Demand (BODs), Total Phosphorus
(TP), and Total Kjeldahl Nitrogen (TKN), as well as benthic invertebrates. By comparing the
historical water quality data in Parkhill Creek to the data collected through the monitoring

program, any improvements in water quality will be verified.

4.1.4 Treatment Process Components

The expanded and upgraded Grand Bend STF requires certain process components to ensure that
the plant can meet the effluent criteria presented in Section 4.1.3. The following treatment

process components will be required to ensure that effluent quality is met:

¢ Inlet works or headworks:
o Screening to remove large solids
o Potentially grit removal

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 62




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

e Biological treatment:
o Removal of organic material through oxidation of dissolved and particulate
biodegradable constituents
e Secondary clarification (potentially)
e Tertiary filtration:
o Further treatment to ensure effluent meets criteria for Total Suspended Solids and
Total Phosphorus
e Ultraviolet (UV) irradiation disinfection:
o Removal of microbial contaminants before effluent is discharged to Shipka
Drain/Parkhill Creek.

4.2 Sustainable Design Concepts

Various sustainable design concepts were considered for incorporation into the expansion and

upgrade of the Grand Bend STF. The following concepts were evaluated for the project:

o reduce energy consumption and provide energy efficient process design through:
o recovery of heat from effluent
o recycling of blower waste heat
e provide an innovative approach to sludge management
e reduce energy demand from the grid through onsite renewable source(s) of power,
including:
o solar photovoltaic (PV) system
o wind turbine system
o bioenergy/biogas system

o geothermal system.

A Sustainable Design Feasibility Study was completed to evaluate and identify the preferred
sustainable design components to be included in the expansion and upgrade of the STF. The

report on the study is included in Appendix B.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 63



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

4.3  Expansion and Upgrade Alternatives

4.3.1 Alternative 1: Lagoon Upgrade — New Hamburg Process

Figure 6 is a site plan for an upgrade to the Grand Bend STF using the New Hamburg process.

The New Hamburg Process is an alternative process to conventional lagoon treatment, and
consists of aerated or facultative lagoons, with the lagoon effluent sprayed intermittently over
sand filters. The New Hamburg Process results in significant improvement in effluent quality, in
comparison to a conventional lagoon treatment process. The concept was first introduced in the

community of New Hamburg, Region of Waterloo, Ontario.

The New Hamburg Process considered for the lagoon upgrade consists of screening and aeration
of raw sewage, facultative polishing and storage of pre-treated sewage, seasonal filtration of
effluent using intermittent slow sand filters, and UV disinfection. As shown on Figure 6, this
alternative involves the purchase of additional land to accommodate a sludge containment

wetland, new facultative lagoon cell, aerated lagoon, and intermittent sand filter.

4.3.2 Alternative 2: Lagoon Upgrade — Wetland/Natural Treatment

A site plan for this alternative is shown on Figure 7. A wetland/natural treatment system
considered for the lagoon upgrade consists of a conventional engineered wetland or a controlled
wetland, such as a proprietary wetland system. Conventional engineered wetlands and certain
proprietary systems generally consist of one or more vegetated shallow basins or channels, with
a barrier to prevent seepage, and soil to support emergent vegetation. The root systems of the
vegetation provide the surface for microbial activity required for wastewater treatment. As
shown on Figure 7, additional land is required for the sludge containment wetland and

conventional engineered wetland.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 64



UV DISINFECTION
SYSTEM
INTERMITTENT
SAND FILTER
(4 CELLS)

\
\
At

CONTROL e

BUILDING
(INCLUDING CHEMICAL
DOSAGE SYSTEM)

s
\_

 —
—
——
—

SLUDGE
CONTAINMENT
WETLAND

AERATED
/ LAGOON

T

o

(&)

~d
3l
:

Q.

( 7 NEW FACULTATIVE
[
LAGOON CELL o

S —
—
—
—
——
—
T ——
—

TO HURON RoAp g1

—
™
—
i
e
-
- —
-..___--
Lo
-
- —
-
—
-
—

FACULTATIVE
HAGOONT FACULTATIVE
FACULTATIVE

——
—
™
i —
- —
-

-

FACULTATIVE

LAGOON 2
LAGOON 3
LAGOON 4

— — —
T— v —— - —
- —
——.——-——--n—-———-———a—.—.—.
- — el ] -

Grand Bend Sewage Treatment Facility Expansion and Upgrade
Class Environmental Assessment

FIGURE 6: LAGOON UPGRADE - NEW HAMBURG PROCESS SITE PLAN




10 HURON RoAD g1
————

'\ UV DISINFECTION
SYSTEM

CONTROL BUILDING CONVENTIONAL

{INCLUDING

SLUDGE

\
J

r
.

CHEMICAL DOSAGE ENGINEERED
ML WETLAND CONTAINMENT

TERTIARY FILTERS)

WETLAND

- 2

——
-
b -
-
-
--.__-._
-
—
-
— .
-

PARKHILL CREEK

W — -
—
e e
—— - S—
e,
—
—
— ——
—
E—
——
—

CONVENTIONAL ENGINEERED
WETLAND

Grand Bend Sewage Treatment Facility Expansion and Upgrade
Class Environmental Assessment

FIGURE 7: LAGOON UPGRADE - WETLAND / NATURAL TREATMENT SYSTEM SITE PLAN




——
—

I
:

70 HURON Roap 1
-_‘_"-——-.

-~
-
B " g
-
-

X<
i
[ |

& L
~d
=
I
X
<
(ol

| I e - AERATED SLUDGE

o e gy LAGOON AND
EQUALIZATION

“rhﬂﬂﬂ—h ______ — -
= i
AERATED SLUDGE
LAGOON AND
EQUALIZATION
STORAGE

E— - [em—
o= - — - -
- ——

STORMWATER
MANAGEMENT

—

POND

——HEADWORKS
BUILDING

— OXIDATION
DITCH

— SECONDARY
CLARIFIERS

“——FILTER &
CONTROL BUILDING

~ — ———
‘lé: o _ — —_—
~4 — — —_—]
&
§ 50 100 200m
S I S——
= SCALE: 1:5000
Grand Bend Sewage Treatment Facility Expansion and Upgrade @ L
VARICILITY OF
AN BLUEWATER
2001

Class Environmental Assessment
FIGURE 8: MECHANICAL TREATMENT PLANT UPGRADE SITE PLAN




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

There are two types of conventional engineered wetland systems:

o free water surface systems: water surface is exposed to the atmosphere
o subsurface flow systems: includes porous media (usually gravel) with the water surface
maintained at, or below, the media surface (reducing the potential for freezing in the

winter).
This natural treatment process is followed by tertiary filtration and UV disinfection.

4.3.3 Alternative 3: Mechanical Treatment Plant Upgrade

Figure 8 shows a site plan for a mechanical treatment plant upgrade at the Grand Bend STF.

This alternative requires decommissioning the lagoon system so that a mechanical treatment
plant can be constructed. A mechanical treatment process includes modular individual unit
processes configured in series. The treatment system may include one or more process trains,
consisting of various tankage and equipment, to treat wastewater flows. A mechanical treatment
plant for the Grand Bend STF will include headworks processes, including screening and grit
removal, a biological treatment process, tertiary filtration, and disinfection. A sludge
management and treatment system is also required to handle the lagoon sludge dredged from the

former lagoons, and sludge generated through the mechanical treatment processes.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 65



99 2804 £668-L0 42quInN 192[01d — 6007 Y4V — pa1nur] Sunnsuo) uopiq

BAIy ApmS UI JUSWIAO[QAD
SIWI] — POSIeYOSIP 9 UBD JUIN[JJ<
210J9q sIeak ¢ 10j FurioyTHOW
JOW sexnbay (epeue) pue
OLIBIU() UI 9sn pajrul]) ASofouyoay
SALJEAOUUI UR PAIIPISUOD)
‘[eaowa1 snioydsoyd orqerfol)
10y poxmbai uonendioaid ooy
“BIPSW YIMOIS paydeyie urppe -
(waysAs puepom Arejeudoxd
BUWST) S[[90 uoo3e] SULIGA0D -

: Kq passaIppe oq ue)) snioydsoyd
*31BWI[O P[OJ 0} SNP UOTIBILLIIU}JO [BAOWI S[qEI[al 10§ parmbal
SUuOTIR)TWI| £q [eAOWRI BIUOWIWIR PUNO st uonjendioaid [eomuayy JITAIRG
€ QATIRWINN Y OU )M JUSUIBAI] S[QBI[I SIPIAOLJ| -Ie9A 9[qeI[al 9p1aoad jou »E\m_:ﬁ ‘uauriean J[qerfal on>oE‘ Jo Anpiqeroy|
QWIT) UOTIUII
SUOTIeITWI| pue o3e101s AQ polmuul]
ou YIIm I[qIxa[J AySIH ‘sares Surpeoj Anqiqrxafj sseo01d 1nq ‘smofj IAIG
€ QATIBWINY PUB SMO[J S[qBLIRA J[pUBY UBD SSI0], [ PALJBWIDNY SB QWG|  O[(BLIBA S[pURY UBD SSA00IJ Jo Aniqrxapg|
AN[Iqery % IdIAIAG

WJSAS pUB[IOM)
Areyoudoid e se yons ‘pue[iom ssao01d Sinquie m2
juerd]  pojonu0d J0 pueIoM PaIdUI3UL SE UMOUY JUSWIBaI} U0OSe|

JUSWIIBAI) [BOTURYIAW Y3m padedal [RUOTIUSAUOD J3YII0 0} papuedxdl parjrpouwr 9piAoId 01 papuedxa) uonduosa(|

- pu® PaUOISSIUIIOdAP Suo0Te] SunsIxg) pue payrpow suooSe[ Sunsixg| pue palIpow suooge] Junsixg|  Ss00Id JUAUIILAL]

uondLIdSI(]|
PapuduuLoId)y

JUdUIRAL ], [BINJEN/PUBIIA $§3001J SInqUIBH MIN
apeasdn sI0jedIpu| %
JANBUIN[Y PILIJAIJ apeadd)) uoose| apeidd) uooger]
JUB[J JUSUNEIL], [EITUBYIIA] s10}o8 ] UOnEN[EA

; 7 ANBWINY 1 dAneuIN Y m—_

€ dAPBUWII Y

€ pue 7 ‘I SPAjeUId)Y peiasd() pue uoisuedxy jJo uoneneAy sneredwo))
‘91 3IqEL

1oday kpmig pojudtuUoL1AUY
appa8dp) pup uoisupdxsy 11190, UGUIDIL] 2EDMIS PUIY PUDLD)
A21DMIN]G PUD UOINE YINOS ‘Sa40YS uoiquiv Jo sanippdiounpy



19 28vd

L658-L0 H2quInN 193[04d — 6007 Yo4vJ — pa31ur] Sunnsuo) uojiq

€ QAIRWIANY

uoznoy ugisop 183K ()7 puokaq

pasn 2q ued — SUTUOISSTUIWIOIIP
axmbai A1ox1] sjuouoduro

$s9001d ON ‘sopeiSdn aIninj oA11991J9
-1509 10J smo[[e ustsop jue[d 1enpoiA|

| QADBUIO)Y SB Swes)

uozuoY USIsop Jeak (g puokaq
I0J 9[qrIINS J0U ‘SISO pue
SUOTIBIIWI] [BOIUYI3) 01 an(]

(s129A (7 PUOA2q)
YIMOIL) 91NN
901AIRS 0] [BI3UI0 ]

€ QATIRWIANY

paainbai pue| [euonippe oN|

[ SATIRUI[Y SB Jweg|

pue[ [eIn}noLse swnd,,
JO Junowe JUBOIUSIS €

oury pIefJojN uo
s3uIp[ing pue ISNOYULIB] e
:90e[dSIp sonI[IoR] MIN]

$9s() pue-]
pauue[d 29 SunsIxg]
Surpunoxns/juaselpe
yia Anpiqueduo))

ANIquedwo)) 3s)) puer]|

€ QATJRWIANY

9ouemIojIad Jue|
JUQ]SISU0D 210U pue AIQIxafj ss9201d
pasea1dut sopiaoid nq ‘urejurewt
pue areado 01 wasAs xardwos a10
-uononnsuod jue[d Areurdrosip-un

[ SATJRUIS)[Y SE Qweg)|

Aypenb juanpyye

pue souewrojiad jued 10A0)
[o1u09 ss9[ 1nq ‘ssao0id jo
Kyorpduts 01 anp opdwits 220
*SOMITATIOE

2d A1 JYIoMIRY/[IALD ATureuw|
Surafoaur uononsuod aydung

(W%0)
QouruuIeN|

29 uonjeradQ)
‘UoTIONIISUO))
Jo aseq|

€ OATJRUIR) Y

saseyd ur pasearou|

oq 01 Anoeded Jusuniean) smofje usisop
juerd se[npop ‘sentoedes JuswIeor)
Jo 93ue1 & 10A0 pateIado A[oATIO0))9
9q UBD Ssjue[J JUSWIBAL], [EOIUBYISN

(mofJ uS1Sop IBaA-(7 S BaTY]

Apmg uey) ss) Aep/ W 0OS T Uey
$s9[ sonoeded MO[J 2ARY A[[IoUS

SwaIsAS ‘orreluQ ut A[eordA g

(mo[J usisop)

Ieak-(g paroefoad s vory
Apmg uey) ssay) Kep/ w000 ]
moqe uey) ssof Jo sanoedes)
MO[J YIIm SWIQISAS JOJ 9[qelns
Are1ouan) “sanoedes 1031e|
YNM SWAISAS JUSWIBI) JO]
pajerodo AUSIOIIJR 2q JOUUR))

(s1eak (7 1X9U)
Anoede) Juowyear])

IANRWIIN[Y PILIJIIJ

Papuduut0Id)y
apeagdn
Jue[J JUIUNEIL], [EITURYIIA]
€ dAneUIdNY

JUIUNBILY, [BINJEN/PUB[ID A
apeadd() uooSe|

7 ANBUINY

$S3001J SINqUIBH MIN
apeadd)) uoole|
[ AnBWINY

sI0jedIpuy %)
S10798,] UOHEN[EAT

Hoday Kpmig prudmuoL1AUg
apv43dy) puv uorsuvdxsy Q1OD] JUIUIDIL] 28DMIS PURE PUDALD)
2IDMIN] PUD UOINE] YINOS ‘S240YS U0IqUIDT fo saniodiounpy



89 23vg

L£668-L0 H2quInN] 192[04d — 6007 Y4DJN — pasur] Sumnsuo) uopi(q

(s1eafk Q7

1940 uotsuedxe jueld jo soseyd ¢ o°1)
ot} 10A0 ul paseyd 9q p[noo s1s0
(1 sAnEUIN Y|

SO0 pappe Ue SI pue| [eUOIPP

1500 pappe
sI pue[ [euonIppy ‘(sopeisd
uooZJe[ paxrnbar uo urpuads
4ueld Juauriean) [eoIURYIIW
01 JuoTeAINb2 A[TEnIU)0

€ QATIBUWIANY

ré 01 Juaeamnba A[renusiod)A $7¢) W6$ Arorewrxoidd 10) N Z1$ Arerewrxoxdde § $150))
QATIRUIR) Y Kereunrxoidde jo 3500 rendes ySiy J0 1500 [eded ayerapojz| s1509 [ended eropow 0} Y3t rende) oAy
150D)|
saInyeaJ JelIqey
soInjes] jeNqey [BINJBU YIIM JUSWIBON)/3RI0)
[eInjeu yim jusurjearl/ogeIols a3pn[s 33pn[s sopIAOI
sop1a01d puepom JUSUIUTEIUOD 23pN| puE[IoM JUSWIUTEIUu0d 23pn|
‘JuowiIEan) P ‘[esodsip p
Surppuey sexmbor yueid £q parerous JuSwIRan) JQYUNJ 103 s1edk O] sjuswarmbay

93pnys pue a3pnys uoode[ Junsixy

[ sAnRWIAY se aureg] A19A3 oouo SurSpaip sarrnboy| juswadeuey a3pnis|

JUIUIOSEUR]A] 93PN[S

€ QALIRWIRNY

[OIIUOD INOPO 0§ PAIIAOL
oq ueo afeyue], ‘sjoedurn SZUTUTUL
syuouodwod $59001d Paso[ou? s Jue|[y

JUSWIUOIIAUH]
suooSe] uado w1y syoeduwt oﬁbocoom-o_ooﬂ

[ ANJBUIR)[Y SE Sweg| Inopo 10y Tenuajod 19jea10)| Uo syoedul] [eIUO,

€ QATIRWIAY

[enu9)0
[eo130[09BYDIR UM PUB| SSI] SUnIaJe
£q syoedurt enuejod sazmurur

[enualod [eo130109€YdIY
YS1Y (IIm pue] QIOW S103JJ8|  SIIINOSIY [eImn))
[ QATIRUIR)Y SE oweg paxmbai pue| [euonIppy| uo syoedury fenualod

JUIWUOIIAUT JTWIOUOIF-010§ ‘[eInj[n)) JO UONIN0IJ|

€ ATIBWION Y

P13 1IU/PIPIOAE (|

ued syoedur os1oApe [enuajod 1Y)
‘UOTIRZI[RINIBU AQ JUSUIUOIIAUL
91[) 0) pawINJaI 2q UBD pue|

pesnup) “paxnbal pue| [eUONIIPPE ONJ P[NOD [EAOWI BIUOWUIE S[qEI[oIU)|

soInje)
Po1eSnIU/PapPIOAE, [CIUSWIUOIIAUF
syoedurn) aq ueo syoeduit asioApe| [eimeN uo syoeduy
[CIUSWIUOIIAUS 9SIOAPE asne renuajod Auy -paoerdsip ISIOAPY/SSOT]
saIesj oryads axs ON] [enualod

JUAWUOIIAUF [BINJeN JO UOI}II0

P %o: Mﬂmﬁ%»t JUIUNEBAL], [EINJEN/PUBIIA $5300.1J SINqUIBH MIN -
AANBUINY PRIBJAIJ P D apeaddn) uoogey apeidd) uoogery VEIIPUL ¥
JuB[J JUIULIEI ], [eIMUBYIIA W et $10}oe ] UoOnEN[EA
€ JANBWIINY ¢?An nv [ dAPBUINY J

Loedayy pnig PIUAUWUOLIAUY
apvu8dp) puv uoisuvdxy (110D,] JUIUIDIL] 2SDMIS pUdqg pupin)
A2IDMINIG PUD UOINE] YINOS ‘S240YS uoiquivT o sanippdidtunpy



28p CQ-/0 42quinp 192{o4J — DUDJA — PIINUITT SUnsuo) uopiq
69 290d L6S8-L0 A2qUNN 600C Y 4 1 D uojj

SATIRILIS)E JuR[d JUSUIBI)
SoIMIBa] USISOP IATIBAOUUL [BOTURYOOW UBY) JOMO S350

®1 y3no1y3 paonpal 9q P[noo s1soy ‘ure)sAs uoo3e[ 3urnsIxo) QOURUIUIBIA 29

SOATIRUINY $1500 N0 19YStH| [ PAIBWIR[Y SB oweg uey) $1500 N0 1ySiy| Suneiad( sAne[ay
papuauiodrdy

WU LI, [RINICN/PUBIIAN SS90 SInquIBH MAN
apeasddn s10)edIpu] %
APBWINY PILIRJIIJ apeadd) uoogde| apeadd) uoose|
JURB[J JUAUBIAL, [EITUBYIIA] s10)98,] UoneNnjeAy
7 dANBWINY 1 PADBWINY

€ ADRUINY

roday Kpnig (pruswuoL1AUS]
apva8dy) puv uoisundxsy £1]100,] JudWIDIL] 28DMIS pUdg PUDLL)
12IDMIN]G PUD UOINE] YINOS ‘S2410YS Uoiquing Jo sanuiodistunpy



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

4.4 Comparative Evaluation of Expansion and Upgrade Alternatives and

Recommended Alternative
Table 16 is a comparative evaluation of Expansion and Upgrade Alternatives 1, 2 and 3.

As shown on Table 16, both Lagoon Upgrade Alternatives (Alternative 1, New Hamburg
Process, and Alternative 2, Wetland/Natural Treatment) are not suitable for treatment systems
with larger capacities. Alternative 1 is generally suitable for systems with flow capacities of less
than about 3,000 m3/day, which is less than the Study Area’s projected design flow. Typically in
Ontario, wetland/natural treatment systems (Alternative 2) generally have flow capacities less
than 1,500 m*/day, which is significantly less than the Study Area’s design flow. Another
significant disadvantage of Alternative 2 is that MOE requires three years of monitoring before

effluent can be discharged.

Alternatives 1 and 2 have other disadvantages compared to Alternative 3 (Mechanical Treatment
Plant Upgrade):

e both Alternatives 1 and 2 can handle variable flows, but process flexibility is limited by
storage and retention time

e Alternative 2 may not provide reliable year-round ammonia removal, potentially causing
adverse environmental impacts

e the additional land required for Alternatives 1 and 2 for new wetlands and lagoon cells
displace a farmhouse and buildings and a significant amount of “prime agricultural land”
on Mollard Line

e both alternatives have greater potential for odour impacts from the open lagoons.

Based on the evaluation of alternative treatment plant expansion and upgrade alternatives,

Alternative 3. Mechanical Treatment Plant Upgrade was identified as the preferred alternative.

Despite the higher capital and operating and maintenance costs, Alternative 3 is preferred for the

following reasons:

small footprint and does not require additional land

e process flexibility and capability to handle variable flows and loadings

modular unit processes which would allow a phased upgrade

e can be more easily expanded and upgraded at the 20-year design horizon.

Dillon Consulting Limited —March 2009 — Project Number: 07-8597 Page 70



—

(NIVHL ainoI1) SOILYWAHOS MOT4 SS3004d S—

SNOILdJO N9IS3A LNV1d INJWLVIHL TVOINVHOIN 6 Jd4NOI4 A

JUSWISSaSSY [ejuswuodiAug sse|) apelbdn \)
pue uoisuedx3g Ajjioe uswyeal] abemag puag pueio

FCHOBAUH

Oy

FAOUUH
worw NS
| |
e
HOLIVIROIE -
INYRENGH —
HOLOVIAHOIG ANVHEWIN £ NOILHO
v 1os
Y zﬂ..ﬂ#:ﬂ —= Ly - AGLYMIISYR LISTLN
1Namdas SNRNIOZS
HO1ov3Y HOLOVE SNIONIND3IS ¢ NOILdO
JO0MH
Y s
] %gca — zaw._..ﬂ.u.u‘ “ E.—Epﬁai

NOLLYY3Y d3AN3ILX3 ‘L NOILdO




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

This evaluation confirms the Master Plan recommendation that the Grand Bend STF be upgraded

from a lagoon system to a mechanical treatment plant.

4.5  Biological Treatment Options for Mechanical Treatment Plant

A mechanical treatment plant will include a biological treatment system. Various processes and
technologies can provide this treatment. The following four biological treatment options were

considered for a mechanical treatment plant upgrade:

e Option 1: Extended Aeration
e Option 2: Sequencing Batch Reactor
e Option 3: Membrane Bioreactor

e Option 4: Biological Nutrient Removal Oxidation Ditch.

Process flow diagrams for these options are shown on Figure 9.

The sludge generated by these treatment systems will be handled by a sludge management and

treatment system, as outlined in Section 4.7.

4.5.1 Option 1: Extended Aeration

Headworks processes, including screening and grit removal, are required prior to this biological
treatment process. The extended aeration process consists of an aeration tank and a secondary
clarification tank. Tertiary filtration and ultraviolet (UV) disinfection is required following the

biological treatment system.

This option consists of an aeration tank divided into parallel sections, with each section
consisting of two compartments: an anoxic zone and an aerated zone. Wastewater entering the
aeration tank is mixed in the anoxic compartment with return sludge pumped from the bottom of
the secondary clarifiers. Sodium hydroxide is added to increase the alkalinity of the wastewater

and alum is added to precipitate phosphorus. Aeration is provided by fine bubble diffusers.

Two secondary clarifiers would be provided to separate the biological solids from the treated
effluent prior to discharge. The biological solids settle to the bottom of the clarifiers and are

pumped back to the head of the aeration tank via pumps for sludge recirculation. The

Dillon Consulting Limited —March 2009 — Project Number: 07-8597 Page 71



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

supernatant liquid undergoes further treatment prior to discharge, including tertiary filtration and
UV disinfection. Additional alum is added prior to filtration to reduce the effluent phosphourus

concentration of the discharge.

4.5.2 Option 2: Sequencing Batch Reactor (SBR)

Headworks processes, including screening and grit removal, are required prior to the SBR

biological treatment process. Typically, a minimum of two SBR tanks are required.

Wastewater enters one of the SBR tanks, while the other tank undergoes consecutive treatment
stages, such as aeration and decant/discharge. During the fill cycle, aeration is started and
stopped to provide aerobic and anoxic conditions. Once the tank is filled, the react cycle begins.
Sodium hydroxide is added to increase the alkalinity of the wastewater and alum is added to
precipitate phosphorus. The tank contents are then aerated and mixed. A positive displacement
blower and mixer provides aeration for each tank. Aeration may be shut off periodically during
the react cycle. At the end of the react cycle, the aeration and mixing is shut off and the mixed
liquor is settled. Approximately one third of the volume is decanted as clean supernatant for
each cycle to an effluent equalization basin. The supernatant liquid undergoes further treatment
prior to discharge, including tertiary filtration and UV disinfection. Additional alum is added

prior to filtration to reduce the effluent phosphourus concentration of the discharge.

4.5.3 Option 3: Membrane Bioreactor (MBR)

Membrane bioreactor (MBR) systems provide treatment within a small footprint as it achieves
activated sludge treatment, secondary clarification and tertiary filtration, in a single process step,
thereby maximizing the hydraulic volume available for biological treatment. The MBR system’s
advantages over conventional technologies include a smaller footprint, ease of retrofit,

operational flexibility, and the ability to produce a high-quality effluent.

Headworks processes, including screening and grit removal, are required prior to this biological
treatment process. Fine screening (< 2mm) is generally required upstream of a MBR system.
Sodium hydroxide is added to increase the alkalinity of the wastewater and alum is added to
precipitate phosphorus. The MBR includes a mixed anoxic zone where denitrification takes
place. From the anoxic zone, the wastewater overflows to the aerated membrane tank where

biological treatment is achieved. The supernatant from the MBR process does not typically

Dillon Consulting Limited -March 2009 — Project Number: 07-8597 Page 72



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

require any further filtration, due to the effluent quality achieved. The supernatant requires UV

disinfection prior to discharge.

4.5.4 Option 4: Biological Nutrient Removal (BNR) Oxidation Ditch

Headworks processes, including screening and grit removal, are required prior to this biological
treatment process. The oxidation ditch system is an activated sludge system and consists of an

aeration tank and secondary clarifiers.

The ORBAL™ process is a variation of the oxidation ditch and uses a series of concentric
channels within the same structure. The ORBAL™ aeration tank is configured as an oxidation
ditch consisting of three concentric sections. Wastewater and return sludge enter the first
section, which is anoxic, then pass through the middle and outer sections, which are aerated with
rotating disk aerators mounted on shafts. The mixed liquor is then discharged from the outer
section to the secondary clarifiers. Sodium hydroxide is added to increase the alkalinity of the

wastewater and alum is added to precipitate phosphorus.

Two secondary clarifiers per ORBAL™ tank would be provided to separate the biological solids
from the treated effluent. The biological solids settle to the bottom of the clarifiers and are
pumped back to the oxidation ditch via sludge recirculation pumps. The supernatant liquid
undergoes further treatment prior to discharge, including tertiary filtration and UV disinfection.
Additional alum is added prior to tertiary filtration to reduce the effluent phosphourus

concentration of the discharge.

Dillon Consulting Limited —March 2009 — Project Number: 07-8597 Page 73



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and Upgrade
Environmental Study Report

4.6  Evaluation of Biological Treatment Options and Recommended Option

Table 17 is a comparative evaluation of Biological Treatment Options 1, 2, 3 and 4 for a

mechanical treatment plant expansion and upgrade.

The four biological treatment options for the mechanical treatment plant provide reliable
treatment and can handle variable contaminant loads. There are many municipal installations of
these treatment systems in Canada, with the exception of the Membrane Bioreactor system that is
gradually gaining more acceptance in wastewater treatment applications. Although the
Biological Nutrient Removal Oxidation Ditch system (Option 4) has a higher relative capital cost
than the Extended Aeration (Option 1), or SBR (Option 2), it offers the following advantages:

e simplest treatment system to operate and control

e Jowest relative annual operating and maintenance cost.

Based on the evaluation of biological treatment options, Option 4, Biological Nutrient Removal
Oxidation Ditch System, was identified as the preferred treatment option for the mechanical

treatment plant upgrade.

4.7  Sludge Management Options

The four existing waste stabilization lagoons will be decommissioned as part of the Grand Bend
STF Expansion and Upgrade. Sludge has accumulated at the base of the four lagoons since they

became operational in 1980. Sludge has not been removed since this time.

The sludge in the existing lagoon cells must be removed and managed as part of a plant
expansion and upgrade. Also, waste sludge generated in the future through biological treatment

at the mechanical treatment plant must be managed onsite or offsite.

The following sludge management options were considered as part of the Grand Bend STF

Expansion and Upgrade:

e Option 1: Land Filling of Sludge
e Option 2: Land Application of Sludge on Agricultural Land
e Option 3: Aerated Sludge Lagoon and Sludge Containment Wetland.

Dillon Consulting Limited —March 2009 — Project Number: 07-8597 Page 74



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade

Environmental Study Report

Table 17: Evaluation of Grand Bend STF Mechanical Treatment Plant Biological Treatment Options

Criteria

Option 1: Extended Aeration

Option 2: Sequencing Batch Reactor (SBR)

Option 3: Membrane Bioreactor (MBR)

Option 4: Biological Nutrient Removal (BNR) Oxidation

Ditch

Description

Biological Treatment Process
Description

biological treatment process, immediately following
screening and grit removal

requires longer aeration time than other options

fine bubble acration is typically used

higher BODs removal efficiency than conventional
activated sludge process

a fill-and-draw type reactor system with a singe
complete-mix reactor where all steps of the
activated sludge process occur

operating cycles include fill, react/aeration, solids
settling, and effluent withdrawal

at least 2 basins are used with one basin in fill
mode, while the other goes through the react, solids
settling, and effluent withdrawal stages

fine bubble aeration is typically used

requires fine screening

small footprint achieves activated sludge
treatment and tertiary filtration in one step,
thus avoiding the need for separate aeration,
secondary clarification and tertiary filtration
steps

elevated biomass concentration effectively
removes contaminants at higher loading rates
fine bubble aeration is typically used

oxidation ditch consists of ring- or oval-shaped
channels equipped with mechanical aeration and
mixing devices

ORBAL™ process is a variation of oxidation ditch
using a sequence of concentric channels within the
same structure

disk aerators mounted on a horizontal shaft provide
aeration

Service and Reliability

Flexibility of Service

flexible process

operates optimally at lower loading rates

can handle variable loads by adjusting operating
parameters

a treatment train can be shut down during low flow
conditions

highly flexible process

can handle variable loads without impacting
performance

a treatment train can be shut down during low flow
conditions

most flexible process in terms of handling
variable loads with limited adjustment of

operating parameters

a treatment train can be shut down during
low flow conditions

highly flexible process

can handle variable loads without impacting
performance

sections of concentric channels can be shut down
during low flow conditions

Reliability of Service

provides reliable treatment
many installations in Canada

provides reliable treatment
many installations in Canada

provides reliable treatment

a major process limitation of early systems
was membrane fouling (decrease in filtration
performance over time, as soluble and
particulate materials deposited on membrane)
process may need built-in redundancy to
provide contingency

fewer installations in Canada than Options 1,
2 and 4

provides reliable treatment
many installations in North America and Canada

Potential for Infrastructure
Expansion in Phases

additional tankage has to be provided to
accommodate flows beyond 20+ years

future loads can be accommodated in increments
relatively easily by constructing at least 2 SBR
basins at a time

future loads can be accommodated in small
increments more easily than other options

additional tankage has to be provided to accommodate
flows beyond 20+ years

Relative Ease of Construction,
Operation and Maintenance

treatment system, including aeration tank, can be
constructed in modules

more complex system to operate than SBR and
Oxidation Ditch (Orbal™) gystem

requires skilled operators to adjust parameters

treatment system can be constructed in modules
requires skilled operators to monitor and adjust
parameters

treatment system can be constructed in
modules

requires skilled operators to monitor and
adjust parameters

biological treatment system cannot be constructed in
modules, due to large tank size of Oxidation Ditch.
However, ultimate capacity can be phased in over 2
main phases

simplest system to operate and control

Sludge Management
Sludge Management sludge management requirements are similar for sludge management requirements are similar for potentially more solids handling required due sludge management requirements are similar for
Requirements Options 1, 2, and 4 Options 1, 2, and 4 to fine screening Options 1, 2, and 4
older sludge age in MBR reduces generation
of waste activated sludge
Cost

Relative Capital Costs (excluding
sludge management cosis)

approximately $19.4 M, excluding sludge
management COsts

approximately $18.9 M, excluding sludge
management costs

approximately $22.8 M, excluding sludge
management costs

approximately $21 M, excluding sludge management
costs

Relative Operating and
Maintenance Costs

approximately $517,000/year, excluding sludge
management costs

approximately $595,000/year, excluding sludge
management Costs

approximately $692,000/year, excluding
sludge management costs

approximately $500,000/year, excluding sludge
management costs

Dillon Consulting Limited — March 2009 — Project Number: 07-8597

Page 75




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

4.7.1 Option 1: Land Filling of Sludge

Option 1 involves decommissioning the existing lagoon cells and draining them, allowing the
sewage sludge to dry and removing it for transfer to a landfill. Waste sludge generated at the
mechanical treatment plant would likely have to be thickened, stabilized and dewatered prior to

transportation and disposal at a municipal landfill.

4.7.2 Option 2: Land Application of Sludge on Agricultural Land

This option would only be feasible if the stabilized waste sludge or “bisolids” has heavy metal
concentrations no greater than the criteria outlined in the MOE’s Guidelines for the Utilization of
Biosolids and Other Wastes on Agricultural Land (1996). Based on the lagoon sludge quality
data obtained as part of the sludge sampling work completed by Golder Associates, the lagoon
weighted average sludge data had heavy metal concentrations below MOE criteria. The
Municipality must obtain approval to spread or apply the biosolids on agricultural land. The
heavy metal content of the soil to receive the biosolids, and specific crop requirements must also
be considered in relation to the 1996 MOE Guidelines.

Once the biosolids are judged suitable for land application, a specific site must be approved and
receive a Certificate of Approval from the MOE for an “Organic Soil Conditioning Site”, before
the biosolids can be spread. The soil conditions, suitability of crops to receive sewage biosolids,
application rates, required separation distances from sensitive land uses and watercourses, and

the time of application must all be considered prior to land application.

Land application of biosolids is regulated under Ontario Regulation 347 of the Environmental
Protection Act and Regulation 267/03 of the Nutrient Management Act. The Municipality, or the
generator of the biosolids, must have a Nutrient Management Strategy and ensure that land-
applied biosolids meet the Regulations. The hauler/applicator of the biosolids is responsible for
ensuring the maximum application rate is not exceeded.

This option involves decommissioning and draining the existing lagoon cells, allowing the
sludge to dry and removing the sewage sludge for transfer to an approved site. Waste sludge
generated at the mechanical treatment plant would have to be thickened, and stabilized or
digested prior to transportation and land application at an approved “Organic Soil Conditioning
Site”. MOE approved municipal anaerobic and aerobic digestion processes provide appropriate

stabilization. Other stabilization methods would be reviewed by MOE on an individual basis.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 76



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

4.7.3 Option 3: Aerated Sludge Lagoon and Sludge Containment Wetland

Option 3 involves decommissioning and draining the existing lagoon cells, allowing the sludge
to dry and removing the sewage sludge. This would result in a sufficient volume of sludge that
could be applied over the new wetland cells (former Lagoon Cells 1 and 2) to provide a good
base material for wetland plant propagation. A diverse mix of wetland plants, such as cattail and
bulrush will be planted, and shallow earthern berms and pools constructed to provide a mixed
aquatic habitat. Water levels in the wetland will be maintained by diverting treated and
disinfected effluent from the new mechanical treatment plant. Effluent from the wetland is

diverted back to the mechanical treatment plant for treatment.

The waste sludge generated at the mechanical treatment plant would have to be stabilized prior
to application in the sludge containment wetland. Aerobic digestion or stabilization of the sludge
could be accomplished in an aerated sludge lagoon. The footprint of the recommended
mechanical treatment plant only requires a portion of existing Lagoon Cell 4 (at Mollard Line).
Existing Lagoon Cell 3, as well as a portion of Lagoon Cell 4, could be used for equalization
storage, and as an aerated sludge lagoon. Alternatively, anaerobic digestion could be used for
sludge stabilization in a closed digester tank. A co-generation system, including a reciprocating
engine, could be used to generate heat and electricity. As part of the Sustainable Design
Feasibility Study, the bioenergy alternative, including an anaerobic sludge digestion co-
generation system was not considered financially viable based on an evaluation of capital costs,
life cycle costs, and energy savings of various sustainable design alternatives. The stabilization
of sludge through aerobic digestion is preferred for the Grand Bend STF Expansion and
Upgrade.

4.8 Evaluation of Sludge Management Options and Recommended Option

Table 18 is a comparative evaluation of Sludge Management Options 1, 2, and 3 for the Grand

Bend STF Expansion and Upgrade.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 77



9/ 23vqd

L6810 “4oquin 192[04d — 600 YD — parur Sunmsuo) uojiq

a3pnys pazifiqels Jo a3e10}S

puR JuUSWBAL JoYUN) sopracid puepom
9SN3I 10] S[qB[TEAR S1IS UO pug[ Ou
suoog3e|

Jo SuruoISSTUIIoo3p 9[qrxa[} sapiaoid

pue| Jo A[Iqe[reae Jo spuadop
a3pn{s pazZI[Iqels/spIosolq

Jo uonieorjdde puey 21SJJ0 01
10adsa1 yiTm JuaFuLIIS IOW W0
p[nood sieaoxdde pue Sunjmured
posnal oq

Arenuaiod prnod pue| pazijeinjeu-a1
suoo3e[ Jo

SuTuOoISSTWIWOd9P 9[qIX3[J sopiaoxd

uoneorjdde

I1o0j puey Jo Ajiqe[reae uo spuadop
a3pnys jo [esodsip SO 01

100dsaI )Im JUSTULIIS IOW AWO0IA]
Kew seaoidde pue Sumpmuad
pasnaI oq

Aqrenusiod pnos pue[ pozijeln)pu-al
suooge| Jo

SuruorssTuruos9p 9[qIxa[J sopiaoid

- | 9dorag jo AqIxald

KN[IQeI[oy pue 901AIS

a3e101s pue

JUQUIIEAN) JOYINJ JOJ pUB[IOM JUSWIUTRIUOD
a3pn[s v 01 pauojsuen) pue Uoo3e|

PaleISe UR UI 9)ISUO PAzZI[Iqe)s o3pnys

s paaoidde ue je uonesidde
pue| pue ‘podsuen o3 Joud 9)1suo
PIZI[Iqe)s PuR ‘pausdonyl 23pnys

[Iiypue] € e fesodsip pue ‘uodsuen
01 Joud 911SUO0 parjemap A[fenuajod
PUE ‘PIZI[@IqEIS ‘PIUDDIY) 9Fpn[s

jue[J Jusunealy,

[eOIUBYISN Y3 10
Juswogeue 23pn[S
- — uondudsa(g $sa001d

uonesedoid jueld 10] [PLIA)EW ISBQ POOS B
apiaoid 0y puepem o3 parjdde aq 01 a8pnys
sypdop

I91em Sunerado snouea mofe o1 sjood pue
SULIoq USYLIES MO[[RYS )M Pajeli[iqeyal
9q 01 7 pue [ S[[o)D U00Te T JOWIOoY

[[20 uoo3e[ 23pn[s pajeroe ue

2UI009q 0} SIOXTW JO UONIPPE dU) UM ‘[[D
u008e[ © UIBTIaI 01 ¢ [[9D Uoode T IoULIO)
POUOISSTWIUIOIP

A2101dwos aq 01  "oN [[9D uoode]

PIe1J & 0} pazijeinjeu
-219q 0} 7 pue | "oN [[2D uoode]
Iouri0} mojre 01 pardde oq pnom

[1osdoy juarorgyns pue aulf AB[o [[9
uoo3e[ oy} 12409 0} pauoduut [[13[oeq
3urrojemop

P[P ® 0] PazZI[eInjeu-91 9q 0}  Pue |
[[9D uooJeT Jowioy mo[e o) parjdde
1tosdoj yuatotyyns pue ourf A3 [[99
uo03e[ 19A02 01 papoduur [[1Joeq
Surojemop

ymois yuepd poddns o3 porjdde IO ‘UOTIBZI[Iqe)s “SUIUOIY) 10 ‘UOTIRZI[IQe)s ‘FUIUINIIY) SUIUOTSSTUIIO3(]

3q p[nom 10sdo) JUIOIIINS pue IdUI] AB[O Suinnbor noyim ‘[[Ijpue] © o1 Surnbox Jnoym ‘[[jpue| e 01 uooge|
[190 uoco3e[ 9y} 19409 03 paurodur [[Ip{oeq pauodsuen; oq pnod a3pnys Junsrxo pauodsuen oq pinod a3pn(s Junsixo - — uonduosa(] $$2001J
uondudsaqg

PUB[JIAA JUIUIUTRIUO)) I3PN[S
pue uoo3er] AZpn|S pAjey :¢ uondQo

uonednddy pue] :g uondQ

Sunpq puey :f uondg

suond( judwdfeuryy ASpN[S JuL[J JUIUIIBAL], [BITUBYINIA LS PUd pues) Jo uonenjeAr :8J dqe],

Loday Apnig [pIusWUOL1AUTT

appa8dn pup uoisupdxg (1100, IUIWIDA] 23DMIS PUsg pup.LL)
A2IDMIN]G PUD UOINE] YINOS ‘S210YS UOIqUIDT fo sanppdiotunpy




6/ 28vd

L6S8-L0 “4oquinp 192[04d — 600 Y4V — par1ur] Sunnsuo) uojd

NOT$

931018 Aue SUIpnOX9 ‘N 9°L §

N8 0l $

JUSWISSBUBTA]

a8pn[§ Suto3uQ

pue SUIUOISSTIIWO3(]
uooge]

Surpnyour — 150D
O[9AD 2JI'T Teak-(T

WNOTLS

93e101s Aue SuIpn[oxa ‘W 0T $

WLTS

BUTUOISSTOIA(]
uooge| —
$1500) TeNde)) SATIR[OY

150D

soInjesy
JUSUIUOIIAUS [eINEBU JO 90UBQINISIP IO]
renuatod mof A1aA oaey suondo sa1) (B

$OINJEA] JUSWUOIIATD
[eInjeu Jo doueqInisip Joj renjuajod
MOT K194 9ary suonjdo 221 [[e

SOINJBYJ JUSUIUOIIAUD
[eInJeU JO 20UBRQINISIP 10] {eljudlod
MOo[ A1oA oaey suonido saruy [e

SOINBY]
[EIUSWIUOITAUL]

[eanjeN uo sjoeduy
9SIQAPVY/SSOT [BNUSIO]

JUSWIUOIIAUF
[eIngeN JO uond9loig

1e3qey onenbe poaxnu e sopiaoid
pue sjue[d pue[jom JO XTW ISIAAIP

pazifeinjeu

pazifeIinjeu

© sopn[oul pueiom se joedur aanisod -a1 st puej se 1oedwt aAnisod -a1 st pue] se 1oedwr sanisod sesn) pue]
asn pue[ asn pue[ pouue[d asn puef pauueld pauue[q % Funsixg
pouueld pue Sunsixo SurpunoLns/juadelpe pue Sunsixe Surpunouns/uadselpe o) pue Sunsrxe SurpunoLns/uadselpe o) Surpunolns/juade(pe
a1 i orquiedwod ore suondo a1y [[e qim orqueduod are suondo a1y [[e P orquedwos are suondo a1 [ im Anjiquedwo)
Ayiquedwo))
3S[] PUe]

SyIompeay a8pn[s pazi[IqeIs/SpI[osoIq
juepd jJusuniean; 01 Yoeq JUSN[}JS puL[Iom Jo uoteordde pue| $99] QOUBUQUIBIA
19Jsuer) 0) paxmbai uoness Surdund I0J $39J paleIoosse pue uoneuodsuer Surddn [ypue[ pue uoneuodsuen pue uoneradQ
PAUIBIUTEL 9q 1SN UOTIBIAZIA PUR[IOM suooge| suooge[ ‘uononnsuo))

SUO0Ze[ UOISSIIIWIOIIP 0} ASB A[OATIR[R]

UOISSTUIWIOJAP 0] AsBd A[OATIR[I

UOISSTWIWIOIAP 0} ASBI A[QANB[aI

JO aseq aAne[Y

PUB[IAA JUIUIUIBIUO)) ABPNS
pue uooge | a3pn|S pajedy :¢ uondQ

uonedddy puey :z uondQ

sugq pue :fuondg

Loday Kpmig (pIauuoIAuy

app48dn pup uoisuvdxsy K1]100,] JUIUIDIL] IEDMIS PUSg pUvLD
L2IDMIN]G PUD UOINE YINOS ‘S240YS UOIqUIDT Jo san1pdiotunpy




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

Each sludge management option provides a flexible means of decommissioning the existing
lagoons. Lagoon sludge quality data was obtained by Golder Associates as part of the sludge
sampling work completed. The data indicated that the lagoon sludge could be applied to
agricultural land, since it complied with the MOE’s Guidelines for the Utilization of Biosolids
and Other Wastes on Agricultural Lands. Permitting and approvals related to land filling
(Option 1) or land application of sludge (Option 2) could potentially become more stringent in
the future. The aerated sludge lagoon and sludge containment wetland (Option 3) offers the

following advantages:

e available onsite land is used to accommodate the sludge management system

® does not require the transport of sludge off-site

e disposal costs, such as landfill tipping fees or agricultural land application fees, are
avoided

e provides the lowest 20-year life cycle cost to manage the existing lagoon sludge and

future waste sludge generated by the mechanical treatment plant.

Based on the evaluation of sludge management options, Option 3, Aerated Sludge Lagoon and

Sludge Containment Wetland, was identified as the preferred option.

4.9 Septage Handling and Treatment

The Province of Ontario does not currently have a regulation requiring municipal wastewater
treatment plants to provide septage handling and treatment. The Province does, however,

encourage municipalities to ensure septage is properly managed within their jurisdiction.

The Provincial Policy Statement, issued under the Planning Act in 2005, includes several
requirements for municipal sewage services. Municipalities may only allow the creation of new
lots when sufficient sewage system reserve capacity is available. According to the Policy
Statement, “the determination of sufficient reserve capacity shall include treatment capacity for
hauled sewage from private communal sewage services and individual on-site sewage services”
(septic systems).

Septage handling and treatment equipment is not proposed for the Grand Bend STF Expansion
and Upgrade, due to the uncertainty associated with future septage needs in the Grand Bend area.
Septage handling and treatment equipment could be added in the future to the proposed

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 80



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

mechanical treatment plant, if warranted. Septage could be accepted during the winter months

when the plant is anticipated to operate below its capacity.

4.10 Summary of Preferred Design

Figure 10 shows a layout of the preferred design for the expansion and upgrade of the Grand

Bend STF. The preferred design includes:

e amechanical treatment plant with the following process design components:

e}

(o]

o}

o]

(]

headworks, including screening and grit removal

biological nutrient removal oxidation ditch system and secondary clarifiers
chemically dosing systems, including sodium hydroxide and aluminium sulphate
(alum)

tertiary filtration

ultraviolet disinfection

e aerated sludge lagoon and sludge containment wetland

e sustainable design concepts including solar photovoltaic system and an effluent heat

recovery system.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 81



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

S. PUBLIC AND AGENCY CONSULTATION

This section summarizes the public and agency consultation undertaken by Dillon during the
Class EA process. Consultation was undertaken in accordance with the requirements of the

“Municipal Class EA”. All consultation materials are included in Appendix C.

5.1 Contact List

The Contact List for this project includes potentially interested/affected Federal agencies, First
Nations, Provincial Ministries, municipalities, local agencies, interest groups, utilities and
property owners within the future Service Area of the upgraded STF. The list also includes
individuals who attended the July 15 and August 16, 2008 Public Information Centres.

5.2 Project Initiation Notice

A Project Initiation Notice appeared in the March 5 and 12, 2008 issues of the Lakeshore
Advance and Forest Standard. Dillon mailed a copy of the notice to the Contact List on March 5,

2008, along with a comment form requesting comments by April 4.

A total of 177 completed comment forms and letters were received, with most just requesting to
be kept informed. Comments were received from the following:

Federal and Provincial Agencies
e Transport Canada (TC) stated that if any project related elements or activities cross or
affect a potentially navigable waterway, Dillon must prepare and submit an application
under the Navigable Waters Protection Act in accordance with the requirements of the
Application Guide
e Supervisor of Environmental & Design Services, Ministry of Natural Resources,
requested to be kept informed.

Municipalities & Local Agencies
e Community Health Services Department, County of Lambton
e Chief Administrative Officer, Municipality of South Huron
e Operations Manager — Water & Sewer, Municipality of South Huron

e County of Huron Planners for the Municipalities of South Huron and Bluewater

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 82



CONSULTING

FIGURE 10: PREFERRED SITE PLAN

\ T =
-‘-_-_"--—-
— o
—_— o
=
| :
\ 3
%
=
o
— NEW ZONE 5 SAN. FORCEMAIN - L
&
=
T
g"‘: EX 100mm SAN. FORCEMAIN (FROM POG & GRAND BEND MOTORPLEX)
‘ ___:_:_____ s:g-:umw Sl - EX. 380mm SAN. FORGEMAIN [FROM MAIN PUMPING STATION)
e — RERATOR EX. 600mm WATERMAN
T — : — DL A ARRANCEUENT X 10Cmm SAN. FORCEMARY (FROM HUROK COURTRY PLAYHOUSE}
N —= —— "'___ __*---: 3 Ws”“iﬁﬂfw.m'm EX. {iCem WATERMAN
' S T e,
. ,,L ,L. HEADWORKS
SLUDGE CONTAINMENT WETLANDS AERATED SLUDGE m BULDING
’ LAGOON AND LAGOON AND
* EQUALIZATION STORAGE wﬁ;"" ACCESS o
J TN
_ A oo
S m— ey \l
\ «L 570:':;7&‘? CLARIFIERS
\ —— —
Z0NE 4 SAN. FORCEMAING T B =l m
. =y (20073 8 303 'x_?u“rﬂ::
~ —_— SHIRKA i \-ma e
——— ’ ORAIN NEW OUTLET SRS
H H-
— E‘%mrmm
—
= --_‘_-'-'-u-
e —
———_
-‘---'-'-—-.
I:-E?
\ @
=
\ :%
Grand Bend Sewage Treatment Facility Expansion and Upgrade @
Class Environmental Assessment ﬁ
Lambeon Shores




Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

County Engineer, County of Huron, stated that the project has no impact on the County

highway system and, therefore, does not wish to be kept informed.

Utilities

Lake Huron Primary Water Supply Systems requested to be kept informed on this project
and any plans to service the Lake Huron Water Treatment Plant, north of Grand Bend
Hay Communications Co-operative Limited requested to be kept informed and involved
in all design and preliminary planning for the project. It also informed Dillon of a large
fibre and distribution network within the Study Area.

Local Interest Groups, Ratepayers Associations & Developers

Grand Bend Chamber of Commerce

Mcllwraith Field Naturalists

Rice Development Company Incorporated

Southcott Pines Park Association

Klondyke Trailer Park is concerned about the cost of hook-ups since this may negatively
affect business

Lambton Area Builders Exchange requested to be considered during the project tender
stage

Country Side Group Investments requested that future correspondence be sent to
property owners

Grand Bend Women’s Institute does not wish to be kept informed.

Residents
One hundred fifty-eight residents replied to the notice, with most requesting to be kept informed.

Forty-two included comments, questions and concerns mostly pertaining to the timing and cost

of the project. Additional comments, questions, and concerns included:

Ten residents approve of the project, primarily due to its environmental benefits, and
would like to see it move forward quickly

Five residents disapprove of the project, due to the cost of individual hook-up and
municipal costs

One resident asked about approvals for new septic systems in the Study Area while the

extension of municipal services is debated

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 83



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

e One resident asked for a copy of the Grand Bend and Area Sanitary Sewage Master Plan

e One resident who recently moved close to the STF asked if there will be any noticeable
odours originating from the plant

e One resident expressed concern about the impacts of the project on storm sewers and

drainage.

5.3 Receiver Background Review Meeting with Ministry of the Environment

A meeting was held with Western Region MOE staff at the Ministry’s office on March 19, 2008

to establish effluent quality criteria for an expansion and upgrade of the Grand Bend STF.

Dillon provided a Receiver Background Review Memorandum dated March 17, 2008 to MOE
staff in advance of this meeting. The Memorandum provided an overview of background
information on Parkhill Creek, including water quality, flow conditions, the fish community,
species at risk, and the benthic community. At the meeting, MOE staff indicated that Dillon’s
background review of the receiver was sufficient and no additional field work will be required.
Dillon also outlined the proposed effluent quality concentration objectives and limits at the
meeting, as included in the Memorandum. MOE staff was satisfied with the effluent quality

criteria presented at the meeting. Minutes from the meeting are included in Appendix C.

54 Public Information Centres

Public Information Centres (PICs) were held on July 15, 2008 from 4:00 to 8:00 p.m. at the
Grand Bend Public School, and on August 16 from 10:00 a.m. to 1:00 p.m. at the Dashwood
Memorial Community Centre. The purpose of both PICs was to obtain public and agency input
on the design options developed for the STF expansion and upgrade. A mechanical sewage

treatment plant was presented as the recommended design option.

5.4.1 Distribution of PIC Notice

A notice advertising both the Grand Bend and Dashwood PICs appeared in the July 2 and July 9,
2008 editions of the Exeter Times Advocate, Clinton News-Record, Lakeshore Advance and
Forest Standard. Dillon mailed a copy of the notice to the project Contact List on July 2, 2008.
A second notice was published in advance of the Dashwood PIC in the August 13, 2008 edition
of the Exeter Times Advocate, Clinton News-Record, Lakeshore Advance and Forest Standard.

The notice also appeared in the July 30 and August 5 editions of the Clinton News-Record.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 84



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

A digital copy of the PIC notice was available on the Lambton Shores, South Huron and

Bluewater Municipal websites.

5.4.2 Presentation and Attendance

The PIC was an informal session with displays summarizing the work completed on the project
to date. A copy of the displays and comment form requesting comments by September 2, 2008

were handed out to all in attendance.

The displays summarized:

¢ Grand Bend & Area Sanitary Sewage Master Plan (2006)
® Municipal Class Environmental Assessment (EA) Planning and Design Process
e public/agency replies to the Project Initiation Notice (April 2008)
¢ design criteria, including projected population and sewage flows and effluent criteria
e treatment process components
e sustainable design concepts
e comparative evaluation of alternatives, including:
o Alternative 1 — lagoon upgrade, New Hamburg process
o Alternative 2 — lagoon upgrade, wetland/natural treatment
o Alternative 3 — mechanical treatment plant upgrade (recommended)
e sludge management and treatment options and the preferred approach
e capital and operating costs estimates
e Service Area, phasing & timing of the project

e remaining steps in the Class EA process.

The Grand Bend PIC was attended by approximately 65 people, including members of the public
and local agency representatives. Approximately 30 people were in attendance at the Dashwood

PIC, including members of the public and local media.

5.4.3 Informal Discussions

Overall, the response to the project was positive and most residents, including Bluewater
residents, appeared to accept the need to expand and upgrade the STF and agreed with the

recommended alternative of upgrading the STF to a Mechanical Treatment Plant. Many

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 85



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

residents were pleased to see that sustainable design concepts are being integrated into the

project. Bluewater residents indicated that some subdivisions are experiencing septic system

failures and asked about the timing of construction of the collection system in Bluewater.

Most questions pertained to the timing of construction, individual household costs and municipal

costs. Several concerns were expressed by those in attendance, including;

5.4.4

one resident felt that the project was not justified and the current septic systems are
sufficient

some residents felt that septage capacity should be included in the expansion and upgrade
of the Grand Bend STF

the owner of the property adjacent to the STF is concerned about odour control. In the
past, there have been few problems with odour from the lagoons, but the resident is
worried about the potential for increased odour with the proposed increase in STF
capacity

one resident stated that the developer of Southbend Estates should be responsible for the
majority of the costs to expand and upgrade the STF. The resident also asked about the
availability of Federal and/or Provincial grants

one resident of Oakwood Park in South Huron is concerned that construction of a
collection system in her area could block access to her home. Dillon advised that these

concerns will be addressed in the future Class EA of the South Huron collection system.

Written Submissions

By letter dated July 22, 2008, Dillon mailed a copy of the PIC displays to the agencies included

on the Contact List, along with a comment form requesting comments by September 2. A copy

of the PIC presentation material was also available on the Lambton Shores municipal website.

Approximately 25 written submissions were received:

Provincial Agencies

Ministry of Municipal Affairs and Housing recommended that the Provincial Policy
Statement (PPS) be considered in the ESR. Additional recommendations included
ensuring that local Official Plan policies are integrated into the preferred design

recommendation.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 86



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

¢ Pertaining to the Pinery Provincial Park Sanitary Sewage Collection System, MNR asked
that the Municipality confirm the validity of the previous cost sharing formula and
provide an updated accounting of potential MNR costs based on recent construction
estimates.

e Ministry of Transportation (MTO) asked about potential impacts on Provincial
Highway 21. Dillon explained that Highway 21 will not be impacted by the expansion
and upgrade of the Grand Bend STF. The collection systems for Pinery Park and Zone 4,
both in the Detailed Design stage, are being designed to avoid the Highway 21 right-of-
way (ROW).

Utilities
e Lake Huron Primary Water Supply System indicated that a draft Intake Protection Zone
(IPZ) has been delineated for the Lake Huron Water Treatment Plant at 71155 Bluewater
Highway. IPZ-2, as delineated in draft, currently extends into the Grand Bend area and
may have future implications for land use planning, as well as various point and non-
point sources of potential contamination, including septic systems. Once finalized, the
protection zone designation will become part of a Source Protection Plan for the plant, as

required under the Clean Water Act.

Interest Groups, Ratepayers Associations, Developers and Trailer Parks
* Bluewater Shoreline Residents Association supports the project, as well as the servicing

of the Bluewater shoreline

e Maple Grove Syndicate Limited indicated that it owns approximately 45 acres of
lakefront land with 12 cottages immediately north of Oakwood Park in South Huron. It
requested information about the Dashwood PIC and asked for an online source of further
information on the project

* Pinery Antique Flea Market asked about the timing and cost of the project, as it affects
the market

¢ Rice Development indicated that it owns approximately 50 acres of land on the north side
of Huron Road 81, currently zoned for mixed residential and commercial development.
As part of the subdivision process, Council allocated 120 m® of sewage capacity to the
proposed development for a two year period, ending in September 2008. Rice
Development supports the expansion and upgrade of the Grand Bend STF and agrees that
Alternative 3 is the preferred option, but expressed concern that the cost of the project

will result in development charge increases.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 87



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

Tru Land Developments indicated that it owns approximately 42 acres of land on the
south side of Huron Road 81, in the Municipality of Lambton Shores, and approximately
52 acres west of Mollard Line, in the Municipality of South Huron. The developer
authorized Sharen Realty to attend the PIC on July 15 to request that these lands be

included in the Service Area for the project.

Local Residents

Several residents support the project.

One resident requested that odour be reduced as much as possible.

Another resident asked about the timing of construction of the collection systems in
Bluewater and South Huron.

One resident requested a digital copy of the PIC boards and later provided general
suggestions about the content of the presentation. This resident also asked about the
timing of construction of the upgrade and future collection systems.

One resident feels that the STF should have septage handling capacity.

One resident is opposed to the servicing of Dashwood.

One resident asked about the ability of the upgraded STF to extract heavy metals and
metallic compounds dissolved and/or mechanically suspended in the raw sewage. Also,
has Dillon considered the option of treating the solids and sludge for safe use as nursery
soil, potting soil and solid fertilizer for farmland?

Two residents asked about project costs, including the estimated costs for the lagoon
upgrade alternatives (Alternatives 1 and 2).

Another resident requested a copy of the Grand Bend and Area Sanitary Sewage Master
Plan (February 2006).

The property owners adjacent to the existing STF site support Alternative 3, but believe
that the Municipality should first look at increasing water rates and encouraging the use
of low flush toilets to discourage wasteful water usage, potentially eliminating the need
for a plant expansion. If a new Mechanical Treatment Plant is selected as the preferred
alternative, the owners requested that the existing buffer zone, as currently applied to
their property (Lot 5), be removed and will seek compensation for being located in a
buffer zone. They are also opposed to the lagoon upgrade alternatives that involve the

purchase of their property on Lot 5.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 88



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

In addition to these comments, four residents submitted questions and concerns pertaining to the
proposed South Grand Bend ‘Zone 3’ Sanitary Sewage Collection System project. These
comments were addressed at the PIC held on September 30, 2008 for the Zone 3 project.

5.4.5 Media Coverage

Newspaper articles appeared in the Lakeshore Advance, following both the Grand Bend and
Dashwood PICs. In total, three articles were published, including:

e “Year end deadline for phase one” by Linda Hillman-Rapley on July 24, 2008.

e “Sewers will become reality” by Linda Hillman-Rapley on July 24, 2008 (editorial).

e “Sewer project on target: looking towards the future” by Jordan Barker on August 21,
2008.

These articles are included in Appendix C.

5.5  Notice of Completion

This ESR will be placed on the “public record” for the required 30-day public and agency review
period. During the review period, the Class EA entitles any person who has significant concerns,
which cannot be resolved, to request the Minister of Environment to change the status of the

project from a Class EA to an individual EA by issuing a Part II Order under the EA Act.

If there are no Part II Order requests, and following the receipt of other required approvals, the

proposed STF expansion and upgrade may proceed to construction.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 89



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

6. PROJECT DESCRIPTION

Section 6 describes the selected design of the proposed STF expansion and upgrade, including its
benefits, potential impacts and the environmental protection and mitigating measures which must
be implemented during Phase 5 of the Class EA process. Phase 5, which has yet to be

completed, consists of the Detailed Design and construction of the STF.

6.1  Selected Design

The selected design meets existing and future servicing needs in a timely and cost-effective

manner, is environmentally sound and allows future growth in the Study Area.

Lagoon Cell 4 (which is closest to Mollard Line) will be taken off line and a mechanical
treatment plant will be built in its place. Lagoon Cell 3 will be kept as an open surface system
and upgraded to include mixers so that it acts as an aerated sludge lagoon. Lagoon Cells 1 and 2

(nearest to Parkhill Creek) will be converted to a sludge containment wetland.

The selected design for the Grand Bend STF Expansion and Upgrade includes:

e a mechanical treatment plant, including the following process design components:
o headworks, including screening, grit removal, and a biofilter to control odour
emissions
o biological nutrient removal oxidation ditch system and secondary clarifiers
o chemically dosing systems, including sodium hydroxide, aluminium sulphate
(alum), and polymer
o tertiary filtration
o ultraviolet disinfection
o cffluent heat recovery system

e aerated sludge lagoons and sludge containment wetlands.

Energy efficient process design equipment, to be included as part of the upgrade, will include:
dissolved oxygen control to reduce the output of aerators, variable speed sludge return pumping
to allow pumps to operate at a lower speed and output when flows are low, and flow pace
features for the UV system to reduce the number of lamps in service.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 90



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

The following sustainable design considerations were included as part of the Preliminary Design
of the Grand Bend STF Expansion and Upgrade:

solar walls for the south-facing walls, and a “green” roof for each onsite building

e an effluent heat recovery system

e solar powered mixers for the aerated sludge lagoons (Solarbee mixers)

e use of building products that incorporate recycled content materials, such as the use
hydraulic slag to reduce the Portland cement content in concrete

e use of building materials that are fabricated within a 800 km radius and use of durable
design materials with a lengthy design life

e use of high efficiency interior fixtures and exterior fixtures with photocell and time of

day controls

e occupancy sensors for unit sensors interior lighting.

A solar photovoltaic system was also recommended for the Grand Bend STF Expansion and

upgrade.

The full build-out of the Grand Bend STF Expansion and Upgrade to a Mechanical Treatment
Plant can be completed in phases, depending on the servicing needs of the Study Area and the

availability of funding.

The selected design for the Grand Bend STF Expansion and Upgrade is documented in Dillon’s
Draft Pre Design Report, dated January, 2009.

6.2  Plant Operation

An operating agreement is being prepared for the upgraded Grand Bend STF. Ownership of the
infrastructure will be shared among the three municipalities. The Municipality of Lambton
Shores, which requires the largest portion of wastewater capacity at the upgraded Grand Bend
STF, will continue to act as the “Operating Authority”, or the administering municipality, and

have responsibility for the operation and maintenance of the facility.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 91



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

6.3 Capital and Operating Costs

Financing of the Grand Bend STF expansion and upgrade will be considered on a full cost
recovery basis to ensure that user rates include ongoing operation and maintenance costs
associated with the upgraded STF. This will support the long-term sustainability of wastewater
infrastructure. Table 19 provides Dillon’s opinions of probable capital costs for the Grand Bend
STF Expansion and Upgrade, in 2009 dollars.

Table 19: Opinion of Probable Capital Costs

Centre Cost Estimate
Mechanical Treatment Plant $ 16,139,500
Development of sludge containment wetlands (including removal of
L $ 605,000
existing lagoon sludge)
Subtotal (Direct Costs) $ 16,744,500

Indirect costs including contractor mobilization and demobilization (3%),

insurance and bonds (3.5%), start-up and trial operation (1%) % L2ohil
Contingency (20%) $ 3,350,000
Engineering (15%) $ 2,510,000
TOTAL $ 23.86 M (excl. taxes)

These costs are an opinion of probable costs based on preliminary-level cost estimates. The

project costs will be further refined upon the completion of the detailed design.

The three municipalities pursued various funding opportunities for the Grand Bend STF
Expansion and Upgrade project to lessen the burden of project costs for the residents of Grand

Bend and surrounding area. The following funds have been approved for the project:

¢ Building Canada Fund — Communities Component: investment of two-thirds of project
capital cost of approximately $14.9 M, with $7.45 M provided through provincial
government and $7.45 M provided through federal government. (Approved February 13,
2009)

e Federation of Canadian Municipalities Green Municipal Fund: $2 M loan in combination
with a grant of $400,000. (Approved February 23, 2009)

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 92



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

The participating municipalities are each financially responsible for their portion of capital costs
for the project, based on their respective ultimate wastewater flow contributions to the upgraded
STF, as provided in Section 3.3, Table 5. The proposed capital cost contribution for each
municipality is provided in Table 20.

Table 20: Municipal Capital Cost Contribution

Centre Cost Estimate
Municipality of Lambton Shores (43% for Lambton Shores and 5.4% for Pinery) $11.55M
Municipality of South Huron (30.2 %) $§ 720M
Municipality of Bluewater (21.4 %) $ 511M
TOTAL $23.86 M

The annual operating and maintenance costs for the full build-out of the expanded and upgraded
Grand Bend STF is provided in Table 21. This cost includes annual chemical consumption,

labour, and utility costs, such as electricity.

Table 21: Annual Operating and Maintenance Costs (2009 dollars)

Component Cost
Estimated cost (no solar PV system) $ 500,000/year
Estimated cost with a 200 kW solar $ 436,000/year
PV system

An opinion of probable cost per homeowner in the Study Area for the Grand Bend STF
Expansion and Upgrade is provided in Table 22. These costs are based on an estimated total of
more than 4,600 households in the Study Area by 2031. Household or homeowner costs exclude
the costs associated with the new sanitary collection system, any grants or funds that may be
provided, or any existing municipal reserves. The three municipalities will determine the

method of cost recovery for the project.

Table 22: Opinion of Probable Costs for Homeowners

Centre Cost per household
Capital Costs $ 5,100 /household
Operating and Maintenance Cost $ 100/household

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 93



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Fxpansion and upgrade
Environmental Study Report

6.4

Benefits, Impacts and Mitigating Measures

The Grand Bend STF Expansion and Upgrade is anticipated to provide the following benefits:

An improvement in the level of treatment of the wastewater effluent.

An increased number of households can be connected/serviced by municipal sewage
services as a result of the STF expansion and upgrade.

A more reliable form of wastewater treatment that can accommodate variable flows and
loads will be achieved through the expansion and upgrade of the Grand Bend STF to a
mechanical treatment plant.

A reduced annual effluent loading of Total Phosphorus to the receiver Shipka
Drain/Parkhill Creek/Lake Huron.

An improvement in the water quality of affected subwatersheds is anticipated as private
septic systems are decommissioned.

Environmental benefits associated with the sustainable design concepts to be
incorporated as part of the project including an energy efficient process design, the use of

on-site renewable energy sources, and an innovative approach to sludge management.

An assessment of the benefits and impacts of the proposed STF expansion and upgrade is
provided in Table 23.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 94



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade

Environmental Study Report

Table 23: Benefits, Impacts and Mitigating Measures

Environmental Feature

Benefits, Impacts and Mitigation

1. Wastewater/Civil Engineering

Long-term Servicing of Study Area

Provides a long-term, environmentally sustainable
sanitary sewage servicing solution for existing and
future development in the entire Lambton Shores,
South Huron and Bluewater Study Area

Ability to Phase STF Expansion
and Upgrade

Modular plant design allows treatment capacity to
be increased in phases, if necessary

Utility Extensions

Requires extension of Ontario Hydro electric
power to site

Requires a water connection

Requires telephone and potentially cable service to
site

2. Cultural Resources

Lands with Archaeological
Potential

Potential destruction of cultural resources avoided

by completion of Stage 2 assessment of lands with

archaeological potential. Archaeological clearance
required prior to construction

Deeply buried archaeological
material

Potential destruction avoided by construction
contract provisions requiring immediate contact
with MCL. The Ontario Cemeteries Act applies
to the discovery of human remains

3. Fisheries and Aquatic Habitat

Shipka Drain:
- water quality
- flow/stream morphology

STF’s effluent criteria will lessen water quality
degradation

New or modified outfall; best practices to be used
for new outfall or outfall modification to Shipka
Drain (e.g., sediment and erosion control, scour
protection)

Work associated with the new or modified outfall
to be undertaken during dry conditions in Shipka
Drain (July or August)

Constant discharge from plant would add more
continuous flow to this currently intermittent drain.
Although ABCA considers Shipka Drain a Class F
drain, the Municipality of South Huron indicated
that the municipal drain ends approximately 1 km
upstream of Mollard Line

Dillon Consulting Limited — March 2009 — Project Number: 07-8597

Page 95



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade

Environmental Study Report

Parkhill Creek (formerly Ausable
River)
- water quality
- flow/stream morphology
- Species at Risk

STF’s effluent criteria will lessen water quality
degredation and provide increased protection of
habitat for the watercourse’s warmwater sport and
bait fishery

Constant discharge from the upgraded plant will
add more continuous flow to Parkhill Creek during
base flow conditions

River Redhorse (Species at Risk) is known to
occur in Parkhill Creek, but has not been
documented in the vicinity of STF. If present, the
upgraded STF will not conflict with ABCA
Recovery Strategy since:

- effluent criteria will lessen water quality
degradation

- no anticipated water temperature impacts to the
warmwater system

4. Terrestrial Resources

Vegetation

Expansion and upgrade will likely
removal of:
- pasture mix vegetation on outside slopes of
lagoons
- scattered red ash, sandbar willow, autumn
olive and white elm in Lagoons 1 and 2
- scattered hedgerow of planted white cedar
along northern boundary of lagoons.
Loss of vegetation mitigated by riparian plantings
around lagoons to provide tertiary treatment of
effluent. Also, a site Landscaping Plan will be
prepared during Detailed Design

require

Migratory and Protected Birds

Existing site provides habitat for a large number
of various species of migratory and resident
waterfowl. However, site is not considered to be
a “natural environment” since raw municipal
wastewater has adverse impacts on birds and other
wildlife. The sludge containment wetlands include
habitat features and have been found to provide a
natural environment for various bird species

Wildlife

Wildlife activity is high on existing site.
Expansion and upgrade may reduce wildlife
activity. However, site is not considered to be a
“natural environment” since raw municipal
wastewater has adverse impacts on wildlife. Site
may be fenced to restrict access to mammals and
avoid adverse impacts

Dillon Consulting Limited — March 2009 — Project Number: 07-8597

Page 96



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade

Environmental Study Report

5. Existing and Future Land Uses

Existing Residential Uses (defined
as “sensitive land uses” in MOE
Guideline D-2, “Compatibility
between Sewage Treatment and
Sensitive Land Use”)

Noise, odour and aesthetic impacts on two existing
farmhouses north and south of site on Mollard
Line minimized by:

distance between closest noise/odour
producing source and farmhouses (approx.
265 metres to farmhouse to north, approx.
350 metres to farmhouse to south)

noise impacts minimized by enclosing
equipment with motors inside buildings
odour impacts minimized through proper
operating practices, including a biofilter
unit to control odour emissions

aesthetic impacts minimized by a
Landscape Plan (to be prepared during
Detailed Design) and enclosing plant in an
architecturally designed building

Future Residential Uses

No lands are designated for future residential
development in the local municipal Official Plans
within 150 metres of plant’s closest noise/odour
producing source

Conformity to Municipality of
South Huron Official Plan

Conforms to Official Plan:

- infrastructure and utilities, such as sewage
treatment plants, are permitted in “Agriculture”
areas

- based on the ABCA’ s regulatory flood elevation
of 181.0 m, any proposed buildings at the site
should be constructed above this elevation

Compliance with South Huron
Zoning By-law

Complies with zoning:

- “Disposal (DS) Zone” permits sewage treatment
works, subject to applicable MOE regulations

- new sludge containment wetland partially
located within Klondyke Special Policy Area
(SP1) Zone. All other improvements are located
outside this area

- buildings should be above 180.7 metre common
Regional

Conformity to Lambton Shores
Official Plan

Conforms. Expanded site is not located within
100 metres of an existing residential or sensitive
land use in Lambton Shores

6. Provincial Guidelines and Polic

ies

Compliance with 150 metre
Separation Distance recommended

Complies with recommended 150 metre
separation distance for residential uses, but not for

by MOE Guideline D-2,

other “sensitive land uses”:

Dillon Consulting Limited — March 2009 — Project Number: 07-8597

Page 97



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Fxpansion and upgrade

Environmental Study Report

“Compatibility between Sewage
Treatment and Sensitive Land
Use™)

- cash crops fields adjoin the northern lot
line of the site
- “cattle raising” (a pasture) adjoins the
southern lot line of the site.
Lambton Shores will apply to the Municipality of
South Huron to add a buffer area around the site to
South Huron’s Official Plan and Zoning By-law,
as recommended by MOE Guideline D-2

Consistency with Provincial Policy
Statement (PPS)

Expansion and upgrade is consistent with PPS:
- the impacts associated with private water
systems on water resources will be reduced,
allowing for future development and growth to
proceed in a sustainable manner

- is financially viable and complies with all
regulatory requirements

- protects human health and the environment
through an improved level of wastewater
treatment

- integrated servicing and land use considerations
in all stages of the planning process

7. Costs

Capital Cost

Capital costs to future homeowners in the Study
Area will form part of the development levy.
Various funding applications have been submitted
for this project to reduce the cost to homeowners.

Operating and Maintenance Cost

Operating and maintenance costs have been
minimized through the proposed sustainable
design concepts which reduce energy demand

Dillon Consulting Limited — March 2009 — Project Number: 07-8597

Page 98



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

6.5 Project Schedule

The proposed project schedule is:

6.6

Preparation of Detailed Design Drawings and Contract Documents for the construction of
Phase 1 of the expansion and upgrade. The drawings and documents will incorporate the
environmental provisions and mitigating measures identified in this ESR to
avoid/mitigate any negative impacts. This stage is tentatively planned for April —
November of 2009.

The receipt of all necessary design and construction related approvals, including a
Sewage Works - Certificate of Approval from MOE. Other design related approvals are
outlined in Section 6.6.

Tendering of the project and construction. Construction is tentatively scheduled for
2010.

Approvals

The following approvals are required prior to construction:

“Sewage Works” Certificate of Approval — from MOE for the expanded and upgraded
treatment facility (required under Section 53 of the Ontario Water Resources Act).

“Air and Noise” Certificate of Approval — from MOE, in particular for the standby diesel
generator associated with the expanded and upgraded treatment facility (required under
Section 9 the Environmental Protection Act).

Archaeological clearance from the Ministry of Culture.

Minor Works Permit Permission from Ausable Bayfield Conservation Authority
regarding impacts to watercourses of plant construction and new or modified outfall
Building Permits and Site Plan Approvals — Municipality of South Huron and the County
of Huron.

Site approval for electrical design from the Electrical Safety Authority or Hydro One.
Permission from Ontario Ministry of Natural Resources prior to stocking wetlands with

minnows.

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 99



Municipalities of Lambton Shores, South Huron and Bluewater
Grand Bend Sewage Treatment Facility Expansion and upgrade
Environmental Study Report

DILLON CONSULTING LIMITED
LONDON, ONTARIO

// 4
- , e e ///é
' e ot / S .
r . Lo

_M/z »
Louis Tasfi, Ph.D., P.Eng Janet Smolders, MCIP
Project Manager Project Planner

Dillon Consulting Limited — March 2009 — Project Number: 07-8597 Page 100



e R ———————

APPENDIX A
SCREENING OF ON-SITE TERTIARY TREATMENT
SYSTEMS

e ——————————



Screening of On-Site Tertiary Treatment Systems

Screening of On-Site Tertiary Treatment Systems

Table C-1 EcoFlo

Factors

Treatment Specifications

EcoFlo Treatment System

Design Criteria

« Model ST-500 or STB-500 (1and 2 bedroom): 1 500 L/d (peak
daily design flow rate)

« Model ST-650 or STB-650 (3 and 4 bedroom): 2 200 L/d (peak
daily design flow rate)

+ Note: There are two configurations, ST having an open bottom and
STB with a submersible collecting bottom

Treatment Capacity (L/d)

For residential units capacity ranges up to 2 200 L/d

Treatment Performance for
Nitrate (mg/L)

+ 50-60% Nitrate reduction in cold weather 60-75% reduction in
warm weather with recirculation (based on performance letter)
« < 50% with no recirculation

Treatment Performance for
BOD, TSS and TP (mg/L)

- BOD: <10 mg/L, 95% removal (approx. 2 mg/L)

« TSS: <10 mg/L, 90% removal (approx. 2 mg/L)

- TP: no removal

« Fecal coliforms: <25 000/100 mL, 99% removal
(approx. 1250 mg /100 mL)

System Reliability

« Provided excessive flows don’t occur, excessive chemicals not
dumped down the drain, etc. (according to manufacturer)

Potential for Odour Formation

- Potential odour issue if vent stack not properly connected to
house/septic tank or improper installation causing unit malfunction

« If odour detected, EcoFlo installs a carbon filter until cause is
determined

- Remediation is easy in 99% of cases

Maintenance Requirement

- Requires cleaning effluent filter, raking peat

« All maintenance done by a trained technician certified by the
manufacturer (Premier Tech Environmental)

« No maintenance required by owner

Frequency for Media
Replacement

Once approximately every 8 years peat must be replaced

Monitoring Requirement

Area Bed:
Conduct sampling and testing in accordance with the requirements of
the Ontario Building Code (OBC):
. once during first 12 months
- thereafter every 48-month period
Shallow Buried Trench:
« Once during first 12 months, thereafter once every 12 months (and
between 10 to 18 months of previous sampling event)

Order of Magnitude Capital
Cost

$12 000-$17 000 Installed depending on pre-existing conditions
(included: septic tank and 2-year annual maintenance contract which
has a value of $260)

Dillon Consulting Limited - Project No. 07-8597

Page A-1




Screening of On-Site Tertiary Treatment Systems

Table C-1 EcoFlo

Factors

“Treatment Specifications

Order of Magnitude Operating
Costs

« If no pump, $0 for first 2 years (incl. in capital cost above) except
for regular pumping costs associated with cleaning out septic tank

« If pump is installed the cost of operating a 0.3 kW effluent pump
must be considered

. Annual maintenance contract of $130 per yr for single system
varies for multiple systems (peat change—out extra)

Acceptance by MOE and
Heath Units

+ Ontario Building Code Approval of EcoFlo Biofiltration
Treatment Unit for meeting secondary effluent quality criteria
(based on MOE letter dated Feb. 9, 1998)

« Building Material Evaluation Commission (BMEC) Approval of
EcoFlo ST-650 Biofilter System for tertiary level treatment- April,
1999

« MOE acceptance based on approved C of A’s

« Health Unit acceptance based on Building Materials Evaluation
Commission (BMEC) approval

Number of Installations and
Service Life

. Ontario: close to 5,000 as of 2006

+ Started in 1988 in Ontario, first installed in 1994

« Service life is approximately 8 years; replace peat, and it will be
good for another § years, etc.

« 10 year warranty on system

» Total Lifespan approx. 30 years

EcoFlo Sub-surface Discharge

Type Sub-surface Discharge
System based on Soil Type

Sand:

. shallow buried trench for percolation times (T) of 125 min/cm or

less
Clay:

. to avoid a mound, put bottom on EcoFlo and pipe to an absorption
system below grade (EcoFlo no longer on top of absorption
system)

. shallow buried trench for percolation times (T) of 125 min/cm or
less

. raised absorption system

Dillon Consulting Limited - Project No. 07-8597 Page A-2




Screening of On-Site Tertiary Treatment Systems

Table C-1 EcoFlo

Factors

Treatment Specifications

Design Criteria for Sub-
surface System
(based on Part 8 of OBC)

Absorption System:

« Stone layer of 200 mm (minimum) over 250 mm (minimum) of
sand (with percolation time of 6-10 min/cm)

« Provided that the underlying native soil has a percolation time of
less than 6 min/cm, the water table shall be a minimum of 600 mm
below the bottom of the stone layer required

Stone Layer

« Q<3000 L/d: the loading on the surface of the stone layer should
not exceed 75L/m” per day

« Q>3000 L/d: the loading on the surface of the stone layer should
not exceed 50 L/m” per day

. minimum area of crushed stone is 27 m*

Sand Layer

« The sand layer shall have a minimum area that is the greater of:
the area of the stone layer required, and

« A =QT/850 where,

A = the area of contact, m”

Q = the total daily design flow, L and,

T = the lesser of 50 and the percolation time of the underlying
soil, min/cm

« In a raised absorption system, the sand layer shall extend at least
15 m beyond the perimeter of the system, in any direction which
the effluent entering the soil will move horizontally

Shallow Buried Trench:

- Length of distribution pipe (L) shall not be less than 30 m when
constructed as a shallow buried trench

Bed Size based on soil type
(analysis utilized hydraulic
loading rate and Q = 2500L/d)

1 min/cm < T < 20 min/cm, Area = 250 m*
20 min/cm < T < 35 min/cm, Area = 313 m?
35 min/cm < T < 50 min/cm. Area = 417 m?
T > 50 min/cm, Area = 625 m>

Minimum Lot Area required
for Treatment System per Soil
Category (sum of disposal
system and treatment unit area)

1 min/cm < T < 20 min/cm, Area = 275 m>
20 min/cm < T < 35 min/cm, Area = 338 m’
35 min/cm < T < 50 min/cm, Area = 442 m?
T > 50 min/cm, Area = 650 m>

Does the system meet MOE
reasonable use policy
requirements?

« Yes, if a solution is devised to treat nitrates (recycle, etc.)
+ Yes, if based on travel through absorption bed

Life Expectancy of Sub-
surface System

« Indefinite, if system working effectively to reduce nutrients
+_Only treated water is discharged so life expectancy is “indefinite”

Acceptance of Sub-surface
System by MOE and Health
Unit

- MOE developed sizing calculations
+ Health Unit relies on MOE/Building Code evaluation

Maximum Observed Life of
Sub-surface system

First installed system in 1994

Potential for Treatment System

« _An EcoFlo could malfunction due to misuse by owner

Dillon Consulting Limited - Project No. 07-8597

Page A-3




Screening of On-Site Tertiary Treatment Systems

Table C-1 EcoFlo L
Factors ‘Treatment Specifications

Failure . Moving parts limited to tray and pumps, therefore cause for failure
is easily identified and can be easily fixed

Remedial Step to Correct . Pump out peat and replace

Equipment Failure . If system was installed incorrectly, dig up and replace

Overall Impact of Equipment If equipment fails, system performance will likely halt until equipment

Failure on System is remediated

Performance

Potential for Sub-surface . Provided system is working properly, sub-surface system should

System failure last indefinitely

. If owner misuses systems (dumping chemicals down drain, etc.),

sub-surface system could temporarily fail or in the worst case
permanently fail

Remedial step to correct + Attempt to remediate by fixing source of problem

system failure without . Dig up area bed and replace with new media

contingency for sub-surface

system replacement

Remedial step to correct « Attempt to remediate by fixing source of problem

system failure with + Dig up area bed and replace with new media

contingency for sub-surface . Add new area bed or new shallow pressure trench and divert flow

system replacement to this system. May have to install bottom on system to allow for
diversion of flow if system was previously sitting on top of the
area bed

Dillon Consulting Limited - Project No. 07-8597 Page A-4



Screening of On-Site Tertiary Treatment Systems

Table C-2: Waterloo Biofilter

Factors I

Treatment Specifications

Waterloo Biofilter Treatment System

Design criteria

Model # 11 - 1100 L/d (2 bedroom) system
Model # 16 - 1600 L/d (3 bedroom) system
Typical domestic wastewater:
. 500 L/m*day or 50 cm/day for a 0.9 m deep bed
. Treatment improves if 50-66% of the effluent is re-circulated to

the septic system (must account for this additional flow in the
design)

- For residential sewage maximum loading rate of 750 L daily

design flow per m® of biofilter medium (specified by OBC)

Treatment Capacity (L/d)

For residential units capacity ranges from 1 100 to 10 000 L/d

Treatment Performance for
Nitrate (mg/L)

« 20 -40% TN removal single pass

50 — 65% TN removal with recirculation
Nitrate: <5 mg/L

Treatment Performance for
BOD, TSS and TP (mg/L)

« BOD < 10 mg/L, 90 -99 % removal
« TSS <10 mg/L, 90 -99 % removal

Fecal coliforms: < 25 000/100mL, 99% removal

« TP: no removal but an upflow chemical filter can be added as a

module to remove P

System Reliability

System is reliable, provided:
- owner should not use excessive disinfectant, bleach or fats during

cooking

. nozzles can become plugged

Potential for Odour Formation

- Optional ventilation system

Passive air vents through enclosure

Activated carbon filter can be used

Odour control necessary, if septic tank is unhealthy

Odour problems can occur if water supply is from black shale or
limestone containing iron sulphide

Maintenance Requirement

Persons authorized by manufacturer are required to service and
maintain Biofilter
Annual maintenance

- Owaner not permitted to maintain Biofilter

Frequency for Media
Replacement

May need to replace

In 2009, expected warranty on foam bed of 20 yrs

If used correctly should only have to replace foam bed once every
20 yrs

May need minimal replacement of foam on a year to year basis
depending on flows

Dillon Consulting Limited - Project No. 07-8597 Page A-5




Screening of On-Site Tertiary Treatment Systems

Table C-2: Waterloo Biofilter

i Factors | Treatment Specifications

Monitoring Requirement Area Bed:
Conduct sampling and testing in accordance with the requirements of
the OBC:

« once during first 12 months
. thereafter every 48-month period
Shallow Buried Trench:
. Once during first 12 months, thereafter once every 12 months
(and between 10 to 18 months of previous sampling event)

Order of Magnitude Capital . 1100 L/d (2 bedroom) and 1 600 L/d (3 bedroom) systems

Cost typically cost from $14 000 to $16 000 fully installed

. this capital cost estimate incl. the septic tank, effluent filter,
Biofilter, pumps, disposal bed, etc.

. Varies based on existing conditions

Order of Magnitude Operating « $200 - $400 per year for maintenance agreement

Costs . Electrical consumption have been report to be 451 kWh per year
Acceptance by MOE and + Ontario Building Code Approval of Waterloo Biofilter for
Health Units meeting secondary effluent quality criteria (based on MOE letter

dated June 26, 1996 and March 12, 1996)

. Building Material Evaluation Commission (BMEC) Approval of
Waterloo Biofilter Area Bed System for tertiary level treatment-
April, 1999

. Health Units accept provided technology is approved under the
BMEC. After BMEC approval, Health Unit checks distances,
percolation times, etc.

. MOE has accepted system as per C of A applications

Number of Installations and . Number of systems in Ontario is greater than 1 300
Service Life « First installations in Ontario began in 1991 with many still in
operating condition

Waterloo Biofilter Sub-surface Discharge

Type of Sub-surface Discharge | See Below
System based on Soil Type

Dillon Consulting Limited - Project No. 07-8597 Page A-6



Screening of On-Site Tertiary Treatment Systems

__Table C-2: Waterloo Biofilter

Factors Treatment Specifications
Design Criteria for Sub-surface | Absorption System:
System - Stone layer of 200 mm (minimum) over 250 mm (minimum) of
(based on Part 8 of OBC) sand (with percolation time of 6-10 min/com)

- Provided that the underlying native soil has a percolation time of
less than 6 min/cm, the water table shall be a minimum of 600
mm below the bottom of the stone layer required

Calculations for bed sizes are as follows:
« Minimum area of Sand layer:
A =QT/850
+ Minimum area of Stone layer:
A =Q/75 for Q <3000 L/d or A = Q/50 for Q < 3000 L/d
Q =design flow (L/d)
T = soil percolation rate (min/cm)
« For Model #16 — 1600 L/d
A = (1600 L/d)(50 min/cm) / 850 = 94 m” of Sand
A = (1600 L/d) / 75 = 21 m® of Stone
Therefore the bed area will be 94 m?
» For Model #11 — 1100 L/d
A = (1100 L/d)(50 min/cm) / 850 = 65 m* of Sand
A =(1100 L/d) /75 = 15 m? of Stone
Therefore the bed area will be 65 m*

Bed size (m/d) based on Soil
Type. (Analysis used hydraulic
load calculations for
determining area)

1 min/em < T < 20 min/cm, Area = 250 m®
20 min/cm < T < 35 min/cm, Area = 313 m?
35 min/cm < T < 50 min/cm, Area = 417 m’
T > 50 min/cm, Area = 625 m>

Minimum Lot Area required for
Treatment System per Soil
Category (sum of disposal
system and treatment unit area)

1 min/cm < T < 20 min/cm, Area =275 m’
20 min/cm < T < 35 min/cm, Area = 338 m?
35 min/cm < T < 50 min/cm, Area = 442 m?
T > 50 min/cm, Area = 650 m?

Does the system meet MOE
reasonable use policy
requirements?

« Typically obtains 10 - 15 mg/L. TN or 75-80% removal of TN
(including both Biofilter and Septic Tank operations) by recycling
flows 20-30 times the design flow/day back to septic tank

« If removal through disposal system is included, may meet
reasonable use

Life Expectancy of Sub-surface
System

+ Manufacturer predicts that >90% of systems will last +20 years
and 5% will last 5 years

Acceptance of Sub-surface
System by MOE and Health
Unit

« MOE developed sizing calculations
« Health Unit relies on MOE/Building Code evaluation

Maximum Observed Life of
Sub-surface System

« Bed: 20-30 yrs, if installed and designed in align with capacity
and soil conditions

+ Shallow Buried Trench: more maintenance required but still
capable of 20+ yr sub-surface system life

Dillon Consulting Limited - Project No. 07-8597

Page A-7




Screening of On-Site Tertiary Treatment Systems

Table C-2: Waterloo Biofilter
Factors ] ‘Treatment Specifications
Waterloo Biofilter Risk Assessment
Potential for Treatment System | Mostly related to use of disinfectant in a household (or other
Failure chemicals)
Remedial Step to Correct . Remove source of chemicals, fats, etc.
Equipment Failure . Pump failure, replace pump
Overall Impact of Equipment « Equipment failure does not affect bed because system stops
Failure on System Performance putting water through bed
+ Backed up sewage into yard is possibility but this is a “quick fix”
Potential for Sub-surface . Bed fails based on excessive flows (ponding in bed)
System Failure
Remedial Step to Correct . Remove bed and put new bed in soil underneath, Bed should be
System Failure without fine provided it was not disturbed
Contingency for Sub-surface » Remediate bed
System Replacement + Shallow buried (pressurized) trenches, no options if remediation
efforts fail
Remedial Step to Correct . Remove bed and put new bed in soil undemeath, Bed should be
System Failure with fine provided it was not disturbed
contingency for Sub-surface + Remediate bed
System Replacement + Shallow buried (pressurized) trenches, remediate or replace in
another location

Dillon Consulting Limited - Project No. 07-8597 Page A-8



Screening of Long List of On-Site Tertiary Treatment Systems

Table C-3: FAST Canada

Factors

Treatment Specifications

FAST Treatment System

Design Criteria

Fixed film, aerated system using combo of attached and suspended
growth
Pre-engineered, therefore flows are calculated and system is specified
based on flow

. MicroFAST 0.5 flow range: 1 300 to 1 900 L/d

« MicroFAST 0.75 flow range: 1 900 to 2 800 L/d

« MicroFAST 0.9 flow range: 1 900 to 3 400 L/d

« MicroFAST 1.5 flow range: 2 850 to 5 700 L/d

Treatment Capacity (L/d)

For residential units capacity ranges from 1 900 to 10 000 L/d

Treatment Performance for
Nitrate (mg/L)

« TN: <10 mg/L, >70% reduction (Note: all models include
recirculation)

» TKN: < 10 mg/L

- Nitrate: < 5 mg/L.

Treatment Performance for
BOD, TSS and TP (mg/L)

+ BOD: <10 mg/L
- TSS: <10 mg/L
« P: noremoval

System Reliability

Smith & Loveless System Certifications:
U.S. Coast Guard
. Canadian Great Lakes
UK Department of Trade
« National Sanitation Foundation (NSF) International Standard
40, Class I
. International Maritime Organization (IMO)
- 2 year warranty available, will soon be upgraded to 5 years
. If chemicals dumped, or other misuse by owner, warranty
may be void
. If treatment system fails, can pump out solids and will
remediate itself
. Can also easily replace media if necessary
. No pumps required, system on grade

Potential for Odour Formation

« Chemicals flushed into system in sufficient quantity, could kill off
bacteria and cause odour
If blower fails, no oxygen, anaerobic, could result in odour

Maintenance Requirement

Area Bed:
Conduct sampling and testing in accordance with the requirements of
the OBC
. once during first 12 months
. thereafter every 48-month period
Shallow Buried Trench:
- Once during first 12 months, thereafter once every 12 months
(and between 10 to 18 months of previous sampling event)

Frequency for Media
Replacement

« PVC media, does not corrode
» Never have to replace

Dillon Consulting Limited - Project No. 07-8597 Page A-9




Screening of Long List of On-Site Tertiary Treatment Systems

Table C-3: FAST Canada
Factors Treatment Specifications
Monitoring Requirement Yearly for shallow buried trench
Order of Magnitude Capital » $11 000 to $13 000 for 1 900 L/d (MicroFAST 0.5) system
Cost installed
» $12 000 to $14 000 for 2400 L/d (MicroFAST 0.75) system
installed

« both vary based upon pre-existing conditions

. these capital cost estimates also include the cost of a two (2) year
inspection plan

Order of Magnitude Operating « Electricity: 0.25 kw blower (for MicroFAST 0.5, 0.75 and 0.9

Costs systems)

« No chemicals

« 2 visits per year at $75 per visit for total of $150 per year is
typical after 2" year for maintenance

. Blower has 2-yr warranty, 7-yr life expectancy, and a $525
replacement cost

Acceptance by MOE and Heath | . Building Material Evaluation Commission (BMEC) Approval of

Units Bio-Microbic Area Bed System (models MicroFAST 0.25, 0.75,
0.9, and 1.5) for tertiary level treatment - November, 2004

. Approved for a Northern Ontario Lodge >10,000 L/d fora C of A
by MOE

» Prior to BMEC Approval the systems had been approved in
certain areas: Ottawa, Lucan, Lambton County

Number of Installations and . 130 residential units installed in Ontario (in 2004 and 2005)

Service Life « Service life of system 25 years

. 400-500 installs in Ontario (in 2006 and 2007)

« More installations in U.S. where max. observed life is 30 years

FAST Sub-surface Discharge

Sub-surface System based on Shallow Buried Trench (Clay):

Soil Type . majority of systems employ shallow buried trench follow
Building Code specifications

. shallow buried trench for percolation times 125 min/cm or less

. Other disposal systems provided at owner’s request

Dillon Consulting Limited - Project No. 07-8597 Page A-10



Screening of Long List of On-Site Tertiary Treatment Systems

Table C-3: FAST Canada

Factors

Treatment Specifications

Design criteria for sub-surface
system
(based on Part 8 of OBC)

Adsorption System:
- Stone layer of 200 mm (minimum) over 250 mm (minimum) of
sand
« The water table, rock, or soil with a T time of 6 or less or greater
than 50 min/cm:
- shall be a minimum of 600 mm below the bottom of the stone
layer required
Stone

+ Q <3 000L/d: the area shall be such that the loading on the stone
layer does not exceed 75 L/m” per day

« Q>3 000L/d: the area shall be such that the loading on the stone
layer does not 50 L/m” per day

Sand
« Area of sand layer:
. A=QT/850
where A = the area of contact, m”
Q = the total daily design flow, L
and T = the lesser of 50 and the percolation time of the
underlying soil, min/cm

. Calculations from BMEC. Suggested that the dimensions of the
bed be in a 2:1 or 3:1 ratio in order to encourage best flow
characteristics for moving effluent away from the bed and into
surrounding soil.

« When the sand layer is installed in or on soil having a T time of
greater than 15 min/cm, the sand layer shall extend at least 15 m
beyond the perimeter of the system or distribution pipes if
utilized, in any direction which the effluent entering the soil will
move horizontally

Shallow Buried Trench:

« Length of distribution pipe (L) shall not be less than 30 m when

constructed as a shallow buried trench

Bed Size (m/d) based on Soil
Type. (analysis utilized
hydraulic load calculations for
determining area)

1 min/cm < T < 20 min/cm, Area = 250 m>
20 min/cm < T < 35 min/cm, Area = 313 m?
35 min/cm < T < 50 min/cm, Area = 417 m>
T > 50 min/cm, Area = 625 m>

Minimum Lot Area required for
Treatment System per soil

1 min/cm < T < 20 min/cm, Area = 275 m°
20 min/cm < T < 35 min/cm, Area = 338 m’

reasonable use policy
requirements?

category (sum of disposal 35 min/cm < T < 50 min/cm, Area = 442 m*
system and treatment unit area) | T > 50 min/cm, Area = 650 m?
Does the system meet MOE Yes, see TN removals above

Life Expectancy of Sub-surface
System

30 years, will not plug (or can remediate), System is made out of
plastic

Dillon Consulting Limited - Project No. 07-8597

Page A-11




Screening of Long List of On-Site Tertiary Treatment Systens

] Table C-3: FAST Canada
Factors i Treatment Specifications

Acceptance of Sub-surface . MOE developed sizing calculations
System by MOE and Health + Health Unit relies on MOE/Building Code evaluation
Unit
Maximum Observed Life of At least 20 years, 30 years (potentially) in United States
Sub-surface System
FAST Risk Assessment

Potential for Treatment System . Chemicals, paint, etc. discharged by owner could cause death of

Failure system

. Problem with blower results in no oxygen, therefore anaerobic
power outage, no air

Remedial Step to Correct Pump out solids

Equipment Failure

Overall Impact of Equipment . If shallow buried trench used, will no longer meet tertiary effluent
Failure on System Performance requirements and could plug

. Can remediate build-up in trench when system is operating
properly, as high dissolved oxygen (DO) levels allow for
remediation of bed

Potential for Sub-surface . If system fails, shallow buried trench could plug

System Failure + If hydraulic overloading, could have breakthrough

Remedial Step to Correct . Remediate shallow buried trench by ensuring system working
System Failure without properly.

Contingency for Sub-surface . High DO levels will allow bed to remediate

System Replacement . If conventional bed, can remediate as well

Remedial Step to Correct . Remediate using existing system with high DO levels inherent in
System Failure with treatment

Contingency for Sub-surface . Install new shallow buried trench disposal system

System Replacement

Dillon Consulting Limited - Project No. 07-8597 Page A-12




APPENDIX B
SUSTAINABLE DESIGN FEASIBILITY STUDY REPORT




Grand Bend Sewage Treatment
Facility Upgrade — Sustainable
Design Feasibility Study

Final Report
October 2008

\\\\\\\\n\\m\%

Municipality of Lambton Shores
Project No. 07-8597-5000

Submitted by

Dillon Consulting
Limited



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

TABLE OF CONTENTS

Page

L. INTRODUCGTION ..ottt st s ste st sbeseesae et saseseesaeshesbessesbeenesbeneennes 1

2. RENEWABLE ENERGY SOURCES.........ccooiiiirinitererenieneentrtee s seere s e seseeesnes 3

2.1 Solar Photovoltaic SYStEM ......uciviiieirieiiiieriiiere e s e sanes 3

2.2 Wind Turbine SYSEIM .....ccceiiriuieriieiieeeetierieeiee ettt se e s ae e ene b sseeenes 4

2.3 Bio-Energy Cogeneration SYSeIM .......ccccveierermirenrieieiestsce s seeneenne 7

2.4 Geothermal SYStEIM....cciiiiiriierriiiieeiieeeirteeiaerieesreseresteesieessesssessesnessressesssasensenns 8

3.0 HEAT RECOVERY SYSTEMS ...ttt ceenn et et een s en 11

3.1 Blower Waste Heat RECOVETY .....c.uiiiiiiiiiiiiiiiiiieecciei e 11

3.2 Effluent Heat RECOVETY....ccocviiieiririieie ittt steeste st sre e ssee s e eveesae s 11

40 EVALUATION OF SUSTAINABLE DESIGN CONCEPTS. ........ccccectmerincineinieennene 13

50  SLUDGE MANAGEMENT .......cctttmteritiireicrere et reesee e et een e re e seenes 22

6.0 CONCLUSIONS AND RECOMMENDATIONS ..ot 26

LIST OF FIGURES

Figure 1 — Solar Panel SYStEIM..........oiiiiiiiie st te e csre s seeser st ae st sar e s s saes 4

Figure 2 — Wind TUIDINES .....ccveeeiiieetii ettt r e sie e s nesoss e et e sbe e e e sbeessentesssesbesnssananns 5

Figure 3 — Typical Wind Turbine Performance Curve..........cccccovveeimoinninenienne e 5

Figure 4 — Bio-Energy Cogeneration SYSteIm.........cceeieiieriiriireeeiteeieenee e seae e e seeeenees 8

Figure 5 — Geothermal System Piping Arrangements ............ceecerceririienieecieenineence e 10

Figure 6 — Treated Effluent Heat RecoOvery SYStem .........ccccuvirveiriiiiiinneennisieeineeree e e s 12

Figure 7 — Pay-Back Period for Sustainable Design Alternatives.........c.ccovveeevenvenneeiienieecreneennns 16

Figure 8 — Capital Costs of Sustainable Design Alternatives...........cccoveereeveeeencniennennneenceneenene 17

Figure 9 — 20 Year Energy Savings for Sustainable Design Alternatives.........ccccceovveecrenrnnnenen 17

Figure 10 — 20 Year Life Cycle Cost for Renewable Energy Alternatives .......c...cocceevvevrerenneennn. 18
Figure 11 — 20 Year Life-Cycle Cost for Renewable Energy Alternatives Including Estimated

CarbOn TaX ...ceviieiieeicieieee ettt sttt se et re e e 19

Figure 12 — Carbon Footprint per Day for Renewable Energy Alternatives..........ccccooceeenencneee 19

Figure 13 — Sludge Containment Wetlands ..........cccccoviiiiiieniininiceceeeeeecereeeee e 22
Figure 14 — Sludge Management Alternative Capital Costs for the Tilbury Sewage Treatment

Plant UPGLade.......cccviiiieiriiieccrteeieesreeesresemee s senssreenseesseessnesssesmesssnessaessessnensesnens 25

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page i



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

Figure 15 — Grand Bend Sewage Treatment Facility Expansion and Upgrade Layout including

Sustainable Design CONCEPLS ......ccevrerereremrrrierierre e sresssieseesseessec e e sreesnnenne 26
LIST OF TABLES
Table 1 — Photovoltaic System Alternatives for the Grand Bend STF Upgrade..........cccoecvruveunnee. 3
Table 2 — Wind Turbine System Alternatives for the Grand Bend STF.......c.cooeeviinviniecnninnens 7
Table 3 — Evaluation of Sustainable Design Concepts........c.cocceeriieniiiicinnnenieiee, 13
Table 4 — Cost Comparison of Alternative Sustainable Design Concepts .........ccccoreeiiiveeniinene 15
Table 5 — Summary of Short-Listed Sustainable Design Alternatives.........cccceevecvicniinninnininnns 20
Table 6 — Summary of Onsite vs. Offsite Sludge Management ...........cccocevvvviviiiivniiinniennnns 24
LIST OF APPENDICES

Appendix A Solar Photovoltaic System — Technical Information

Appendix B Wind Turbine System — Technical Information

Appendix C Bio-Energy System — Technical Information

Appendix D Geothermal Systems — Technical Information

Appendix E Heat Exchanger — Technical Information

Appendix F  Solar Photovoltaic System — Strategy for System Implementation

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page ii



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

1.

INTRODUCTION

It is anticipated that the Grand Bend Sewage Treatment Facility (STF) would be upgraded and

expanded from a lagoon process to a mechanical treatment to accommodate future flows and to

provide a high quality effluent. This feasibility study considered various sustainable design concepts

for the STF expansion and upgrade to reduce energy consumption and greenhouse gas emissions

associated with conventional municipal mechanical sewage treatment facilities. Energy efficient

measures tend to focus on the use of existing local resources, as opposed to concentrated energy

resources. Renewable energy technologies tend to be environmentally preferable to conventional

technologies particularly those conventional technologies that rely on fossil fuel combustion.

The following sustainable design concepts were considered for the expansion and upgrade of the
Grand Bend STF:

Reduce energy demand from the grid through the use of on-site renewable source(s) of
energy, including:
o Solar photovoltaic (PV) system
o Wind turbine system
o Bio-energy / biomass system
o Geothermal system.
Reduce energy consumption and provide energy efficient process design, such as:
o Recovery of heat from treated effluent
o Recycling of blower waste heat (if blowers are included in the biological treatment
process).
Reduce energy consumption and provide greenhouse gas emission savings by including an

innovative approach to sludge management.

Assumptions used in this feasibility study include the following:

The upgraded Grand Bend STF will include a new treatment plant building.

Energy efficient process design equipment to be included as part of the upgrade will likely
include: dissolved oxygen control to reduce the output of blowers, variable speed sludge
return pumping to allow pumps to operate at a lower speed and output when flows are low,
and flow pace features for the UV system to reduce the number of lamps in service. These
systems were not evaluated as part of the study, since the implementation of the systems has

become the state-of-the-industry.

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 1



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

e Power generated on-site would be used on-site only, with no excess power supplied back to
the grid.

e The heat recovery systems considered, including effluent and blower heat recovery systems,
were evaluated based on a heat requirement of 140 kW for the new treatment plant building.

e The solar photovoltaic system and wind turbine system were evaluated based on the
following power requirements:

o 400 kW — estimated power demand associated with the upgraded Grand Bend STF.
o 200 kW — minimum power demand considered for the upgraded Grand Bend STF,
which would likely require the use of another energy source.

e The biomass or bio-energy system would be a co-generation system, specifically a
reciprocating engine, associated with an anaerobic sludge digestion system. The co-
generation system would convert the methane generated in the anaerobic sludge digestion
process into carbon dioxide, which is a much less potent greenhouse gas. The co-generation
system would produce heat and power. The digester gas, or biogas, from the anaerobic
sludge digester was assumed to be 60% methane by volume.

e The current cost of electricity is considered to be $0.1113 per kWh. This is based on Ontario
Hydro’s Regulated Price Plan as well as charges including delivery, regulatory and debt
retirement. It is assumed that the price of electricity will increase by 3% per year over the
next 20 — 30 years.

e If successful, any funding for the capital cost of the Grand Bend STF Expansion and
Upgrade could be used to cover the cost of the implementing the recommended sustainable
design components. For the purposes of this report, the costs presented do not account for

any reductions achieved through funding or other incentives.

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 2



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

2. RENEWABLE ENERGY SOURCES

21 Solar Photovoltaic System

There are two types of solar energy systems, active and passive systems. Active solar energy
involves solar panels, which harvest the energy from the sun and convert it into electricity. Passive
solar energy does not involve solar panels, wires or electricity unlike active solar energy. Passive
solar heating is the selective use of solar energy to provide space heating in buildings by using

building material that can store heat from solar gains during the day and release it at night.

The use of an active solar energy system including photovoltaic cells or solar panels for the STF
upgrade was investigated. Photovoltaic cells consist of a thin wafer or strip of semi-conductor
material that generates a small current when sunlight strikes them. Solar energy is “free”, and as
long as the sun is shining it is a viable resource. Photovoltaic systems may have a series of batteries
where the electricity is stored until it is needed. These batteries typically provide three days of
autonomy, which means the batteries have enough stored electricity to operate for three days without

any sunlight. Figure 1 illustrates a typical solar photovoltaic system.

Two solar photovoltaic system alternatives were considered for the Grand Bend STF upgrade and
are outlined in Table 1. An average of eight hours of sunlight per day is assumed for both
alternatives. The 400 kW wind turbine alternative includes a battery sized for three days of

autonomy, or no sunlight.

Table 1 — Photovoltaic System Alternatives for the Grand Bend STF Upgrade

System Capacity Description Footprint of | System Output
Panels (m?) (KWh/yr)
200 kW no battery included, only supplies 1,370 584,000
electricity during periods with sunlight
400 kW includes a battery, extra energy is stored 2,740 1,168,000
to supplement electricity demands during
low or no sunlight hours

A solar photovoltaic system is modular and can be expanded. The 200 kW solar system does not
include a battery, but a battery can be added to the system at any time. The systems were sized

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 3




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

assuming eight hours of sunlight and a 200 kW demand for the upgraded STF. The 200 kW solar
system would feed electricity to the plant as it is harvested from the sun. The 400 kW solar system
would be able to harvest extra energy from the sun and store the electricity in a battery for later use.
Assuming only eight hours of sunlight, the 400 kW solar system would supply electricity for
approximately 16 hours and must be supplemented with power from the grid for the remainder of the
day.

Multiple photovoltaic cells can be arranged into modules in an array of any size. Appendix A
provides technical information regarding proprietary solar photovoltaic systems considered as part of
this study.

Figure 1 - Solar Panel System

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 4



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

2.2  Wind Turbine System

Wind turbines convert the energy of moving air into electricity. The energy available from the wind
increases in proportion to the cube of wind speed, which typically increases with the height above the
ground. Therefore, the faster the wind blows, the more energy will be provided to the STF. The
average wind speed in Grand Bend is approximately 5 m/s, based on Goderich airport weather data.
Typically the wind speeds are higher in the winter than in the summer for the Grand Bend area.
Figure 2 illustrates a typical wind turbine arrangement.

Figure 2 - Wind Turbines

The average wind speed at Grand Bend would provide only a low efficiency for the wind turbine. As
shown in Figure 3, a wind turbine that is rated to operdte at a wind speed of 15 m/s would provide a
power output of 100 kW. At a speed of 5 m/s, the power output would only be approximately
10 kW, which is considerably lower.

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 5



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design F easibility Study
Final Report

Figure 3 ~ Typical Wind Turbine Performance Curve
(Northern Power Northwind 100 Turbine)

tandard Density (1.225 kafm .3} VM (mis) POWER (kKWe)
1
2
3 .
4 5.2
100 5 101
- 6 173
3 @ 7 273
5 8 421
$ 9 58.1
£ 10 704
g 1 80.7
g 12 887
& 20 13 94.2
14 97.6
0 15 99.6
16 101.3
0 5 10 15 20 s 17 102.3
Wind Speed at Hub Height (m/s) 18 1026
19 1025
20 102.0
21 1013
22 1003
23 99.3
24 98.3
25 97.5

Wind turbines do not require as much land area as solar photovoltaic cells of the same output. Wind
turbines could potentially pose a problem with land use planning due to the typical heights of these
systems. The installation of these systems may be restricted from being installed in a certain area by
municipal or city by-laws. The Municipality of South Huron has a by-law in place that restricts the
installation of wind turbines within a distance of three times the height of the turbine from a
residence. This by-law would not affect the use of wind turbines at the Grand Bend STF site.

Battery and other storage systems may be used with wind turbines to store the electricity before it is
consumed. A wind turbine at the STF site is anticipated to provide a relatively constant output that is
quite low compared to the required load of the upgraded Grand Bend STF. For this study, the use of
a battery for a wind turbine was not considered due to the low power output. The STF could
consume the electricity directly from the wind turbines, and have an additional source of electricity.
The following table, Table 2, shows the wind system alternatives considered for the STF upgrade.

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 6



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

Table 2 — Wind Turbine System Alternatives for the Grand Bend STF

System Capacity (kW) Number of Turbines System Qutput (kWh/yr)
200 2 123,000
400 4 245,000

Wind turbines are commercially available in a vast range of sizes. Appendix B provides technical
information regarding proprietary wind turbine systems considered as part of this study.

2.3  Bio-Energy Cogeneration System

A biomass or bio-energy engine operates similarly to a normal gas powered reciprocating engine,
except that it runs on biogas or a biofuel rather than regular unleaded or diesel fuels. It is estimated
that approximately 120 kW of power is available in the methane gas that would be produced by an
anaerobic sludge digestion system at the upgraded STF. Based on a biogas engine electrical
efficiency of approximately 42%, the engine would provide a total power output of 50 kW. Some of
the 58% loss of energy would be heat, which would be recovered by an associated heat recovery
system. The heat recovered from the engine could be used to heat the new treatment plant building.

Figure 4 illustrates a typical bio-energy reciprocating engine.

The bio-energy system makes use of an available fuel, thus reducing the amount of electricity
required from the grid. It also reduces the carbon footprint of the STF by burning the methane as
fuel rather than releasing this potent greenhouse gas to the atmosphere. A flare would still be
needed in order to burn off the methane, in the event that the reciprocating engine is not in operation.

Appendix C provides technical information regarding a proprietary biogas reciprocating engine.

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 7




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

Figure 4 — Bio-Energy Cogeneration System

2.4  Geothermal System

A geothermal heating system uses the heat that is either in the ground, or a nearby source of water
(groundwater or surface water such as a lake, river, pond, treated effluent, etc.) as the source of heat
for buildings. It is the most energy efficient method of heating a building on account of the high
efficiency. Geothermal systems were considered for heating only, as a geothermal power plant was
not considered feasible for this application. Geothermal systems may also be used for the supply of

domestic hot water, although this was not investigated as part of this study.

The use of the ground as the source of heat was preferred versus the use of surface water, such as
Parkhill Creek. There is risk that Parkhill Creek, which flows west of the STF site, may freeze in the
winter and not allow the heat pump to operate properly. The use of Lake Huron as a heat source was
also not considered feasible, as it would be difficult and cost prohibitive to run the pipes the distance
to the Lake. It would be difficult to install geothermal piping in a surface water source without
leaving some environmental impact on the body of water. A ground-source system with a horizontal
piping arrangement onsite is preferred due to cost and ease of installation.

Heat recovery of the treated effluent is a geothermal system which uses the effluent as the source of
heat. This system is outlined in further detail in Section 3.2.

A ground-source heat pump uses the heat that is located in the ground or the groundwater for both
heating and cooling. A series of pipes are laid out underground and typically a fluid, such as glycol,
is run through these pipes by a pump. The glycol is cooler than the ground temperature, so the

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 8



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

ground heats up the glycol. The glycol then gets pumped through a heat exchanger which extracts
the heat from the glycol and uses this heat for the building. The opposite can take place in the
summer, where the glycol transfers the heat to the ground which is cooler and the heat exchanger

uses the cool glycol for cooling purposes.

There are two piping configurations for an in-ground geothermal system. The pipes can be laid out
horizontally, sitting below the surface of the ground, or they can be inserted vertically at some depth
below the ground surface. The horizontal layout requires a large area of land where the pipes can be
laid flat underground, which is less expensive and easier to install. A vertical pipe configuration
requires digging very deep holes into the ground and inserting the pipes into these holes. This
configuration is typically used when there is only a small area of land to work with. A vertical
piping configuration may not be feasible if there is rock beneath the surface and it would be too
difficult or expensive to drill through. Figure 5 provides an illustration of vertical and horizontal

piping layouts, as well as other less common arrangements for in-ground geothermal heating.

For the upgraded STF, a horizontal piping layout for a geothermal system is feasible as there is
sufficient area in either Lagoon Cell No. 3 or Lagoon Cell No. 4 (easterly cell located nearest to
Mollard Line), which will be decommissioned as part of the upgrade. An approximate area of
30,000 m” is required to arrange the pipes horizontally. Piping in a horizontal arrangement is

typically installed 4-6 m below grade.

If a heating demand associated with a building was 100 kW, the same amount of power would be
required to heat the building using an electric resistance heater. But if a geothermal heat pump is
used with a typical coefficient of performance of 3.0, only 33.3 kW of power would be required to
heat the building. Geothermal heating costs are generally 1/3 of traditional heating costs, which
would then ‘pay-back’ the difference in the capital cost and installation of the geothermal

equipment. A geothermal system also greatly reduces the carbon footprint on the environment.

The capital cost to install such a system is higher than a traditional furnace or boiler, but the pay-
back period would be relatively short for a new building. Geothermal systems have been installed in
Canada with pay-back periods of ten years or less. The pay-back period is dependent on the soil

conditions at the site.

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 9



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

Figure 5 - Geothermal System Piping Arrangements

Vertical Loop Pond Loop

Appendix D provides technical information on geothermal heating systems.

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 10



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

3.0 HEAT RECOVERY SYSTEMS

Heat recovery systems were considered for heating the treatment plant building.

31 Blower Waste Heat Recovery

Blowers may be required to provide air to the aeration system of the upgraded Grand Bend STF.
Blowers would be situated in a room of the new treatment building. It can be assumed that 10% of
the power input to the blower will be lost as heat. Installing a heat recovery system can capture this
lost heat and use it to heat other portions of the treatment plant building.

3.2  Effluent Heat Recovery

The principal of operation of an effluent heat recovery system is the same as a geothermal ground-
source heat pump outlined in Section 2.4. The effluent that is leaving the STF is used as the heat

source as opposed to the ground. Figure 6 illustrates an effluent heat recovery system.

An effluent heat recovery system, consisting of a heat exchanger and heat pump, would remove the
heat from the effluent of the sewage treatment facility and use it to heat the digester and the
treatment plant building. This type of system is an “environmentally-friendly” alternative to
traditional building heating. Effluent heat recovery systems will conserve energy and generally have
a pay-back period of less than the expected lifetime of the system. The heat pump can also be

reversed and used for cooling during summer months.

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 11



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

Figure 6 — Treated Effluent Heat Recovery System

Appendix E provides technical information on heat exchangers.

Dillon Consulting Limited — 07-8597-5000 — October 2008 Page 12



£7 28pg4

8007 4290190 - 000S-L6S§-L0 — pa1mur] Suppnsuo) uoipd

ndiooj oN e

odid a81eyosip

Juan(ye ay) Suore pam3Iyuos
u12)sKs aalssed e 10y
108UeyOXS JRaY 3Y3 J0 WE]
Burpringq

UIY}IM POJEPOUILIOODE

aq 0) dund 3e5y oY1 Joy w6

Surpyng urLM

PA1EPOLUIODO.

2q 01 NEOH .

JuswaSueLe
[ejuozuoy
& ur Surdid

10} WOOQ°0E

TonR[[EISUl

paresusiydog o

2H00%°T

Kjorewrxoidde

St 10)8981p

pue surduo Jurpnjour
wsAs Jo juudiooy e

100006
Jojuudioog e
wgp APewnxoidde
ST SaUIqI
Jo yStog feordAy, e

SOAIJBILIS)[R

S[199

woaysAs Jo
az1s / juudioog
° aeunxorddy

3dUBUAUIBT

SIADRUINY

paaaagaIg

I3M0J

SuryioN oq
1) IAPRUII Y

JU2IU0D 18sY 12YS1Y SSPIAGL]

KJ3A033Y JEIY JUINI
i FAPBIINV

e apraoxd jou sao

K13A023Y ST )SEAN
JIMO[Y 1V SADRUINY

punois jue)suo))

WIISAS [BIUIIYI03D)
P APBUINY

eopraoidjoussog e

wdpsAg A31ug-o1g
1€ APRUIN|Y

A[PADIR[21 B SOPIACIY

SUIIPSAS JUIQIN I, PUIAA
17 FANRIIANNY

paxmbai uorje1ado ur suraysAs Aueur pammboai 18110 0} paredwoo uonerado pue
20UBUS)UIBI JOU SE uonoNNSu0d x2[dwo)) SOUBUSIUTET 90UBUIUIBWY paambai UonONIISU0d S[[99 Ie[0S UONINISUOD
IREVYl ON e | pannboi1soueusyurewr dumg [BUUIN  ® dumg o soueuaurew owiSuyg e paeonsiydog e sopjdorpue wed[) e Jo asey
s19Mm0[q 211nbai jou
ssop uondo uSisap
jusunesn pauajard Jaurums
Aeururpoad (910N e | o ut Surjoos 10§
S10M0[q Sop{oul pasnaqos[gue) e
w2)sAs jusunean jBoY
s[qerfar Jipasmbar AuQ e | yo Ajddns juejsuod
AySry (Suruumi are s1m0[q e yim uonerodo ndino mop K1oneq ® JO
st pus o) 1918013 ST MO[J pUE uoym A[uo) Jeay a[qel[al Smof[e AoL993 ® 38 INq ‘AI10NI109[9 asn oy} 1M papiaoid 901AIaS
woy poryddns amjeloduio) 197eM S)SBM UM Jo Ajddns juejsuoo amjeradwiay Jo A1ddns juesuod 30 A[ddns Jueisuod 9q ued LI0L09[d Jo Kpiqerar

Jo Ajddns juejsuod y

SUIRISAS Ad JTB[0S
1 QANBUIAY

* | pue Aipqrxefg

BLILID

s3dasuo)) uBIso( dqeureIsng Jo uoen[BAY — € dqe],

"SOAIIBWI[E SNOLIEA 313 JO UosLIeduIod 3509 ® sepiaold p d[qe], “JI1S pueg pueln oyj Jo sperSdn pue uorsuedxa ay) J0J PaopIsUOd a1oM Jey) s1doouos uFISap S[qeurelsns SnoLRA Y1 JO UONEN]BAS UB sapiaold mo[aq 9[qes oL,

SLdIIONOD NOISHA ITAVNIV.LSAS JO NOLLVATVAE

oy

140day poutq

Apmis Ayrqispa. uSisa(q a1qouivisng — apv3dp) A1oD.] w24 [ 230M3S pusg pupin
Sa404S UoIquIDT fo Qodiorunpy



»1 2804

8002 4290190 ~ 000S-L6S8§-L0 — Pannu] Suyinsuo) vona

speiddn
LS o Jo 1500 [enideo
1} I3A0D O} J[QE[IPAE

Jeay a[qemaual

SWIISAS
Buneay reuayy
Ie[os oArssed IoJ

1502 ddueUAUIBW

a1e sairunyoddo - 1B31] 9[qRMIUL .- 10] 9[qe[TeA’ *SUIS)SAS paseq-uLie] -- s|qe[ieae KppuoLmo sanmunpoddo
Surpuny 230N 10} 9[QE[IBAR SOALJUOOU] e S2AUAOU] e 1O SOAIJUSOUL JIO]N S2ATIUSOUI IO Surpuny
51502

Q0URULJUTRW

pue Sunerado

O%mfnwnm

1500 [B31dES ON

000°008°I$ - 000°008$ _

SOUIQIN] pUIM

uo suononsal synd
me[-Aq uomy ymnog

owdYy pue Suneiado oN 1ok 10d 000°SS V/N 183K 12d (OO‘TS 1eak 1od 000°b$ 1894 12d 000°8$ - 000°yS | I8aK 12d 00001 S- 000°SS gewrxoxddy
[e101 N S'€$
000°05$ Afrewrxoxdde = Burpping pue wasAs
‘ugrsap urmsAs uonsadIp 10J 000°SLECS 1505 [eyiden
000°001% OVAH 8wpying jo ueg 000°8L1S + surus 10§ 000‘SZIS ajewrxorddy

SIAPBUINY

paLIajaIg

SurgioN o
1) APBWIINY

£19A033Y Jedl Juanyy
:d SAPRUWINY

KI3A0I3Y 1E9H ISE A\

JIMO[Y 1V FAPBUINY

WI)YSAS [BMIAY03)
p JARBUIINY

w)sAS A313ug-o1g
1€ JADRWIN[Y

17 FANRUAA[Y

SWA)SAS JUIQIN ], PUIAL

apo) apo) Surpping Jo Qedomumy o
-- Surprmg ourepy oLBuQ Y] PIM Koeded Kyroedes Aoedes
oy gum A[dwos o1 Adwos o3 L3u 0} anp Suruaaog 0] anp JurusaIog 0 anp Suruaa1og
apo)) Furpying ourjuQ 2y Kyunoy/Ayredioruniy nop/Anredromumiy PUE SJUSWISSISSY PUE S)USWISSISSY pUE SJUAISSISS Y sjuswasinbar
sjuswaimnbal mim A[dwoo 03 Ayjediorumiy Aq [eaoxdde £q reaoxdde [RIuSWUOLAUT [EIUSWIUOIAUT [BIRSLUUONAUS Kioje[mgar
oyadsoN e | Aqeaoxdde yuuad Supjing e juuad Suipiing e ynuued Surpimg e uwroy pardwoxy e woy paydwaxg e woyy paydursxy / Sumruag
JUSWIUOIAUD
ap paxmbar
uo syoedurt Ao st (3SION/ITY) SPIIq JO 3101 somyes)
[euOnIppE OU [ero1xddy jo ajeoryia) e | moneiSIw uo spoedur] e JUSWIUOLIAUD
sy ‘paxnbax adid pannbax uonerado uonesado == [einjeU UO
UOTJONISU0D 981eyoOSIp JUSN[IJS Suo[e 10 Furpring UONBABOXD aur3uo jo jnsax aurqIm Jo nsax 1oediur 9s19Ape
DRIV T [eUOHIPPE ON o | SUIP[INQ MAU UIYIM PISNOH] e | MU UMM PISNOH e | JO Jumowe 251e] e B SB poJeIousl 9SION e | ©SE pajeIousd osioN e

SUIISAS Ad T8[0S
] ARRUIN[Y

/ SO [ENU0J

BLIJLID

140day 1puty

Apnis Aj1qispa.y uSISaq a]qouIvisng — app4ddp) QoD aunval] 38oMas puag puv.io
s240YS uorquipy fo Apodiorungy



¢ 2304

§00Z 4290190 - 0005-L658-L0 — panmui] Suninsuo) uoiq

“Teak 12d ¢,6°7 JO 5181 UOHEB[JUI UE SAWNSSE STYL,

“183A 12d 94¢ JO aseasoul 3oud B PUE 2181 JUSLING 34 SB YMY 10d €] [ ['0$ JO IS0 JUI[OSEq & SOUMSSE ) pu. 90e[d Ul 10U SBA WSAS S J1 parnbal 9q PnoMm Jey) ANOLIOS]e ay) SESIT,

‘s1o.myogynuew juswdmba woiy indur uo paseq waesAs Jo 911 SuneradQ

«:mu:?aw

150D ANYI]

0% 000°00Z°1$ 000°001°Z$ 000°LLIS$ 000°000°C$ 000°00%°Z$ 000°00Z°1$ 000°006°9$ 000°001°€$ 3O SN[EA JU3sald

waIsAS

08 000'08LS 000°L6T°T$ 005°65$ (000°sTZ°TS) (000°0¥5$) (000°0£29) (000°0$8) (00005 1$) 10j s3urAeg 1IN

.(s3u1AES) AT

SuneiredQ waIsAS

I9AQ PUIS) WOIJ

0S8 000°0068 000°00S°1$ 000°ZTI$ 000°007'1$ 000°005°1$ 000°05L$ 000°00Lv$ 00°001°c$ Jomog Suiseyang

180D

000°021$ 000°€0TS$ 005°29$ 000°579°¢$ 000°0¥0°C$ 000°0Z0°1$ 000°0SZ°S$ 000°0STTS wo)SAS APAIYIT

1500

JIUBUIAUIBIA pUB

0$ 0000018 000°5T$ 005°T1$ 000°SZ1$ 000°0¥T$ 000°0Z1$ 000°05Z$ 000°052$ uonesadgQ LT
(syusuoduwios

WRISAS [BILIOR[D .Eu«m»w

Sw0s 10]) S1B3A G7 | S1B2A (7 (por1RUINS?) SIBSA CT sIeak g7 s1eak 67 S1B3X OF sIBIA (¢ sIeak §T s1eak ¢7 Jo 31T SunerddQ

xeax xad

1500 QUBUIUIEIA

08 000°S$ 000°1S 00S$ 000°S$ 0008 000°'v'$ 000°0LS 000°018 pus uoyesado

180D

03 000°001$ 000'8L1$ 000°0S$ 000°005°€$ 000°008°1$ 0000063 000°000°S$ 000°000°C$ repde) apurxoaddy

£13A03y (A13)3BQ Yp1m) (£13y1eq OU)
JuINYA £I19A003y JBIH PIm UId)SAS aurqIn, wIISAS duIqIng, waskg udIsAg
sunpoy oq w0y A134059y 1edH | SunEdH [EULIIY0ID) JedH 1amolyg wd)sAg A3Joug-olg PUIAM MY 00¥ PUIM MY 007 IB]0S M3 00¥ JB[0S MY 00T
s1d23u0)) uBIsa(f J[qeUIEISNS IANBUIN|Y Jo uosLreduro)) 156D -  3[qE L,
J40day (out,y

Apris Ap1qisva uSISaq 2[quUIDISNG — app43d[]) QIIOD,] MUV L 2TOMIS pUST pUvLD
sa.104S uopquibT fo Qypdiotunpy




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

Figure 7 provides the pay-back period for each sustainable design alternative. Some of the
alternatives, including the wind and bio-energy systems, may not be feasible, as their pay-back
period is longer than their anticipated operating life. The solar photovoltaic system has a pay -ack
period that is nearly equivalent to their operating life. The geothermal and effluent heat recovery
systems, on the other hand, will provide a “pay-back” well before their anticipated operating life is

reached.
Figure 7 — Pay-Back Period for Sustainable Design Alternatives
120
100
w
@ 80-
@
z
v
=)
S 60 -
E
Q
3]
m
> 40
o
i | . H =
200 kw 400 kw 200 kW 400 kW  Bio-Energy Blower Heat Geothermal Effluent Do Nothing
Solar (no  Solar (with Wind Wind System with Recovery System Heat
battery) battery) Heat Recovery
Recovery
Alternative

The capital cost associated with each sustainable design alternative varies as shown in Figure 8.
The biogas engine capital cost includes the cost of the anaerobic sludge digestion system, including

digester cells, pumps, heat exchanger, and the flare.

Figure 9 provides the energy savings over a 20 year period vary for each alternative. A high capital
investment does not necessarily imply a high degree of energy savings. In the case of the
geothermal heating system, the highest energy savings is achieved with one of the lowest capital

investments.

Dillon Consulting Limited — 07-8597-5000 - October 2008 Page 16



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study

Final Report
Figure 8 — Capital Costs of Sustainable Design Alternatives
$6,000,000 - i - — =
$5,000,000 | B |
7 $4,000,000 =
o
(8]
E $3,000,000 —
a
-]
O $2,000,000 —
$1,000,000
| g
§0 b— . __ m— _
200 kW 400 kW 200 kW 400 kW  Bio-Energy Blower Heat Geothermal  Effluent Do Nothing |
Solar (no  Solar (with Wind Wind System with Recovery System Heat
battery) battery) Heat Recovery
Recovery
I Alternative

Figure 9 - 20 Year Energy Savings for Sustainable Design Alternatives

35,000,000

30,000,000

25,000,000

20,000,000

15,000,000

10,000,000

Energy Savings (kWhr)

5,000,000

0 "

200 kw
Solar (no
battery)

400 kW
Solar (with
battery)

200 kW
Wind

400 kW

Wind

Bio-Energy BlowerHeat Geothermal Effluent Do Nothing

Systemwith Récovery System Haat '
Heat Recovery

Recovery

Altarnative

Dillon Consulting Limited — 07-8597-5000 - October 2008

Page 17



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

Figure 10 illustrates the 20-year life cycle cost for each renewable energy alternative, which
includes capital costs, annual maintenance costs, and supplemental electricity costs from the grid
required for the system over 20 years. The heating alternatives were not included in this figure since
these systems generate heat only, and not usable electricity.

Figure 10 — 20 Year Life Cycle Cost for Renewable Energy Alternatives

$9,000,000
$8,000,000
$7,000,000 -

$6,000,000 —
$5,000,000 0 Maintenance
$4,000,000 - | = Elecitricity
$3,000,000 | Capital
$2,000,000 : R .
$1,000,000 -

$0

200 kW 400 kw 200 kW 400 kW Bio-Energy Do Nothing

Total Cost

Solar (no  Solar (with Wind Wind System with
battery) battery) Heat
Recowery

Sustainable Design Alternative

As shown in Figure 10, the added capital cost for each sustainable design alternative significantly
raises the 20-year life cycle cost. Funding provided through grants or incentives would reduce the
capital and life cycle costs. Figure 11 illustrates the 20-year life-cycle cost, including a fixed carbon
tax of $1.00/GJ or $1.00/277.8 kWhr for grid supplied power, which is an approximation of the
projected 2010 tax to be used in the province of British Columbia. Similarly to the British Columbia
Carbon Tax, there was no tax applied to the sustainable design or renewable energy alternatives.

Figure 12 illustrates the carbon footprint or equivalent grams of carbon dioxide released per kWhr
(CO,/kWhr) for each of the alternatives. The following assumptions were considered for the
various types of energy:
e solar: 32 g CO,/kWhr
e wind: 10 g COy/kWhr
e grid-supplied power: 335.7 g CO,./kWhr (based on Ontario’s estimated 2007 electricity
generation mix) (Kleiner, 2008 Climate Change News).

Dillon Consulting Limited — 07-8597-5000 - October 2008 Page 18



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

Figure 11 - 20 Year Life-Cycle Cost for Renewable Energy Alternatives Including
Estimated Carbon Tax

$8,000,000

$7,000,000 |
$6,000,000
$5,000,000 - e | u 4 | |oCarbon Tax
$4.000,000 a Maintenance

o & Electricity
$3,000,000 - @ Capital
$2,000,000
$1,000,000 - —. !

$0 - :

200 kW 400 kW 200 kW 400 kw Bio-Energy Do Nothing

Total Cost

Solar (no  Solar (with Wind Wind System with
battery) battery) Heat
Recovery

Sustainable Design Alternative

Figure 12 - Carbon Footprint per Day for Renewable Energy Alternatives

1

200 kW Solar 400 kW Solar 200 kW Wind 400 kW Wind Bioenergy Do Nothing
(no battery) (with battery)

1600

—_ — =
o 3] B
o o o
o o o

800

600

400

200 |

Carbon Output per Day (KG CO2e/day)

Sustainable Design Alternative

Based on the evaluation provided in Table 3, the preferred alternatives to consider for

Dillon Consulting Limited — 07-8597-5000 - October 2008 Page 19




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

Based on the evaluation provided in Table 3, the preferred alternatives to consider for
implementation include:

e Solar photovoltaic system

e Geothermal system

o Blower waste heat recovery

¢ Effluent heat recovery.

Based on an evaluation of pay-back period and unit cost savings per day in Figures 7 and 9, the bio-
energy alternative is not considered financially viable. The wind turbines also have a rather long
pay-back period, which is beyond their design life. The wind turbine systems also have a high
capital investment requirement for minimal energy savings. The solar photovoltaic system has a pay-
back period that is roughly equivalent to the operating life of the system. This alternative warrants

further consideration since the calculation was based on a conservative estimation of use.

Based on a unit cost savings per day, the biogas engine is not considered feasible. The solar capital
investment is moderately high, and is around the break even point for the capital investment payoff.

Both the geothermal system and effluent heat recovery have a very low capital investment required.

Based on Figures 10 and 11, the 200 kW solar (no battery) system and the 200 kW wind turbine
system provide the lowest 20-year life cycle cost for the renewable energy alternatives, in
comparison to the alternative of “do nothing.” The wind turbine systems require a higher reliance on
grid electricity, as more electricity is required to supplement these options. Figure 12 illustrates that

the two solar design alternatives have the lowest carbon footprint in terms of gCOx/kWhr.

The wind turbine systems as well as the bio-energy system were rejected based on the following:
e The capital cost of both systems is too high and not expected to pay off during the operating
life of the system.
e Neither system supplies a constant supply of electricity:
o Wind turbines are dependent on the wind which cannot be controlled;
o The bio-energy system is dependent on sludge production and digestion rates, which

would be variable.

Dillon Consulting Limited — 07-8597-5000 - October 2008 Page 20



Municipality of Lambton Shores
Grand Bend Sewage Trearment Facility Upgrade — Sustainable Design Feasibility Study

Final Report

Table 5 - Summary of Short-Listed Sustainable Design Alternatives

Alternative Advantages/Disadvantages Recommendation
Solar Provides a constant supply of electricity with the | ¢ Recommended
Photovoltaic use of a battery for further
System Modular system which could be increased in the consideration in

future by adding additional panels and potentially Preliminary
a battery Design as a
Land is available within site for solar panels source of
Pay-back period is nearly equivalent to operating electricity
life
Effluent Heat Ease of installation in comparison to ground- ¢ Recommended
Recovery source geothermal system for further
Less expensive installation costs in comparison consideration in
to ground-source geothermal system Preliminary
Adequate source of heat for the building similarly Design to
to the geothermal system supplement
Low-maintenance design heating
Pay-back period of approximately seven years requirements
Blower Waste Low-maintenance design with essentially ¢ Recommended
Heat Recovery minimal operating and maintenance costs for further
Provides 5% of building heat requirement consideration
Pay-back period of approximately 17 years
Geothermal Provides a constant supply of heat e NOT
(ground-source) Land is available within site for in-ground recommended

System

horizontal arrangement

Complex installation which typically involves the
installation of pipes 4-6 m below ground for a
horizontal piping configuration.
Low-maintenance design, although if any
problems were encountered with the in-ground
piping, fixing these problems would be difficult.
Pay-back period of ten years

since effluent
heat recovery
system preferred

form of heat

supply

Dillon Consulting Limited — 07-8597-5000 - October 2008

Page 21




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

The solar PV system can be implemented in stages over time as the mechanical plant of the
Grand Bend STF is expanded in phases. A potential strategy for the staged implementation of
the solar PV system is provided in Appendix F.

5.0 SLUDGE MANAGEMENT

An innovative approach to sludge management was considered as part of this study. The existing
lagoons have not been de-sludged and the sludge in these lagoons must be removed and managed as
part of a plant upgrade. Also, waste sludge generated in the future during biological treatment must
be treated and disposed of onsite or offsite. Offsite sludge disposal may involve:
e Landfilling: requires the transport of sludge and associated landfill tipping fees.
e Land application: requires the transport of sludge to approved sites
(Note that waste sludge would likely have to be stabilized and dewatered onsite prior to

offsite disposal).

Onsite sludge management could be accommodated through the following unit processes:
e Acrobic treatment:

o Aerated sludge lagoon — to provide aerobic digestion of sludge

o Sludge containment wetland — following the aerated lagoon, incorporates vegetation
and natural habitat, and provides further treatment and storage of sludge (with no
discharge).

¢ Anaerobic treatment:

o Anaerobic sludge digestion: digestion in a closed digester tank where the amount of
solids is decreased and the solids concentration of the digested sludge is increased,
and

o Co-generation system: aco-generation engine such as reciprocating engine, outlined

in Section 2.3 which generates heat and electricity

A sludge containment wetland is shown in Figure 13.

Dillon Consulting Limited — 07-8597-5000 - October 2008 Page 22



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study

Final Report

Figure 13 - Sludge Containment Wetlands

Dillon Consulting Limited — 07-8597-5000 - October 2008 Page 23



Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study

Final Report
Table 6 - Summary of Onsite vs. Offsite Sludge Management

Alternative Advantages/Disadvantages Recommendation
Offsite e Requires the transport of sludge and
Management — associated landfill tipping fee
Land Filling e Waste sludge would likely have to be e NOT recommended

stabilized and dewatered onsite prior to for further

offsite disposal consideration since
Offsite e Requires the transport of sludge to approved labour-intensive and
Management — sites requires use of off-
Land Application | ¢ Waste sludge would likely have to be site land (at an added

stabilized (digested) and thickened or cost)

dewatered onsite prior to offsite disposal
Onsite e Provides aerobic digestion of sludge
Management - e Incorporates vegetation and natural habitat
Aerobic e Provides further treatment and storage of * Recommended as
Treatment sludge with no discharge preferred sludge

e Tilbury sludge containment wetland saved management system

the Municipality of Chatham-Kent and

estimated $2.25 million.
Onsite e Digestion in a closed digester tank e Asoutlined in Section
Management — o The amount of solids is decreased and the 4, the anaerobic
Anaerobic solids concentration of the digested sludge is sludge digestion co-
Treatment increased generation system

A co-generation system can be used (o
generate heat and electricity
Anaerobic sludge digestion is cost effective

only if a co-generation system is included

(which included a
reciprocating engine),
was rejected as a
potential alternative
due to the prohibitive

capital cost

The sludge management system recommended in Table 6 is considered innovative since:

e available onsite land is utilized to accommodate the sludge management system,

e does not require frequent transportation of sludge offsite, and

e disposal costs such as landfill tipping fees are avoided.

Dillon Consulting Limited — 07-8597-5000 - October 2008

Page 24




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

Only a portion of the lagoon land area was required to accommodate the new Tilbury mechanical
treatment plant, similarly to the anticipated Grand Bend STF Upgrade. The Tilbury lagoon sludge
quality met the MOE Guideline requirements for agricultural disposal of biosolids. The capital costs
of the various Tilbury lagoon sludge management alternatives are shown in Figure 14. A sludge
containment wetland was identified as the preferred alternative for the Tilbury Sewage Treatment
Plant (STP) Upgrade. Tilbury lagoon sludge was used as a growth media for the wetland. The
Tilbury sludge containment wetland had a combination of shallow earthen berms and deep pools,
which promoted a diverse aquatic habitat due to the varying water levels. The Tilbury sludge
containment wetland provides a natural habitat for plants, birds, snakes, minnows and other wildlife.
It is estimated that this sludge management system saved the Municipality of Chatham-Kent
approximately $2.25 million dollars, in comparison to agricultural land application.

Figure 14 - Sludge Management Alternative Capital Costs for the Tilbury Sewage
Treatment Plant Upgrade

$4,500,000

$4|000lw0

$4,000,000

$3,500,000

$3,500,000
$3,000,000
$2,500,000
$2,000,000

$1,500,000

proximate Cost (2006 $)

$1,250,000

Ap
©“
e
o
3
o
o
S

] 3

$500,000

$0 !

Landfilling of Sludge Material  Agricultural Land Application of Sludge Containment Wetland
Sludge

Dillon Consulting Limited — 07-8597-5000 - October 2008 Page 25




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

6.0 CONCLUSIONS AND RECOMMENDATIONS

The following sustainable design concepts are recommended for consideration as part of the

Preliminary Design of the Grand Bend STF Expansion and Upgrade:

e Solar Photovoltaic System
o has a high capital cost, with a pay-back period roughly equivalent to the operating
life of the system
o modular system which could be upgraded in the future, if necessary, by adding
panels and potentially a battery.
o Effluent Heat Recovery System
o energy efficient method of heating and cooling a building
o high capital cost with a pay-back period of approximately seven years
o reduces the heating requirement for the building.
o Blower Waste Heat Recovery
o energy efficient method of supplementing building heating needs
e On-Site Sludge Management System
o provides aerobic digestion of sludge on-site in an environmentally friendly manner

o no offsite sludge disposal fees.

Figure 15 illustrates the recommended “hybrid” sustainable design concepts for the Grand Bend

STF Expansion and Upgrade.

Dillon Consulting Limited — 07-8597-5000 - October 2008 Page 26



000S:L ‘37VOS

ON3OF1

$1d3INOJ NOISIA F1EYNIVLSNS ARIEAH ONINTONI
LNOAVTNQISNYdX3 [~
QNV JQVIDdN ALIMIOYH INFWLVIHL 39YMIS ANIE ANVYD

S 3unol

il v

\..Jv)ﬂa
P =,
Y = F TS a~\“~‘.\m-.‘.§\a\u‘-\\h s
m.l.nu».u.nw‘_.lll.ll.lurllnl,llll.llll
v ]
N
o

IAJ_
X

J9VH0LS NOLLYZITYvnD3
ANV NOOOYT
QALVIY 390NTS

NS 18
R ma— i :
\ ke IJ - AT W TR ———
| I .
| B




APPENDIX A
Solar Photovoltaic System — Technical Information




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

APPENDIX A — SOLAR PHOTOVOLTAIC SYSTEMS - TECHNICAL INFORMATION

When installing such a large amount of solar panels as would be required for the project, it is
generally best to deal with a solar panel distributor, rather than purchasing them directly from the
manufacturer. The distributor would be able to perform all of the necessary design calculations and
set the solar panels up properly, based on their experience. Some of the solar distributor companies
considered include:

e Glenergy

e Arise Technologies

¢ Ontario Electrical Construction Company Ltd.

There are many manufacturers of solar panels and each one has its advantages and disadvantages.
The following brochure is an example of a solar panel product that would be appropriate for this

project.

Dillon Consulting Limited — 07-8597-5000 - October 2008



Features

world’s leading quality 48 custom
designed and manufactured
multi-crystalline PV cells

Day4™ Electrode high efficiency cell
interconnection technology

increased electrical contact redundancy
premium power density
customer-driven product design
refined appearance

zero tolerance quality

commitment to customer satisfaction
strong performance in low light conditions
module efficiency up to 14.7%

25 Year Power Warranty

5 Year Product Warranty

Benefits

more power from less space: exceptional power
densityoffersleading performance in its class and
helps to boost system performance even under
Space constraints

reduced systems costs: customer-inspired product
design, fewer modules needed to complete the
project, all help to reduce installation time and effort
noneed to compromise: sophisticated appearance
and meticulous attention to details; capable

of satisfying some of the highest aesthetic
requirements

worry-free power: designed and manufactured in
Canada to exacting standards, our product offers
extreme durability and premium materials. Day 4*
is committed'to customer satisfaction, providing
worry-free use in some of the harshest climates

c@us wer  CE




Iy G

e LU RS T
1000 Wim® 8
800 Wim® \ <
- '|\ -GE
DAYA 48MC-170W p\ 2
=]
1
4 | 200 wim® 42
160 Wi
0 i L 1. 1 Aol 'l 1 . = A U
0 5 10 1520 25 30 5 10 15 20 25 30
Voltage [V] Voltage [V]

Qualification Test Parameters:

MODULE DIAGRAM

[T E
L/ ]
-2 - i —_—

Moduole Frame

i

Temperature cycling range:
Humidity freeze:

Static load front and back:
Front loading (e.g. snow):
Fire Class:

Corrosive atmosphere test:
Protection Classification:

-40°C to +90°C (-40°F to 194°F)
85% rH, -40°C to +85°C (-40°F to 185°F)

UL 2155 pa (45 psf)

C
pass
IP 65

Physical Specifications:
METRIC

1,307 mm

991 mm

35 mm

403 mm

501 mm

653.5 mm

925 mm (£10 mm)
947 mm

IMPERIAL

51.457 in.
39.016 in.
1.378 in.

15.867 in.
18.724 in.
25.728 in.
36.417 in.
37.283 in.

(Grounding holes on each side)
(+0.393in.)

Day4™ Anodized Aluminum Frame:
The unique design features: water drainage

Mechanical Specifications:
GLASS: Solar glass (tempered)

holes to reduce frame breakage due to freezing
temperatures; muttiple grounding holes for ease
of installation; top frame surface has a beveled
profile to reduce dirt and water trapping; deep
glass frame slot increases strength and durability.

JUNCTION BOX: Tyco Solarlok Interconnection,

output cables, male and female locking cable couplers

CELLS: 48 cells Multi Crystalline Silicon 156 mm square (6+ inches)
BACK SHEET: Multi-layer water resistant fitm compound

T IO TMMOO WX

WEIGHT:

30 mm
13 mm
17.4 kg approx.

1.181in.
0.512in.
38.28 Ibs approx.

2-g4 denotes 2 holes (grounding holes) with a diameter of 4 mm

e .
= Grounding Hole

4-99 denotes 4 holes (mounting holes) with a diameter of 9 mm
NOTE: All dimensions are accurate within +/-1.5 mm tolerance unless

otherwise stated. Product dimensions in imperial inches

(conversion of 1 mm equals 0.03937 inches, 1 kg equals 2.2 Ibs)
are provided for information purposes only.

Typical Electrical Performance at STC (1000 W/m?, AM 1.5 Spectrum, cell temperature 25°C)

IPeak Power (Wp) Watts 160 165 170 175 180 185 190
[Max. Power Voitage (Vmp) Volts 22.60 22.95 23,04 23.40 23.70 23.82 24.00
lMax. Power Current (Imp) Amps 7.08 7.19 7.38 7.48 7.60 7.77 7.92
[Open Circuit Voltage (Voc) Volts 28.30 28.6 28.80 29.20 29.40 29.51 29.70
Ishort Circuit Current (Isc) Amps 7.70 7.80 7.90 8.05 8.10 8.20 8.30
Typical Electrical Performance (800 W/m?, AM 1.5 Spectrum, cell temperature 25°C)
|Peak Power (Wp) Watts 160 165 170 175 180 185 190
[Max. Power Voltage (Vmp) Volts 22.46 23.02 23.39 23.58 23.84 23.71 23.89
|Max. Power Current {Imp) Amps 5.84 5.77 5.92 6.01 6.09 6.29 6.41
IOpen Circuit Voltage (Voc) Volts 28.04 28.25 28.58 28.97 29.10 29.22 29.41
IShon Circuit Current (Isc) Amps 6.23 6.27 6.36 6.48 6.52 6.59 6.67
{short Circuit Temp. Coefficient mA/K 7.80 Module power tolerance: +/- 3.5%
[Open Circuit Temp. Coefficient V/IK -0.11 Module Maximum Fuse Series Amps: 15 A
!Max. Power Temp. Coefficient %K -0.48 Reduction of efficiency (from 1000 W/m2 to 200 W/m?): < 4%
Normal Operating Cell Temperature (NOCT): 46°C

Maximum System Voltage:

600V (US), 1000V (EU)

Specifications and design are subject to change without notice. The features, functions and appearance of Day4 48MC may differ from details given due

to continual product development.

DAY4 ENERGY

Day4 Energy Inc.

101 - 5898 Trapp Avenue, Burnaby, BC Canada V3N 5G4
salesBdaydenergy.com

Tel, 604 758.9294, Fax +604.753.3295
www.daydenergy.com

Day4 Systems GmbH & Co. KG

Schwarzwaldstrale 44, 76858 Zimmern o. R. Germany

info@day4 de

Tel: +49 741 1752880

www.day4.de



APPENDIX B
Wind Turbine System — Technical Information




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

APPENDIX B — WIND TURBINE SYSTEMS - TECHNICAL INFORMATION

Wind turbines involve a lot of engineering and complex installation. Each turbine is handled
separately and installation requirements vary depending on the soil and wind conditions of the site.
Typically wind turbine manufacturers staff the engineers who are able to provide design and
installation requirements. A few different companies were considered for wind turbines.

Northern Power specializes in the manufacture of a 100 kW wind turbine: the NorthWind
NW100/19. Itis a highly reliable wind turbine with low maintenance. It has a thirty-year operating
life and will operate at the lower wind speeds anticipated at the project site. A document with all of
the technical specifications and information about this wind turbine product is included.

Dillon Consulting Limited — 07-8597-5000 - October 2008



Northern’s NorthWind

100/19 wind turbins provides
cost-effactive, highly reliable
renewable energy In
demanding environments.

The NorthWind NW100/19™
Simplicity by Design

Designed specifically for extreme weather in
remote village power and distributed generation
applications, the NWI100/19 is a state of the art,
utility-scale wind turbine. Northern Power Systems
has drawn on 25 years of experience to engineer a
wind turbine that provides cost-effective, highly reli-

able renewable energy in demanding environments,

Designed to meet the needs of small utilities and
independent power producers, the NW100/19 has

the following features:
Simplicity

High reliability and low maintenance were the focus
in developing the NW100/19.The design integrates
industry proven robust components with innovative
design features to maximize wind energy capture in
severe and remote locations. The turbine features a
minimum of moving parts and vulnerable subsys-

tems to deliver high system availability. The uncom-
plicated rotor design allows safe, efficient turbine

operation.

* Direct drive gen-
erator eliminates
the drivetrain
gearbox

* Dual fail-safe disk
brake and electra-
dynamic braking
system eliminates
blade brakes

PRODUCT QVERVIEVY

Serviceability

All service activities can occur within the tubular
tower or nacelle housing, providing complete pro-
tection from severe weather conditions. Designated
work areas provide ample room to perform service

activities.
Power Quality

The most common generator utilized in the wind
industry is a gear driven asynchronous (induction)
generator. [nduction generators must be connected
to a stable voltage source for excitation and reac-
tive power (VAR) support. While large power grids
can easily provide this support, power quality and
system stability is compromised in distributed gen-
eration and village systems where the power grid is

typically “soft and unbalanced.”

NPS has solved this issue with the NW100/19. Our

synchronous, variable speed direct drive generator




RN,
.,

WAW STLIM
Sy

“,
“HACTILY

and integrated power converter increases energy capture, while elimi-
nating current in-rush during control transitions. This turbine can be

connected to large power grids and remote wind-diesel configurations
without inducing surges, effectively providing grid support rather than

compromising it
System Description

The variable speed, stall controlled turbine rotor assembly consists of
three fiberglass reinforced plastic (FRP) blades bolted to a rigid hub,
which mounts directly to the generator shaft. This simple, robust
design eliminates the need for rotating blade tips, blade pitch systems,

and speed increasing gearboxes.

Using a state-of-the-art airfoil design increases the blade’s aerodynamic
efficiency and renders them insensitive to surface roughness caused by
dirt build-up and insects. The advanced FRP-resin infusion molding

process ensures a high-quality blade while the root connection guaran-

tees it will meet extreme temperature requirements.

WSl et e ik
| { | [} - -'
- i - v R T R
-Mlnmq -Mlulmq

/._\
- Gada Coraeln Tasp (iay €} - Kt Tamp 2 1oy C1 Iy

[ et oGl RRE ST | r‘} I—J

The direct drive generator is a salient pole synchronous machine
designed specifically for high reliability applications. Electrical output
of the generator is converted to high quality AC power that can be
synchronized to conventional or weak isofated grids. The advanced
power conversion system also eliminates the inrush currents and poor
power factor of conventional wind turbines. The output complies with

IEEE 519-1992 power quality specifications.

The variable speed direct drive generator/converter system is tuned
to operate the rotor at the peak performance coefficient, and also
allows stall point rotor contro!l to contend with wide variation in air

density found in the target applications.

The safety system consists of a spring applied, pressure released disk
brake mounted on the generator shaft for emergency conditions, and
an electrodynamic brake system that provides both normal shutdown

and emergency braking backup functions.

NW100/19 Power Curve

standard atmosphere
10—
100
30
80
70

50 4
40
30
20
10

Electrical Power [kKW]
N
(=)
|

1] 5 10 18 20 25
Wind Spoed [mps]

NW100/19 Energy Production

standard atmosphere

500 o por e T i it 2 i O gt
450 & | 108 I 2 B 5 &) [0 ,_'L:L"
400 J—{- I [ e S et B
250 JH{uY n[ i
300
250 -
200 -petrets
150
100
50

Energy [MWHrs]

s 6 i 8 9 10
Average Wind Spead (mps]




NW100/19 Technical Specifications

Design Specifications
Turbine Class

Design Life

Design Standards

Performance
Nominal Power Rating
Rated Wind Speed
Cut-In Wind Speed
Cut-Out Wind Speed
Survival Wind Speed

General Configuration
Rotation Axis

Qrientation

Yaw Control

Number of Blades

Hub Type

Drive Train

Power Regulation

Rotor

Diameter

Swept Area

Speed Range

Speed @ rated power
Structural Configuration
Power Regulation
Rotor Rotation

Pitch Angle

Coning

Blades

Airfoil

Material

Lightning Protection

Drive Train
Configuration

Tile Angle
Generator Type
Insulation Class
Generating Speed
Generator Rating
Generator Output
Speed Control

Grid Connection
Grid Voltage
Grid Frequencies

IECWTGS Class 1
30 year
In Accordance with IEC 1400-1

100 kW

13 m/s (29mph)
4 m/s ( 9mph)
25 m/s (56mph)
70 m/s (157mph)

Horizontal
Upwind
Active

3

Rigid

Direct Drive
Stall

19.0 m

284 m2

45-69 RPM

68.5 RPM

Flange Mounted Blades, Rigld Hub
Variable Speed Stall

Clockwise (Viewed from Upwind)
-0.75° @ tip, nominal

0°

$819, 820, S821Series

Fiberglass Reinforced Plastic (FRP)

Standard Integrated System

Varlable Speed Direct Drive

4

Salient Pole Synchronous
NEMA H

45-69 RPM

100 kW w/ 1,15 Service Factor
575 VAC

IGBT Controller

480 VAC std: 380-30kVV avallable
50/60 Hz

Braking Systems
Mechanical Brake

Electro-Dynamic Brake

Yaw Systermn
Type

Damping system
Yaw Drive

Yaw Bearing

Tower

Type

Hub Height

Material

Corrosion Protection

Service Environment
Tower
Nacelle

Controller
Type

Functions

Remote Control/

Monitoring Software
Power Electronics
Power Quality

Main Shaft Disc Brake w/ Dual Spring Applied
Calipers
Parking and emergency backup

Active Upwind

Adjustable Friction

Electrically Driven Planetary Gearbox
Slew Ring

Tubular

25/30/35 m (82/98/115 ft)
Steel

Marine Paint

Fully Enclosed, Ladder Way
Fully Enclosed

Northern WTGS-100 Controller,
Microprocessor-based

Complete Supervisory Control and Data
Acquisition

Integrated SmartView™ Access
IGBT Pulse Width Modulation (PWM) Converter
IEEE 519-1992

Environmental Specifications

Temperature Operating
Range

Lightnlng Protection

Icing

Seismic Loading

-46°C to 50°C  (-50°F to 122°F)
In Accordance with IEC 6024-|
Ice cover to 30 mm (I in)

Zone 4

Packages available for specific site condition such as coastal environment.

Masses
Rotor

761 Kg (| 680 Ibs)

Nacelle (excluding rotor) 6325 Kg ()3 950 Ibs)

Tower (25m)

6500 Kg (14 330 Ibs)

Northern Power reserves the right to alter turbine specifications at any time.

>



Northem Power Systems
designs, bullds and Installs
ultra-rellable electric
power system solutions
for industrial, commercial
and government
customers worldwide.
Since our founding in
1974, we have installed
over 800 systems in

40 countries on all seven

continents.

Headquarters:
Northern Power Systems
182 Mad River Park
Waitsfield, VT 05673 USA
Phone: 877-496-2955

Fax: 802-496-2953

California Office:

Northern Power Systems

33 New Montgomery Street,
Suite 1280

San Francisco, CA 94105 USA
Phone: 415-543-61 10

Fax: 415-543-6105

www.northernpower.com

Copyright, 2003, Northern Power
Systems, Inc. All rights reserved.
Northern Power Systems, the Yellow
N Logo and 'power without kmics’
are trademarks of Northern Power
Systems, Inc.

pdb_NWI100_19_1.0let

NORTHERN

POWER SYSTEMS

Development

The NW1Q0/19 turbine was developed by NPS with
support from cooperating agencies within the U.S.
government, including the National Aeronautics and
Space Administration (NASA); the National Science
Foundation (NSF); the Department of Energy
(DOE); and the DOE-funded National Renewable
Energy Laboratary (NREL). Siemens-Westinghouse
acted as a subcontractor to NPS in developing the

innovative direct drive generator subsystem.

Turbine certification testing is being carried out at
the National Renewable Energy Laboratories
National Wind Test Site at Rocky Flats, CO.This
testing is near completion and will result in a Type
Testing Conformity Statement, which validates the
turbine safety systems and structural design. Turbine
testing also includes Type Characteristic
Measurements that prove the performance and

acoustic signature of the turbine.

NPS wind turbines at the South Pole and the
Antarctic coast have operated in more extreme
conditions than any other turbines, including winds
to 198 mph (88.5 m/s) and temperatures to -1 12°F
(-80°C.) This experience gained in harsh, remote
conditions has been incorparated into key
NW!100/19 design decisions affecting configuration,
materials selection, performance characteristics, and

deployment procedures.

For further information contact:

Lawrence Mott
Northern Power Systems
Waitsfield, VT 05673
(802) 496-2955 x-239

Imott@northernpower.com



APPENDIX C
Bio-Energy System — Technical Information




Municipality of Lambton Shores

Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study

Final Report

APPENDIX C - BIO-ENERGY SYSTEM - TECHNICAL INFORMATION

The bio-energy co-generation system burns the methane that is produced in the anaerobic sludge

digestion process. The methane fuels a reciprocating engine which produces electricity to power the

treatment plant building. The manufacturer, Caterpillar, has a reciprocating engine which would

meet the design criteria. The Caterpillar engine has a rated efficiency of 42%, which will provide an

output of approximately 50 kW.

There are Caterpillar engines installed in many Canadian Wastewater Treatment Plants (WWTPs) as

indicated in the table below.

Table C1 - Installations of Caterpillar Reciprocating Engines in Canada

(Senior et al., 2008)
Facility Location Start Year Installed Operating
Capacity (kW,) Capacity

Woodward Ave | Hamilton, ON 2006 1,600 950
WWTP
R.O. Pickard Ottawa, ON 1997 2,400 2,000
Humber STP Toronto, ON 2005 4,700 2,000
Clarkson WPCP | Mississauga, ON 1999 810 250
Iona Island Vancouver, BC 1999 4,100 1,800
Lethbridge STP | Lethbridge, AB 2002 1,620 810

Dillon Consulting Limited — 07-8597-5000 - October 2008




APPENDIX D
Geothermal Systems — Technical Information




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

APPENDIX D - GEOTHERMAL SYSTEMS — TECHNICAL INFORMATION

There are a number of companies that install geothermal ground-source and surface water-source
heat pumps, some of which include:

e Boreal Geothermal Inc

e Econar

e Northern Heat Pump.

The installation of the underground piping in a horizontal arrangement is a complex process. The

soil conditions play a major factor in the design of the system.

Dillon Consulting Limited — 07-8597-5000 - October 2008



APPENDIX E
Heat Exchanger — Technical Information




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

APPENDIX E - HEAT EXCHANGER - TECHNICAL INFORMATION

A heat exchanger was considered to remove heat from the treated effluent to heat the treatment plant
building. There are a number of companies with heat exchanger products. The following companies
were contacted for this study:

e Napier-Reid Ltd

e Directrik Ltd.

e Claro Environmental Technologies and Equipment Ltd.

Each company can provide us with a product that will meet the design criteria, but it needs to be
specially designed for the application.

Dillon Consulting Limited — 07-8597-5000 - October 2008



APPENDIX F
Solar Photovoltaic System - Strategy for System

Implementation




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

APPENDIX F - SOLAR PHOTOVOLTAIC SYSTEM - STRATEGY FOR SYSTEM
IMPLEMENTATION

A solar PV system is a modular system, which could be installed in stages by adding panels

and/or batteries at various stages as the Grand Bend STF is expanded and upgraded in phases.
The capacity of the solar PV system could be increased as the power demand of the treatment
plant increases. The three proposed stages for the implementation of the solar PV system are

outlined below:

Stage 1 (Years 1 -10)

e 140 kW solar PV system with no battery
e itis assumed that this system would be installed in year 1.

Stage 2 (Years 11 - 15)
® an additional 40 kW of solar PV panels would be added to bring the total system load to
180 kW
* no battery for this system
e it is assumed that this system would be added/installed in year 11.

Stage 3 (Years 16 - 25)
® An additional 220 kW of solar PV panels would be added to bring the total system load
up to 400 kW
e A battery providing three days of autonomy would be added to the system
e Itis assumed that this system would be added/installed in year 16.

Dillon Consulting Limited — 07-8597-5000 - October 2008



Municipality of Lambton Shores

Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study

Final Report

Figure F1 - Total Cost of Each Stage for the Implementation for the Solar PV System

$7,000,000

$6,000,000

$5,000,000

$4,000,000

Total Cost

$3,000,000

$2,000,000

$1,000,000

Stage 1

Stage 2

Stage 3

Do Nothing

| Maintenance Cost
W Electricily Cost

M Capital Cost

Figure F1 provides the total cost of each phase, which includes the combined estimated capital

costs, maintenance costs, as well as the electricity costs associated with purchasing supplemental

electricity from the grid. The “do nothing” option provides the estimated electricity costs for 25

years.

Dillon Consulting Limited — 07-8597-5000 - October 2008




Municipality of Lambton Shores
Grand Bend Sewage Treatment Facility Upgrade — Sustainable Design Feasibility Study
Final Report

Figure F2 — Cumulative Costs for the Implementation for the Solar PV System

$9,000,000

$8,000,000

$7,000,000

I $6,000,000

$5,000,000

$4,000,000

Cumulative Cost

$3,000,000

$2,000,000

$1,000,000

Stage 1 Stage 2 Stape 3 Do Nothing

Figure F2 illustrates the estimated capital, maintenance and electricity costs cumulatively at the
end of each phase. By Stage 3 (year 25), an estimated cumulative cost of $7.9M would have
been invested into the solar PV system.

Dillon Consulting Limited — 07-8597-5000 - October 2008



e ————————

APPENDIX C
PUBLIC AND AGENCY CONSULTATION

e e e ——



Lambron Shores

MLNICITALITY OF

<
BLUEWATER

--"'-—--..'-2551°'

GRAND BEND SEWAGE TREATMENT FACILITY (STF)
EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Project Initiation Notice

The Grand Bend and Area Sanitary Sewage
Master Plan (February 2006) is a
comprehensive,  long-range  document
outlining the sanitary sewage infrastructure
improvements required to service portions
of the Municipalities of Lambton Shores,
South Huron and Bluewater over the next 20
years, as shown on Map 1. The expansion
and upgrade of the Grand Bend STF to a
mechanical treatment plant was identified as
the preferred solution for meeting the
Service Area’s immediate and future sewage
treatment needs.

The location of the Grand Bend STF is
shown on Map 2.

®

Luke Huron

Lanm ‘
Lo o i y
o Newrihy

e Iirron

Map I. Master Plan Study Area

Dillon Consulting Limited has been retained by Lambton Shores, in partnership with South
Huron and Bluewater, to prepare a Class EA and Preliminary Design of the proposed expansion

and upgrade of the Grand Bend STF.

As required by the “Municipal Class EA”

(2007) for a Schedule “C” project, the study

» | consists of the following major components:

o Phases 1 and 2 Review and Update will
confirm the Master Plan’s
recommendations regarding the need to
expand and upgrade the STF
Phase 3 Design Options will identify
and cvaluate design options for the
expansion and upgrade and recommend
a preferred Preliminary Design. Phase 3
will be prepared with the input of
archaeologists, terrestrial and aquatic
biologists and land wuse and
environmental planners
o during Phase 4, the Class EA process
will be  documented in an

Map 2. Grand Bend STF

Environmental Study Report (ESR)
placed on the “public record” for a 30-
day review period.

A Public Information Centre to obtain public and agency input on the recommended design
option will be held during Phase 3. A subsequent notice will include the date and location of the
PIC. If you have any comments, questions or concerns or would like to be added to the project

Contact List, please contact:

Peggy Van Mierlo-West

Director of Community Services
9575 Port Franks Road

R.R. 1, Thedford, Ontario

NOM 2NO

Tel: 519-243-1400

Fax: 519-243-3500

E-mail: pvmwest@lambtonshores.ca

Janet Smolders, MCIP
Dillon Consulting Limited
Box 426, London, Ontario
N6A 4W7

Tel: 519-438-6192

Fax: 519-672-8209

E-mail: jsmolders@dillon.ca

—=
DILLON

CHOMNELILTING



MUNICIPALITY OF LAMBTON SHORES
GRAND BEND SEWAGE TREATMENT PLANT UPGRADE
07-8597

CONTACT LIST
January 15, 2009

1. FEDERAL AGENCIES

Fisheries and Oceans Canada
73 Meg Drive

London, Ontario

N6E 2V4

Attention: Joe delaronde
Fish Habitat Biologist

Transport Canada — Marine Tel: 519-383-1866
100 South Front Street

Sarnia, Ontario

N7T 2M4

Attention: Suzanne Shea
NWP Officer

Transport Canada — Ontario Region
4900 York Street

North York, Ontario

M2N 6AS

Attention: Jeremy Craigs
Environmental Officer

2. PROVINCIAL MPP’s, MINISTRIES AND AGENCIES

Robert Bailey, MPP Email: bob.bailey@pc.ola.org
Sarnia-Lambton Constituency Office

836 Upper Canada Drive

Sarnia, Ontario

N7W 1A4



Maria Van Bommel, MPP Email: mvanbommel.mpp.co@liberal.ola.org

Lambton-Kent-Middlesex
Constituency Office

71-C Front Street West
Strathroy, Ontario

N7G 1X6

Carol Mitchell, MPP
Huron-Bruce Constituency Office
322 Lambton Street

Kincardine, Ontario

N2Z 1Y9

Ministry of Agriculture and Food
Field Services, South Region

667 Exeter Road

London, Ontario

N6E 1L3

Attention: Drew Crinklaw
Rural Planner

Ministry of Culture

Heritage and Libraries Branch
Southwestern Archaeological Field Office
900 Highbury Avenue

London, Ontario

N5SY 1A4

Attention: Shari Prowse
Heritage Planner/Archaeologist

Ministry of Environment
Southwestern Region
733 Exeter Road
London, Ontario

N6E 1L3

Attention: Micheline Riopelle
Regional Director

Email: cmitchellmpp.co@liberal.ola.org



Ministry of Environment
Southwestern Region
733 Exeter Road
London, Ontario

N6E 1L3

Attention: Craig Newton
Environmental Planner

Ministry of Environment
Sarnia District Office
1094 London Road
Sarnia, Ontario

N7S 1P1

Attention: Mike Moroney
District Manager

Ministry of Environment
Sarnia District Office
1094 London Road
Sarnia, Ontario

N7S 1P1

Attention: Chris Hutt
Senior Environmental Officer

Ministry of Municipal Affairs and Housing
Municipal Services Office - Southwestern
659 Exeter Road, 2" Floor

London, Ontario

N6E 1L3

Attention: Kevin McClure
Planner .



Ministry of Natural Resources
Aylmer District

615 John Street North
Aylmer, Ontario

NS5H 2S8

Attention: Andrea Fleischhauer
District Planner

Ministry of Natural Resources

P.O. Box 7000

300 Water Street, 6™ Floor, South Tower
Peterborough, Ontario

K9J 8M5

Attention: Steve Filipowitz
Supervisor, Environmental & Design Services
Ontario Parks

Ministry of Transportation, Ontario
Southwestern Region

Planning and Design Section

659 Exeter Road

London, Ontario

N6E 113

Attention: John Morrisey
Regional Development Review Coordinator

Ministry of Transportation, Ontario
Operational Services — Chatham
870 Richmond Street

PO Box 910

Chatham, ON

N7M 5L3

Attention: Richard Vanderboorn
Technical Services Supervisor



Ontario Parks

Pinery Provincial Park
9526 Lakeshore Road
RR2

Grand Bend, Ontario
NOM 1T0

Attention: John Swick
Park Superintendent

3. PROVINCIAL INTEREST GROUPS

Camping in Ontario
220 Royal Crest Court
Unit 8

Markham, Ontario
L3R 9V2

Attention: Beth Potter
Executive Director

Carolinian Canada
1017 Western Road
Grosvenor Lodge
London, Ontario
N6G 1G5

Attention: Michelle Kanter
Executive Director

Ducks Unlimited Email: drandell@kent.net
648 Lambton Line

Port Lambton, Ontario

NOP 2B0

Attention: Darrell Randell



Federation of Ontario Naturalists
355 Lesmill Road

Don Mills, Ontario

M3B 2W8

Attention: Jennifer Baker

Ontario Federation of Anglers and Hunters
P.O. Box 2800

Peterborough, Ontario

K9J 8L5

Attention: Gordon Gallant
Land Use Specialist

Tallgrass Ontario

659 Exeter Road, 4% Floor
London, Ontario

N6E 113

Attention: Todd Farrell

Ontario Private Campground Association
220 Royal Crest Court, Unit 8

Markham, Ontario

L3R 9Y2

Attention: Beth Potter
Executive Director

4. MUNICIPALITIES AND LOCAL AGENCIES

County of Lambton <
P.O. Box 3000

Wyoming, Ontario

NON 1TO

Attention: Glenn Millar.
Manager of Public Works



County of Lambton

Infrastructure and Development Services
P.O. Box 3000

Wyoming, Ontario

NON 1TO

Attention: Dave Posliff, M.C.1.P.
Planning Director

Huron County Health Unit
77722B London Road
Highway 4 South, R.R. 5
Clinton, Ontario

NOM 1LO

Attention: Pam Scharfe
Public Health Manager Healthy Environment Team and
Emergency Management

Corporation of the County of Huron
Planning & Development Department
1 Court House Square

Goderich, Ontario

N7A 1M2

Attention: Craig Metzger, MCIP, RPP
Senior Planner

Corporation of the County of Huron
Planning & Development Department
1 Court House Square

Goderich, Ontario

N7A 1IM2

Attention: Claire Dodds, MCIP, RPP
Planner



Corporation of the County of Huron
Planning & Development Department
1 Court House Square

Goderich, Ontario

N7A 1M2

Attention: Sandra Weber
Planner

Municipality of South Huron
322 Main Street South

P.O. Box 759

Exeter, Ontario

NOM 1S6

Attention: Roy Hardy, CAO

Municipality of South Huron
322 Main Street South

P.O. Box 759

Exeter, Ontario

NOM 1S6

Attention: Don Giberson
Operations Manager, Water/Sewer

Municipality of Bluewater
P.O. Box 250

14 Mill Avenue

Zurich, Ontario

NOM 2T0

Attention: Lori Wolfe
CAO

Ausable Bayfield Conservation Authority
RR.3

Exeter, Ontario

NOM 1S5

Attention: Geoff Cade
Supervisor Water and Planning



Lambton Health Unit

Community Health Services Department
160 Exmouth Street

Point Edward, Ontario

N7T 7Z6

Attention: Chad Ikert, Supervisor
Environmental Health & Prevention Services

Tourism Sarnia-Lambton
556 North Christina Street
Sarnia, Ontario

N7T 5W6

5. FIRST NATIONS

Chippewas of Kettle and Stony Point First Nation
6247 Indian Lane

RR.2

Forest, Ontario

NOM 1J0

Attention: Chief Elizabeth Cloud

Chippewas of Sarnia
978 Tashmoo Lane
Sarnia, Ontario

N7T 7HS5

Attention: Chief Chris Plain
Walpole Island Heritage Centre
RR.3

Wallaceburg, Ontario

N8A 4K9

Attention: Chief Joseph Gilbert



Southern First Nations Secretariat
22361 Austin Line

Bothwell, Ontario

NOP 1C0O

6. UTILITIES

Lake Huron & Elgin Area Primary Water Supply Systems
29 Kilworth Park Drive

RR.5

Komoka, Ontario

NOL 1RO

Attention: Andrew Henry
Division Manager, Regional Water Supply

Hay Communications Co-operative Limited
P.O. Box 99

Zurich, Ontario

NOM 2T0

Attention: " Ken Clarke

Hydro One Networking
483 Bay Street, 13™ Floor, North Tower

Toronto, Ontario
M5G 2P5

Attention: Brian J. McCormick, P. Eng.
Manager, Environmental Services and Approvals Department

Operations Management International (OMI)
7550 Brush Road

P.O. Box 659

Forest, Ontario

NON 1J0O

Attention: Terry Rands

-10 -



Union Gas Limited
P.O. Box 553 Station A
London, Ontario

N6A 4P1

Attention: Brian Roberts

Distribution Systems Development

7. LOCAL INTEREST GROUPS, RATEPAYERS ASSOCIATIONS,
DEVELOPERS AND TRAILER PARKS

Beach O’ Pines Association
P.O.Box 12

Grand Bend, Ontario

NOM 1TO

Birch Bark Trailer Park
RR1

Dashwood, Ontario
NOM INO

Attention: Randy Glazier

Tel: 519-238-8256

Bluewater Shoreline Residents’ Association
GMB 411, RR2

Zurich, ON

NOM 2T0

Attention: Jan Purvis
President

Carolinian Forest Family Campground
c/o Fred & Sandra Funk

9589 Ipperwash Road

R.R#2

Forest, Ontario

NON 1J0

-11 -

Friends of Pinery Park
Pinery Park Visitor Centre
9526 Lakeshore Road
RR.2

Grand Bend, Ontario
NOM 1TO

Grand Bend Area Chamber of Commerce
P.O. Box 248,

1-81 Crescent Street

Grand Bend, Ontario

NOM 1TO
Attention: Christine Bregman
Office Manager

Grand Bend Lioness Club
P.O. Box 1281

Grand Bend, Ontario
NOM 1TO

Attention: Virginia Scott

Grand Cove Estates
P.O. Box 217

Grand Bend, Ontario
NOM 1TO

Attention: Sharon VanHeval



Greater Grand Bend Community
Association

P.O. Box 671

Grand Bend, Ontario

NOM 1TO

Attention: Stephanie Donaldson
President

Green Haven Trailer Park
52 Ontario Street North

Grand Bend, Ontario
NOM 1TO
Attention: Steven Baird

Tel: 519-238-7275

Huron Woods Community Association
Box 45,R.R. 2

Grand Bend, Ontario

NOM 1TO

Attention: Board of Directors

Klondyke Trailer Park
9921 Lakeshore Road
RR.2

Grand Bend, Ontario
NOM 1T0

Attention: Bernie Kelders

Lambton Area Builders Exchange
373 Vidal Street S

Sarnia, Ontario

N7T 2V3

Lambton Wildlife Inc.
Box 681

Sarnia, Ontario

N7T 717

Maple Grove Syndicate Ltd.

c/o McLean & Kerr LLP

Suite 2800, 130 Adelaide Street W
Toronto, Ontario

MS5H 3P5

Attention: Jim Fraser

MclIlwraith Field Naturalists
1625 Hillside Drive
London, Ontario

N6G 2R1

J. W. Lorimer
Conservation Chair

Attention:

Mcllwraith Field Naturalists
89 Greyrock Crescent
London, Ontario

N5Y 614
Attention: Don Perrie
Conservation Coordinator
Merrywood Inc.
RR.2
Grand Bend, Ontario
NOM 1TO
Attention: Peter Warner

Optimist Club of Grand Bend
P.O. Box 822

Grand Bend, Ontario

NOM 1TO

-12-



Pinedale Home Owners Association
9839 Lake Shore Road E.

P.O. Box 45, Pinedale Road

R.R.2

Grand Bend, Ontario

NOM 1TO

Attention: Albert Bell
President

1131 Group

379 Queen Street South

Kitchener, Ontario

N2G 1W6

Attention: Scott Lamb

Rice Development Company Inc.
17 Dean Street

Brampton, Ontario

L6W 1M7

Attention: Roger Howard

Royal Canadian Legion Branch 498
P.O. Box 429

Grand Bend, Ontario

NOM 1TO

Rus-Ton Family Campground
9787 Lakeshore Road

RR.2

Grand Bend, Ontario

NOM 1TO

Southcott Pines Park Association
P.O. Box 144

Grand Bend, Ontario

NOM 1TO

Attention: Richard Frayne
President

Southwinds Development Company Inc.
9952 Glendon Drive

Komoka, Ontario

NOL 1RO

Tru Land Developments Inc.
Wintru Developments Inc.
100-4747 Pleasant Place
Windsor, Ontario

N8Y 5B4

Attention: Sandra TeJada

Planning & Development
Project Coordinator

Turnbull’s Grove

RR2

Dashwood, Ontario

NOM INO

Attention: Dave Bruder

Tel: 519-657-5218

VanDongen Ratepayers Association
P.O.Box 10

VanDongen Subdivision

RR.2

Grand Bend, Ontario

NOM 1TO

Attention: Frank Delitala

-13 -



8. RESIDENTS

Names not included to comply with the Freedom of Information and Protection of Privacy Act.

9. SURROUNDING PROPERTY OWNERS

Names not included to comply with the Freedom of Information and Protection of Privacy Act.

-14-



Schultz, Emily

From: - Smolders, Janet

Sent: Tuesday, Aprit 08, 2008 9:20 AM

To: Schultz, Emily

Subject: FW: Class EA - Grand Bend Sewage Treatment Faciiity {STF; Expansion and Upgrade
NEATS 12252 : :

Attachments: Annex A Navigable Waters Protection Act Application Addresses.dog; TC Application

Form.pdf; TC Application Guide.pdf

e T S | R e e

s il R T T AT R T Y TS e TS
@

Annex A Navigable  TCApplication  TC Agplication
Waters Prote...  Form.pdf (177 K... Guide.pdf (§45 ..,

E ac i ¥ R

————— Original Message-----

From: Craigs, Jeremy [mailto:CRAIGSIGtc.gc.ca)
Sent: Tuesday, April 08, 2008 9:09 AM

To: pvmwest@lambtonshores.ca; Smolders, Janet ) .
Subject: :Class EA - Grand Bend Sewage Traatment Facility (STF) -Expansion and Upgrade NEATS
12252 ; ) . :

Thank you for your letter regarding the above referenced environment:a.l assessment .
We have reviewed the information, and note the following:

Transport Canada is responsible Ffor the administration of the Navigabla Waters Protection
Act, which prohibits the construction or placement of any "works" in mavigable waters
without first obtaining approval, If any of the related project-elements or activities may
cross or affect a potentially navigable waterway, you are requested to prepare and submit
an application in accordance with the requirements- as outlined in the attached Application
Guide. Any questions about the NWPA application process should he directed to Suzanne
Shea, NWP Officer at (519) 383-1886. :

Piease note that certain approvals under the Navigable Waters Protection Act or Railway
Bafety Act trigger the reguirsment for a-federal environmental asgessment under the
Canadian Ravironmental Assesament Act. You may therefore wish to consider incorporating
CEAA requirements into your provineial environmental assessment . '

<<Annex A Mavigable Waters Protection Act Application Addresses.docss <<IC Application
Form.pdf>> <<TC Application Guide.pdias Please contact me should you wish to discuss this
further.

Regaxrds,

Jeremy Craigs

Environmental OfEicer

Environment and Engineering

Transport Canada - Ontario Region (PRHE)
4900 Yonge Street, North-York, ON M2N 6AS
p: 416-952-0502

£: 416-952-0514

P Please consider the environment before printing this email.

A




AUNICIFALITY OF

RECEIVED
MAR 14 2008

DILLON, LONDON

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it t6.Dillon Consulting Limited.

® T/we would Tike to be kept informed regarding this project. The contact name and address is:

S‘LE’.U_!J @Il;‘?ﬂwl‘{"a’, . B gﬂ.{ﬂ
200 Woder Qz‘fe.u{' 6™ Aoor Soudfl Towwen
Poder bamﬁ!\,, b K45 307

Phone: <, 5765 - (706
E-sail: Sﬁi&ﬂ@; wﬁhfa et '1LZ-@,§YI-‘{Z_§.('(.0_ s C}é‘v

o we.do not wish ta be kept informed-of this project.

Comments/Questions/Concerns:

Please returt tliis forin by April 4, 2008 to:

Dillen Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario Fax: 519-672-8209

N6A 4W7 E-mail; jsmolders@dillon.ca

Attention: Janet Smolders, MCIP.

Land Use and Envitonmental Planner o //

File No. 07-8597 CUNSULTING

w6 ¢ e



Ministry of Transportation

Engineering Office
Corridor Management Section
West Region

659 Exeter Road

London, Onftario N6E 1L3
Telephone: (518) 873-4598
Facsimile: (519) 873-4228

November 14, 2008

Janet Smolders, MCIP

Minfstére des Transports

Bureau du génie
Section de gestion des couloirs routiers
Région de I'Ouest

659, chemin Exeter

London (Ontario) N6E 1L3
Téiéphone: (519} 873-4598
Télécopleur: (519) 8734228

Land Use and Environment Planner

Dillion Consulting Ltd.
Box 426

London, ON

N6A 4W7

RE:  Project Initiation Notice
Grand Bend Sewage Treatment facility expansion and upgrade (EA & PD)
Submission No.: ESA GRAND BEND
County of Huron — Highway 21
Municipality of South Huron, Lambton Shores, Municipality of Bluewater

.(\V‘)
Z/-" Ontario

A
A

. {
YR

EVED
WOV T8 70 §

LU RN

The Ministry of transportation (MTQ) is in receipt of a Project Initiation Nofice for the Grand
Bend sewage treatment facility expansion and upgrade, class EA and preliminary design,

As the study area Includes a portion of Highway 21, we would like to be kept informed regarding
the project. Construction activities adjacent to and/or within the highway right-of-way are

subject to MTO review and approval prior to construction. Permits will be required for any
construction within MTO’s permit control area. Feel free to contact Sylvie Lauzon, Corridor
Management Officier at 519-873-4206 to discuss MTO's permit requirements.

Should you have any questions, please contact our office.

Kurli Olton

Krista O'Shea
For
lan Smyth

Corridor Management Planner
Corridor Management Section

West Region, London

& Sylvie Lauzon, CMO - Carridor Management Section




Schuitz, Emily

From: Smolders, Janet .

Sent:  Thursday, March 27, 2008 11:06 AM R
To: Schukz, Emily ' .
Subject: FW: Grand Bend Sewage Treatment Facmty Expansmn & Upgrade

Please make sure these are on the Contact List. Thanks, J.

From: Sandl Strang [mailto:s.strang@town.southhuron.on.ca]
Sent: Thursday, March 27, 2008 11:03 AM

To: pvmwest@lambtonshores.ca; Smoldets, Janet

Subject: Grand Bend Sewage Treatment Facility Expansion & Upgrade

Please add the Municipality of South Huron to your project Contact List and direct mail to:

Roy Hardy, C.A.O.
Muricipality of South Ruron
P.O. Box 759

322 Main St. S.

Exeter, Ontaric NOM 156

Thank you very much,
Sandra Strang, Clerk
Municipality of South Huron

322 Main St. 8., P.O. Box 759
Exster, Ontario. NOM 156

3/27/2008

Page 1 of 1




-t
MURRCIFALITY OF

BLUEWATER

P HH ;"x‘x: USRI
CHLLGHM, LGRIXN

i GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE ]
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN i '
Please fill out this form and return it fo Dil_lbn'Copsuiﬁng Limited. ?
K Twe wouid Tike to be kept informed regarding this project. The coniact hame and addzess is:
Don_GiReeson! _
Munticieaii 7y oF Soutd Bueon
P-o.Rox 759  Exetee od  sloM 1Sk
Prone:  (599) R85-0340 el 30 A
1‘ E-mail: . o Sau % !
| a Y/we do.not wish té ba kept informed of this preject. ' :
Comments/Questions/Concems: i
|

Please return this forim by April 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario Faxs 519-672-8209
N6A 4W7 E-mail: jsmolders@dillon.ca

Attention: Janet Smolders, MCIP
Land Use and Environmental Plasiner

File No. 07-8597

DILLON
CONSULITING




02/13/2003 3
!

@3-~13~-

: -. If * London Regionf4x @001/007
"'- 8195245677 T-16 PEA1/A01 F-133

BLUEWATER ' i

et 2001

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this-form and reton it 1o Dillon Coﬁsaiﬁng Limited.

Uwe would like to be kept informed cegatding this project, The contect name and address ist

C/La 40 oﬁ)« ﬂfrf}u‘?”iamn GA. #Mm pdwﬁfw’mww
i 4 S LEEQM,M&mg

mows ST~ 450 359Uy 2049
Kt C&“bdﬁ(l\ @ "'\MWAA Crmmdid « (o

B Twe do not wish to be kept informed of this project

Comments/Questions/Concerns:

Please return this foem by Apxil 4, 2008 to:

Dillon Consuiting Limited Tel: 519-438-6192
Box 426 London, Ontario Fax: 519-672-8209
NEA 4W7 © - Eqnnadl: jsinofders@ditlon.ca

Auention: Janet Smolders, MCIP )
Land Use and Environmental Flanner 1k 5 / A

DILLON
File No. 07.8597 ? ’ : CONSUITING




03/12/2005 14:01 IFAR s Longon Regronfay B0617001
43-12-'98 14:59 FEXM-Courty of Huron 5135245677 T-868 PO@1/E0] F-122

MURICIPALITY DF

MURRCIPALITY
L.

BLUEWATER

GRAND BEND SEWAGE TREATMENT FACILITY (STT) EXPANSION & UPGRADE
CLASS ENVIRONKMENTAL ASSESSMENT (£4) AND PRELIMINARY DESYGN

Please fill out this form and retum it to Dilton Consulting Limited.

o YAwe would liks 16 bs kept informed tegatding this project. The contac namé and address is:

oration of the
COUNTY OF HURON

Craig Metzger, uas rep
Senior Planaer

Planning & Development Dept. o~
1 Conrt Aouse Square,
Goderich, Ontario N74 1M2

Ted.: 519-524-65304 ext,3

P §19-529-6677

Emafl; coctzgar@hiuroncousty.ca
Wabaits) www.huroncounty.ca projch

ConunenlsiQuwﬁonsIConcems:

Please return this form by April 4, 2008 to:

Dillon Consulting Limiced Tel: 519-438-6192
Box 426 London, Ontario Fax; 519-672-8209
NEA 4W7 - B-mail: jsmolders@dillon.ca

Attention: Janet Smolders, MCIP

Land Use and Environmental Planaer - .,,,__;::;- .

DILLON
File No. 07-8597 CONSQIING



= AECENED

MUNICIPALITY OF
BLUEW&IE% g 11 2008
DILLON, LONDON

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Dillen Counsulting Limited,

| T/we would like to be kept inforpuéd regarding.this project, Theconmqtnmmﬁaddress s -
oA WLl ,/‘Q’;/ZZ, £ B .
i

/Mﬂ?bq 'EMA ia oS

ol e e 3
—

Wi, /nzf ) &d;f frovese %w« 6:,7/&4% oL+

MY A Mz
?hm"’ K;'?"JD 5"}4’«';’;‘3&3%’ (x-%f-—ﬂ

. aﬁ:,g @ééé_? b st zisiten, 7"«? ca

E/ T/we do not wish to be kept-informed of this project.

Coriments/Questions/Concems:

Mo ,MM o Mtn, Loy /J%M »
gs«f‘m -

Please feturn this form by April 4, 2008 to:

Diflon Consulting, Limited co Tel: 519438-6192

Box-426 London, Ontano ’ .+ ¢ Pd%'519-672-8209
N6A-4W7 E-mail: jsmolders@diflon.ca
Aitention:*  Janet Smolders, MCIP WO e
'+ Land Use and Environrmental Planner . / -
o DILLON

File Ne, 07-8397 . CONSUILTING




215

MUIRICIPALITY OF

BARELD - HAY - MEEALL - SBHLEY « UMD ,[‘I‘( ' l‘ “ £

LGN, LONDOM
GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Dillon Consnlting Limited.

¥ "Wwe would like To be kept informed ragarding this project. The contact name and address is:

COMMUNITY HEALYH SERVICES DEPARTHIENT
Envirommenta! Heaith & Proventon Sdrvices

160 Exmouth-Street
Point Edward, QN N7T 728

Poe 579 3£3- $I31 e 354y
E et m " ke : &Q;ﬁ'r‘ 6’}9}; (5) £ L-Lh+}." - /ﬁl'ﬂ'\b-l-o\’\ 18N .Ca

o ¥/we do not wish to be kept informed of this project.

Comments{Questions/Concerns:

Please return this form by April 4, 2008 to:

Dillon Consulting Limited. Tel: 519-438-6192
Box 426 London,; Ontario Fax: 519-672-8209
N6A 4W7 B-mail: jsmiolders@dillon.ca

Attention: Janet Smolders, MCIP

Land Use and Environmental Planner h ey //

™
File No, 07-8397 CONSULTING




Page 1 of |

Schultz, Emily

'From: Smolders, Janet

Sent:  Monday, March 10, 2008 1:46 PM
To: Schuliz, Emily

Subject: FW! Project Initiation Notice

Fram: Henry, Andrew [mailto: AHenry@london.ca)
Sent: Monday, March 10, 2008 10:52 AM

To: Smolders, Janet

cc: pvmwest@lambtonshares.ca

Subject: Project Initiation Notice

Re: Grand Bend Sewage Treatmeni Facility Expansion & Upgrade
Class Enviranmental Assessment and Preliminary Design

Good morning Janst,

t am in receipt of the Project Initiation Notice for the above noted Glass Environmental Assessment,

On behalf of the Lake Huron Primary Water Supply System, 1 would like 1o be kept informed regarding this project
and any associated initiatives relating to the potential sanitary sewage servicing to the Lake Huron Water
Treatment Plarit located at 71155 Bluewater Highway at Huron County Road 83 {Dashwood Road).- - - A

Best regatrds,

Andrew J. Henry, P.Eng.

Divisions Manager, Regional Water Supply
Lake Huvon & Elgin Area Waler Supply Syslems

20 Kiworth Park Drive, RRS

Kornoka, Onlario NOL 1RO

T:519.661.2500 x2714

T: 519.661.2500 %1355 (Ditect)

F: 519.474.0451

E: shenry@london:ca

wiww,watersupply Jondon-ge

371072008




U3/26/2008 0945 IFRY + Longon FegaonfdX Bi00170035

ARSI/ 2038 1)1;1m 51822252641 GE HAMEER POGE 41
A uul(.ﬂ.\il‘rv D f/
Bl
N BLUEW)
i\ BLUEWATER
Lgmbtar Shores W 2001

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (E4) AND PRELIMINARY DESTGN

e Please fill-out-this-form-and-retum-it-to-Dillor- Coosulting Limited: o i

K?/ Tiwe would Iike to be kept informed regarding this project. The contact name and address is:

Hnxlie E‘r@;mn Srand (o YAren Gttt 0{/

Fo Box 245 @mué Kaud NOMITD (cmmrce

Pons S 239200
Sl (’ fbr‘egﬁnaﬁ_é’ g rand o ‘/‘rxm Xneior -

o Vwe do not wish to be kept informed of this project.

Comments/Questions/Concerns:

Please retum this form by April 4, 2008 to:

Dilion Consulting Limited Tel: 510-438-6192

Box 426 Londor, Ontario Fax: 519-672-8209

NeA 4W7 : E-mail: jswolders @dillon.ca

Attention: Jaoet Smalders, MCIP \‘—-/
Lend Use and Environmental Planner ! /

DILLON

CIONSLTING

File No, 07-3397




TN

RECEIVED
MaR T2 7008

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE HOHDON
‘CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN . -

Please.fill out this form and return it to Dilton Consulting Limited.

0 T/we would like.fo be keptinformed regarding this project. The coutadt name and address is:

Phore:

E-~mail:

O Ihwe do not wish to be keptinformed of this pirgject.

Comments/Questions/Concems:

- gend all cexre

pendece o property eFen
n

gwners from now om.

Country Side Group Investments

31150 Northwestern Hwy., Suite g0

Farmidgbon Hills Mi 28334

USK
Please returi this form by April 4, 2008 to:
Dillon Consulting Limited Tel; 519-438-6192
Box 426 Loridon, Ontarie : Fax: 519-672-8209
N6A 4W7 E-mail: jsmolders@dillon.ca

.Attentiog_::. Janet Smolders, MCIP

- Land Use and Buvironmental Planper A /,-

' . D
File No. 17-8597 CONSULITING -

e T SR



MUMICIPALILY OF

RECEIVED

BLUEWATER =
e 001 MAR 13 2008

DRION , LONDO#

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fil) out this form and return it to Diflon Consulting Limited.

[ T'we would tike to be kept informed regarding this project. . The contact name and address is: .

Phone:

E-~mail:

fu'/- Tiwe do not wish to be kept informed of this projest.

Comments/Questions/Concerns: Grand Bend Women's Institite
RR.3

Parkhill. Oneario

NOM 2K0

Attention: Donna Love

Please return this form by Apeil 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 Landon, Ontano Fax: 519-672-8209 !
N6A 4W7 E-mail; jsmalders@dillon.ca

Attention: Janet Smolders, MCIP

Land Use and Environmental Planner : //

DILLON

Fite No. 07-8597 COMNSUIITING




Page ] of 1

Schultz, Emily

From: Smolders, Janet

Sent;:  Thursday, March 13, 2008 11:02 AM

To: Schultz, Emity ‘

Subject: FW: Grand Bend Sewage Treatment Facility Exparisibn and Upgrade

From: LABE [mallto mfo@labe ca]

Sent: Thursday, March 13, 2008 10:47 AM

Jo: Smolders, lanet

Subject: Grand Bend Sewage Treatment Facility Expansion and Upgrade

Good Morning Janet,

1 am just inquiring about the expansion and upgrade that we saw in the Lambton Shores Newsietter. I
realize that it is in the early stages but wondesing if you could pOssibly keep us in mind for the tender
package when it is ready, We have dealt with Dillon numerous times on tenders and appreciate you
sending packages to us that you feel would be of interest to our members. You do have our mailing
address on file but we can also send our courier company fo pick up when available. Please do not
hesitate to contact the office if you have any questions or concerns. Thank you and have a nice day.
L.A.B.E. Office Staff

LAMBTON AREA BUILDERS EXCHANGE

373 Vidal St. South

Sarnia, ON. N7T 2V3

Tel: 519-332-5223

Fax: 519-332-0619

Email: jnfo@lahe.ca

Website: www.labe.ca

Information from ESET NOD32 Antivirus, version of virus signature database 2944
(20080313) : SN

The message was checked by ESET NOD32 Aativirus.

http:llwww.&t;_et.com

3/13/2008




= .‘ \ .
3 3“ ~=mm1 mmﬂ“
Lambton Shores

Please fill out this form and return it to Dillon Consnlting Limited.

APR 41 20T
DILLON, LONDOWN

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

g Ywe would like'to bg kept informed.regarding this project. The contsct nanie and address is:

Taon) PERRIE

o spisE RN Rmr-) Qm\»h\ ﬁ{b\"?%\e,

Ny '\OL

o Trwe.donot wish-to-be keptinformed of this preject:

Comments/Questions/Concerns:

Please return this form by April 4, 2008 to:

Dillon Censulting Limited ] Tel: 519-438-6192
Box 426 London, Ontario Fax: 519-672-8209
NGA 4W7 E-mail: jsmolders@dillon.ca

Alftention: Janét Smolders, MCIP

Land Use and Environmental Planmer ~~ * ‘ .,%“’_’7'

DILLON
Tile No. 07-8597 CONSLHIEING




+ London BegionFiy BEntsoai
@5 7IE eSEE F.B1eg

' ;_NGPAUW oF
) BIDEWATER
: 2001

GRAND BEND SEWAGE TREATMENT FACILITY (STF) BXPANSION & UPGRADE
CILASS ENVIRONMENTAL ASSESSMENT (E4) AND PRELIMINARY DESIGN

Please fill out this forrn and retarn it to Dillon Consulting Eimited.

pus ifwe would like to be kept informed regarding this project. The contact name ang address 180
P 8t HowatD oo Bict PELEEepraga]
3 { |

T Dmrs 51’%51’

Brarap (o, OMTJA{L‘D Liow 1" . ) .';‘ .

Phone: Ao M4lo: Iwvio
Bmaili  (oqer' @ (e s cttasnd ppm%t:'

o Tiwe do aot wish to be kept informed of this project.”

Comments/Questions/Concers:

Plaase rewen this form by April 4, 2008 to:

Dillon Consuidng Limited _ Tel: 519-438-6192
Box 426 London, Ontario Fax: 519-672-8209
N6A W7 . - E-mml i smoldem@dinonca
Attention! Janes Smotders, MCIP | _ %‘—’/
Land Use and Boviropmentad Planoer - S / ‘
- DILLON
- Fila No. 07-3597 - CONSULTING

TATAL F.9%



1 0370342003 14 Q5 IF&X > London ReglanFAY lgonisoo

! FROM  SETHCOTT FIMHES PARK FSSGCC. FROME G 1 513 232 2834 Fay, 56 2085 02:@aFM P1

|
| Fray S
Ine BLUEWATER
.[&m hion Shores 2q01

GRAND BEND SEVWWAGE TREATMENT FACILITY (STF) EXPANSION & UPCRADE
CILASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

| Please fill out this form an 1 return it to Dillon Consuitng Limited.

\/ ‘ Uighwonld like to be kept informed regarding this project. The contact name and address is:
Soutteotr Pines Fark Asseciation
L - Box i Grand Bend: 0N Nom 170 e
mee£13-23%- 155 |

; o Fwe do not wish ) be Kept informed of this project.

Comments/Questions/Cott serns:

Please return this form by .Apri) 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario Pax: 519-672-8209
N6A 4W7 E-maik jsmolders@dillon.ca

Attention: Janet Smo dexs, MCIP
Land Use.ind Bovironmental Planner mw“j,

' DRLLON
File No, 07-8597 CONSULITNG



Page 1 of }

Schultz, Emily

From: -Smolders, Janet )

Sent: Tuesday, March 18, 2008 10:39 AM
To: Schultz, Emily

Subject: Grand Bend STF Replies

Follow Up Flag: Follow up
Flag Status:  Green

Hi E. | also received phone calls from: P
LT s e . .. He wanted to know when the STF would be built
 (2012) X : |

- _ . ., wants to be kept on mailing list
- Hay Gommunications, Eric, 519-236-4333, fax back comment form? Yes.
Janet '

Janet M. Smwolders, MCIP

Land Usse and Environmental Planner
Dillon Consulting Limited )

130 Dufferin Avenue, Suite 1400

Box 428, London, Ontario

NBA 4W7

519-438-6192, Ext. 1268
jsmolders@dillon.ca

3/18/2008



Schultz, Emily

From: Smolders, Janel

Sent:  Monday, March 17, 2008 10:58 AM
To: Schultz, Emily

Subject: FW: Information

" “From;

Sent: Monday, March 17, 2008 9;53 AM
To: Smolders, Janet
Subject: Information

Janel Smolders,

| would like to continue to be informed about the expansion & upgfade of the sewage treatment facility of Grand
Bend.

Thank you for the notices to date. | would be happy to recieve them in the mail or by emait. Thanks.

" RR2, Grand Bend, Ont. .

NOM 1TO

3/17/2008




MUNICIPALITY OF

BLUEWATER

BAFELD B » JIERSALL - SDMEY - 2URCH

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Dillon Consulting Limited.

@ ¥we would like to be kept informed regarding this project. The contact name and address is:

——

Phoie:
E-mail: ' !
= I/we do not wish to. be kept informed of this project.

ComurentsfQuestions/Concerns:

P~ yme YEAR QMDMO/U?)/“/

Please return this form by April 4, 2008 to:

Dillon Congulting 1imited Tel: 519-438-6192
Box 426 London, Ontarto Fax: 519-672-8209
N6A 4W7 E-roail: jsmolders@dillon.ca

Attention: Janet Smolders, MICIP

Land Use and Environmental Planner .
7 - /,./

DILLON
File No..07-8597 CONSULIIING



Page 1 of |

Schuitz, Emily

From: Smolders, Janal

Sent:  Wednesday, March 12, 2008 3:38 PM
To: Schultz, Emily

Subject; FW.

From: .
Sent: Wednesday, March 12, 2008 2:19 PM
To: Smolders, Janet

Subject:

Please take us off your mailing list regarding Grand Bend Sewage Treatment, we sold our property on.
last fall - : ' ;

Thanks

3/12/2008

~t



ML ul:wn’ﬂ'v of
)

MUNCIBALITY OF 5™

P BllEWaren "

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRA
CLASS'ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out'this form and return it to Dillon Consulting Limited.

l/ Trwe would like to be kept, informed regarding this project. The contact:niame and address is:

Phone:

E-prail:

0 - Twe do not wish to bekept informed of this project.

CommeﬁﬁsiQuesﬁom/Concems:

’pé%c_ TN T
OFF Jfoed A atanli Lys
Ao (s Dieatses Arao ( Aprs Agsune
W/&)P&?@L N g Birs
A [ eso /ﬁw'4 %ﬂg&gﬁw

/
Please reétutn this form by Apxil 4, 2008 to;
Dillon Cotisulting Limited : Tel: 5 1’9—438:6192_
‘Box 426 London, Ontano Fax: 519-672-8209
oA AW7 E-mail: jsmolders @dillon:ca
Attention:  * Janet Smolders, MCIP
. Land Use and Environmental Planner . / e

P ILXON
File No, 07-8597 - CONSULTING

N.ELO?!DUN

et = b omamn s gt punaa g

=TT RN TTIWA

TR



BLUEWATER

2001

GRAND BEND SEWAGE TREATMENT FACILITY (SYF) EXPANSION & UPGRADE .
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Pleass Il out this form and return it to Dillon Conrsulting Limited.

W/ Jwe would dike to be kept inforred regarding this project.. The contact-ame and address is:

4

Phone:

E-mail:
_ < i SN e

J
n] Tiwe do not wish to be kept infotmed of this project.

Comrents/Questiony/Coneéms:
,@@y’ 5 ,4&;4 & Stumprs & m:fm-;f'
Loals /
- h.

Please return this f'o.rm by Apxil 4, 2008 1o:

Dilion Consalting Limited Tel: 519-438-5192 S T
Box 426 London, Ontario - Fax: 519-672-8209 =
N6A 4W'7 E-mail: jsmelders@dillon oz
Attention: Tanet Smolders, MCIP - 3
Land Use and Environmental Plassier _ -..\M__/_‘,;'__

' ' - DILLON
File No. r7-8597 I CONSUITING




MARTL TGN T4

1 ~$19-472- 8207

BLUEWATER

ATTES - Ve M mwwn-

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill gut this form and retwm it 1o Dillon Consulting Limited,

h/ Iwe would Jike 1o be kept informed tagarding this project. The contect name and ad:_ircss ist

Phone:

E-mail:

_—— = b= S e = 4

o Iwe do not wish to be kept informed of this project.

.:7 @
Comments/Questions/Concerns: - ] 7/ 4
— Mre by grriied fon Gnns ,&"V ﬂ/} #
~ Nt Cotnl 78y Tz HONE /ﬁwﬁ/ Do Mow "
— WtT 1C  fHOTReTED 7” Ml Lo “Lrus thATER" .
A f/féz% oy TH w6 THAT T Fakirc (oA
To 78 Fer THss $aedpess rotsTEL Y,

~ By Yhu five fust Fpeliind A [T o 2
ANy At TIES

-

>

“Please rerun this form by April 4, 2008 to:

Dilon Consulting Limited Tal-519-438-5192
Box 426 London, Ontaric Pax: 519-672-8209
NEA 4W7T ~roall: jsmolders@dillon.ca

Attenzion: Yanst Smolders, MCIP
Land Use and Environmental Planner ; R ,k__;?"-
DILY.ON
COANSULTING

File No. 07-8597




BECENED
waR T 4 2008

DILON, LOWDON
GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Lambton Shores

Please ill out this form and return it to Dillon Consulting Limited.,

/ Vwe wonld like to be kept informed regarding this project, The gon@e-t,ngme and address is:
A s = - S - s .

= ey i &
P — —_— —
—— e ——, - —— ST 2 e
Phone:
E-mail:
o Vwe do ot wish to be kept informed of this projest.

Corniments/Ouestions/Concerns:

{ Z '4‘@ Va7 .?44 \{.GA LD {;;/ '/?ﬁf'/;/.ﬂ:ﬂf {ﬂ‘}.}ﬁ,@w_-%ﬂ £
_% /7,71?,‘/ %dﬁxnmm_%éﬂm .

L= 'Q_c/le 1_@;.:}{ K’:m_)ﬁé) L
: 1,_.%;/.;%7 _,,d;'/bé‘__ s :
7};/54, A s il bopn. ol

Pleass return this for by April 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6162
Box-426 London, Ontario Fax: 519-672-8209
N6A4WYT E-mail; jsmolders@dillon.ca

Attention: Jamet Smolders, MCIP:

Land Useand Environmertal Plamer ..~ .

DILLON |
File No, 07-8597 COMNSLI '.n NE




c RECEIVED

S 7 v/ , MUNICIPALITY OF ) o
il '\ > L& BLUEWATER  MAR 11 2802
ﬁﬁ\ SGUIH IIUEBH W-w-nmu.mué.a\a?

Lanibton Shores Vv

DILLON, LONDON

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill-out this form and rétuen it 10 Dillon Consulting Limited.

& Ywe would like to be kept informed regarding this project. The contact name and address is: i
: /
& . )

B . = 1

Phone:

E-mail!

D I/we do not wish'to be kept informed of this project,

Cominents/Quéstions/Coricerns;

R o, mad o% ouwn ecdicanvnesk amd e )

Please return this form by April 4, 2008 to:

Dilton Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario Fax: 519-672-8209.

N6A 4W7 E-mail: jsmolders @dillon,ca
Attention: JanetSmolders,MCIP = 8
Land Use and Enwronmental PIanner ; - oy /_/’

1 DILLON
File-No, 07-8597 . CONSLILTING




i

MuUMICIPALI Y OF

\w 7 HECEIVED
p ATy MAR 11 2009
Lambton Shows DILON, LONDON

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please £ill out this form and return it to Dillon Consulting Limited,

7( - we.would like to be kept informed regarding this project. The contact name and address is:

b
Phone: '
- v R
E-poail;
a Iwe do not wish to be kept informed of this project. -

Commeutleuest'iqns{Cfinfirn's: . ) </’, _'

Vo), :ﬁa} I, ){ i = i)™ /Wfs?,? f

@ 4bty Viais fren. _ | ~

& Ty Simusn B2 A -(oimls Zrun Zj,(_é}/

D Lk fhe sonis Vo Low Vaw BA 7
:Ex'a /@M‘E’A_) 57?;(... (s

(DT _Farrne Tonr fheeers -z Llan o

Y H7P e §1 L

Please retum this form by April 4, 2008 to;

r——— ;
}
‘Diilon Consulting Limited Tel: 519-438-6192 "‘/7;,?, ot
Box 426 London, Ontario Fax: 519-672-8209 ‘ A
NGA 4W7 E-mail; jsinolders@dillomrca IS
Attention: Janet Smolders, MCIP -
Land Use and Environmental Planner S %&_;;/"'

DILLON

File No. 07-8507 CONSLILTING




S - TN Y f:r".l

e e MUNIIPALITY OF ﬁ?;ijgwlﬁ’f ot
IS o BLUEWATER  \or oo
Sambron Shores S mm—a— 2001 e

DILLOM, LONDON
GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Ditlon Consulting Limited.

Iwe would like to be kept informed regarding this project. The contact name and address is:

- T —— = = e

. -t e

Phone:

E-mail:

Ifwe do not wish to be kept tnformed of this project.

Comments/Questions/Concerns:

Please retum this form by April 4, 2008 to:

Dilloa Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario Fax: 519-672-8209
N6A 4W7 E-mail: jsmolders@dillon.ca

Attention: -~ Janet Sinolders, MCIP

"Land Use and Environmental Planner _ //

DILLON

¥ile No. §7-8597 . COMSUITING




RECEIVED

B
&gﬁ&[;ﬁ MAR 11 2023
e — T, T} Bﬁjﬂﬁ, § DNDON

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

- Please fill out this form and return it to-Dillon Consulting Limited.

2_( T/we wotilid like to be kept informed regarding this project. The contact name and address is:

Phone: ~
B-nail: l
o Twe do.not wish tobe kept informed of this project.

Comments/Questions/Eoncerns:

Whew 157 a h*fﬁc‘.:“paﬂi‘e{ G oo s Bl by o ilillel
e b—e/_}?emq Lncie, © |

LS X gl o Fhoe el I A.aw—-&u?

LIl Lophl w7 Y3 h—r—méf&ﬁ &

Please return.this form by April 4, 2008 to:

Dillon Consulting Limited  Tel: 519:438:6192
Box 426 London, Ontatio " Pax: 519-672-3209
N6A 4W17 E-mnil; jsmolders@dilion.ca

Atention;  JatierSmolders, MCIP T . '
. Land Use and Enviropmental Planner w*“_’//,
E ' ' DILLON

Eile:No. 07-8597 COMSULTING

PR R PO,



o AECEIVED
BLUEWATER ~ HiR 11706

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE-
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN :

Pleass fill out this form and retum it to Dillon Consulting Limited.

Q.I‘/ Twe would like to be kept tuformed regarding this projeet. The contact name and addi‘eé_s is:

{
Phone:.
E-tnail;
o /we do not wish to be kept-informed of this project.

Corrirnenta/Quéstions/Conicerns:

&_ mﬁ/ﬁ,ﬁ'ﬂ o Hro Jaiﬁ i J{/WJEU:’&{AJ

:ﬁaw_w Conesns /;fame&r‘s ho:

Please retutn this form by April 4, 2008 to:

Dillon Consulting Litnited : Tel: 519-438-6192
Box 426 London, Ontario . Fax: 519-672-8209
N6A 4W7 _ ’ E-mail: jsmelders @dillon.ca

Atrention::  Janet Smolders, MCIP _ Mgt
: Land Use:and Bnvirontoental Planter . ... . .° . et /

: DILLON
Flle No. 87-8597 3 | CONSULIING

~"2001 DELON. LONDON



_MuURICiEALITY Of

<
BLUEWATER HECEIVED

DATELD - VB - DAL « SUALY - 2R

. LA ONBCN
GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & URGCRATHPNDCN
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Phone:

E-mail:

g v - =

(u} Jfwe do-not wish to be kept informeéd of this project.

Cotriments/Questions/Concerns:

Tl Sopde e Bt

Please return this form'by April 4, 2048 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 London, Ontatio : Fax: §19-672-8209
N6A 4W7 E-mail; jsmolders@dillon.ca

Aftention: Janet Smofders, MCIP

Land Use and Enviropmentdl Planner : ,,w__f,/_./:,

DILLON
CONSULPING

File No. 07-8597




Schultz, Emily

From: Smolders, Janet

Sent: Thursday, March 13, 2008 9:1§5 Al
To: Schuitz, Emily .

Subject: FW: Grand Bend Sewage Treatment Facility

=rr———

From:

e e e

Sent: Thursday, March' 13, 2008 6:59 AM
To: Smolders, Janet

Subject: Grand Bend Sewage Treatment Facility
Importance: High

Good Morning,

Regarding the Grand Bend SawageTreatment Facility Expansion and Upgrade, please keep
me informed of all happenings with this project as my propoerty is within the effected area as
indicated on the master plan study area I '

Thanks,

3/13/2008




B2/29s2085 17:5%  BEEAETE PEGE D1

GRAND BEND SEWAGE TREATMFNT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN -

Plense. {ill out this form and rewrn, it to Ditlon Consulting Limited.

1 Thwe would Jike to be kept informed regatding this project. The contact narae and address is:

[ T el ) v “*

Phone:

Eemat):

—

o Jwe da not wish to be kept informed of this project.

Oommemleuestions!COncems

Tn ew ofou &,:4; o5ed M&&g@_ﬁw%&.&mw

Please retorn this form by April 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario © Fax: 519-672-8209
NGA 4W7 - E-mail: jsmolders@dillon.ca

Attention: Janet Smolders, MCIP : - ) ' o~
. Land Use and Eovivonmental Plapner =~ . - .- .0 \,__,,/{f
. ' : DILLON
CONSULYING
¥lie No. $7-8597 Sy

L




2 IS F e P« 1L I ey ) ULl IS0 tan [ i R R N ol o af Lt g [N W1 iy} 1o

<

-

MUNICIPALITY OF
BLUEWATER
S e

2001

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE |

CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN
Please fill out this form and retwrn it to Dilfon Consuiting Limited,

—8 ﬂﬂd tike to be kept informed regarding this project. The contact name and address is:

Phone:\

E-mail:

T —

= Ifwie do not wish 1o be kept informed of this project,

Comments/QuestionsfConcems:

Please return this form by April 4, 2008 to:

Dilion Consulting Limited © . Tek519438-5192
Box 426 London, Ontario Fax: 510-672-3200

N6A 4W7 . ’ - E-mail: jsmolders@dilion.ca

Attention;,  Jamet Smolders, MCIP

" Lond Use pnd Bavironmental Planner * - < ---% -+ .0 o ’_f vl

CONSLIITING

File No, 07-8597

LA




v vial [ R N A ey s w

e y ,' NUNCIPALITY OF
e o/ P BLUEWAIER

Simbror Shores itH 2001

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill ou this form and rewmn it to Dillon Consuling Limited.

-

- -

Phone: - . p

bt e i e A A

~

E-mail: -

-

D/ I/we do not wish 1o be kept informed of this project.

Comments/Questions/Concerms:

/14” 4&:%/4";&72 o (et D%K prui) fe/msTe LA ATER
Tt AT 2 E AT fTH A L/ JBse SN ERY L feae D
L Fh IBE [ A e et D 215 Prve? g PreeceHTES
A [7  wdde D Pnzam! T 1Y LESPDET.

Please return this form by April 4, 2008 te:

Dillon Consulting Limited . Tel: 519-438-6192

Box 426 Loudon, Ontario Fax: 519-672-32(

NeA 4W7 E-maif: jsmolders@ditlon.ca
Altention: Janer Smoblders, MCIP

Land Use and Environmental Plann‘cr - : e __,,//

DILLON

TN TANG

File No. 07-8597

_Jwe-would like10.be: kept@gfm_npggi_n}gudm;t@pmquk_lhq cmtact naie uod addressis:

1.
i
X]

e s

!



" CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN
Please fill out this forrh and retarn it to Dillon Consulting Limited.

‘7,( Vwe wotld like to be kept informed regarding this project. The contact name and address is;

‘Phone:

B-mail:

T ——— = e

o I/we do not wish to be kept informed of this project.

Commeats/Questions/Concexns;

_/ <7[ J& hove ‘ﬁwu/ara[ al Soon af /ooﬂfhéﬁ;i A

Please return this form by April 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario . . Pax: 519-672-8209

MNEAAWT ‘ E-vhail: jsinolders@dillon.ca

Attention:: . Janet Smolders, MCIP

Land Use and Envifohmental Planner o T o - //

DILLON
CONSULITING -

File Mp. 07-8557

RECEIVED
MAR T 8 260

DILLON, LONDON
GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE




I believe we are already on the project Contact List, however, if we aren't, we would like to be added.

i
Schuttz, Emily
From: Smolders, Janet
Sent:  Monday, March 10, 2008 ¢:35 AM
To: Schultz, Emily
i Subject: FW: Grand Bend STF
i
) Sent: Friday, March 07, 2008 7:54 AM
To: Smolders, Janet
Subject: Grand Bend STF
RE: Grand Bend STF Expansen and Upgrade
We have received the "Project Initiation Notice™ by mail.
Thanks
Grand Bend ON NOM 170

3/10/2008




(o BLUEWATE

B RS L« STANLLY - TUIRT

2001 fl"mf\’ 14 7 2008
| MiLLoy,
- GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Dillék Consulting Limited.

o Ifwe would Yike to bekept informed regarding this project. The contact name and address is:
Phone:
E-madil;

o I/we do not wish to be kept informed of this:project.

Comments/Questions/Concemns:

:P@;ﬂ/r._/ Bl Ao T ffﬁ&// A

Please.return this form by April 4, 2008 to:

Dillon Consulting Limited : Tel: 519-438-6192
Box 426 London, Ontario Fax:.519-672-8209
N6A 4W7 ’ - Barpdil: jsmoldets@dilloni.ca

Attention: Janet Smolders, MCIP

" Land Useand Environmental Planner” . ; _ “m_;‘//‘
- DILLON

File No. 67-8597 COMSUILTING

MUNICIPALITY OF F?EC{__"QJEQ

LONDOR

|

/




his fotm and returm it to Dillon Consolti

BEND SEWAGE TREATMENT FA(
35 ENVIRONMENTAL ASSESSMEN

a  MUNQIPAUTY OF

LUEWATE]

¢ LAYID. AY - FOUALL « TAALY - Zieeln

2001 i

TILITY (STF) EXPANSION & UPGRADE:
) ANI) PRELIMINARY DESIGN

E

wenld ke 1o be Kegt informpd regardinig {his

k

gicct. Tite contace namemyd address 15

3 — -4 }-—— —

[ L
—— S per—
Phong:

; E=mail:

E h V e ———

al|  we donot wish to be kept informed of this praject.
il
] Cint nggmnnqums:
| T /’AL .Sa/t'P 07[] vel ;/%r é’e_; 19 2L é’é—’c/ 25

_ 457( S /ﬂase/ZQ ‘

1 g
redim Giis fonm by April 4, 2008 Lo:
ifbn Consufing Lirired Tel: 194386192
Boxt 426 Ldadon, Ontario o Paxi {96 2-8209
Nop 4W7 E-maill: jsivplders@ditlon.ca
E 3t

File

tion: Jancr Smolders, MCIP

LandiUse and Environmentd Plannier

: ‘m__—l;",»':*

N

NG I

— i pe——




év & MUNGIPALITY OF SPR 5T 7006
T e/ o BLUEVWATER o
Sambton Shores V o 2001 HLLON, LORDOR -

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Dilion Consulting Limited.

|

T’we would like to be kept informed regarding this project. Theconfact name and address is:

{

. Phone:

E-mail:

o Twe do not wish to.bé kept informed of this project.

Comments/Questions/Concerns:

ﬁmw,&'&/%

Please return this form by April 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 London, Ontado Fax: 519-672-8209

N6A 4W7 E-mail: jsmolders @dillon.ca

Aitention: Japet Smolders, MCIP

Land Use and Environmental Planner " / e

DILLON
File No. 07-B5%7 CONELITING

N bbb s P [ Myt



REGEIVED

LA P n MUNICPALTY OF o
U x| BLUEWATER  Jiap 77 5,
Lambton Shores v e e 2001 §

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Dillon Consuiting Limited.

O Uwe would like to be kept informed regarding this project. The contact name and address is:

aW Phone;
' E:smail:

¢>/ Fwe do ast'wish to be képt informed of this project.

Comments/Questions/Concems:

M./;é', > 2 ps o Ao L Bk

Please réturn this forin by April 4, 2008 to:

Dillon Consuiting Limited Tel: 5519-43'8-61?2
Box 426-London, Ontario " Fax: 519-672-3209~
Nb6A 4W7 " E-mail: jsmoldets@dillan.ca
Attention; Janet Smolders, MCIP .
’ Land Use ang Environmental Plammer “HEE LS Nb’_-‘./"M’/'
. DILLON

File No 0.‘7-8597 - . CONSULITNG



!a.-

Eﬁt‘.%‘ 0

AN
b '1

MUNICPALITY OF

B
ﬁmbrﬁ‘c;kms 501 MAR

DI LON, LONDOM

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please ﬁli out thxs form and return it to Dillen Consultmg Limited.

'17/ TFwé would like to be kept informed regarding this project. The coritact name and. address is:

Phoné: '/ﬁa/ﬁ(”&f é\f ké(’ﬂr)lf\ mE KJA/’ t’ém

E-mail:

(] Y/we do not wish to be kept informed of this project.

Comments/Questions/Concerns:

ﬂ?fa]fkﬁl!? nci ﬁmuﬁ—féj 1 Siclen fiaf @/v‘:c E?gsé’ms b MZL

pbl!m(-e U heck WA (i sestoct: -(%.fms;-
Mﬁi wid is [ 'é‘f’ad”fﬂ/%gf

7@ yxwaa"fr”m+m& f,«m? 1S £r ‘4’/@_ Wdfef"/
H will haee &k mﬂaﬂé«uﬁ\ 4 m//cz/e Yht
rruel amd izf@c/&l n\»b#e /az/ée/

Please return this ferm by April 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192

Box 426 London, Ontario Fax: 519-672-8209

N6A 4W7 E-mail: jsmolders@dillon.ca

Attention: Janet Smwolders, MCIP . i e A _

. Land Use-and Environmental Planner ) //
: DILLON

CUNBSLLNING

Tile No. 07-8597.

s e 1 TR



.

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Pleass fill out this, fortn and refiirn it to Dillon Consulting Limited.

E:/ Uwe veguld like to be._‘gt informed regarding this piojest. The coritdct. name and address is:

Klanquﬂ; [cailor Pack
7921 Laleeshore Rd B2 42

Grandﬁ(mo{, ol _Nom (T

Phone: (5 q] 238-834¢
Ll kfmm(uflca & l“‘*j"‘ef

O Fwe do net wish.to.be kept informed of this project.

Comments/Questions/Concesmns:

Seawer line phich sewill Y'r.PLe.c“l’ Hhe cast Fo cach of
ouc _customees_ § will buck our busiress to he. c—-@mim*.’mg

_with _other packe in Yhe orea |

Please return this form by -April 4, 2008:to:

Dilon-Consnlting Limited ' Teli 519-438-6192
Box 426 London, Ontarip ' Fax: 519-672-8209
N6A 4W7 B-mail: js;ﬁoldcrs@diﬂbn-.m
Attention:  Janet Smolders, MCIP |
Land Use and Environmental Planner \m__;,;,’

File No. (7-8597 CONSLIETING



o N ;:

-_
MUNICIPALITY OF 3

TSl L b
P BLUEWATER * 7"
a0 APR B 7 2%

) OLLON, LOMICK
‘GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (LA) AND PRELIMINARY DESIGN
Please fill ont this form and return it to Dillon Consulting Limited.

‘g{, Frwe would like to be kept informed régarding this project. The-contact name and address is:

——

Phone:

E-mail:

o J/we do not wish to.be kept informed of this project.

Coraments/Questions/Concems:

T hwe Poperry in_ThiS Grea Gad Wil
be bvfufixy A [T S—i0yrs OF SO0t pnd_am
Aery Corites obsg 1his Profecr.

Please retumn this form by April 4, 2008 t0:

Dillon Consulting Limited Tel; 519-438-6192
‘Box 426 London, Ontario Fax: 519-672-8209
NG6A 4W7 E-maik: jstholders@dillon.ca

Attention: Janet-Smolders, MCIP

Land Use.and Environmental Planner o ’ ’m,_—/'

Dl N
CONSULTING

File No. 07-8597




HUNCIPALIEY II f// .
8 Vo B
BLUEWATER
e e
7

2001

GRAND BEND SEWAGE TREATMENT FACILITY (STYF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill vat this form and retwsm it to Dillos Consulting Litited.

V" iwe would like to be kept informed regarding this pro;eca The contact pame and address is:

—_— e SR MNCLE T —

Phone:

B-mail:

o Ifwe do not wish to be kept informed of this project.

Comnents/Questions/Concerns:

ZZM/ L A Letre WsTH  TIHS

75’77"&'% A TunE NE Fl THE l/ﬁ%/aas
Prttses o Tme rAtereer L

WHEN SPEZiFremety wit SEWEN. SBNRYies

BE AVBUARIE ort wuwy 2/ AT 5 Joseir s 7

Please return this form by April 4, 2008 wo:

Diilon Consulting Limiced Tel: 519-438-6192
Box 426 London, Ontario Fax: 519-672-8209
N6A 4WT E-mail; jsmolders@dillon.ca
Allention: Janet Smolders, MCIP
Land Use and Environmental Plaoner . e \____//,
DILLON
¢ ONSUILTING

Fite No. 07.8597




e ) s et i s YRt Y]
QRN LORDON

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and retura it to Dillon Consulting Limited.

A ¥ BLUEWATER . .,
.@un Shores \'- st~ 20U MAN

i T/we -would like to be kept informed regarding this project. Thecontact name-and addfess is: i
)
i
Phone: }
E-maik
o J/we do not wish to be kept informed of this project. |

Comments/Questions/Concerns:

Madas Comorsn is ny LirE  Quaaddy . da oy Leipeery e
24y clocy m» S$i7TE -,/ “:I:Z_/ £LE i, HE AR Conreerass
¥ Questrod < sn FAx _.éjz:%ffa-f'

Please returmn this form by April 4, 2008 to:

Dillon Cousulting Limited Tel: 519-438-6192
Box 426 London, Ontario ,  Fax: 519-672-8209
N6A 4W7 E-mail: jsmolders@dillon.ca

Attention: Janet Smolders, MCIP

Land Use and Environmental Plagner e s . ,M_;///

DILION
Tile No. 07-8597 COMNSULITIMNG




»

Lambton Shores

m MUNICIRALITY OF ‘ . -
o BLUEWATER wap 19 200
e 20010331 ON, LONDOR

RECEIVED

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Dillon Consulting Limited.

?2/ Itwe wonld iike to be kept informed regarding this project, The contact name and address is:,

Phone:

B-mail:

0 Iwe do-not wish'to be kept inforfiied of this project.

Comments/Questions/Concerns:

. T /_

Flease return this. form by April 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario Pax: 519-672-8209
N6A 4W7  E-mail: jsmolders@dilion.ca

Attention: Janet Smoldérs, MCIP
Land Use and Environmental Planner

File No. 07-8597

DILLON

CUONSUILIING




GRAND BEND SEWAGE TREATMENT FACILITY (STF) §: XPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) ARD P

Pleaso fil out this form and reum it to Dillon Consulting Limited.

¥ DESLCN

= A

Phone;
B-mail!
u] Hwe do not wish 10 be kept informed of this project,

Conuments/Queations/Concems:

5

- ] @mﬂd Tike to be kept informed feganding this project. The contest rlame and sddriss s

SpyER -

Please refuw this form by Apeil 4, 2008 &:

Dillon Consuiting Limited Tel: 319-438-61%2
Box 426 Londoa, Ontario Fax: 519:-672-8209
N6A 4W7 E-mail: jsmoldars @ I'ilcm.en\

Attention; Janet Smolders, MCIP
Land Use and BEnviranmental Planner

Fils No, 07-8537

N

¥

s
N

\
}M‘
el

O L LON
PR NTING




i

I MUNICIBALITY o tYE
Bl Tiiren [-UEVED
S 2001 MAR T 3 7808

_ DHLON, LONDON
GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

R

Lamibron Shores

Please fill out this form and return it o Dillon Consulting Limited.

LT_./ T/we would like ta be ket informed resarding this-nraiect. Tha aantact nawe and addragg is:

Plione?

O ik

o I/we do net wish to bie kept jtiformed of this project.

Comments/Questions/Coricerns:

Please return this form by April 4, 2008 to:

Dillon Constlting Limited Tek: 5194080194
Box. 426 London, Otitario’ Fax: 519:672-8209

N6A 4W7 E-mail: jsmolders@dillon.ca
Atention:  Janet Smplders, MCIP R !
Land Use-and Environmental Planner M%_%.

o ‘ ILLON
File.No, 07-8597 . CONSUIIF NG

!




Schultz, Emily
From: Smolders, Janet

Sent:  Tuesday, March 17, 2008 11:33 AM
To: Schultz, Emily ‘

Subject: FW: GRAND BEND SEWAGE TREATMENT FAGILITY (STF)

S

- —Froms COnME Garrison [maifto:

cgarfison@lambtonshores.cal” — - ' : d =
Sent: Tuesday, March 11, 2008 10:20 AM
To: Smolders, Janet

Cc: 'Peggy Van Mierlo-West!
Subjact: GRAND BEND SEWAGE TREATMENT FACILITY (STF)

Please add this propetty owner to the project contact list;

Connie Garrison
Community Services

Administrative Assistant

Nerthville Sub-Office

9575 Port Franks Road

RR #1

Thedford , Ontario , NOM 2NO

email address cgarison@lambtonshores.ca

Phene 519-243-1400/ 1-866-943-1400 '

Fax 519-243-3500

This message is directed in confidence solely 1o the person(s) named above and may contain privileged,
confidential or private information which is not to be disclosed. If you are not the addressee or an authorized i
representative thereof, please contact the undersigned and then destroy this message. ; ) i

3/11/2008




MAR 27 2008

Y

ALLOW, LORDON

RS

Lambron Shores

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this formand return it to Dillon Consulting Limited:

b?/ e weould like tn b Fent infammad camamdinasbin caniaas ML omay oo -

Phowe;

E-mail:

o Vwe do.not wish to be kepit informed-of this project.

Cofminents/Questions/Concems: o ¥ ¢ .
L _Am A STRNE SupPOLTeR 0P~ ThHE
PRoJEcr — por Bius Wh7er.

| _Fehe  THAT Non— PRO fRE&ESIVE
PeoLe sy The Bruewarer.  Cpunert
WL et RePressvr gue  ViewpPomy
VRS  wezc .

Please-retutn this form by April 4, 2008 to:

Dilton Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario Fax: 519-672-8209
N6A 4W7 : E-mail: jsrdclders@dillon.ca
Attention:  Janet Smolders, MCIP : - : : :
’ Land Use and Environmental Planner ' o ﬁwf,’
DILLON

File No. 07-8597 - _ CONBULAING




Schultz, Emily

From: . Smolders, Janet

Sent: Tuesday, March 11, 2008 10;22 AM

To: Schuitz, Emily

Subiject: FW: Grand Bend STF expansion & upgrade, EA and prefiminary design
ek Original Message---~-

From:

: sent: Monday, Maxrch 10, 2008 2:03 PM
: To: Smolders, Janet '
Subject: Grand Bend STF expansion & upgrads, BA and praliminaxy design

I would like to be kept informed regarding this project. I am building & new house now, I
don't want to put- in a new septic system if the sewer line will be here in the future. Is
there an expected completion date yet? -




Schultz, Emily

From: Smolders, Janet

Sent:  Tuesday, March 18, 2008 2:08 PM

To: Schultz, Emily

Subject: FW: Grand Bend STF Expansion & Upg-rade

From:
Sent: Tuesday, March 18, 2008 1:01 PM

To: Smolders, Janet

Subject: Grand Bend STF Expansion & Upgrade

HiJanet

| have a continuing interest to be kept informed on this project.

Thank you,

311872008

O R S LR S S S =TT ST - . T,




| Schultz, Emily

From: Smolders, Janet
Sent: " Tuesday, March 25, 2008 1:28 PM
Ta: Schultz, Emily
Subject: FW: Grand Bend STF Project
From:
Sent: Sunday, March 23, 2008 4:20 PM
To: Smolders, Janet
Subject: Grand Bend STF Project
Hi Janet:

Would you please mail a hard copy of Phase 1 and Phase 2 1o the address below 7 am new 1o the area, and

would lile to bring myself up to speed on this project.

Would you alsc place my name on your Project contact fist as well 7 My e-mail is

Thanks,

3/26/2008




MUMICIFALITT OF

a2\ \\ofod &
Ge e  \P@VY Y&, mwceur EORI

K '@ /x| BLUEWATER REGEIVED
Lambron Shores . e g 2001 MAR 14 2008

DILON, LONDON
GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE

CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN |

Please fill out this formn and return it to Dillon Consulting Limited.

aeb o

é/ Tiwe would like te be képt informed regarding this profect. The contact naime and address is:

Plione:

E-mail:

o ¥fve do-not wish to be kept informed of this. project. -

Comments/Questions/Concerns: ‘
H g xypral) v 00 Bls @{)JQQI;& &

Please return this form by April 4, 2008 to:

Dillon Gonsulting Limited Tel: 519-438-6192
Box 426 Londen, Ontario . . Fax: 519-672-8209

DA FWT E-niail; jsmolders@dillon.ca
Anention; Janet Smbldets, MC]P . . :
Land Use and Environmenial Planner . - . h%_%

X , . DILLON
Filg No. 07-8597 CONSULTING




RECEVED
MAR 7 4 7008

D!{.ii&?.“{é_QNDQM
GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRAD] s
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Dillon Consulting Eimited..

)& I/we would like to be kept informed regarding this project. The contact name and address is:

Phone:

E-mail;

o J/we do not wish to be kept informed of this. project.

Comments/Questions/Conterns:

Please return this form by April 4, 2608 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario Pax; 519-672-8209
N6A 4aW7 " E-mail: jsmolders@dillon.ca

Attention: Janet Smolders, MCIP o
Land Use and Environmenta} Planner . 1 ,%__;:/,

DILLON
File No. 07-8597 CONEULITTNG




hﬂﬂlm‘( OF

RECEIVED:
MaR T2 7008
MLLON, LONDORN

GRAND BEND SEWAGE TREATMENI"FACI-LITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and retom it to Dillon Consulting Limited.

¥ IAve would like to be keot informed reearding this proiect. The contact name and address is:
Phone:
E-mail:

o Twe do ot wish to bé kept infrimied of this project.

Coments/Questions/fCoriceris:

M(f Upy  (prcsgsl 1S TH EXTEVDED

£uD

dmﬂufrf A LT

la) _yaE  EpTLypal  TD ST dcﬂﬂ-’ﬁﬁ

Please retur this férm by April 4, 2008 t6:

Dillon Consulting Limited: Tel: 519-438-6192
Box 426 London, Ontario ‘Fax: 519-672-8209
N6A 4W7 *© Bemail: jsmolders@dillon.ca
Attention: Janet Smolders, MCIP w“ 1€ B
i Land Use:and Environmental Planner -~ ~ - . =" - T / o
: ‘ DILLON

File No, (7-8597

CONSULTING




; ?,%? | gNl'-mSEmﬁATEan

A o : % -
Lanibton Shores 7 g 2001

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Dillon Consulting Limited.

3 onld like to be kept informed regarding this project. The contact name and address is:.

Phone:

E-mail:

o o pot wisli.to be kept itformed of this pioject.
Comments/Questions/Concerns:
g . o Lo ) »
K'b[? fo et sapprove 6§ dhis Proyeel hosw,
- [ T [P,

a b. we il Q}e, Lea? 4 ¢ Fhes n’)fh-'eL

Please.return this form by April 4, 2008 to:

Dillon Consulting Limited ] Tel: 519438-6192
Box 426 London, Ontario Fax: 519-672-8209
N6A 4W7 E-mail: jsmolders@dillon.ca

~ Attention: Janet Smoiders, MCIP

Land Use and Environmental Planner . - W, //

DILLON
¥ile No. 7-8597 CLMSUE I?_N’C'.

o il b



s Y A

Jambton Shores

DILLON, LOEDON
GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN
Please fill out this form and return it to Dilion Consulting Limited.

G T/we would like to be kebt informed réparding this project. The contact name and address is:

Phone:

.B-mail;

u] I/we-do not wish to be kept informed of this project.
Comments/Questions/Concerns:

We e [ Cortes 1w Wormn tesestrs [ Buswarie

(e Fes /‘Qotﬁa
(Depnats)

Please return this form by April 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 Londen, Ontario . ' -Pax: 519:-672-8209
NGA 4W7 : E-mail; jsmolders@dillon.ca

A'Lt'enﬁpn: Janet Smolders, MCIP S
' Land Use and Bnvironmenta} Planner T : -
DILLON

File No. 67-8597 CONSULUING.




i

F\ a|l.|\-rcwn1ltf [+H
3 _
‘

'?' i\\?
Jambron Shores

Cr
MUNCIAUTY OF

BLUEWATER

BATELD - A MAGALL - SVLY o S

e~ 200

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Dillon Consulting Limited.

3 T'we would like to be kept informed regarding this project. The contact name and:address is:

Bhone:

E-mail;

=) T/we.do not wish to be kept informed of this prbject.

Comments/Questions/Concerns:

Please retutn.this form by Apxil 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 London, Oatario Fax: 519-672-8209
N6A 4W7 - - . E-mail jsmolders@dilion.ca

Attention: Janet Smolders, MCIP
Land Use and Environmental Planner

File No. 07-8507 -

—

DILLOIN
CONSULTING

1
O I




RECHVED
AR T8 7o5e
DILEON | LONDON

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN i

Please fiil oat this form and return it to Dillon Consulting Limited.

;é Vwe would like.to be kept informed regarding this project. The contact name and address is:

— _— !

i

il

Phone: !
= —_— |

i

i E-mail:

0 we do.not wish to be kept informied of this project.

Comiments/Questions/Concerits:

> . J!:Q’L‘, Nprer— A Ras3 D L At b Ly d 2
7 7

| Please retum this form by April 4, 2008 to;

Dillon Consulting Limited - Tel: 519-438-6192
Box 426 Londor, Ontaric Fax: 519-672-8209 {
N6A 4W7 E-mail: jsmolders @dillon.ca :

Alftention: Janet Smolders, MCTP

Land Use and Environmeanta! Planner 2 - Ve Thig //

DILLON
Flle No. 67-8597 CONSUITING



RECEWED
sian T 17008
DHLLOM, LONDON

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS FNVTRDNMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Lamirton Shores

Please fill out this form and retarn it to Dillon Consulting Limited.

“1/ Iwe weuld like to be kept informed regarding this project. The contact-name and address is:

Phote:

E—_mail:

o Ifwe do nof wish to be kept informed of this project.. 3

CommentsiQuestmnsiConoerns

—ﬁ? o pApared I‘—;'l-msr\_u.‘l_u_f\-i K.l—w-“'J e 26 | ﬁm

DMJ}MM mM%PmM%f&.AW
prrmad s Wapone atn snrba X pace StganTEh fﬂm;&:&e
mmmwmw@mmg@ H
MWM(MM?M QJLL@M

. IS
Please teturn this foir by Aprit 4, 2008 to:
Dillon Consulting Limited © Tel: 519438-6192
Box 426 London, Oritario - - .Fax: 519-672-8209
N6A 4W7 E-mail: jsmolders @dillon.ca
Atterition:  Janet Smolders, MCIP - o = wg '
" Land Use and Environmental Planner ' . A w_"_:f,

N DILLON
Tile No.07-8597 : CONSULTING

—



Yy af
" WATER
S BLUEWATET
@nbmf: Shares 2001

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & {/PGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this forin and return it to Dillon Consulting Limited.

—7{ T‘weawould.-hhe to: be kepbmfonnad re,dw:nu l.hls pw_;e.ci Thc contuel pume anﬂ_addfess ;s::

Phone:

E-mail:

o 1/we do not wish 1 be kept infonmed of this project,

Comments/Questions/Concerns:

TUEC5T T2 é?‘z# fBE7 Y /Zﬂ\fe/m

U s drThess _ D T
N Trg creres oMoz wnr #4500 £

L.,

“  Please return this form by April 4, 2008 to:

Dillon Consulting Limited
Box 426 London, Ontario
NG6A 4W7

Atention: Janet Sinolders, MCIP

Tel: 519-438-6192
Fax: 519-672-8209
E-mail: jsiolders@dillon.ca

Land Use and Environmental Plaimer

File Ko, 07-8597 .

.

| DILLOW

COINMIS 1IN

,' 1

B I Py




MUNICIFAL T OF

v \ y
! ¥ .

Fhe =217 P BLUEWATER
Py i i 2001

GRAND BEND SEWAGE TREATMENT FACILITY (S5TF) EXPANSION & UPGRADE
CLASS ENYIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill ont this form and return it to Dillen Cossniting Limited.

Ve /we wonld like to be kept informed regarding this project. The contact name ang address is:

Phone:

E-uail:
o Tfwe do'not wish to be kept inforraed of this project.
Coroments/Questions/Concems:

- ALWAYS A CosT CoNCERN FoR CoTr AGE
- Hookup CoeT?

SUBDINMSION 7 1DIVID BA OWNRRS ~ TAXES

~ ALWARYS A TME~LINE  INTEREST

~ ALWAY S INTERCSTED /N wHo HAS 1nPuT — BSRA, 7

Please metumn this form by April 4, 2008 to:

Dilon Consulting Limited . Tek: 519-438-6192
‘Box 426 London, Ontatio Fax: 519-672-8209 :
" N6A 4W7 E-mail: jsmolders@dilion.ca
Attention: Janet Smolders, MCIP o -
 Land Useand Environmental Planner . - . “‘"—-'f"" C
" o ‘ ' DILLON
CONSULTING

Flle No. 07-8597° - *




AONCPAUTY OF COENED
o e 2001 map 19 2008
DiLLOM, LOMDON

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and retorn it o Dillon Conswlting Limited.

&( I/we would like:to be kept informed regarding this project. The contact name and address is:

oh (home!.\) Stwi TAEC \bw‘é.—
one;

E-mail:

o I/we do not wish to be kept informed of this project.

Comments/Questions/Concerns:

; ¥ o s prani s "
WMM(MW(ﬁ { Jb;dxzww—%él

Please return this form by April 4, 2008 to; -

Dillon Consultiig Limited - Tel: 519-438-6192
Box 426 London, Ontatio . - Pax:519-672-8209

N6A 4W7 . E-uail; jsmolders@dillan.ca
Attention: . Janet Smalders, MCIP - - »
Land Use and BEnvironuental Plannef TR . " ‘QW?_‘;/’

ceeloe DILYOMN
- |‘. - - ]
File-Ne. 07-8597 - COMSLILTING

B e e e e e e e s e Y



Schultz, Emily

From: Smolders, Janet

Sent: Monday, Aprit 07, 2008 4:52 Py

To: ) Schultz, Emily ’ L

Subject: FW: Grand Bend Sewage Treatment Facility (STF) Expansion & Upgrade
From:

Sant: Sunday, April 05, 2008 7:36 PM
To: Smalders, Janet ‘
- Subject: Grand Bend Sewage Treatment Facillty {(STF) Expansion & Upgrade

1 returnad after being away on vaeation to find your form in the mail Re: the above subject —
I would appreciate being kept informed of this project :

Thank You

41872008

R

s e iy



MUMICIPALITY O

A\

MURICIPALITY GF

BLUEWATER

APR G/ 2w

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRIHE, LONUBON
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Please fill out this form and return it to Dilion Consulting Limited.

/ Iwe would:like to. be kept informed regarding this project. The contact name and address is:

Phone:

E-mail:

=] I/we: do riot wish to be kept informed of this project.

Comments/Questions/Concerns:

HW //;0‘;? % ﬂ“k a2 f..‘;&éé 74’\ @‘_

Please return this form by April 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario Fax: 519-672-8209
N6A AW7 . B-mail: jsmolders@dillon.ca ' ' &

Attention: Janet Smolders, MCIP

Land Use and Environmental Planner =, . B ,,%_%

File No. 07-8597 (—ON?S\UI."I n\.c.



THE MUNICIPALITY OF LAMBTON SHORES

GRAND BEND SEWAGE TREATMENT FACILITY EXPANSION AND UPGRADE
CLASS ENVIORNMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

RECEIVER BACKGROUND REVIEW MEETING

DATE: March 19, 2008
TIME: 1:00 — 2:00 p.m.
LOCATION: Erie Boardroom, Ontario Ministry of the Environment Southwestern Regional Office,
733 Exeter Road, London, Ontario
PRESENT: Craig Newton, Environmental Planner - London ) Ministry of
Alison Munro, Surface Water Specialist — London ) the Environment
John McGlynn, Senior Environmental Officer — Sarnia )
Louis Tasfi )
Janet Smolders ) Dillon Consulting
Mark Brobbel ) Limited
Marcy McKillop )
FILE: 07-8597
Action By Item
. In ions
INFO The Dillon Project Team for the Grand Bend Sewage Treatment Facility (STF) Upgrade
Class Environmental Assessment and Preliminary Design was introduced. The team
includes:
o Louis Tasfi, Project Manager
o Janet Smolders, Planner
o  Mark Brobbel, Aquatic Biologist
«  Marcy McKillop, Project Co-ordinator.
Dillon is completing this project for the Municipalities of Lambton Shores, South Huron,
and Bluewater. Peggy Van Mierlo-West, Director of Community Services with the
Municipality of Lambton Shores, is managing this project on behalf of the other two
municipalities. Peggy was unable to attend the meeting.
2. Project Background
INFO Janet Smolders provided an overview of the completed Grand Bend and Area Sanitary

Sewage Servicing Study Master Plan completed in February, 2006. The Study Area for
the Master Plan included portions of the following municipalities:
«  Lambton Shores — lands along both sides of Highway 21 from the Ausable Cut
to Grand Bend (including Pinery Provincial Park)



Action By

INFO

INFO

Item

«  South Huron — lands along both sides of Highway 21 from the Grand Bend
boundary to the Bluewater boundary (Huron Road 83) including the southern
portion of the hamlet of Dashwood. The Huron Country Playhouse, Grand
Bend Motorplex and the Pickling and Onion Growers Plant along Grand Bend
Line (Huron Road 81), south of Grand Bend were also included.

«  Bluewater — lands along both sides of Highway 21 from Huron Road 83 to
Huron Road 84, including the hamlet of St. Joseph. The northem portion of
the hamlet of Dashwood was also included.

The Master Plan identified the preferred sanitary servicing solution as the provision of
municipal sanitary sewage services for the entire study area outlined above (to be phased
in over time), and the expansion and upgrade of the Grand Bend STF.

Janet indicated that the following ongoing projects related to the Master Plan are
currently underway:
¢ Grand Bend STF Expansion and Upgrade Class Environmental Assessment and
Preliminary Design: initiated in late 2007
e Pinery Provincial Park Sanitary Collection System Detailed Design: to be
tendered in late March 2008
¢ North Lambton Shores Pressure Sewer (from Pinery Provincial Park to Grand
Bend STF) Class Environmental Assessment and Preliminary Design: to be
completed by Spring 2008
e Lambton Shores Zone 3 Sanitary Collection System Class Environmental
Assessment and Preliminary Design (including Southcott Pines, Pinedale,
Merrywoods, Huron Woods, Wee Lake Estates, Beach O’Pines, and
Pinetree/Riverview subdivisions): to be initiated in the near future.

3. Project Status

The Grand Bend STF Expansion and Upgrade Class Environmental Assessment and
Preliminary Design Project is currently underway. Public and agency consultation was
initiated earlier this year. Dillon is currently updating population and flow projections
prepared for the Master Plan. Louis indicated that the upgrade of the Grand Bend STF
has the following tentative schedule:

o Class Environmental Assessment and Preliminary Design: to be completed by

the end of 2008
o Detailed Design: to be completed in 2009
o Construction: upgraded plant to become operational in 2010.

4.  Receiver Background Review

Marcy McKillop and Mark Brobbel provided a summary of Dillon’s Technical Memo,
dated March 17, 2008. Marcy provided some background information on the existing
Grand Bend STF lagoons, and discussed background water quality and flow for the
receiver, Parkhill Creek.



Action By

INFO

Item

Marcy indicated that Parkhill Creek is considered to be a Policy 2 Receiver with respect
to Total Phosphorus and E.coli since water quality (75™ percentile of historical values at
the Mclnnis Road and Desjardine Drain water quality monitoring stations) does not meet
the Provincial Water Quality Objectives for these parameters.

Marcy also indicated that the 7Q20 flow (7-day average low flow with a recurrence
period of 20 years) for Parkhill Creek, which would be considered in the case of an
upgrade of the Grand Bend STF, would be 0 m’/d, or the equivalent of no base flow.

Mark commented on the names of the receivers reported in the Memo. The Master Plan
(February 21, 2006) referred to the Grand Bend STF receiver as the Gill-Lovie Drain, a
tributary of Ausable River. Since the Master Plan was finalized, Dillon has learned
through further communication with the Ausable Bayfield Conservation Authority that
the names of the receivers are as follows:
« Shipka Drain (formerly referred to as the Gill-Lovie Drain) — the municipal
drain that runs parallel to the treatment site’s southern property boundary
o Parkhill Creek (formerly referred to as the Ausable River) — running from east
of Parkhill north to Lake Huron.

Mark summarized the available information regarding fish species, species at risk, and
the benthic community for Parkhill Creek. Mark indicated that Parkhill Creek provides
habitat for river redhorse, which is a Species of Special Concern.

5.  Effluent Criteria

Louis Tasfi provided an overview of the recommended effluent objectives and limits for
the upgraded Grand Bend STF which was provided in Dillon’s Technical Memo.

Louis explained that the TP limit of 0.15 mg/L was set by considering the 75™ percentile
Total Phosphorus concentration at the upstream monitoring station (McInnis Road),
which was 0.164 mg/L.

Alison Munro indicated that the effluent criteria proposed by Dillon were in-line with
typical dry-ditch discharge criteria.

Alison and John McGlynn agreed with Dillon’s assessment of Parkhill Creek as a Policy
2 Receiver, with respect to Total Phosphorus and E.Coli. They indicated that they were
satisfied with the proposed TP effluent limit and objective of 0.15 mg/L and 0.10 mg/L,
respectively. Louis indicated that the proposed Total Phosphorus limit and objective
would significantly reduce the loading of phosphorus to the receiver.

Louis mentioned that B.M. Ross completed surface water quality monitoring for the
Municipality of Lambton Shores in 2006, which was found to agree with historical water
quality. He asked if any additional field work would be required to confirm the
background water quality. Alison indicated that the background water quality data
presented in Dillon’s Technical Memo (dated March 17, 2008) was sufficient supporting
material and that further field work would not be required.

<33



Action By

INFO

Dillon to
consider as
part of Grand
Bend STF
Expansion
and Upgrade
Class EA

Louis inquired about the Ministry’s policy regarding the use of the Canadian Water
Quality Guidelines. Alison indicated that generally the Provincial Water Quality
Objectives are adopted.

Craig Newton asked about the type of wastewater treatment that will be considered for
the plant upgrade. Louis indicated that the Grand Bend STF would most likely be
upgraded to a mechanical treatment plant with continuous discharge that employs UV
disinfection. Louis noted that chlorination would not be used. Louis indicated that in
order to reach to Total Phosphorus effluent quality proposed, alum dosage would likely
be required. Louis also described the Tilbury Wastewater Treatment Plant Upgrade
Project that Dillon conducted. For this project, Dillon included a wetland or sludge
stabilization lagoon in their design to treat the removed sludge from the former lagoons.
This removed sludge would otherwise have been sent offsite to a municipal landfill or
land applied, at an added cost to the client. Louis indicated that the wetland contents
would not be discharged, but that a portion of the contents would be sent to the
mechanical treatment plant for treatment.

Craig commented on the seasonal nature of the Grand Bend area, and asked how this
would impact the design of the upgraded STF. Louis indicated that the treatment plant
could be designed with multiple treatment trains, and that one or more trains could be
offline during the non-peak season. An acrated equalization lagoon may also have to be
included in the upgrade to buffer daily peak loads.

6.  Other Issues

Other issues discussed at the meeting were:

Septage Treatment:

The need to provide septage treatment at the upgraded Grand Bend STF was discussed.
Craig indicated that there is no regulation in place that would require a treatment plant to
be upgraded to include septage handling and treatment. Craig referred to the Provincial
Policy Statement (2005) which requires municipalities to demonstrate that reserve
sewage system capacity is available for the treatment of hauled septage, to allow new
developments to be approved with onsite septic systems. Craig indicated that if the land
application of septage is banned, the municipality must have a plan in place to handle and
treat septage. Louis mentioned that, based on previous project experience, lime treatment
has been identified as the most cost-effective solution for the treatment of septage. Louis
voiced his concern that providing septage treatment at a municipal STF is costly and that
there is no guarantee that septage haulers will transport septage to the upgraded STF.

Environmental Study Report (ESR):

e Alison noted that the ESR should address the impact of the STF upgrade on
Species at Risk

o Alison noted that the ESR should include proposed effluent quality in terms of
concentrations, as well as loadings

» e



Action By

INFO

John to provide
new Sarnia
contact name to
Dillon

INFO

Item

o Craig noted that the ESR should specifically address the Ministry of the
Environment Guideline D-2 to consider appropriate separation distances for the
upgraded STF. Craig also noted that the ESR should address noise and odour
issues.

Certificate of Approval:

Louis asked if the old Certificates of Approval for the existing sewage pumping stations
etc. would be consolidated with the new Certificate of Approval for the upgraded Grand
Bend STF. John indicated that the Certificates of Approval would not likely be
consolidated. He also indicated that the air and water Certificates of Approval would
continue to be kept separate.

7.  Post Meeting Note

John will be leaving the Samia Office and transferring to the Ministry of the
Environment’s London Office. John indicated that he will update the new project contact
in the Sarnia Office regarding the project. The Sarnia Office will continue to be the local
office for the Grand Bend STF.

Total Phosphorus Loading (75" percentile): Currently the Grand Bend STF is
discharging TP at a loading of 13 kg/d per discharge event. On an annual basis, the
Grand Bend STF is discharging TP at a loading of 0.97 kg/d. Based on the proposed TP
effluent concentration objective (0.10 mg/L) and limit (0.15 mg/L), the upgraded Grand
Bend STF would discharge TP at a loading of about 0.50 kg/d and 0.74 kg/d,
respectively. Note that the TP loading to the receiver would be reduced for the upgraded
Grand Bend STF.

ERRORS AND/OR OMISSIONS

These minutes were prepared by Marcy McKillop who should be notified immediately of any errors and/or

omissions.

March 26, 2008

DISTRIBUTION:

All Present and

DILLON CONSULTING LIMITED
LONDON, ONTARIO

Peggy Van Mierlo-West (Municipality of Lambton Shores)

WWI



E MUNICIPALITY OF (’/
o

MMLIT
BLUEWATER

GRAND BEND SEWAGE TREATMENT FACILITY (STF)
EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Public Information Centre

The proposed expansion and upgrade of the Grand Bend STF will service portions of the
Municipalities of Lambton Shores, South Huron and Bluewater over the next 20 years. Dillon
Consulting Limited has recommended that an expansion and upgrade of the STF to a mechanical
sewage treatment plant be selected as the preferred design for meeting the Study Area’s
immediate and future sewage treatment needs.

@

Lake Huron

Study Area Grand Bend STF

Public Information Centres to obtain public and agency input on the recommended design
option will be held on:
July 15, 2008, 4:00 to 8:00 p.m. (informal drop-in session)
Grand Bend Public School Gymnasium
15 Gill Road, Grand Bend
and
August 16, 2008, 10:00 a.m. to 1:00 p.m. (informal drop-in session)
Dashwood Memorial Community Centre
158 Centre Street, Dashwood

If you have any comments, questions or concerns, please contact:

Peggy Van Mierlo-West Janet Smolders, MCIP

Director of Community Services Dillon Consulting Limited

9575 Port Franks Road Box 426, London, Ontario .\‘“___/
R.R. 1, Thedford, Ontario N6A 4W7 /
NOM 2NO Tel: 519-438-6192 DILLON
Tel: 519-243-1400 Fax: 519-672-8209 CORTHES
Fax: 519-243-3500 E-mail: jsmolders@dillon.ca

E-mail: pvmwest(@lambtonshores.ca



HANAENTE
>

DNLEINSNOD —‘

NOTIIA
\ ubisag Aueulwijald @ JUBWISSASSY [BJUSLULOIIAUT SSB|D %

- apeibdn » uoisuedxg Ajoe4 Jusweas] abemeg puag puels @

800¢ ‘Sl AInp
9JlJus ) uoljew.oju] aliqnd

ubisag Aleuiwijdid R JUBWISSISSY [RJUSWIUOIIAUT SSB|D
apeubdn @ uoisuedxy
(418) Ao 4 Juswieal ] abemag puag pueis

lajeman|g
Q¥ UOINH Yynog ‘saioys uojque-]
jo sapijedidiuniy




nemmg ¢
\ ubisaqg Aeulwijaid @ JUSWISSISSY [BJUSWILOIIAUT SSB|D
\..l. wvmhma:a:o_m:mnxmau___omn_ucwEEm.Fomw_;mmu:omu:m..o

‘ealy Apn)S ay) Jo spasu

Juswieal] abemas aininj pue ajeipawiwl
bunj@aw 1o} uolnnjos paisjaid

9] Se paljjuspl Ssem 4| S puag

puels) ayj Jo apelbdn pue uoisuedxs
9y ] "sJeak Oz 1Xau ay] JoAO0 ealy
Apn1S 8yl ul Spue| 921AI8s 0] padinbal
SjuswaAoldwil ainjonJiseljul abemass
Alejiues Buiuljno Juswnoop abuel-buoj |.
‘anisuayaidwod e si ue|d J81Se|N ay L

(9002 Atenuqgad)
ue|d J9)se|\ 9bemag Aiejiueg ealy ® puag pueln




H3IVMaNTE

-

Norna €
\ ubBiseqg Aieujwijaid g JUSWISSISSY [RJUSWUOIIAUT SSB|D
— spesbidn = uoisuedxg Ayjoe4 Juswyeas) sbemag puag puels)

‘poliad
mainal Aep-Q¢ e 1oy piooal o1gnd sy uo paoeid (yS3) tﬂmmm
ApmS [ejUBWILUOIIAUT UR U] pBJUSWINJOP SI YT ‘p aseyd Buunp .
ubisep papuswiwosal B YlIM Spua o
sJauue|d |ejuswuoldinug/asn puej ‘sisibojoiq
onenbe/jeusallg) ‘sysibojoaeyale Jo indul yum patedaid o
:opeJsbdn
pue uoisuedxa ay} Joj suondQ ubisag solen|eAs £ aseyd o

41S pusg
pueis) ay) apesbdn pue puedxa 0} SUOHEPUSLWIWOIAI S .Ue|d

Jo)SEe|N 8y} SWIU0D ajepdf) pue MaIAdYy Z pue | saseyd .

o8foud 0, 8INpayos
B 10} sjuswalinbai s y3 sse|D |edioiuniy, ayl Buimojjo} si sseooid <«

$S9201d ubisag-aid ® v sse|)




\ uBisag Aleulwijald P JUSWSSISSY |BJUSWIUOIIAUT SSEB[D
— apesfidn g uoisuedx3 Ajjioed Juawjeal] abemag puag puels

7

asiou
‘Jnopo) 4] S papuedxa ay} jJo sjoedwl jejuajod pue Mwww.oo
ledioiunw g Jaumo Auedoud) s1s00 0} onp anoiddesip 9 e
SUJS2UO0D [BJUSWUOJIAUS UO pase(q aAoldde sjuapisal O
SJUBWILLOD OU YIM ‘pawiiojul 1day aq 0] palsanbal jsow
:901]0U 8y] 0] paljdal sjuapisal Q9| Jsowle <«

ajep 0} passaldxa suid2u09 jJuealjiubis ou
— siadojanap pue suoleioosse Jakedsjel ‘sdnoub }salajul (200
‘solouabe Wouy PaAIgoal SWo) JuUsWwWod Oz Ajgjewixoidde <«

(800¢ 11dy) @2130N uoneniuj 3o3foid
uoljejjnsuo’n Asuaby B a1qnd




1008 ~F e, o,

\ ubiseq Aieulwijald 3 JUSWISSISSY [BJUSBWUOIIAUT SSB|D d3ivm3anig
— speabdn ® uoisuedx3 Ajjioe4 Juswieas] sabemag puag puels @ 20 ALITVIONON
Py
40 ALITYEIDENNW \

"SjiWl| dul| pooy 8y} Aq
paulel}suod ale saAljeuss)je sapesbdn pue uoisuedxs ay| ‘8819 |Iyied o} uay) pue ‘uielq jediounpy exdiys ay)
0} siseq |euosess e uo pabieyosip suoobe| uonezijiq SISu092 Apu puag puels) ay|

—————— . S H —_—

(ALMOHLNY NOLLYAMISNOD -
CTILAYE FIAYSY AR ausogm\n.n....
SUAM 337 0007 NOLYINSTH

Br

SNOOOY1  ONILSIX3




vorna 9
\ ubBisaq Aieuiwi|aid @ JUSWISSISSY |BJUSWIUOIIAUT SSB|D
g apeibdq g uoisuedxg Ajioe4 Juswieal) abemeg puag puels AL

=7

09'Z = Jojoe] bunyead jeulnip e
P/cW OpP'Q = Moy} Aep wnwixew e
p/cW 022t = moj} Aep abelsae jenuue .

eale
PaOIAJBSUN 1O} SMOJ} 8)ewWl}se 0] pasn elep uoljdwnsuod Jajem .

smoj) abemas Aiejiues ealsy ApmS LEOZ pajoefoid <«

Jajeman|g ® uoinH Ynosg ‘saloyg uoyquieT ul 0G6°0L .
uonejndod eaty Apn)S Loz pdroafoid <«

ealy Apnig ay)} 10} suoljipuo) ubiseg




1002 e, e,

DONLITASENOGD h HOMNZ - ATWVLS - TIVENDM - A - TTR4E
NOTIIA
\ ubiseq Aseulwijaid * JUSWISSISSY [BJUSWIUOIIALT SSB[) d31vmmanig
— speabdn ® uoisuedxg Ajjioe4 Juswjeal] sbemag puag puein @ u_ot_._a.oz.\b-...‘
40 UDNYEIERAW \

1senbai uo s|gejieA. S| MBINSY punoibyoeg JaAleoay, s,uojig jo Adoo y

(Aysuap uesw 2ueWosb Ajyiuow)

JwooL/swsiuebio oG Jwool/swsiuebio go| 110D BIyduayos]
/Bw GL0 /Bw L0 snioydsouyd [ejo ]
/6w 9100 - usbouniN eluowwy paziuol-un

/6w ¢ 1suIm
/6w gz Jswwns

7Bw z  reum
/6w | lswwns

usboniN-eluoWwWY

/6w o} /6w g (SS1) spios pepuadsng [ejo]
._ae 0L /6w g (Q04q) puewsq usbAxQ |eajwayooig
3w soueydwod-uoN. | :2#&:3:0.0,?330 _ AR TR . oy
B R R T T R S S Rl Juenyz |
”m:mEo mme Josw Hm_,_E co_mcmaxm ,w mvmcma: n_ ._.w «
(30IN) uswuosIAUT By} JO AJSIUIA OLBIUQ YIIM UOIEB)NSUOD
28810 |[Iyed Joy ‘Ajijenb usjem Buipnjoul ‘ejep punouboeq jJo mainal
:UO paseq 4] S papelbdn Joj eSO JUSN|US  «
jue|d ay} Jo abe 03 anp eLd}Io Juan|yad
9PN|oUl JOU SB0p 4] S puag puelis) ay} Joj [eAoiddy JO a1edila)) Jusund «
jue|d Juswijeal) Ja)jemalsem oy} Buines| Jejemalsem pajeal) sy] Sl juane <«

el juaniyig




1008 e, o,

Wm.m'_—_www:ﬂm w g%é NosnH 1..51,” HOMNZ * ATNVLS - TIVENDM + A - TTARr
_ uBisaq Ateuwi|ald % JUSLISSISSY [BJUSIUOIIAUT SSB|D % AT HJ31vmanig
o apeibdn @ uoisuedxg Ajjioeq Juswjeas] abemag puag puels @ Rﬁé 20 ALITHIONON
Py
40 ALIYELDRNAW \
urelqg

eydiyg 0} pabieyosip S Jusn|jje 910joq SJUBUILEBIUOD [BIJOJOIW JO [BAOWSS e

uonosjuisip (AN) 1olonenn <«
snioydsoyd [e10] pue spijos
papuadsng |ej0] J0J BLIB)LIO S}odW JuSN|d 2JNSUS 0] Judwijeal) Joyuny .

uoneny Aeiusy <«

sjuan}Isuod a|gepelbapolq
aje|noiued pue paAjossIp JO uonepixo ybnoly) jeusiew oluebio Jo |[eAowal .

juswieal) |eolbojolg  «
[eaowal b Ajjenusjod .
pue spljos mm(_m_ oAOWial 0] mc_cmw._ow o
SHIOM J9|Ul <«
:sjusuodwod
ssa004d Buimojjo} ay) salinbal 4] S pepelsbdn pue pspuedxs sy

sjuauodwon sS920.d juswleal |




W_z_._.._.z“m m
\ :m_mwﬂ .A._M:_E__w._& P JUSLWISSISSY |elUSWIUOIIAUT SSe|)
\'

apeibdn ® uoisuedxg Ajijioe4 Juswieal] abemag puag puels)

walsAs |ewsayloab .

wa)sAs seboig/ABiausolq .
WIB)SAS auIgin) PuIM «

waisAs (Ad) orejjorojoyd Jejos .

:Jamod J0 (s)924nos a|jgemausl
alisuo ybnouy) pub ay; wol puewap Abisus aonpal

Juswabeuew abpn|s 0} yoeoidde aAieAOUUI
1eay a)sem Jamo|q Jo BuljpAoal -
juan|ya pajeal; wodj jeay Jo Alanodal o
:ubisep ssa20.d juaioiye
ABisus apinoid pue uondwnsuod ABisus aonpas <«

A

A

:109loud siyj Joj padojaAsp seAleuls)e ayl Ojul
pajelbajul a1om s)daouod ubisep a|geulelsns BuiMmo|o) ay |

sydaosuon ubisag ajqeuieisng




oL

ubBisaqg Aieujwijald @ JUSWISSISSY |BJUSWIUOIIAUT SSB|D)

NOTIIA
apesBdn = uoisuedx3 Ajj1oe4 Juswieal] abemag puag puels

\!_

INT aviion

— —
——
— — —
— e — —

7 NOOOY1

JNLYLINIVS £ NOOOV

SAILYLINOYS Z N0V

JALYLINOVL

L NOO9YT
JALLYLINOVA

b

Y3340 TIHYYG |

INJNNIVINOD TIEINOOOVT
INLYLINOYS MIN
NOO9! \\

3
1
B
= a3Lvaav
g BRI . e
= HALTH ONYS  Mousaasiaan
INILLINLN]

S Rl R
§S9920.1d BinqueH map - apeibdn uoobe

| 9AljeUId)|Y




Northa b
uBisaq Aieulwijald B JUSWSSISSY [BJUSWUOIIAUT SSB|D)

\I! apeibdn ® uoisuedxg Apoe4 Juswjeal] abemag puag puels

T G TICH

INIFNNIYINOD

QYIINIONT
T¥NOLLN3ANGD

MF3HD TUHNSYd

18 @vou Nownw o

|

o e
jJusawijeal] [ein}eN/pPuUejIdpi - va..ma: uoobe

Z 9AJRUId)Y




ONLIZINSNGD N_‘ 4 ; o
L uBisaqg Areulwi|ald @ JUSWISSISSY |BJUSWILUOIIAUT SSB|D Im._.<gm3|_m
\’,_ apeubdn B uoisuedxg Ayjioe Juawieal] sbemag puag puels) @ u_ot:ioz..\h..\
40 AULNYEDENAW \\
‘pasagaiad

SEe payijuapl Sem

wa)sAs yoyQg uonepIxo
Jeaoway yuaLpnN
Jeatbojolg ayj ‘(3s02
Buipnjoui) suondo asay)
JO uoljenjeAa ue uo paseg

waysAs
yd3}ig uonepixQ |eaoway
juaunN [eaibojoig -

Jojoeay
yojeg Buiouanbag .

Jojoealolg surIqUIBL - o sy

woaysAg abpn|g
PalBAI}OY [BUOIJUSAUOY) «

H3FHD TUHASYS

:apeuabdn jueld w..m s ,
jusuwijead) jesjueyoauwl I E
e 10} pajenjeaa =
alom suondo woalsAs @ T i g
juawiealy [eaibojolq Jno4 B

(popuswiwosa.l) apeabdn jue|d Juswijeal| [esiueyssp
€ 9AljeUI9}|Y




ONLEITNSNOD m—‘ HOMNZ - ATWVLS - TIVENDM - ArH - U
NOTIIQ
\ uBisag Aueulwijaid B JUSWISSASSY [BJUSWUOIIAUT SSB[D) d3ivwanig
p— o_umthD 2 uoisuedxg hu_m_omu_ jusuwjeal ] wmmz—ww puag pueis @ 3:..%.\.
40 UNYEDYNOW \\
uozuoy ubisap! jueid |eolueyOsW B Yym Juswaoe|dal
1eah Oz puohaq pasn aq ueo — BujuoissIWWOI3P pue Buluoissiwwossp pue uoisuedxa 1o} pue| [BUCHIpPPE (s1eaf oz puofeq)
alnnbas Ayl sjuauodwos ssaooid oy ‘sepesbdn jueaiubis sannbay -uozuoy ubisap teak gz puofeq ymoig aimng

£ SAnBUIA)Y 2NNy 2A1193))9-1S02 Jo} smojje ubisap jueld Jeinpoy | SAljBUIB)Y SE SWes 10} S|qEUNS JOU ‘S}SCO PUB SUONEILI| [B2IUYD3] 0} ang 30IAI8G 0} [BUSIO]
sasn
pueT pauueld % Bunsix3
sasn Buipunounspuasefpe Buipunounspuaselpe
€ BB}y paiinbais pue| [euonippe oN | 2ABWIAYY SE awes sjoedw A|lenuaiod palsinbal pue| [euoIPPY yum Aypquedwon
Aynanedwog esp pue|
goueuuopad jueld Jusisisuod Ayenb juenyye pue asuewuopad ueld JaA0.
aiow pue Ayjiqixaly sseooid pasealoul sapinoid |osju02 $$3] Ing 'ssa20.d Jo Ajondwis o} anp ajdwis WR0 (IN20) souBuaUIEN
1Nq ‘ulejulew pue sjesado o) WalsAs xa|dwoo alop ‘SanIAoe B cozﬁw.ao
€ DAL} ‘uononsuod ueld Aeundiosip-niny L aanewa)y se aweg| adA) yiomypesyaw Ajurew Bunjoaul uogongsuod ajdwig ‘uoRonIIsuoy Jo asegy
saseyd u (moy ubisep Jeak-oz pajoaloid seany
pasealoul aq 03 Ayoedes Juswyeas; smojje ubisap jueid (moyy ubisap Apmis uey ssa)) Aep/cli 00E'E LB $S9] JO sanioeded
Je|npol ‘sanoedes juawieal) jo abues e Joj pajelado 1e34-0g s,ealy Apmig uey; ss9)) Aep/el 00S L UBY} $S9)| Mol yim swaisAs Joj ajgepns Ajjeious saniceded sabig) (sseeh og]
€ 9AjeUIB)Y AlaAoaye aq ued sjue|d juawieal ] [esueydajy |jo sanoeded moy aaey Ajjesausb swajshs ‘ouejuQ ul AlleoidA ) | yim swajsAs juswieal; Joj pejelado Apusiowye aq jouuen fixau) Ayoeden juswiesas) |

¢ sAneUBNY

SUONE}IWI| OU UM JUSW)ES]} 3|qel|a! SBPIACld

ealy Apnig ui Juawdojaaap spwi — pabieyosip aq ueo juanjye
210J2q sieak ¢ J0) Buuoyuow JOW saunbay ‘(epeue) pue
oueuQ Ul asn papwi]) ABojouYoa) SARBACUUI UB PAISPISUOD)
‘leAowal

snuoydsoyd s|qeija. Joj palinbas uoneydioaid [eowayn
‘elpaw ymoib payoeye Buippe -

(wayshs puepiam Asejpudold euwan) s||20 uoobe| Buuaaod -
: Aq passaippe aq UBD “9JBWIO Pl 0) ANP UOHEROYLNU

£q |eaowsas eluoWWe punos-1eak ajqelal apinoid jou Aepy

snioydsoyd jo |eaowal ajqelas apincid o0} palnbal
st uonendioaid [eoiwayd Ing ‘Juswieas) a|qel|as SaPIAcId

ao1nag Jo Alligerey

suonepwi| ou yym a|gixay AybiH

awn uonuajel pue abelojs Aq pajiw

S0IBS JO 3___9_5_“_—

© uoisuedx ho_ uoijenjeAn3 aAijesedwon

€ anjewayy| -sajes Buipeo] pue SMoj BjGELIEA B|PUBY UBD SS8901d | SABWBYY Se dwes Ajigixal) $S9001d "SMOJ S|qEIEA J|pUBY UBD SS8001d
Aujigeijay @ evines)
wayshs puejjam Aejaudoid e se ssaoo1d
jueid juswieay) [EaWEYIAW| YINS ‘PUBIAM PI||OUOD JO PUBJOM PaIaauIBua [BUORUSAUOD BinquieH map se umouy juawieal; uoobe| payipow uonduosag
- yym paoejdal pue pauocissiwicoap suoobe) Bugsixg Jayye 0} pepuedxa pue payipow suoobe| Bunsixg apinosd 0} papuedxa pue payipow suocobe] Bunsixg $S220.d uawieal]|
uopduoseq




DONLITINSNOD

NOTIIQ

\J

14

uBisaqg Areujwijaid @ JUSWISSASSY [BJUBLIUOIIAUT SSB|D
apeibdn ® uoisuedxg Ajjioe4 juswyeas] abemag puag pueis

40 ALNYEDRNOW

sainesy,
Z®L ubisap aaeaouul ybnoiyy paonpal aq pjneo sjsoD anijewId)(e Jueld Juswieal) [EIUBLISW UBY) JOMOT 1507 SouBUBUIR|
SaAljeLIB)Y s1S00 W30 Jauybiy | dAeWB)Y Se awes ‘wayshs uoobe| Bunsixa uey) s1s02 WO Jaybiy » Bunesadp aaneey
(sieak oz Jono uojsuedxa jueld 1509 pappe ue si pue| |euolippy ‘(sepesbdn ucoBe|
cel jo saseyd g "9'1) awn Jano ul paseyd aq pjnoo sjs0) pauinbai uo Buipuadap jue|d Juswieal) [ESIUBYISW
SaABULIBYY 1509 [euden ybiy | 9ANBUIA)Y SE aWwes 0} Juajeainba Ajlepuajod) s)s00 [ejdeo ajesspopy|  sisoD [epded aaneRyl
uwou—
saInjes) jejiqey [BINjeU UM juswiealyabelols S2Jnjes) Jejigey [einjeu ypum Jusuneas/abelols
abpnis sepiaosd puejiam juswuiejuod abpnig afipn|s sepiaoid puepam juawuiejuos abpnig
Juawieal; pue Buypuey salnbas ‘|lesodsip pue juawjeas} sjuswalinbay
£ 9ANBLIBYY jued Agq pejesauab abpn|s pue abpn|s uoobe| Bunsixg | @ANBULID)Y SEB SWeS JByuny Joy s1eadk g Aaae aouo Guibpalp sasnbay juawabeueyy abpnjg)
juswabeuely ou_..__m—
juswuosAUT
|0J}UOD INOPO J0J PAISA0D 3q ued abeyue] OILIOU0OT-0100S
¢ aanewsyy | spedwi sziwiuiw sjusuodwod ssa00.d pasojous sueld | @AneuId)y se aweg| suoobe| uado woyy spedwl JNopo 1o} [enuajod J9jeals) uo soedw) [ejusjod
|enuajod [eaibojoseyole |enuajod [eoibojoaeyoie S390IN0SAY [BINYND
€ aAneUIB)Y Uyiim pue| ssa Buosye Aq sjoedu [epusjod saziwiuiy| L SAjeWIS)lY S swes| ybiy ypm pue| alow spoaye palinbas pue| |euonppy uo spedw) [elusjod
JUSWILOJIAUT 21WOU02T-01208 ‘[einyInd Jo :o__uﬁen__
pajebniwy/papione
aq ueo spedwi asiaape [equajod Jayi0
pajebniw/papioae sjoedun| “ayis jo Ajubajui [eoibojooa
8q ueo spedw asIaApe [eiusjod JaYl0 [EIUSLUILIOIIAUS BSIDAPE 8SNED PINoD [eaowal ejuowwe| Buinoidwi Agasay) jeyqey |ewwew/piiq apiroid sucobe| sg INES ] [BJUSLLLIONIAUS
‘uonezijesnjeu AQ JUBLWUOIIAUD 3U} O} PaLLIN}AS a|qeleiun Ing ‘Jejqey [Bwwew/piq Sapiroid puBjiam ‘saINjes) |eanjen uo sjoeduw|
€ aAnewIR)Y 9q ued pue| pasnun ‘paJinbai pue |euoljippe oN| 'S@JNn}jea} [BINJBU JO SSO| Ul }nsal ABw pue| [euolippy |einjeu jo sso| ul Jnsal Aew paJsinbai pue| [euonippy| 9SI9APY/SSOT [BRUSI0d
: JUSWIUOJIAUZ [BINJEN JO UOHD9}0.d|

(Juod) € ® Z ‘L SeAjeUId)|Y — apelbdn @ uoisuedx3 jo uoljen|eA] aAjesedwo)

_ e —— e — e ———— e ——————



L syt
H3vManTe

.

ONLITNSNOD m F
NOTIIA
ubisag Aueulwijald 1 JUBWISSAsSSY |RJUSLUIUOIIAUT SSB[D

\’ apeibdn 2 uoisuedx3 fj1o0e4 Juswyeal] abemag puag puels

‘POPIOAR
aJe sa9) Buiddin [jypue| se yons s)soo [esodsip souls A}SOD SS8|

pue ‘ajisyo abpni|s Jo
uoneuodsued) Juanbal) alinbal J0U SB0P puUB BAISUBJUI-INOJE| SSB|

'Sl Juswabeuew abpn|s a)isuo 0] yoeoidde aAljeAOUUI UB «

‘9}Isuo abpn|s JO Juswieal) pue Juswabeuew .
uoneoiidde puej 1o} s8lis snoleA 0} abpnis jo uoneuodsues) .
llypue| e 0] abpn|s jo uoneuodsuel) .

apnjoul suondo juswabeuew abpn|s «

‘pajeal) pue paAowal aq suoobe| buisixa
ay} ul abpnis jey) alinbal seAljeuls)je spelbdn pue uoisuedxas ||y

Juswjeal] @ juswabeue abpn|s




- w%_m@a Aeujwijaid @ JUSBWISSISSY [BJUBWUOIIAUT SSB|D am:nm:.._:mﬁﬂh_nm
\’ apeiBdp 1§ uoisuedx3 Aypoe4 Juswyeal] abemag puag puess @ - é
g s

}so09 [eyded
ay) aoanpa.u o} papiroid aie syueib pue buipuny j1 Ajuo pajuswajdwi pue paidpISUOd dq 0} .
Juswdinba a)isuo Jamod pue Ja)sabip ay) 1eay 0} Aj10u108|8 pue Jeay sajesausb .

saseb asnoyusalb Buluiewsal ay} Jo |enuajod Buiwiem
[egolb ay) Buionpai snyj ‘euibus uonelauab-00 e Buisn apIXOIP-UOGJIed 0} PAUSAUOD S| sueylew .
uonsabip abpnjs oiqosaeue Bulnp paosnpoid sI aueyjaw .

:walsAg uonelauab-09 uonsabig 9b6pn|S diqoiseuy «

' JUIS UOQJeD, B Se SJoe ey Jeliqey |ednjeu e sapiaroid pue uoneleban sejelodiooul .
abpn|s Jo abelo)s pue Juswieal) Jayun) sapiroid pue uoobe| pajesse SMo||o) .
:PUBJISAN JUSWUIRlUOY 9bpN|S «

‘uoobe| sy} ul siojelee patemod-ie|os Jo asn ybnoly) paAsiyoe uoljelse .

abpnjs jo Juawieal Jo uonsabip olqosse .
:uoobe] pajelay «

yoeouaddy juswabeuepy abpn|g paliajaid




1008 ~Freae, -,

ONLETNSNOD h_‘ HOMZ * ATWVIS - TIEHEN * A - LD
NOTI
P i uBisaq Aleulwijald 1@ JUSWISSISSY [BJUSWLOIIAUT SSB|) d3lvmanig
o — apeJBdn % uoisuedxg Ayjioed Juswyeas) abemag puag puels u_othtu:.\u‘
% 4

ubisap sseo0.d jusioyye-Abiaus ybnoiy) peonpal aq pjnod s)soo adueusjuiew pue Bunesado,,
SJS02 UOIONJISUOI 8|geqoid JO Sajewnsa,

(ASIN 826°0) (syewiyn)

lesaA / 000°091$ A .

NZE & A ep/ew ONN. ” o
Jeak 1 000°0LV$ MW\_B_LMMQFW %
125K/ 000°0EES p— (aoIN +9°0) ]

Aep/cw QL 12

««9)eWI}s3 1509

aoueuajuie Lojeunsy Aoeden Aeq
aseyd
© Bunesadp }s0) |ejyides | abelaAy |enuuy
jenuuy

‘aJe saseyd 9.y} 8y} JO SIS0 "PadIAISS BW028(]
seale se seseyd aaiy) ul pouad Jeak (g e JoA0 (SS8204d Juswieal) Yoy UonepixQ [BAOWSY JUsLINN
|eaibojolg ay) Buipnjoul) jue|d Juswieal] [eolueyoa e o) papeibdn aq ues 4| S puag puels) ay|

S}S09




DNLETNSNGD w F
NOTIIO
Cm_mﬂﬁ_ ENC_E__O.._A._ R JUBWISSASSY |[BjuaWIUOIIAUT SSB|D

\l, apeibdn ® uoisuedxg Ayioe Juswieas] sbemag puag puel @

40 ALITYEIDENAW

=

‘poomyse(
aloysaye| Jajyeman|g auy)
yied poomyeQ Buipnjoul ‘g peoy uoiny O} puag puels) wod} uoinH yinog
S8J0YS uojquie ul no, JOAlY a|gesny
0] S9]B)ST puagyinos JO YInos pue }1som sjuawdojdAap pue suoisiAlpgns bunsixa
'S,
sse[9) woa)sAs uonosafjoo abemas jusnbasqns ul Jo)eman|g pue UOINH S:NM
‘saloysS uojquie] Aq pauriyuo?d aq o} ealy Apn)s bujurewsu jo buroinies «

M WO

(sjenoidde o3 108lgns)
Z10Z Aq [euonesado aq 01 pajoadxa apelibdn @ uoisuedxy 41S puag puelsy g

Aoedeos 4] S paleoo)e
Bulurewsas Aq g00Z Ul Pa2IAISS 8Q 0] S8lelsg puaquyinos pue yled |eioulnold Ailsuld  °)

:Aemisapun Apuarina syosafoid Ayriond omy doj «

-aJe sieak Oz 1Xou ay) JaAo sjuswaroiduwl ‘ueld JBISB\ dU} Aq papuswiwodsl sy

uoioNIIsuUo0’ jo buiwi] @ buiseyd ‘ealy 92IAI9S




%ﬁi.;.s.g

d3.ivmanig
40 E

#

Noria 6l
\ ubiseq Aseujwijaid '@ JUSWISSISSY [BJUSWILUOIIAUT SSB[D
— apesfidn ® uoisuedxg Ajjioe4 Juswieas] abemag puag puels

8002 ‘Z 4oquiv)das
Aq uojjig 03 ywqgns 9 wWioj Juswiwod e d)ajduiod ases|d

‘Buipuajje 1oj noA yuey |

"UOIJONJISUOD pue
ubisap 0} peaooid Aew jo8loid sy} “4S3 Jo 8oueIesD BUuIMO||0) <«
polLad mainal Aep-o¢ BuisiuaApe
uonas|dwo Jo 821j0N ysliqnd pue |jej aje| Aq YS3 o)e|dwod  «
41S 9y} buipeibdn
pue Buipuedxs 10} saAleuls)|e pallalald 109|8s |Im sanijedioiunw
93ly} ay) ‘suoljenjeAs pajielap aJow pue ndul SIy] UO paseq <«
PaAI8dal SjUsWIWIO
|e JopISUO0 [|IM Jajeman|g pue uoinH Yyinog ‘seloysg uojque] <«

¢IXON S JEeYM




Lambron Shores

SUHICIPALITY (9

<

BLUEWATER

o b i

1-—'-'\-—-‘-.- 2001

GRAND BEND SEWAGE TREATMENT FACILITY (STF)
EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Public Information Centre

The proposed expansion and upgrade of the Grand Bend STF will service portions of the

Municipalities of Lambton Shores, South Huron and Bluewater over the next 20 years.

Dillon

Consulting Limited has recommended that an expansion and upgrade of the STF to a mechanical
sewage treatment plant be selected as the preferred design for meeting the Study Area’s

immediate and future sewage treatment needs.

,':'h_"*-.'.-” —
' N
SN
- o~
&/ (
W
_, a
w .
@)
< '|.
J . i

L1

Study Area

Grand Bend STF

A Public Information Centre to obtain public and agency input on the recommended design

option will be held on:

August 16, 2008, 10:00 a.m. to 1:00 p.m. (informal drop-in session)
Dashwood Memorial Community Centre

158 Centre Street, Dashwood

If you have any comments, questions or concerns, please contact:

Peggy Van Mierlo-West

Director of Community Services
9575 Port Franks Road

R.R. 1, Thedford, Ontario

NOM 2NO

Tel: 519-243-1400

Fax: 519-243-3500

E-mail: pvmwest@lambtonshores.ca

Janet Smolders, MCIP

Dillon Consulting Limited
Box 426, London, Ontario
N6A 4W7

Tel: 519-438-6192

Fax: 519-672-8209

E-mail: jsmolders@dillon.ca

—

DILLON

CORNEILEING



Rl i L SuolQ uosquidy AT AVORE - YW~ A GRS
\ ubisaq Aieuiuijald ® JUSWISSISSY [BJUSWIUOIIAUT SSB|D % H3lvm3ang
= apeibdn ® uotsuedxg Ayjioed Juswieal] abemag pusg puels @ 0 ALTRIONN

“2

8002 ‘9| Isnbny
9J1u8 ) uoljew.oju| aliqnd

ubisaqg Aleulwijaid @ JUBWISSISSY [RJUBWUOIIAUT SSB[)
apesbdn @ uoisuedxy
(41S) Ajioe4 Juswieald | abemas puag puelo

lajeman|g
® UOINH Yyjnog ‘saioys uojque
jo sapijedidiuniy




Page 1 of |

Smolders, Janet

From: Filipowitz, Steve (MNR) [steve.filipowitz @ ontario.ca]

Sent:  Wednesday, Augusi 13, 2008 11:16 AM

To: pvmwest @ [ambtonshores.ca; Tasfi, Louis

Ce: Smolders, Janet; Swick, John {(MNRY); Kloske, Bob (MNR); Salo, John (MNR)
Subject: Grand Bend STF Expansion Class EA

Hi Peggy,

| reviewed the Public Information Centre (PIC) package from July 15, 2008 and have some comments related to the Ministry's
potential cost sharing amounts for the preferred alternative of a mechanical sawage plant to replace the existing lagocn system.
This is the first time we have seen an estimate since June and September of 20086,

Back in June 2008, the plant total flow expansion capacity (not incl. Biuewater and South Huron) was 3512 cu m/day. The Pinery
allocation was for 470 cu m/day resulting in a 13.4% cost share. That project’s probable cost was estimated at $9.7M with our
share equivalent to $1.288M incl. engineering and contingency.

The July 15, 2008 PIC handout on Page 17 has different numbers. The plant total flow expansion capacity for phase 1 (excl.
Bluewater and South Huron) is 2,110 cu miday. In phase 2 the capacity goes 1o 3,165 cu m/day. In phase 3 the capacily goes to
the ultimate 20 year size 4,220 cu m/day. Phase 1 costs are now estimated at $12.9M. Phase 2 and 3 costs are umped together
for a total of $3.2M | assume including engineering and some contingencies. The PIC handout on page 17 and 18 doesn't fully
explain what is included in the phasing. Perhaps there were drawings at the PIC that revealed this info, but the handout does not.
I am confused with the different plant capacities, phasing and how it could impact our costs in the future.

| understand at some point, the municipality will want to discuss amendments to the Ministry — Lambton Shores Agreement for the
overall costs should they in fact increase. Because you haven't iendered the collection system, | would say it isn’t prudent to stant
this discussion formally yet.

In the meantime, it may be prudent for the Municipality to confirm the validity of the previous cost sharing formula and get an
updated accounting of what the MNR costs could be based on actual engineering services rendered/proposed and recent EA
construction estimates for information purposes.

Please consider this and reply as soon as possible. If you have any questions, please call me.
Yours truly,

Steven D. Filipowitz, P. Eng.

Supervisor, Environmental & Design Services
Ontario Parks

300 Water Street

P.O. Box 7000

6th Floor, South Tower

Peterborough, Ontario

K94 8M5

Tel: 705-755-17086

Fax: 705-755-1736

8/18/2008



Page 1 of 2

Smolders, Janet

From: Peggy Van Mielo-West [pvmwest@Ilambionshores.ca)

Sent:  Wednesday, August 13, 2008 2:10 PM

To: ‘Filipowitz, Steve (MNR)'; Tasfi, Louis

Ce: Smolders, Janet; 'Swick, John {MNRY)'; "Kioske, Bob (MNR)'; 'Salo, John {(MNRY
Subject: RE: Grand Bend STF Expansion Class EA

Hi Steve

We will have Dillon review the cost estimates and get back to you with a comment.

Peggy Van Mierlo-West
Director of Community Services

515-243-2400

From: Filipowitz, Steve (MNR} [mallto:steve.filipowitz@ontario.ca]

Sent: Wednesday, August 13, 2008 11:16 AM

To: pvmwest@lambtonshaeres.ca; Tashi, Louis

Cc: Smoiders, Janet; Swick, John (MNR); Kioske, Bob (MNR); Salo, John (MNR)
Subject: [SPAM?] Grand Bend STF Expansion Class EA

Hi Peggy,

I reviewed the Public Information Centre (PIC) package from July 15, 2008 and have some comments related 1o the Ministry's
potential cost sharing amounts for the preferred alternative of a mechanical sewage piant to replace the existing fagoon system.
This is the first time we have seen an estimate since June and September of 2006,

Back in June 2008, the plant total flow expansion capacity (not incl. Bluewater and South Huron) was 3512 cu m/day. The Pinery
allocation was for 470 cu m/day resulting in a 13.4% cost share. That project’s probable cost was estimated at $9.7M with our.
share equivalent to $1.298M incl, engineering and contingency.

The July 15, 2008 PIC handout on Page 17 has different numbers. The plant total flow expansion capacity for phase 1 (excl,
Bluewater and South Huron) is 2,110 cu m/day. In phase 2 the capacity goes to 3,165 cu m/day. in phase 3 the capacity goes to
the ultimate 20 year size 4,220 cu m/day. Phase 1 costs are now estimated at $12.9M, Phase 2 and 3 costs are lumped together
for a total of $3.2M | assume including engineering and some contingencies. The PIC handout on page 17 and 18 doesn't fully *
explain what is included in the phasing. Perhaps there were drawings at the PIC that revealed this info, but the handout dees not.
I am confused with the different plant capacities, phasing and how it could impact our costs in the future,

I understand at some point, the municipality will want to discuss amendments io the Ministry — Lambton Shores Agreement for the
overall costs should they in fact Increase. Because you haven’t tendered the collection system, | would say it isn't prudent to start
this discussion formally yet,

In the meantime, it may be prudent for the Municipallty to confirm the validity of the previous cost sharing formula and get an
updated accounting of what the MNR costs could be based on actual engineering services rendered/proposed and recant EA
construction estimates for information purposes.

Please consider this and reply as soon as possible. If you have any questions, please cali me.

Yours truly,

Steven D. Filipowitz, P. Eng.
Supervisor, Environmental & Design Services
Ontario Parks

8/18/2008




Ministry ot Ministére des

Municipal Affairs Affaires munlcipales

and Housing st du Logement {\) #

Municipal Services Office - Bureau des services aux municipalités - » )

Western région de Ouest ﬁ_’ °

659 Exeter Road, 2™ Floor 659, rue Exeter, 2° étage & nta r I O
London ON N6E 1L3 London ON N6E 1L3

Tel. (519) 873-4020 Tél, (518) 873-4020

Toll Free 1-800-265-4736 Sans:frals 1 800 265-4736

Fax (519} 873-4018 Télég (519) 873-4018

July 9, 2008

Ms. Janet Smolders, MCIP
Dilion Consutting Limited
Box 426, London, ON N6A 4W7

Re:  Grand Bend Sewage Treatment Facility Expansion and Upgrade
Class Environmental Assessment and Prefiminary Design
County of Lambton and County of Huron

Dear Ms. Smolders:

Thank you for your recent circulation of the above-noted matter to us for our revisw. In this
regard, we offer the following comments for your consideration.

The purpose of this Environmental Assessment is to review options to expand and upgrade the
Grand Bend Sewage Treatment Facility to serve portions f the Municipalities of Lambton

Shores, South Huron, and Bluewater over the next twenty years.

This office provides access to provincial services on municipal government, finance and
administration, as well as land use planning and development issues covered under the
Planning Act. Section 2 of the Planning Act speaks to matters of provincial interest. This
section directs decision-making bodies (whether it is a council of a municipality, a local board, a
planning board, a minister of the Crown and a ministry, board, commission or agency of the
govemment, or the Ontario Municipal Board) to be consistent with the policy statements issued
under Section 3 of the Planning Act in exercising any authority that affects a planning matter.

The current policy on land use planning matters in Ontario is the “Provincial Policy Statement
2005 (PPS). The PPS speaks to issues such as the promotion of efficient, cost-effective
development and land use patterns and the proper consideration of the various resources of this
province, as well as matters dealing with public health and safety. A copy of the PPS is
available on our website at:

http://www.mah.gov.on.¢a/Page21 5.aspx

The requirements of the Flanning Act apply to applications for planning approvals under this
legislation; these applications include official plan amendments and zoning bylaw amendments.
From our review of this particular matter, it appears that no such approvals are being sought in
this case. However, this project may have implications with respect to those matters covered by
the PPS as noted above, and we recommend that you consider these policies in your review of
this undertaking.




Grand Bend Sewage Treatment Facility Expansion and Upgrade 2
Class Environmental Assessment and Preliminary Design

Environmental Assessments that examine sewage services shouid incorporate implications for
population and growth forecasts, ensure that these systems are provided in a manner that: 1)
can be sustained by the water resources upon which such services rely; 2) is financially viable
and complies with alt regulatory requirements; and 3) protects human health and the natural
environment. Additionally, you should ensure that the local Official Plan policies are integrated
into the assumptions regarding the preferred solution recommended under this evaluation
process.

Finally, our comments on this undertaking should not be considered as approval for any other

related applications under the Planning Act or other provincial legisiation that may. be. required,.. . .

-~may-be-related-to;-or may result from this project.

Please keep us on your circulation list for this project. If you have any questions or comments,
please telephone me at (519) 873-4768. '

Sincerely,
vin McClure
Planner, MSO - West



e
A
1\\\\\\\\\\\\\\\\@%

Telephone Discussion Record
DILLON
72-4.@ MJ{ [,{ym»aﬁz/V\ é c;cj_///\ CONSULTING
1 ey Lo
Call FROM M [ © C'/Z‘aﬂ%’lMatc _ ,%' . . :
5/9-25d - JL O

o TFT | Phone Nogef 2 BeNo —————
Call 7O ‘ '

Project (!}’é 5’7—/:: / ~Z C_ File No. 07 - P 69 7

Su bjectm/gg@ Qﬁ SV Copies to /Z;/‘Qw
f7l7 /f A Je 2.7

/2 é:/é;Mfa( m-&-éuf( o e ﬂ*f{m”’(“/”o =
T 7l /‘W AL %%w/_ EAYA
ol Siake: o
— AR e\ FCcedy pOude L[ Mol
j%m ~ 2{ [t o, Froeed ﬁ;@ __
= e e C AUV ‘ 1 A et
oS p Zona 7% aéé%}*é’(
S a VoA /7‘14_/} 2] k‘?/’j/vf“—ofﬁm/:ay
IXB790N §Fxpe_ LA i (OSes
WA ATO St 1 ij
S AT Ao DD AR 2700
ALy QP e 2o/

o] .-9 T —
(\47;_/{- & —-/( i Dillon Consulting

Siened : Limited




Page 1 of 2

Roadhouse, Emily

From: Henry, Andrew [AHenry@london.ca]

Sent: Wednesday, September 24, 2008 9:51 AM

To: Schultz, Emily

Cc: Smolders, Janet; Tasfi, Louis

Subject: RE: Class Environmental Assessment - Grand Bend Sewage Treatment Facility

Attachments: IPZ_Huron 19Feb2008.pdf

Good morning Emily;

We have an IPZ-1 and IPZ-2 delineated in draft (attached) but which is subject to change as a result of the proposed changes to
the legislation (Director’s Direction). In addition, we will now be required to identify an IPZ-3 that will extend further inland (to an
unknown extent at this time). The IPZ-3 will identify further and additional areas of concern, beyond 1PZ-2, in accordance with the
proposed Director's Direction. As a result, the completion of the delineation of Intake Protection Zones and subsequent
vulnerability and risk assessments are on hold pending the finalization of the Director's Direction.

Best regards,

Andrew J. Henry, P.Eng.

Division Manager, Regional Water Supply
Lake Huron & Elgin Area Water Supply Systems

clo City of London Regional Water Supply Division

29 Kilworth Park Drive, RR5

Komoka, Ontario NOL 1RO

T:519.661.2500 x2714

T: 519.661.2500 x1355 (Direct)

F: 519.474.0451

www.watersupply.london.ca

From: Schultz, Emily [mailto:ESchultz@dillon.ca]

Sent: September 23, 2008 4:02 PM

To: Henry, Andrew

Cc: Smolders, Janet; Tasfi, Louis

Subject: RE: Class Environmental Assessment - Grand Bend Sewage Treatment Facility

Good Afternoon Andrew,

| am writing in response to the comments you submitted for the Grand Bend Sewage Treatment Facility (STF) Expansion and
Upgrade Class Environmental Assessment project.

We understand that a draft Intake Protection Zone has recently been delineated by the Lake Huron Primary Water Supply System
for the water treatment plant at 71155 Bluewater Highway. IPZ-2, as delineated in draft, currently extends into the Study Areas for
both the STF and South Grand Bend ‘Zone 3' Sanitary Sewage Collection System projects (see attached maps). We would like to
know about the status of the vulnerability and risk assessment studies that you mentioned, as well as the availability of a map
showing the location of IPZ-2.

We look forward to hearing from you at your earliest convenience.

Emily

Emily (Schultz) Roadhouse
Planner

Dillon Consuiting Limited

130 Dufferin Avenue, Suite 1400
London, ON N6A 4W7

T: 519-438-6192, Ext. 1315

F: 519-672-8209
eschultz@dillon.ca

This message is directed in confidence solely to the person(s) named above and may contain
privileged, confidential or private information which is not to be disclosed. If you are not the

1/14/2009



4804000

4802000

4800000

4798000

4794000 mN

-435_0’60 2
. \ g
I 8
Lake Hurg
8
-8
‘|2
- o
=]
12
o
2
3
i K=
8
%
:.cn .m
2 5
1 (=1
: 1 . L - %
436000 m E 438000 440000 442000 444000 2
Project
DRINKING WATER Lake Huron Primary
w Water Supply System
] ) ) Source Protection Technical Study
Imagery © Ausable Bayfield Conservation Authority.
Topographic data © Natural Resources Canada. Figure No. Revision No. Date
Bathymetry courtesy of NOAA.
Projection: UTM Zone 17N, NAD 1983 4.1 2 Feb. 19, 2008
1 0 1 2
e — e K Title
Lake Huron WTP
o R'G S \‘5‘ 'J,‘.:.ﬁ.L.m,,, snginearing Intake Protection Zones
LNGINEERING !



Page | of |

Smolders, Janet

e e S S SR S

From: Henry, Andrew [AHeniy@london.ca]
Sent: Friday, July 04, 2608 7:52 AM

To: Peggy Van Mierlo West .
Cc: Smolders, Janet; Lima, Brian

Subject: Class Environmental Assessment - Grand Bend Sewage Treatment Fagility

| am in receipt of the notice for the Public Information Centre for the Grand Bend Sewage Treatment Facility Expansion and
Upgrade Class Environmentai Assessment. On behalf of the Lake Huron Primary Water Supply System, we continue to be

} would also like to bring to your attention that the Lake Huron Primary Water Supply System has completed the draft Intake
Protection Zone delineation (Source Water Protection — Module 4) for the water treatment plant facility located at 71155 Bluewater
Highway. For your information and reference, | feel that it is important for you to know that the IPZ-2 as delineated in draft
currently extends into your delineated study area for your Class Environmental Assessment and may have future implications on
land use planning, as well as various point and non-point sources of potential contamination which could potentially include
existing septic system discharges. At this time, the necessary vulnerability and risk assessment studies have not been completed
which provide further input to the development of the Source Protection Plan for our arez. Once completed, this information will be
provided to the Ausable Maitland Valley Source Protection Region (Ausable Bayfield Conservation Authority as lead) for
consideration and integration into the Source Protection Plan.

Should you require any further information, please feel free to contact me at your convenience.

Best regards,

Andrew J. Henry, P.Eng.

Division Manager, Regional Water Supply
Lake Huron & Elgin Area Water Supply Systerns

29 Kilworth Park Drive, RRS

Komwoka, Ontarlo NOL 1R0

T:519.681.2500 x27 14

T: 519,661.2600 %1355 (Direct)

F!519,474.0451

E: ahenry @london.ca

www.watersupnly.london.ca

7/4/2008



042172008 07 .35 TFaY *Lopdan BaglonFay [ oo1,00)

B/ 212003 @38 33 HAY COMMURTCATIONS + S198725059 MO, 157 bo1
@ - <
-
. MUNIGIEALITY OF
HRE BLUEWATER
l GATILY i RERML | TS e
Lombton Shorss 2001

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL, ASSESSMENT (EA) AND PRELIMINARY DESIGN

Pbajm out this form and retum it to Dillon Consolting Limited.

i} Itwe: would like to be kept informed wegarding this projeci. The contact name and address is:

Kem C(arl{-& ?9u+‘5?¢l€» P{ﬁm_{_ Sui':e:r‘;
Box <4 ; v el Qh"l";. Nows - 278 .

Phone: £\ q - 286 - 4333
E-mail:__l/]aT (i}) [qa‘?,, net

8] ¥fwe do not wish to be kept informed of this project.

Comments/Questions/Concerns: i h(l‘ bV Uo(\/@.& '
[/\Jifg\n '&b l:;u?, kop+ 4-!‘-01{‘ m5+;¢ CﬂE 6’-”
_ T v\
dé":‘;c{h %4?%[';min o o ﬂ‘ann;wi s> _ pev
2 ‘?-'V""‘S’i‘b.’@_- “V\ Ci-a’bv‘jro e A 'Té,[t_’,}::. Flﬂ—v‘n"
 aan-dh ‘péto;li+.‘ég , Maiww C‘;wﬁ‘. a{wa'léo-.n
o
Aue ’}5 L&vq& 'pi 10((‘2- and, 0'.{6'{;“'1 buf('u)n

¥ Tty ————
V\Ef['u)alrk . ﬁﬁ f’/

Please return this form by April 4, 2008 to:

Dillon Consulting Limited Tel: 519-438-6192
Box 426 London, Ontario Fax: 519-672-8209
NEA 4W?7 E-mail: jsmolders@diflon.ca

Attention: Janet Smolders, MCIP

Land Use and Environmentat Pi anner . /f

DILLON
File No, 078597 CONEL I e




05/0272008 a7 31 IFAX + Lendnn BegranFas 10071/067
4572172005  15:5% 2192382843 JOHHSTOMN PAGE Bi
<

BLUEWATER

BATHLD IV ITAL - mw am

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE,
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESICN

B Record ol Lomments, Public Infor mation Centne
‘ Tuesday, July 15, 2008

Name: Bt LA SR L A e %! er

Address and Postal Code: (o273 /4

Dk romy Dot .A/D/l;r’ ' RZZ?

Telephone: : Fax:

E-magil; ,ng_r:/esv;_agégzgc celenk Cong

Comments: ____ By 875 SARAELINE B I S A9Spe /A 774l

SEABRIG Traw Lo Gflne 08 PUiE & anSD BEMND BT fald
TR S8 Uil OF PR TBLLE > SHORE1NE AS
SEATEYS AT THE MEniSALL Lo Bere X Ents Autas? % 20063

Tans La2ris

Ll sr7amal 7

/B LW BPATERE S TGt r A

L8357 ent7S | ASSerdlfidil

Please return this form by September 2, 2008 to:

Emily Schultz, Planner
Ditlon Consulting Limited
130 Dufferin Avenue, Suite 1400
London, Ontario, NGA 5R2
Tetephone: 519-438-6192
Fax: 319-672-3209
Email: eschultz@djiilon.ca

Information collected will i used in accordance with the Freedom of Information and Protection of Privacy Act and the Access
te Infprmatign Act. With the exception of personal fuformation, s¥ comamants will become pact of the public record.



Page [ of 2

Schultz, Emily

From: Fraser, James [jfraser@ mcleankerr.com)

Sent:  Monday, August 11, 2008 3:12 PM

To: Schultz, Emily

Subject: RE: South Huron, Lambton Shores, Bluewater - proposed sewage facility

Thank you Emily.
| hope to be at the Dashwood public information meeting this coming Saturday.

Jim Fraser

Mctean & Kerr LLP?

Suite 2800, 130 Adelaide Street West
Foronte, Ontario

M5H 3PS5

T —416 369.6613
M — 416 418.8527
F —416 366.4183

e-mail: jfraser @mcleankerr.com
web:! mcleankerr.com

HRAHFINEE KX AAXKTIAEERRL RN TERAHNRY WEhRALEh HRANNENER

This message is privileged, confidential and subject to
copyright. Any unauthorized use or disclosure is prohibited.

**t**it**uk*«kwt*t***i*k***rit*t*i*ww*i*t*af*it*n****nn*iﬁttﬁ*t****g*g*

From: Schultz, Emily [mailto:ESchultz@dillon.ca]
Sent: August 11, 2008 2:34 PM

To: Fraser, James

Cc: Smolders, Janet; Peggy Van Mierlo West:
Subject: RE: South Huron, Lambton Shores, Bluewater - proposed sewage facility

Good Afternocon Mr. Fraser:

Thank you for your interest in Grand Bend Sewage Treatment Facility (STF) Upgrade and Expansion project.
Your name has been added to the Contact List for the project.

An electranic version of the material presented at the Public Information Centre (PIC) on July 15, 1008 is
available from the Lambton Shores web site at hitp:/ivww.lambtonshores.calliving//index. htrn. A second PIC will
be held to present this same information on Saturday, August 16 at the Dashwood Mernorial Community Centre
from 10:00 am to 1;00 pm.

If you require further information, please call me at 1-888-345-5668, ext. 1315.

Emily Schuitz
Emily A. Schultz
Planner

Dillon Consuliing Limited
130 Dufferin Avenue, Suite 1400

8/11/2008



|
T

London, ON NGA 4W?7

T: 519-438-6192, Ext. 13156
F: 519-672-8209
gschuitz S dilen.ca

From: Smalders, Janet

Sent: Thuisday, July 31, 2008 3:24 PM

To: Schuitz, Emily

Subject: PW: South Huron, Lambton Shores, Bluewater - proposed sewage facility

from: Fraser, James [mailto:jfraser@mcleankerr.com]

o Gt Thursday; July 3t 200872 147 PMrr i s e e e S =SS

To: Keli, Pob; Smolders, Janet
Subject: South Huron, Lambton Shores, Bluewater - proposed sewage facility

[ am the Vice-President of Maple Grove Syndicate Limited which is the owner of approximately 45 acres of
lakefroni land immediately north of Qakwood Park in South Huron. There are 12 cottages located on the Maple
Grove property.

1 understand that Dillon Consutting are the consulting engineers for the proposed expansion of the Grand Bend
sewage treatment facility and the provision of sanitary sewers to the lakefront properties from Port Franks north to
highway 83 and beyond.

From & review 1o the Lakeshore Advance of July 23, 2008, it appears that & public meeting was held in Grand
Bend recently and that there is another public meeting planed for Saturday August 16 in Dashwoed to provide
information relating to this project. Can you please confirm the time and place of the public meeting in

Dashwoed.
Also, coutd yau point me 1o a web site which might provide turther information relating to this project.

Jim Fraser
MoLeiin & ikerr LLP

Suite e, 130 Adelaide Street West
Torontn, { ntalio

cleankerr.com

ARA AR - oAU e IRREEREEKRA AR A AR RAFENIRARINNX XA AEEEARF NP RRAAERARRA M FWdk

This messane is privileged, confidential and subject to
copyrigitt. Any unauthorized use or disclosure is prohibited.

RAAARHFES W ARAD ARRARTEAAAFA LA FNENTRAL A SN E M UL R I AN Rk hd Rk h i kAR

wage is directed in confidence solely to the person(s) named above and may c
.wi, confidential or private information which is not to be disclosed. If you

. or an authorized representative thereof, please contact the undersigned an
¢ this message.

-t destine uniguement aux personnes indiguees dans l'entete et

ir une information privilegiee, confidentielle ou privee et ne pouvant et
©1 vous n'etes pas le destinataire de ce message Ou une personne autorise
veuillez communigquer avec le soussigne et ensuite detruire ce message



Page I of |

Schultz, Emily

From: Marcia Swain [mswain@hay.net]

Sent:  Tuesday, September 02, 2008 1:21 PM

To: Schultz, Emily

Subject: grand bend sewage treatment facility expansion and uprgrade

Hello, has a public meeting been held on this? | would like to know what the expecied costs to our commercial

property will be. | know you are busy so please advise on the best way for me to get information on the impact
this wiil have on us and the expected timeline.

Thank you

Marcia Swain

Pinery Antique Flea Market
519 238 8382

0/8/2008




KRS
%m RECEIVED

ITY OF
BLUEWATER aug o ¢ o
T r———>— 2001
DILLON, LONDOR

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENYIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Record of Comments, Public Information Centre
Tuesday, July 15, 2008

T e PRl Howard < oo Pae DeBLephE—T.

Name:

Address and Postal Code: 7 Dea- sfm r

Blorpreo~ , prfapo , L bw IMT7
Telephone: 905 - 1Y 30 20 Fax: 205> M9b- b3es
roqes @ (eederietsprent. ca

E-mail:

Comments:

Puase %Se2 aqracden.

Please retorn this form by September 2, 2008 to:

Emily Schultz, Planner
Dillon Consulting Limited
130 Dufferin Avenue, Suite 1400
London, Oritario, N6A SR2
Telephone: 519-438-6192
Fax: 519-672-8209
Email: eschultz@dillon.ca

Information collected will be used in accordance with the Freedom of Information and Protection of Privacy Act and the Access
to Information Act. 'With the exception of personal information, all comments will become part of the public record.



development

July 30", 2008

Ms. Emily Sghuiz

Planner

DILLON CONSULTING LIMITED
130 Dufferin Avenue, Suite #1400
London, Ontario

N6A 5R2

Dear Ms. Schulz:

RE: GRAND BEND SEWAGE TREATMENT PLANT EXPANSION CLASS EA

We are-the owners of approximately 50 acres of land on the north side of
Highway #81 in the Municipality of Lambton Shores, as highlighted on the
attached plan. The lands are zoned for a mix of residential and commercial
development and subject to a current plan of subdivision application as well as a
further rezoning application to make some minor adjustments to various zoning
boundaries.

As part of the subdivision process, Council allocated 120 m3 of sewage flows to
our lands for a two year period, ending in September, 2008, subject to us
commencing servicing the lands by that date.

It is probable now that we will not be able to meet that target date and may,
therefore, lose that allocation.

We understand that the new plant is scheduled for operation in 2012, at which
time capacity would be available for our Jands. If we lose the current 120 m3
allocated to the site, is there any other capacity that may be made available in
the interim years, before the new plant is operational?

With respect to the alternative Plant designs, we concur that Altemative 3
provides the greatest flexibility and opportunity for the operating municipalities.
Our concern would be the additional cost of Alternative 3, the reflection of that
cost in any development charge increases, and the viability of the Grand Bend
market to support those increases. Are any additional details available regarding
the projected pass-thru costs?

17 Dean Strect, Brampton, Ontario L6W 1M7 » Tel: (905) 796-3630 » Fax: (905) 796-6360



Ms. Emily Schuitz
July 30, 2008
Page 2

Thank you for the opportunity to comment on this important issue. We look
forward to receiving your response in due course.

“Yourstruly, =
RICE DEVELOPMENT COMPANY INC.

Roger Howard

encl.



E002 "AYYMISdd
ANINRAVAIA INTNJOTIAID ONY ONIINVIS
NOLEAWY JO AINNOD
‘AQ OTYATSd

S3an CoF o0z 001 0.00)

——e 305

SNOLLAZOXT ; o w;. =

SNOISIAOHA ONITIOH "ZH-"TH-
£1 « WILNIOISIH €Ty
0T - TYLLNIQISIH o1d

S ~ TVLINSAISRY oy

¥ - IVLANSAISaY 1251

€'~ IVLLNZCIS3Y £

T - WLLNIAAY ™™

¢ - IIvd5 NIdD 250

T - 2vdS NIdO 150
TUOHSIV S1
Z « TYNOLLNLIIISNI Fa §

T - IYNOLLNLILISNI TI.
JNOHUVH gH
IN3W4OT2AZQ FUNLNA as
NOILYAYISNOD IVANLYN - NOI1DI10Hd TYINIWNOUIANZ  DON-42
QUYZYH - NOLLO3LOYd TY.LNSWNQUIANT H-d3
9T - WIDUIWWOD 91>
0T = WIDHIWKWDD 1] o]
6 - IDUIWWOD 6D
L= ._Su”_mzzwu £
Q ~ TYEOUIWWGCD LD
S - VISHIWWOD ()
€ = WEHIWWOD £
2 = IYIOUIWWOD 0
T~ THNLIMONRIOY o
T ~ TVENLTINORIDY v
aNOZ FO8NAS
anNgoa
S T RS WA AN T
oz THDAYA T SR OGSV

€00¢ 40 'ON MY1-AG OL
(AN3IQ ANVED) o] -¥y INAIHOS
GIAOHS NOLAWYT SO ANYIDINAW

Pl

E-9d

A NITERY

rritt
oL

I SoEniT e




782777 Ontario Ltd. 100-4747 Pleasant Place, Windsor, ON N8Y 383

Tru Land Developments Inc. Office 519-252-1017  fax 519-252-1018

Sharen Realty GMAC
51 Ontario Street South :
Grand Bend, ON |

T - o e o e 4 ey e A i g

NOM 11-0 T T T T T e T T T T TR B ¥ e i !
{519) 738-2303
Attention: Bob Sharen

Re: Grand Bend Sewage Treatment Facility Expansion & Upgrade (STF)
Class Environmental Assessment {EA} and Preliminary Design

Bob,

782777 Ontario Ltd., authorizes you to attend the public meeting, July 15" 2008 for Grand 8end Sewage
Treatment Facility Exponsion & Upgrade (STF), Class Environmental Assessment (EA} and Preliminary
Design for the Pollock/Duncan lands (42.05 Acres) fronting the south side of Highway 81, Municipality of
Ltambton Shores & west side of Mollard Line, Township of Huron South (52.50 Acres).

The reason for your attendance at this meeting is to ensure that all of our development lands
(Municipality of Lambton Shores & Township of South Huronj) are included in the design study areas (EA)
for the expansion and upgrade of the Grand Bend Sewage Treatment Facility. (Boundary plan attached)

Cc: Rick Spencer, HGS Ltd.
Peggy Van Mierlo-West, Director of Community Services, Lambton Shores
Janet Smolders, MCIP, Dillon Consulting Limited :



TOPOGRAPHIC SURVEY
oF pam oY
or 1
? AUX SASLE GONCESSION
-0 Iy
i — BLOCK M
p RTGISTERED PLAN No, 30

(GEOSRAPINC TOWNSHP OF STEPMENY
P

MUMICIPALATY OF LAMBTON SHORES
ﬁz:.i.om. LAMBTON

w&wﬂmﬁﬂh COXGESSION
{CLOCRAPHIS TOWNSHIP OF STEPHENY

TOWNSIP OF SOUTH HURON
COUNTY OF MURON
- ko

A0

4C. MCLAREN LMTED

bef [

e MU u.%...., OF LAMBTON SHAR
wmavert (0P & ZON, RESIDENTIAL & €O

™l

| .
42.05 ACRES :
! ~ o 17.02bs [ :
I 4 Pt
“ \ . /. Y ; _m/ \
o
N B — i 7 I
A i3 wwm s- D e T 1.\ r F M!%._Mww__ _Wﬂ,m%.‘m%. & COMMNLAL
il (W mm mw f m Nt < KNG R CEVILOPMENT
B . i p—— SR = - iEE e
OF TOWNSHIP OF SOUTH HURCN 3
5 == = 45 REGISTERED 6Y DIRECTOR OF TITLS = A EEGE TS R wmone
Lt _ p - PHASE I [~V ol _._WZI u M BT “wﬁggg
) . e
Ly i TWP. OF SOUTH HURON Conc s
o
-3 (OP & ZONING AGRICULTURE) = TWP. OF SOUTH HURON
= 52.50 ACRES E SRR S ST
e I ; m 2125 ha 4 VIO0E T KT ACRES, 18 KB, FUTLAE DL AEST
f AL ThAL. AR A M2k

AECD PLAR 12, 510

"
-
ot
X

ROAD ALOVAMIE BETHEEN COR 27 MWD AUX SASLE ORICESSON

houl S
f T_ \{ KA
P A refiie i
SRR X
m e /'l\.!!.lll.llll.-I.:.I-l.rll-.ll.l'll.lll-l-llwlll.l.lnllllilll.

o
E

oD, ez * $ile plan subjeetts Municipal Approvat

L=~~~ I Y BT Ll L iere d i Y S " Blooks | 03,500, 3:990 & 1600
i Eonwawue%ﬁmﬁ%zﬁ.




BLUEWATER

LA - M IRALL - AERALEY « SURRCH

S w—' 2001

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EEA) AND PRELIMINARY DESIGN

Record of Comments, Public Information Cenire

Tuesday, July 15, 2008
-Name: _Cl":) é?:_:x {/-::u// - |
Address and Postal Code: ﬁ ae H3 Pafklfl/ / /j@'t IL -
N 2.2
Telephone: 5/ 7-Z35 - S&7/ Fax:
E-mail:

Comments:

pnssa{/e, ZP ﬁn[ma ﬁeeoéfé b, Cfﬂf"/@/!’b/:‘{’a&%

r?ﬁx?&é/ 714;_5- 74") rea’é/c,& cﬁafc/i:e/‘

Aa/}c?fow/;er— _ﬂ?ﬁ Mé){s‘ é/’? 4@4&'« == %ﬂéﬂj}ﬂ

Please return this form by September 2, 2008 to:

Emily Schultz, Planner
Dillon Consulting Limited
130 Dufferin Avenue, Suite 1400
London, Ontario, N6A 5R2
Telephone: 519-438-6192
Fax:519-672-8209
Email: eschultz@dillon.ca

Information collected will be used in accordance with the Freedom of Information and Protection of Privacy Act and the Access
to fuformation Act. With the exception of personal information, all comments will become part of the public record.



08/2872008 08:42 IFAY » London RegionFAX [@201/001
¥5/16/2885 18:11 5192382843 JOHNSTON PAGE @1

MUsSIdALITY OF

e/

LA
S(}Mﬁﬂ
N

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAE ASSESSMENT (EA) AND PRELIMINARY DESIGN -

Record of Comments, Public Informnation Centre

Tuesday, July 15, 2008
Name: AALsrs --;;:'?%/ T rad

Address and Postal Code: U7 &Lm? S7
Brres ifiee _pn) Mol s alo
Telephone: ___ 7P REE— 28T _ yax:
Email.____ Aartie |&é¢£ﬁﬂ@?ﬂqu vt I 'g/mﬂa; /5l )
Comments: = Zke /2024 it w3 i NS ﬁJJmeﬁ/@MMggmf_
UPLRADE 11751 5ers by w8 & DL/ FomlecihVE DAl 0 R o7 lomes
DEEA, A2 £ ey Y. A { BT On/
Lasuse dasie BBs7i 7B (ol AW, Rube OF Pteadik,
— Pl OF e PEOTSET SHOD Hridul CARITA ¢ LETE To BE DEFITERET> R
il ArRensS p7 Y7 sadibes)
~ CRUED NS o) o) ZaGE &R Lle SHeT e [ie SarHTHman, g
Bl ucahitert® sedibes 42613
B P e Bl TE g T 6 S5l PAns (N A THBEE AND
EMAre o2 Los7” 17 Ld)iat LAl aBs NIy AT RELalt WerLY

Please return this form by September 2, 2008 to:

Ernily Schultz, Planner
Dillon Copsulfing Limited
130 Dufferin Avenue, Suite 1400
London, Ontatio, N6A 52
Telephone: 519-438-6192
Fax: 519-672.8209
Email; escholtz@dilloa.ca

Tufozomadon. cullecten will be used in accordance with the Freedow of Informaston and Protecrion of Privacy Act and e Aacess
to Information Act. With the exceplion of petsonat information, all comments will becoms part of the public record,



Page | of 2

Schultz, Emily

From: Schultz, Emily

Sent: Thursday, July 24, 2008 11:26 AM

Tao: ‘harlisjohnston @ gmail.com'

Ce: Smolders, Janet; 'Peggy Van Mietlo West'

Subject: FW: Grand Bend STF EA and Preliminary Design
. Attachments: PIC Comment Form.pdf, PIC Notice Dashwood.pdf, PIC boards 0715 FINAL.pdf

Good Morning Mr. Johnston,

Attached please find a PDF version of the notice advertising the upcoming Public Information Centre (PIC) for the
Grand Bend STF Upgrade & Expansion project. The PIC will be held at the Dashwood Memorial Community
Centre on August 16, 2008. A copy of the material presented at the PIC held on July 15, 2008, at the Grand Bend
Public School for the project is also attached. The information presented on August 16 will be the same as al the
PIC held earlier this month. | have also attached a comment form requesling comments by September 2, 2008.
Please re-distribute as appropriate.

Your name has been added to the Contact List for this project. As requested, [ have also added the Bluewater
Shoreline Residents’ Association to our Contact List.

If you have any additional comments, questions or concerns, please do not hesitate to contact me.
Sincerely,

Emily Schuiltz

Emily A, Schultz

Planner

Dillon Consulling Limited

130 Dutferin Avenue, Suite 1400
London, ON N&A 4W7

T: 519-438-6192, Ext. 1315

F: 519-672-8209
eschultz@dillon.ca
From: Smolders, Janet

Sent: Monday, July 14, 2008 9:33 AM

To: Schultz, Emily

Subject: FW: Grand Bend STF EA and Preliminary Design

From: Hariie Johnston [mailto:harliejohnston@gmail.com]
Sent: Thursday, July 10, 2008 11:52 PM

To: Smolders, Janet; Peggy Van Mierlo-West

Cc: paul Mennill; WR MacDougali

Subject: Re: Grand Bend STF EA and Preliminary Design

The July 9 edition of the Lakeshore Advance had a notice of public meetings on this project.
The message copied below indicates that | would like to be contacted with respect to the project.
| am puzzied that | was not contacted directly with respect 1o these meetings.

I and my organization provide a link to the many seasonat residents that don't read local newspapars yet are very
supportive of the project and keenly interested in its progress. s there a digital copy of the notice
available. I would like to re-distribute it as appropriate.

7/24/2008



Page 2 ol 2

Regards, Harlie Johnston

----- Original Message -

From: Hatlie Johnslon

To: Janet Smolders ; Peggy Van Mierlo-West

Cc: paul Mennill

Sent: Sunday, February 17, 2008 9:53 AM

Subject: Grand Bend STF EA and Preliminary Design - Project Initiation Notice

Per the notice in the Lakeshore Advance february 6, 2006.
Please add me to the project contact list. | should be on the list from the February 2006 review.
My address is:

Harlie Johnston

71319 Elm St

GMB 1 RR 1

Dashwood ON NOM 1NO

519 238-2843

| prefer to be contacted by email and to receive documents in digital format at
hatligjohnston @gmail.coim

You may also consider me a contact for the Bluewater Shoreline Residents’ Association (BSRA).

SSRA' is an umbrella arganization directly in contact with the lakefront subdivisions from Bayfield south to Port
lake.

Directly a?d through BSRA our member associations from St Joseph to Port Blake want to participate as much

as possible.

Harlie Johnston

712412008




Page | of 2

Schultz, Emily

From: Walter Kratz [wkratz@hay.net]

Sent: Sunday, July 20, 2008 10:22 PM

To: Schultz, Emily

Cc: Paul Turnbull; Peggy Van Mierlo West

Subject: Re: Grand Bend STF Expansion & Upgrade - feedback

Follow Up Flag: Follow up
Flag Status: Red

Ms. Schultz

After reviewing the presentation dated for July 15 th, it prompts one questton. Slide 17 indicates
that there are 3 phases to the expaunsion of the Grand Bend STF. How does the timeline for the
upgrade to the Grand Bend STF relate to the upgrade of the collection facilities of the various zones
and increased capacity requirements-? Other than this clarification, | take no issue with your
proposal.

[ have two suggestions on the content of your presentation.

l. Since the presentation refers to the "Municipal Class EA requirements for a Schedule "C” project
a footnote to your document should provide a web address in the public domain were this
information ¢an be found.

2. It would be helpful to include a Glossary of terms at the end of your document to explain the
many acronyms used in this presentation. Admittedly, most acronyms show the expanded form
in some location in the document.

Regards

Walter Kratz

P.Q. Box 1402

Grand Bend. Ontario

NOM 11D

E-mail; wkratz@hay.net

Phone: 519-238-1168 FAX: 519-238-6106

----- Criginal Message -----

From: Schultz, Emily

To: Walter Kratz

Cc: Tasfi, Louis ; Smolders, Janet ; McKillop, Marcy ; Peggy Van Mieilo West ; Paul Turnbuil
Sent: Friday, July 18, 2008 3:04 PM

Subject: RE: Grand Bend STF - Expansion & Upgrade

Good Afterncon Mr. Kratz,

The electronic version of the most recent Grand Bend Sewage Treatment Facility (STF) presentation is now
available from the Lambton Shores web site at http://www.lambtonshoras.ca/living//index. htm.

The Municipality has initiated the Class Environmenial Assessmeni {EA) process for the South Grand Bend
‘Zone 3" Sanitary Sewage Collection System project. A Public Information Centre {PIC) will be held in
September (date to be announced) to provide information about alternatives related to the design of the
collection system being proposed. A separate EA for the Zone 3 project is being carried concurrent to the

7/21/2008



Page { of 2

Schultz, Emily

From: Schultz, Emily
Sent:  Friday, July 18, 2008 3:05 PM
To: ‘Walter Kratz'

Cc: Tasfi, Louis; Smolders, Janet; McKillop, Marcy; 'Peggy Van Mierlo West': 'Paul Turabull
Subject: RE: Grand Bend STF - Expansion & Upgrade

Good Afternoon Mr. Kratz,

The electronic version of the most recent Grand Bend Sewage Treatment Facility (STF) presentation is now
available from the Lambton Shores web site at http:/mww.lambtonshores.cafliving/findex.htm.

The Municipality has initiated the Class Environmental Assessment (EA) process for the South Grand Bend ‘Zone
3’ Sanitary Sewage Collection Systemn project. A Public Information Centre (PIC) will be held in September (date
to be announced) to provide information about alternatives related to the design of the collection system being -
proposed. A separate EA for the Zone 3 project is being cariied concurrent to the proposed STF expansion and
upgrade project, with both expected to be submitted for 30-day public and agency review at the end of 2008, A
more detailed timeline for the project is expected to be available following the completion of the Class EA
process.

Your name has been added to the Contact List for both of these projects. A notice will be sent in advance of the
September PIC for the Zane 3 project.

Thank you for your input and we look forward to your comments.
Sincerely,

Emily

Emily A. Schultz

Plannar

DBition Censutling Limited

130 Dufferin Avenue, Suile 1400

London, ON N6A 4W7

T: 519-438-6192, Ext. 1315

F: 519-672-8209

eschultz @dillon.ca

From: Walter Kratz [mailto:wkratz@hay.net]
Sent: Wednesday, July 16, 2008 11:30 AM
To: Schultz, Emily

Cc: Mr. Paul Turnbull

Subject: Grand Bend STF - Expansion & Upgrade

Ms. Schuliz

Please advise when the clectronic version of the most recent Grand Bend Sewage Treatment Facility
(STF) presentation will be available from the Lambton Shores web site. 1 will provide feedback about
the presentation after I have had an opportunity to review it once more.

On the larger topic of sewage treatment, [ would appreciate a document (Critical Path Method -
chart) thal provides the tinelines and various milestones for all of the known components of this very
large project . For instance, it would be of interest to know the timing of the various u pgrades to the
STF and how they coincide with the building of sewage collection systems. Presumably, there are also
milestones for the planning events, Of particular interest is the planned interval between release of

712172008



Page 2 of 2

platning for colleclion systems and the declsion making process for Lamblon Shares Council to select
A sysiem,

[ am a resident of Southcott Pines subdivision, | am also interesied in any available information
about the sewage collection system and the sewer mains that this system will connect to. 1t would be
helpful to know for future reference. the sehedule for the "Zone 3" part of the project.

Thank you in advance for any or all of the requested information that you are able to provide,

Regards

" p.S. Eleetronic information ts preferred.

Walter Kratz

P.O. Box 1402

Grand Bend, Ontario

NOM 1TO

E-mail: wkratz@hay.net

Phone: 519-238-11688 FAX: 519-238-6106

7/21/2008

!
—_ S —— S ——
|




07725720038 08°382 1F&X »oLonden FeglohF&X 4 oni170G1

FROM ¢ SOUTHCOTT RPINES PARK ASSIC, FHONE NO. @ 312 233 3034 Jul. 25 2038 83 346N P1

July 24, 2008

Emily Schultz

Planner

Dillon Consulting Limi ed
130 Duffetin Ave., Suit: 1400
LONDON, ON

N6A 5R2

Pax 519-67#2-8209

Re: Public Ieformatign Centre, Tuesday, July 15, 2008

I had the pleasure of athmding the Public Information Centre at Grand Bend on July 15, 2008,

I was taken aback by stz tements made by the M.M. Dillon represemiatives that the ST ¥, was not
to include a "septage” hmdling system.

If all the sewage effluent in the sugpested areas of Lambton Shores/Bluewater is handled by the

5.T.F.; what of the myriad of septic tanks outside the specific area?? To omit a “"septage"
Audiing {lity is, bumy mind, gross negligence.

Frank E. Loscombe
10330 Dogwood Crescent
Grand Bend, On

NOM 1TO

519-238-5942




Mumcwu'f or {f/
MONGPALITY OF §
BLUEWATER
P/‘}Gé‘: /d F { &rnbmcﬁhm’s T e 2001 i i

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRAWE .. -,
YO CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN ™ ** ¥ty g3

Record of Commenis, Public Information Centre
Mu wict FaCITY ok Saturday, August 16, 2008

iy /X W Mason)

Name: __ /o 2

Address and P??tal Code: /éy Mf[f&n/ .g-?'" D?_E:A s (}O{ &)
C_ A AdA

Telephone: od 3P~ {) Fax:

E-mail:

Comments: Zﬁm C;‘HM c gu ) o O T N DS u.:é:a.z:_ﬁ_.im‘éﬁd&'wr“

[@_maﬂe_ﬁaj_a_uad_mm EField, (Vb Cawss 74

G el v TELYF QIER 7T ord

AM%ML:;L@MML
TE Popse Reaos Sowrzil lupoas sop 1 Blusurareph

Lal ! Souraf M ton wrasS ja) ALREROS rQEL & wed THE
MMM&S_LM
1 OE_ WA GT U o)

Couresd rare Back g onp £
Peltoss we Aw. @er— CaushT up c0) Sem E7010E wE CA )
JAlc:LEEoL-E;.iEM_ L&r_ﬁma,s (LECTRIC. SEw AGE

Sysrem /5 Jhgpsic” ro ME - mféoaof Bosk Sy°3 79Ye ek
Please return this form by September 2,200810: SA A4 ¢C / WMER, 7 7 g

Emily Schultz, Planner FARTE [ wIf ERE
Dillon Consulting Limited
130 Dufferin Avenue, Suite [400 /9(2 a r A & Mf /0 /CJ 60 < l“-@

London, Ontatio, N6A 5R2
Telephone: 519-432-6192 7O As L

Fax: 519-672-8209 Z W
Bmail: eschultz@dillon.ca (g
Information collected will be used in accordance with the Freedom of Informeation and Frotsciion of Privacy Act ond the Access

to Information Act. With the cxception of personal information, all comnients will become part of the public record,




BLUEWATER

SAPELD - 1LY - HEAARL ¢
2001

‘ GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
i CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

‘ _ P AGE / < F '2 Record of Comments, Public Ipformation Centre
= Sanirday, August 16,2008 T

Name: __Jemhas__JHASON

Address and Postal Code: /: { K Al el ST [LAS hAovsad O,
' (Ao\/ KA
. Telephone: 237 I XA/ Fax:
|

E-mail;

Comments: _ (el 7o Ser Tidgr- 4L )%mnc‘ﬁ.s T B Aome >
JALAT (o BpanrS Loy pr Tafs Ept VL) menir JusT
_,L%_ué’ ,{fmw ,Mucé UNORE YAl E AABaan) sn)
Gramd Bers L pw 0 FELE 1)) JREST I & )T
Flam T $HAT ¢S FRoPoscld Musr Fl€ ERND) ol mEnS
&) AFAV} Il A0 B peTel L %G:.'QQ ,Z‘fd!ﬁzé 70
VAL i fﬁfsrfm. / NoZCE TLf A7 ALL 7 HE FTReEArm Sruk
__P/mm—? ridAar ARe ALL ya/ SERUwrE NMoul AEE
AL Bern) upBeade gLSO rEAnl ) e 2HES
WL M leSom Maps Besn) [adig ,.-W)f- AL G LA TER
RSO, Flease Sa9 Qur k. 045 hwaod M ABAS T s Py
Emily Schuliz, Planner

Plcase return this form by September 2, 2008 to:
perr PaGt
Dillon Consuiting Limited

130 Dufferin Avenue, Suite 1400 !
Loundon, Ontario, NGA 5SR2 :
Telephone; 519-438-6192 i
Fax: 519-672-8209
Email: eschultz@dillon.ca

Information collected will be used in accordance with the Freedom of Information and Proteciion of Privacy Act aud the Access
10 Informaczion Act. With the exception of persanal information, all commenis will hecome part of the public record,



GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

f7 Aol °? of Ve Record of Comments, Public Information Centre
Saturday, Augnst 16, 2008

Name: \f,{"‘)[nj Md‘?SO n/

Address and ?’fstal MBEMM
CAANA "

Telephone: Rax:

E-mail:

Comments: _ {1 <A g CAL.AS zgﬁ (A7 é é ( ;:ﬂ(_‘é /04 TE) paar 2

éﬁonn)—(? € TMA ™ T adf M crcosdl o .{é&cr’fkg

MELL 1q) 10 TUME WATEE . [ S0 TusE (Arze HRE foT™
gmﬁk_‘cimﬂ

NO Edoug i L7 YRR,
Please return this form by September 2, 2008 to: aé.ﬂ /)OW

Emily Schultz, Flanner
Dillon Consulting Limited
130 Dufferin Avenue, Suite 1400
London, Ontario, N6A 3R2
Telephone: 519-438-6152
Fax: 519-672-8209
Emmail; eschultz@dillon.ca

Information coflected will be used in accordance with the ¥reedom of Information and Proiection of Privacy Act and the Access
to Information Aet. With:the exception of personal Information, ol comments wilt become part of the public record.

NOT DO TLE? S £:sa:aé’££:£€ﬁ3 M UWE ﬂbh)"a""



BLUEWATER

M——zaa?

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENYIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Record of Comments, Public Information Centre

Tuesday, July 15, 2008
Address and Postal Code: C;')?'?J % < Zre, R ron) EC o Py

ST R Gox FF  cFrae @m..{-j @M.W@_/?’/?_é

Telephone: I ¢ 238 Fry g Fax: SV G RIF Fsepe
E-mail; Cnadave (@ Pdy. Hel"
Comments:

JTMJMWM e ol A adilo T el
(o plateiis éﬁu Pape Lty Lon Al ,;%jj{,,ﬂm MW
%M‘ MJ?MZW&‘_;{/ W«éﬂé i
_-%___Mmmfx P

o~ 4 :

ra —

§W7

Please return this form by September 2, 2008 to:

Emily Schultz, Planner
Dillon Consulting Limited
130 Dufferin Avenue, Suite 1400
London, Ontario, N6A 5R2
Telephone: 519-438-6192
Fax: 519-672-8209
Email: eschultz@dillon.ca

Information collected will be used in accordance with the Freedom of Information and Protection of Privacy Act and the Access
to Information Act. Wilh the exception of personal information, all comments will become part of the public record.



ng/29/2008 15:22 TFMY * London RegionFaX @o01/001 ‘
HR/25/2002 16:24 15197452314 MCCREA PAGE @1

SONE =2 ’

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Record of Comments, Public Information Centre
Sahrrday, August 6, 2008

Name: ﬁOJV/UA i %H/\/ P CCRER
Addrass and Postal Code:_o2ls s 77usMut000 BR_KoreetessR_ mam 562 /

Telephone: 573~ 745~ 6529 Fax:_S7G~ 7482904
Email_ johnmecreg @ FogErs. Com

Commént;:!- '6?&' L /0266 RBREm ST Katdd N, SQut¥corr W-Wc:ir_.

G DO Ner WANS THE SEnERS. blE [EEL THIT AT
DNt /S THE Conlih SYCTEM N ExPENGVE UnOERTAKING,
Etpatsmt R_A aumAEK sF ek CrT 726N I FIXéED
JMNCIET | 1f1f) z10é N THE AREA , Bul (200 UMVECESSARY.
THERE 1S WO FRed £ _TUAT G LIATER  DISCHARGE FRaw)

SeEpTIC SSTEMS , Epgcrmed N S AReR., 15 B Pans1Bed g
Poisalin & e prulen . 7He Lo runen) s 4 ORSer #isder o7 Rurots
Flown Coroettons v oy dbrt(. bl Jirsond gk medarts g OF &1 083 fo NoF~

LA g R iy, TG Wisat7) SSInER( ANB _LAmAron [/ess Sitnied syoo 7rt7¢
RoTEA MIn) AVD CAr—7HE1R LosSES. THIL 15 A wiasmh of THNRAVISHS
Please return this form by September 2, 2008 to: Dvel42C .

Emily Schultz, Plannet
Dillon Consulting Limited
130 Dufferin Avenue, Suite 1400
London, Ontario, N6A SR2
Telephone: 519-438-6192
Fax: 519-672-8209
Email: eschultz@dillon.ca

Information collected will be used in actordance with Whe Freedom of mformation and Proleciion of Privacy Act and ihe Access
t Information Act. With the exception of personal information. all comments will brcama pan of the public record.



<

-

MUNICIPALITY OF
AR BLUEWATER
Lambron Shores S m——— 2001

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Record of Comments, Public Information Centre

Tuesday, July 15, 2008

Name: Kim and Angela McLean

Address and Postal Code: 82 John Street St. E., Box 1903

Exeter ON NOM 187
Telephone: 519-235-1310/238-5111  Fax: 519-235-2234

E-mail: angel48@sympatico.ca/ raymeleal@quadro.net

Comments: We own cottage property, where we spend six months

months of the year, located at 33908 Ridgeway Road

R. R. #1 Dashwood ON. We are both in favour of

the proposed expansion and upgrade of the Grand

Bend STF,

Please return this form by September 2, 2008 to:

Einily Schultz, Planner
Dillon Consulting Limited
130 Dufferin Avenue, Suite 1400
London, Ontario, N6A 5R2
Telephone: 519-438-6192
Fax: 519-672-8209
Email: eschultz@dillon.ca

Information collected will be used in accordance with the Freedom of Information and Protection of Privacy Act and the Access
to Informaiion Act. With the exception of personal information, all comments will become part of the public record.



Page | of 2

- \ S
Schuitz, Emily Z-EO!\‘L B

From: Marilyn Pollard [mpollard @ciaccess.com)
Sent: Thursday, August 28, 2008 10:34 PM
To: Schultz, Emily

Subject: grandbendstf

614 Sandra Crescent,
Wallaceburg, Ontario,
N8A 2C6H

Dillon Consulting Limited
Attn: Emily Schultz, Planner
Box 426 London, Ontario,
NG6A 4W7

Aungust 28, 2008

Dear Ms. Schultz,

We live.in Southeott Pines. 'We are concerned about the grinder pump, low pressure sewer system that
Dillon is recommending for Southcott Pines subdivision.

The Master Plan report indicates much higher servicing costs over standard gravity system.

The north end of Southcott Pines is having a gravity system which has the same terrain as'the south
end. Why can’t the south end of Southeott Pines have a gravity system also?

We are concerned that Dillon is proceeding with preliminary design for a system that may not be the
best system for Southeott Pines.

Some of the questions that we have about the grinder pump system are as follows:

1. Does the maintenance cost estimate in the Dillon report for the low pressure system include the
homeowner’s maintenance costs for each pump?

What is the cost of a grinder pump and the installation for each homeowner?

What will be the additional cost of pump maintenance to homeowner?

The cost of hydro hookup for a gr inder pump?

What about hydro failure? ‘

What if the alarm goes off and the homeowner is away for an extended period of time?
What is the extra cost for a gravity system for Southcott Pinés versus a grinder pump, low
pressure system? The Dillon report did not adequately address this.

8. What would the maintenance cost be for a gravity system for Southcott Pines versus a grinder
pump low pressure system? The Dillon report indicates that the gravity system would cost less
than the grinder pump, low pressure system. The gravity system may be the long term preferred
and most beneficial system for Southcott Pines.

9. What is the availability of pumps and qualified installers in the Grand Bend Area?

.\’F"*'.‘":PP'!"

91212008



Page2of 2

0. Are the pumps made in Canada?

1. Pump warrantees? Estimated life of the pumps?

12. Are there examples of systems that have been in operation for 10 years or more in
Southwestern Ontario?  (Similar climate)

13. Would cenuwal pumping stations for the gravity system not be much more economical (o
install, maintain and have less power consumption than 400 grinder pumps?

14. All upgrades, expansions and improvements to the Grand Bend STF should include a
dumping station to receive septic tank waste,

15. What Government grants are available?

16. The Dillon report does not indicate how alternate proposed systems outlined in the report are
evaluated. How are they evaluated and who does the evaluations?
17. Why do you recommend the grinder pump installation for Southcott Pines subdivision?

We prefer a gravity sewer installation for Southcott Pines subdivision..

Yours truly,

Marilyn and Bob Pollard
mpollard @ciaccess.com

9/2/2008



S MUNICIPALITY OF
TN BLUEWATER
Lambton Shores 2001 DILLOM, LOMDIN

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Record of Comments, Public Information Centre
Tuesday, July 15, 2008

Name: AJ/L\EJ( ./Pmdr;"_?f i
Address and Postal Code:____ (o P, 2, #E= 2 g“'
RR# 2 E‘LUQLQH; Sl 1 /\ﬁ)m 27a
Telephone: __ 57 9~ A 3 - Y5/F  ¥axe
Email____ pade (L @ par<l (\'{»L_%f . Ca
! / o

Comments:

(W %Jm,. ’ pkﬁ]fk—?{?b SEAR A CapP)
ONE_THE e Rl & AreA SE\'A\[TM}/
N=N e MBSTESR. PL;@@A CF&:’BRMMP 2@06)
TIn TRE A& QAT REXS

-:{ (e ! Dc)uJ S

Please return this form by September 2, 2008 to;

Emily Schultz, Planner
Dillon Consulting Limited
130 Dufferin Avenue, Suite 1400
London, Ontario, N6A 5R2
Telephone: 519-438-6192
Fax: 519-672-8209
Email: eschuliz@dillon.ca

Information collected will be used in accordance with the Freedont of Information énd Protection of Privacy Act and the Access
to Iuformation Act. With the exception of personal information, all comments will become part of the public record,

—_ e ——




Page | of 2

Smolders, Janet

From: Peggy Van Mierlo-West [pvmwesi@lambtonshores.ca)
Sent:  Thursday, July 17, 2008 4:28 PM

To: ppedersen @ hay.net; Smoiders, Janet

Subject: RE: Grand Bend STF

Thanks Pete for you comments. Dillon will he reviewing these concerns and contact you in a timely manner.

“Regards,

Peggy Van Mierlo-West
Director of Community Services
9575 Port Franks Road
Thedford, ON

NOM 130

Phone 519-243-1400

From: Pete [mailto:ppedersen@hay.net]
Sent: Thursday, July 17, 2008 4:24 PM
To: jsmolders@dillon.ca

Cc: pvmwest@lambtonshores.ca
Subject: FW: Grand Bend STF

Hello Janet and Peggy
Thank you for hosting the Information Centre on July 15.

Anhe and | have a number of comments and questions:

- In the Comparative Evaluation, Option 8 is such a clear winner in all categories except Capital, Operating and Maintenance
Costs that one wonders why Alternatives 1 & 2 were even considered. Were there no other alternatives to consider ... suchas the
systern involving UV lights, designed by a company in the London area and deployed in the Windsor-Essex County area with
apparent.great success? Supposedly, this system is very adaptable and it is very easy and cost-eifective to increase capacity.

- Why do you not show the projected costs of Alternatives 1 & 2, so that we can look at both the comparative costs as well?

- Appareritly, the $3.2M capital cost for Phase 3 is expressed in today's dollars. It should be expressed in future (20 year)
dollars, as well, so that we can perhaps decide whether it is more cost-effective to install full capacity immediately. (We were told
ihat at the time of installation, the current lagoon system could have been upgraded to something like Alternative 3 for Iéss than
$2,0M .... which would have been a heck of a bargain compared to today's and future costs.)

- We undeistand that properly installed and maintained septic systems in areas such as Southcott Pines (sandy soil) are
very effective and actually of benefit to the environment, providing water to the local aquifer system to the benefit of existing
vegetation, Itseems to us that, compared 1o the capital and operating costs associated with the proposed STF and collection
system, it would be considerably less expensive to pass by-laws providing for municipal standards and inspections and to hire an
inspector(s) to do so and to enforce maintenance standards.

Although the Collection System is not part of the current review and report, we have the following concerns / questions /
comments:

- We understand that the Ontario government stipulates that all water treatment and operating costs can only be recovered

7/28/2008



Page 2 of 2

:hrough water rates. Does this mean that until one's home is actually hooked up to the new sewage system, that there is no cost
1o be reftecled in property taxes o fresh water rates? No Collection - No Cost?

We have heard that in Bayfield, homes are being connected directly to the coflection system withoul a reservoir (45 galion
drum) at the residence. Should there not be a requirement for a reservoir, to allow for operation when power is out? There was a
four hour outage in parts of Southcott Pines this morning. In such circumstances, ane would apparently not be able o use or
{lush waste water. '

- Woe have also heard there may be restrictions on the use of exisling septic tanks as reservoirs. Why?

- We have heard that the residential grinder / pressure pumps are about $1 ,400, and are subject to failure, Where would
these pumps be installed, in relation to the system / reservoir. If in the home, they could be accessed with reasonable ease. {We
also understand there are none in local inventory and they take several days to receive ----- great funt) If they are installed in the
ressrvoir (drum or septic tank) there Is a more difficult exchange process as well as additional installation costs for electrical,
provision for access, slc.

- We understand that when the last sewer system was installed, if home-owners opted to pay for the hook-up over time, .
through their taxes, there was no option avaifable to pay out the balance at any point ... because the financing negotiated by the
municipality did not provide for lump sum payments or payouts. Is the municipality aware of the importance of providing that
opportunity to residents?

Yours truly,

Pete & Anne Pedersen

P.O. Box 278

10343 Grand Qaks Drive
Grand Bend, ON  NOM 170

Phone: 519-238-6810

Celt (Pete): 416-464-9108

Office (Pete:  519-238-8288

Toll Free (Pete): 800-478-0529 (Emergency only)
Fax: 519-238-6861

7/28/2008




%‘ﬁ% BLUEWATER
Lambion Shores =201

CIPALITY OF
p MURICIFALY {'/
@“_, 7
\T7
v/

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAIs ASSESSMENT (EA) AND PRELIMINARY DESIGN

Record of Comments, Public Information Centre
R _ __Saturday, Angust 16, 2608

Name: ’\/:;,6‘?1/ é(maq—-g Deer7 "
Address and Postal Code: &4 Ke./Grlp Frozce
Konpon , o7 Abr TK3.
Telephone: <3 /7 = 4/ 72 =/2/9 _ vax:
E-mail:__x_/ A Teorr (@ é?;m/ﬂ,g\—f?Co ,

oDty s Sbdsysion) fI/O329 Cehersrie.
W,} Tevan 2576 - IHE WA//}W Jee) el /S 3Sens
Ly Comn Fo trrey Aotz and £ aw My
o Foyol 1770wy Serlees Lo tb Fo ato o coy fonkes
L) ane o4 i Fynlo Cnse -6 m{,,{/n/w%{,m o Ao
Aeech 4/4' % ﬁ/)’/ﬁé@g«/’d«/{o 79 Xﬁ'/(&-” Al - Q;a/'/c: Fealls free
/()Mv /ff-s/z ’Zi’)%u a. “Lass Sremd 5{‘, o Wa,ywry

T tssbestonid St Honri of Gewnty Gends THece /5 - A
/e'*)a"m)

/

Please return this form by September 2, 2008 to:

Emily Schultz, Planner ee,
Dillon Consulting Limited “\ f ;!
130 Dufferin Avenue, Suite 1400

Londoen, Ontario, N6A 5R2 .
Telephone: 519-438-6192 P 0 ‘6"7‘ d40
Fax: 519-672-8209 B ornd Bera, OwY.

Email: eschultz@dillon.ca

NoM — 75

Information collectzd will be used in accordance with the Freedoin of Information and Protection of Privacy Act and the Access
10 Information Act. With the exception of personal information, all comments wilt become part of the public record.



Loy bo755 - s SHid i s -

o e en T S ete
LDt 1S THE Cosr -y Sublrc P /pfzfaﬂ—ﬁz :7
- THE oo & Avue Seean. atl s Y ?Wdz.u) ¢y e

ozt o R 2,000« fr L7250 Bips oo . BdThasy o

- S 577 gt sl loes A nSlenls, Yha

/)xfz/ufw’c, ot gon - Lonles //oa,,,yyg [ gnonscbos 5 /dz&wmm,ﬁ»wf
A Farshinly Jephie Sl Lo Hos COecait 2 /

75 s S P S ool e -
2 TSR
L tlen) G Sns 7—0/1'&;«\,/5 decs s & Gmclcrtont
G Rbectierc 7"‘2!'/1/'63/«?.4’2_ @?5,/:% “ eIt TX e cetgl
ﬁﬂ/e&% WM/X&%ACWKW
leCorrnti 55 ronter) . Zn L CoednctZ 2y Jo, cotend—
Vo4 A/A/M- 9":9 M "{’7941«-9 ‘5@%3 /([‘9 fzﬁfrx/:@ —
A /W - JEegge é%/Cc.%,./ “%%Jym
éew 440.0/ s N cﬁn/r‘;&mr:a, 6??4/»4‘04’?— 22
MR fhonericn - o Glonne Fo HeutL
| )y '
o fos presyiontly sofpiionsd M%;“%M
Lo Men) et S Hentscs /y»%z/)/ Z’ At Torn] JApres
be /35in/ - CLogres 5 Vhtad, mdeletros
S ALso %/M/MJ C&fw%.ﬁm, (Zos
g’/@?ﬂé/m/ Ganef Cof Fresine % s Ctrretrd Gewpy S77~

"fﬂ?/ wa ‘ | | | p
- L)Oef A LDEsSirE Exist fo b /wafnjg.

”;éta,zs 9’9'«17 |

- ?M‘r




BLUEWATER L2

iil\\ e 2001

,@mbran Shores

GRAND BEND SEWAGE TREATMENT FACILITY (STF) EXPANSION & UPGRADE
CLASS ENVIRONMENTAL ASSESSMENT (EA) AND PRELIMINARY DESIGN

Record of Comments, Public Information Centre
Tuesday, July 15, 2008

e TR T ———

Address and Postal Code:

Telephone: Fax: i
E-mail: ;I( AN S:‘Q[é(.h\.\'w ﬁ SV\ M\') A.L".,CO vCa » 'I'
Comments:

- ek 9!; Ondurtio MM,CA,&)O&A_»Q‘I&A “tB\od‘LmAQ_/
m“\lm\\uk o Dow- w/mw "J\ﬂm&\fw’\'\%}e %m’tenm
ﬂul«zf\a Nt _— cmc\mu/om\ Jm, %ﬁLQ@ﬂ

‘Qw._ra.:., %"\Q\a“&bﬂ Q‘\B\’\'

"“‘n\aa.».axz)iemd i b wss o 1D t[\m_%QW’tt.
u@o\m MQ,M

Please return this form by September 2, 2008 to:

Emily Schultz, Planner
Dillon Consulting Limited
130 Dufferin Avenue, Suite 1400
London, Ontario, NGA 5R2
Telephone: 519-438-6192
Fax: 519-672-8209
Email: eschultz@dilion.ca

Information collected will be used in accordance with the Freedowm: of Information and Protection of Privacy Aet and the Access
1o Information Act. With the exception of personal information, all comments will become part of the public record.



Page 1 of 1

Roadhouse, Emily

From: Steven Walper [swalper@sympatico.ca]
Sent: Tuesday, December 09, 2008 10:13 PM
To: Roadhouse, Emily

Cc: Alan Walper

Subject: Re: Grand Bend STF Upgrade

Emily,

| did not receive a response to the letter below. Can you send acknowledgement that you received this letter. Can you
provide me with any update as to the status of this project? When will a response be provided?

Thanks,

Steven

----- Original Message -----

From: Steven Walper
To: eschultz@dillon.ca

Cc: Alan Walper
Sent: Saturday, August 30, 2008 9:59 PM

Subject: Grand Bend STF Upgrade

To Emily Schultz
Planner, Dillon Consulting Limited

We have the following comments and questions regarding the Grand Bend STF Environment Assessment &
Preliminary Design Report.

First, we are opposed to Alternatives 1 and 2 which propose building new lagoon ponds on adjacent
property, lot 5. We will take on legal council to resist purchase proposal or expropriation attempt which is
likely thus to increase capital costs for these alternatives if chosen.

It is unfortunate that alternatives considered in this study only address management of sewage system
assuming input given, not potential problems at source. Grand Bend and other municipalities continue to
subsidize cost of water which encourages wasteful usage, driving thus higher demand for treatment facilities
which adds additional costs to municipalities and tax payers. Grand Bend should look first to increase water
rates to discourage wasteful usage, encourage use of low flush toilets which could eliminate current need to
expand current GB STF.

If expansion is deemed necessary, Alternative 3 is most palatable. Since Grand Bend commercial properties
derive benefit from clean attractive beachfront it is unreasonable for the town to discharge poorer quality
effluent from Alternatives 1 & 2 (and existing facilities!) which contributes to poor water quality and beach
closure.

If it is decided to proceed with Alternative 3, we request that the existing buffer zone as currently applied to
lot 5 be removed. We will seek legal advice as to whether precedent exists for compensation to landowners
who have had buffer zones imposed on their property.

Regards,

Steven and Alan Walper
Lot 5, Concession 22
RR#3

Parkhill, Ont.

NOM 2K0

1/14/2009



Lakeshore Advance - Ontario, CA Page 1 of 10

Cheap Flights from Canada - When? Who? How?
Receive our free newsletter and find out every week
www. travelalerts.ca - Over 500,000 Canadians Readers

Careerad.com

Avon

News Sports Conlact Us

Have your say

Home News Haveyoursay Observing outright objections

Observing outright objections

Understanding sewers @
Posted 6 days ago A;;
TO THE EDITOR:

Having read in the Lakeshore Advance Wadnesday, Aug. 8 an arlicle entitled Sewage program on target, | would make
the following comments: this statement may be true with regard to cenain aspects of the project but cenainly is not
taking info account observations and outright objections to ceriain aspects of the project.

Mechanical sewage disposal plant withoul the capability to handle septage in this tri-municipal area is without a doubt a
complete lack of foresight and any modicum of intelligence.

To replace well cperating and efficient septic systems with a very expensive pump and grinder system does, in my
opinion, run contrary to the old adage “If it ain't broke, don't fix it," not to mention the very exorbitant costs {6 instalt and
maintain,

This optian {if it is indeed an option) is without a doubt one of the least intelligent decisions to dale.

Puiting the pump and grinder system in the Panery Park is a better idea, where at least Mr, McGuinty and his cohorls
will have {o pay for il.

Mr. Donald Giberson, South Huron manager, adds injury ta insuft by telting all and sundry that you can complain and
suggest alternatives all you want, but it will be to no avail. "You can delay it, but you cannot stop it."

Mr. Giberson seems to have pass with flying colours 'sur way or the highway' 101 but needs a crash course in
'demagcracy’ 101.

The fact that he would even think along these lines let alone say it shows us what we are up againsi. The {act that
people who are hired and paid using taxpayer doliars should have this “in-your-face" altitude and do not hesitate to

hitp://www.lakeshoreadvance.com/ArticleDisplay.aspx7e=1181519 /812008




Lakeshore Advance - Ontario, CA Page 2 of 10

express il, is to me not only galling but appalling.

Hopefully more public-mindad individuals will intervene and listen closely to very concerned citizens. We all did not just @ A
falt off the turnip truck! ;

Frank E. Loscombe cal
Southeott Pines

Arlicle ID¥ 1181518

Ganoe KHX Advertise'

Alternauve medicine college Toronte mortgage broker © Earn $8,000 - $5,000 a waek ]

. Choose yous career training. : Gel the lowest morigage rates We " Na sales or skills required fully
_Become a natural Realth consultant ¢ match the best lender for your! " autornated. Paid $11.5Min 6
months
= w4

THE
DELL™ VOSTRO 1510

100% BUILT FOR
SMALL BUSINESS

STARTING AT

$499

OFFER ENDS (0918
VISITDELL.CA

, Have your say Articles:

Wake up- we are being ripped off
Who wants an election? Not me
Let's get physical

Fluoride in water

Coffee Break hosts needed
Bryson does good work

Honest employee; reader

Fire Chief says thanks

Thanks for your help OPP

Love kids; hate disrespect

I

® 6 B9 P e 00 sy

]
More Have your say » |
|
o

truc
gets
free

Ear
aw
No ¢
regl
auts
M ir

http://www .lakeshoreadvance.com/ArticleDisplay.aspx?e=1181519 9/8/2008



Lakeshore Advance - Ontario, CA Page 2 of 10

itorials ‘
E&di\'ezsoidilorg Sewers will become a reality \\/y‘/% Z % / O%

Sewers will become a reality
I

Tri municipal # Past?

" UR Grz
Posted By BY LYNDA HILLMAN-RAPLEY Archive inf
Posted 2 days ago .

Heads are spinning -as the infrastructure to live in Ontario soars. Whether it is- water lines or sewer hook-ups the
pocketbook is getting slimmer as community growth continues.

An open-house for the future sewage:{reatient facility master plan, last week had tri-municipal representation as well
as Dillion ... explaining the process, Picture boards circled the room and questions from those &ffected were welcoma.
More than a few people were hot under the collar because of future costs. One man wanted to know why he should pay
for development in the south when he lives In the north,

The problem we seg though is that you cana€™t run and hide--or séfi afid miove away because-this isthe:lay of the
land. The way to the future. What may have beén in the past- one-hofne one washroom is Jurassic: Some folk-are
using the same old septic Systems but have added a couple 'of washrooms, dishwasher, washing maching etc. That
cana€™t be good. Those with new systems-are a whole different thing. And, future development Is frozen. No capacity,
rio development. In actudlity, most:people want more money spenton water, pipes and sewers -- bul not necessarily o
pay-for it-themsslves. Most padplé ate.concemed about what is needed, they just arena€™t willing lo pay for it.

Make no mistake though- it may not be tomorrow, but; sewers are:coming and that is reality. LHR

Arlicle ID# 1124752

= AR

| Editorials Articles:

S

Fuelish thoughts
Enjoying your proparty
8o much for privacy
Municipal separation

Mote Editorials »

7/28/2008




Lakeshore Advance - Ontario, CA

Local council

Home News  Locaf council  Year end deadiine for phase one

Year end deadline for phase one
Tri-municipal

Posted By BY LYNDA HILLMAN-RAPLEY

Posted 2 days ago

An open-house for the future Grand Bénd sewage treatment facility expansion and upgrade was held Tuesday night in
Grand Bend. Lambton Shores mayor Gord Minielly said this is a reality and they want Phase Two done by the spring of
2010,

“Fulure development is frozen without this work," he said at the open house. The mayor also said they can't keep
complaining about the lake walers when they are not doing their part.

Phase One is the construction of the force main in the Pinery Park and Phase Two is the actual tri-municipal
(Bluewater-Lambton Shores-South Huron) system on Mollard Line, east of Grand Bend. Director of Community
Services, Pegay VanMielo West said the final design will be complete by the end of the.year. The actual sewers at the
homes from the Pinery to St. Joseph will not likely happen until 2012,

The Grand Bend Sewage Treatmerit Facility currently consists of four stabilization lagoons discharged on a seasonal
basis to the Shipka municipal drain and then to Parkhill Creek. The master plan is a comprehensive, long-range
documant outlining sanitary sewage infrastructure improvements required to service lands In the study area over the
next 20 years, The expansion and upgrade of the Grand Bend Sewage Treatment facllity was identified as the
preferred Ireatment neads of the study area that will be populated by 10,950 people in Lambtan Shores, South Huron
and Bluewater. In-a public and agency consultation project notice in April 2008, 20 comment forms were receivad from
agencies, local Inlerest groups, ratepayer associations and developers with no significant concems expressed, Also
160 residents replied to the notice with most requesting to be kept informed, Ten residents approved, based on
‘environmental concerns, and six disapproved due o costs (property owner and municipal costs) and potential impacts
of the expanded facility such as noise and odour. Minielly sald they are hoping for two-thirds of the costs from upper-
lier governments. The open house provided for three alternative concepts with all expansion and upgrade alternatives
requiring that sludge in the existinglagoons be removed and treated.

As recommended the top two priority piojects currently underway are the Pinery Park and Southbend estates 1o be
serviced in 2009 by the remaining allocated facility capacity. And that the Grand Bend STF expansion and upgrads to
be operational by 2012 subject ic approvals.

The servicing of the remaining area be confirmed by the three municipalities in subsequent sewage collection system
Class environmental Assessments for the existing subdivisions and developmenis west and south of Southbend
eslales to the Ausable River cut in Lambton Shores , South Huron from Grand Bend to Huron road 83, including
Oakwood Park, the Bluewater lakeshore and Dashwood.

From hiere the thres municipalities will consider all comments received from this open house and the August 16 open
house in Dashwood. Based on this input and more detailed evaluations, the three municipalities will select preferred
alternatives for expanding and upgrading the facility. They want to complete the Environmental Study Report and
following clearancs, the project may proceed to design and construclion.

Phase three of the process evaluates design options for the expansion and upgrade. [t is prepared with input of
archaeologsts, terrestrial/aquatic biologists, land use /environmental planners. )t ends with a recommended design.
During Phase 4 the Environmental Assessment is documented in an ESR placed on the public recerd for a 30-day
review period.

Article 1D 1124537
i [ 4

7/28/2008

\/(/,/67 2_57/04{:‘

Page 2 of 10

S

® Past7
C URGn
Archive Inf



12/722/2088 13:17 Bl9ETFETT7V ARCHAEDLOGY S

PAGE

aring

My
" >
Ministry of Culture Ministara de ia Culture r L
Culture Programs Unit Unité des programmes cullurels L/ n a r l O

Programs & Services By, Directlon des programmes et des
900 Highbury Avenusa services
London, ON NSY 1A4 900, av. Highbury
Tel: 519-675-6308 London, ON N&Y 144
. Tél: 519.675-6898

Fax: 519-875-1777

. . ) Télée:  519-678-7777
e-mall. shari.prpwse@ontarig.ca

e-mall: shari.prowse@ontario.ca

December 22, 2008

Ms. Jacqueline Fisher

Fisher Archasological Consulting
452 Jackson St. W.

Hamilton, Ontario L8P 1N4

RE: Review and Acceptance into the Provincial Register of Reports: Archaeological
Assessment Report Entitled, "Grand Bend Sewage Treatment Facility Upgrade and
Expansion, Huron County, Ontario, Prepared for the Municipalities of Lambton
Shores, South Huron and Bluewater, Stage 1: Archaeological Background Research,
Final Report”?, October 2008, Licence/PIF # P042-152-2008, MCL File 38WS002

Dear Ms. Fisher,

This office has reviewed the above-mentioned report, which has been submitted to this Ministry
as a condition of licensing in accordance with Part VI of the Ontatio Heritage Act, R.8.0. 1990, ¢
0.18. This review is to ensure that the licensed professional consultant archaeologist has met the
terms and conditions of their archaeological licence, that archaeological sites have been identified
and documented according to the 1993 technical guidelines set by the Ministry and that the
archaeological fieldwork and report recommendations ensure the conservation, protection and
preservation of the cultural heritage of Ontario.

As the result of our review, this Ministry accepts the above titled report into the Provincial register of
archaeological reports. The report indicates that portions of the subject property as indicated in
Figures 3 of the report have archaeological potential and, consequently, should be subject to a
Stage 2 assessment prior to any development. This Ministry concurs with this recommendation.,

Should you requWe any further information regarding this matter, please feel free to contact me.

|~
Sizgerely, /
- e ok

Shari Prows
Archaeology\Reyiew Officer

ce. Archaedlogy Licence Office
Ms. Janet Smolders, Dillon. Consulting Limited



%

APPENDIX D
OFFICIAL PLAN AND ZONING BY-LAW SCHEDULES

%



SCHEDULE 'B' LAND USE PLAN

Corporaton of e
COUNTY of HURON

SCHEDULE REFERENCE

For more detailed information,
see separate schedules for the
following hamlets and villages:

- Centralia - Greenway

- Crediton - Mount Carmel

- Dashwood - Shipka

- Huron Park - Elimville BLUEWATER

- Kirkton

- Corbett
L

FLANNING AND DEVELOPMENT DEPARTMENT

Coart e, Goderich, Oatzio NTA (M2

Produced by the County of Huron Planning and Development
Department GIS Services with Data supplied under Licence by
Members of the Ontario Geospatial Data Exchange, ABCA and
MVCA. w I
This map is illustrative only. Do not rely on it as a precise

indicator of routes, feature locations, nor as a guide to navigation.

Copyright (c) Queen's Printer 2003,

March 2003, &

0 2 4 6

e _———F=——=———x Kilometers

1:100,000

/ © Towns

=== Highway
=— County Road
=—— Municipal Road

O  Open Landfill

® Closed Landfill

(") Lot Boundary
—— Railway

-~~~ Natural Environment (River, Creek) (i} Highway Commercial

Floodplain

Wellhead Protection Zone
@ Natural Environment

() Agriculture

\D 500 m Landfill Buffer () Pits/Quarries

@ Airport Commercial\

. Commercial

@ Industrial
@ institutional
(7] Recreational

@8 urban
£27) Urban Developmy




MUNICIPALITY OF LAMBTON SHORES
OFFICIAL PLAN
LAND USE SCHEDULE "A'

v
_'r{ -
<
OPA# 17 B/L 7 of 2008, February 4, 20086
4
o
\‘.

T
- i
E.‘\k'-i}.j Ek ;

L WA

SCHEDULEST
CHIFPEWAS OF I\ |\, M= /0 Al

KETTLE [ A5 3
AND STONY 1 LT e
POINT [ gl 2 WS et
INDIAN BAND —\ St '_-_x:ﬂ,'ili\iH \
NUMBER 44 ok 7AW
T G

SCHEDULE
IIA_GII

SCALE:

25 0 25 5 10 KILOMETRES

REENWAY DR,

]
[ ]
=
]
]
[ ]
]
]

S

LEGEND
AGRICULTURAL CONSTRAINT
AGRICULTURAL

RESIDENTIAL
RESIDENTIAL CONSTRAINT "A"

EXTRACTIVE

HAZARD AND ENVIRONMENTAL
PROTECTION

OPEN SPACE
RAVENSWOOD POLICY AREA

LAKESHORE

WETLAND

LANDS NOT UNDER
MUNICIPAL JURISDICTION

WASTE DISFOSAL SITE

SEWAGE TREATMENT FACILITY

PREPARED BY: é
COUNTY OF LAMBTON

PLANNING AND DEVELOPMENT DEPARTMENT

MAY, 2001




OFFICIAL PLAN
OF THE
MUNICIPALITY OF LAMBTON SHORES

Amended OPA#3, May 5, 2003

L"——— T — — —

SCHEDULE "A-1"
GRAND BEND

LEGEND

I:l AGRICULTURE

RESIDENTIAL CONSTRAINT A

COMMERCIAL

URBAN DEVELOPMENT

NOSNH 40 AINMOD

[ ]
]
28/
]
]
1

HARBOUR

HAZARD AND
ENVIRONMENTAL PROTECTION
OPEN SPACE

LAKESHORE

SCALE:
50 O 50100 200 METRES

J

PREPARED BY: /V
COUNTY OF LAMBTON
PLANNING AND DEVELOPMENT DEPARTMENT
MAY, 2001




R6-4
]

= Garaen
C6-5 FD
C6-6(HG6)

iors
LALE RO SO O LAY

-3

oW IVDIDE 55,

0s2.1
R6-7(H6)

Amended B/L 42 of 2003, July 7, 2003
Amended B/L € of 2004, Janvary 19, 2004
Amended B/L | 4 of 2004, February 16, 2004
Amended B/L 15 of 2005, March 7, 2005
Amended B/L 25 of 2005, April |18, 2005
Amended B/L 5 | of 2005, July 8, 2005

EP-H1
N
‘&:\k

Amended B/L 62 of 2005, December 19, 2005
Amended B/L 230f 2006, March 30, 2006
Amended B/L 270f 2006, Apri 13, 2006
Amended B/L 690of 2006, November 2, 2006
Amended B/L 78 of 2006, November |16, 2006
Amended B/L 4 of 2007, Janvary &, 2007*

NCRETTH D SINNICD

i

R4-2(H3)

007, June 18, 2007
007, September 4, 2007
007, September 4, 2007
008, Janvary 7, 2008
008, April 21, 2008
008, June 16, 2008

Amended B/L 44 of 2008, July 7, 2008

MUNICIPALITY OF LAMBTON SHORES
SCHEDULE "A-1" (GRAND BEND)
TO BY-LAW NO. _ | OF 2003

PASSED THIS _3 DAY OF February , 2003

J.C. IVEY, MAYOR CAROL McKENZIE, CLERK

LEGEND
SYMBOL

ZONE

Al
A2
C2
c3
5
c6
c7
9
C10
C16
EP-H
EP-NC
FD
HB
Il

12

LS
0S1
0S2
R1
R3
R4
R6
R10
R13
R16

-H1,-H2..
-1,-2,..

AGRICULTURAL - 1
AGRICULTURAL - 2
COMMERCIAL - 2
COMMERCIAL - 3
COMMERCIAL - 5
COMMERCIAL - 6
COMMERCIAL - 7
COMMERCIAL - 9
COMMERCIAL - 10
COMMERCIAL - 16
ENVIRONMENTAL PROTECTION - HAZARD

ENVIRONMENTAL PROTECTION - NATURAL CONSERVATION

FUTURE DEVELOPMENT
HARBOUR
INSTITUTIONAL - 1
INSTITUTIONAL - 2
LAKESHORE

OPEN SPACE - 1
OPEN SPACE - 2
RESIDENTIAL - 1
RESIDENTIAL - 3
RESIDENTIAL - 4
RESIDENTIAL - 6
RESIDENTIAL - 10
RESIDENTIAL - 13
RESIDENTIAL - 16

HOLDING PROVISIONS
EXCEPTIONS

SCALE:
100 O 100 200 400 METRES

PREPARED BY:
COUNTY OF LAMBTON
PLANNING AND DEVELOPMENT DEPARTMENT
FEBRUARY, 2003




SCHEDULE "A"
~ KEY MAP 57
TOWNSHIP OF STEPHEN
. 0 100 200 500 METRES
0 500 1000 2000 ___-

7/\ HC1-5

™ G,
Q‘Wo .
84,0
[
i \
| \
2
3 AG2
- : l
=
§ 8
-t 3 o)
2 3 | g
<
5 a. 5
o, [T}
E Y 4 1]
; 2 | i
g -
I._ .
AG1
5
SP1
NE1
a " i
DS
\'\ SEE KEY MAP 56






